i S e

Peiris

Catalog

AD30
AD40
MOTOR

GRADER

AMlis-Chalmers Corparation and FIAT S.p.A. entersd
inte a joint ventura agreament to combire thair
wanufacture, ealy asd soivico of oansiruetion
machinesy, procucts threuzinut Lo wead after
Jenuary 1, 1574,

fn vigrr of ivy novr ontorprise, viherever in this
publicaticn cference is made fo Atlis-Chalmers
of your Aliis-Chalmers dealer, such reference is
intended to ideniify FIAT-ALLIS Construction
Machinery Inc. or your FIAT ALLIS dealer,

NOTICE

ALLIS-CHALM E

( ¢ Milwaukee, Wisconsin, U.S.A.

Price $1.50 Litho in U.S.A. FORM 626020 (1-61)




IMPORTANT

The extreme right hand column in the parts list entitled"KIT NO." indicates if an individual part
is also available as a partof a KIT or SET. All numbers shown in this column are listed numer-
ically in the last section of this catalog with the quantity and description of the various parts that
make up the KIT or SET.

With the exception of the engine parts, the terms "right" and "left" used throughout this catalog,
are determined by facing in the normal direction of forward travel of the machine.

The engine is mounted unconventionally, with the flywheel toward the front of the machine, and
all engine parts are designated in respect to the engine as it would be installed in a conventional
machine with the flywheel to the rear,

Attaching parts such as bolts, nuts, rivets, screws, washers, eic., are indented immediately
following the parts which they attach,

ALWAYS GIVE THE GRADER AND ENGINE SERIAL NUMBERS WHEN ORDERING PARTS.
To obtain parts prompily, give part name and part number,
Order parts from the dealer covering the local territory.

Repairs for standard motor accessories such as generators and starting motors shouldbe order-
ed from authorized Service Stations maintained by manufacturers of these units throughout the
country.

Always state post office address, town, county and state where parts are to be shipped. Also
specify whether material is to be shipped by freight, express or parcel post.

Confirm all telephone or telegraph orders in writing.

No credit will be allowed on parts unless they are returned to the dealer from whom they were
purchased; from there they will be returned, at the customer'sexpense, to the factory for in-
spection.

Unless claims for shortages or errors are made immediately upon receipt of goods, they will
not be considered.

When broken goods are received, a full description of the damage should be made by the carrier
agent on the freight bill. If this description is insisted upon, full damage can always be collected
from the transportation company.

No responsibility is assumed for delay or damage to merchandise while in transit. Our respon-
sibility ceases upon delivery of shipment to the transportation company from whom areceipt is
received showing that shipment was in good condition when delivered to them: therefore, claims
(if any) should be filed with the transportation company and not with Allis-Chalmers

The rightis reservedio change the construction or material of any parts where itseems desirable

to do so, without incurring the obligation of installing such changes on graders alreadydelivered.

o~

3



TELEGRAPHIC CODE

In sending wire orders, if is important that a one-word description of the part wanted be specif-
ied after each part number. In event the message is received with incorrect part number, it will
help us to ascertain the part actually required. Confirm eachtelegraphic order by mail in order
that it may be checked and if not correctly transmitted, the error detected.

Shipping or other instructions in the body of a telegram which normally consists of many words,
can be condensed into one by the use of the proper code word as given below.

AIRYX - Ship by Air Express

SONST - Ship to me {us) by Express

S00TY - Ship by Express to

SOYON - Ship to me (us) by Mail

SOBOS - Ship by Mail to

SORAT - Ship to me (us) by freight

SAPAT - Ship by Freight to

SPLAT - When and how did you ship parts on my (our) order
SPATS - When and how will you ship parts on my (our) order
STAUB - Cancel my (our) parts order

STUFE - Add to my (our) parts order

SOMOR - Duplicate shipment of my (our) order

LIST OF ABBREVIATIONS

ABSYr v v v e e e e e e e e e e assembly Ibe .o oo e pound
cd-pltd. . . . ... ... ... cadmium plated .90 +'o millimeter
LT o'+ W centimeter NC (threads) .. ....... National Coarse
cont'™d. . ... .. ... .. ... continued NF (threads) .. ........ National Fine
cop-ash.. .. ... ... .. copper-asbestos No. ... i i i number
[ = candle-power NPT . ......... National Pipe Thread
ctsk-hd, . . ... . ..... countersunk head O.D. . ... ... outside diameter
diam. . . . . h e e e e diameter T ounce
EF {threads) . .. ......... Extra Fine rd-hd, .. ... ..., round head
fil-hd. . . ... ... L., filister head TPIO 4 v v v e e o u s revolutions per minute
3 foot or feet SAE .. Society of Automotive Engineers
gal. o . oL e gallon sg-hd. .. ... 0oL square head
hex-hd. . ........... hexagonal head < standard
LD, . ... . . .. inside diameter T e e e e teeth
in. .. inch 2 volt



AVOID ACGIDENTS

MOST ACCIDENTS, WHETHER THEY OCCUR IN INDUSTRY, ON THE
FARM, AT HOME OR ON THE HIGHWAY, ARE CAUSED BY THE FAILURE
OF SOME INDIVIDUAL TO FOLLOW SIMPLE AND FUNDAMENTAL SAFETY
RULES OR PRECAUTIONS, FOR THIS REASON MOST ACCIDENTS CAN BE
PREVENTED BY RECOGNIZING THE REAL CAUSE AND DOING SOME-
THING ABOUT T BEFORE THE ACCIDENT OCCURS,

REGARDLESS OF THE CARE USED IN THE DESIGN AND CONSTRUC-
TION OF ANY TYPE OF EQUIPMENT THERE ARE MANY CONDITIONS THAT
CANNOT BE COMPLETELY SAFEGUARDED AGAINST WITHOUT INTERFER-
ING WITH REASONABLE ACCESSIBILITY AND EFFICIENT OPERATION,

A careful operator is the best insurance against
an accident. The complete observance of one
simple rule would prevent many thousand seri-
ous injuries each year. That rule is:

Never attempt to clean, oil or adjust a machine

while it is in motion.

NATIONAL SAFETY COUNCIL

WARNING

ON MACHINES HAVING HYDRAULICALLY, MECHANICALLY, AND/
OR CABLE CONTROLLED EQUIPMENT (SUCH AS SHOVELS,
LOADERS, DOZERS, SCRAPERS, etc.) BE CERTAIN THE EQUIP-
MENT IS LOWERED TO THE GROUND BEFORE SERVICING, AD-
JUSTING AND/OR REPAIRING. IF IT IS NECESSARY TO HAVE
THE HYDRAULICALLY, MECHANICALLY, AND/OR CABLE CON-
TROLLED EQUIPMENT PARTIALLY OR FULLY RAISED TO GAIN
ACCESS TO CERTAIN ITEMS, BE SURE THE EQUIPMENT IS
SUITABLY SUPPORTED BY MEANSOTHER THAN THE HYDRAULIC
LIFT CYLINDERS, CABLE, AND/OR MECHANICAL DEVICES USED
FOR CONTROLLING THE EQUIPMENT.




ALPHABETICAL INDEX

Alr Box Drain ... ... ... ... 6 Moldboard Drawbar and Circle ..., .. ... 139
Air Cleaners .., ... ... ...t aean 57,59 Moldboard Extensions . ... ..... .. ... 157
Air Heater System ., .. ........¢c00v... 65 Moldboard Lift .. ... ... ........... 159
Balance Shaft and Weights , ., . .., .. ... .. 21 Moldboard Rock Bits . ... ..... ..... 161
Batteries and Cables , . . .. e e e e ... 187 Moldboard Side Shift . ........ ... ... 143
BloWer . .. iie e i e 53 Mufflers .. .. ..o iviinvennnnnsas 62,63
Blower Drive | . . . . .t ittt ... 55 NumericalIndex . ... ... ..o 221
Brakes | . .. .. ... ..t .. 93,103 Cdometer . .. .. .. v it iivnennans 189
Cab .. e e 201 OilCooler . .. .. ..o iennnas G e 31
Cab Heater ., .. ... ...t 205,207 OQil Filters . . . v v v v v v v e e e et e 32,33,34
CanopPY . v v v vt e i it e e e e 203 QilPans . . .. v v e r e et b aan e o s e 24,25
Camshaft . , . .. .. 0 it ine e .. 21 Qil Pressure Regulator. . . ............ 23
Clutch | . . . . e e 82 Oil Pumps . .. . . . 0 vt vt it v e an 27,29
Clutch Comtrol . .. ... ... .. ... ... 81 Painting and Marking .............- 108
Crankshaft ., .................... 11 Piston and Connecting Rod .. .. ........ 15
Cylinder Block ., ., . ... ... .. inunra. 9 Power Control . . . ... v v i v v ot unnas 163
GCylinder Block Front Covers . .......... 7 Power Steering . ... .. .o v v oo 114,115
Cylinder Head and Rocker Cover . .., ...... 16 Power Steering Piping .. .. .. ..o v 121
Cylinder Liner ... ..... e e e e 15 Power Take-off . . . . .. . v v v v s v n cn v 169
Defroster Fan . .. .. .v v iv v ncnne.. 208 Primer . .. o it e e e e 66
Engine and Mounting . . .......... e 6 Radiator .. . ... vt i vt vnvame e 79
Engine Breathing Pipe ... ... .......... 51 Radiator Curtain . ... ... ... .00, 209
Engine Controls . ., . . ... ... .0 unonn. 69 Radiator Shell . . . ... ..... e e 173
Engine Pre-Heater . ................ 213 Rear Flood Light . . . . .. ... ......... 188
Exhaust Manifold .. .. .............. 62 Rear Axle . .. .. ..t inonnnnns 99
- 77 Rear Wheels . . .. .0 vt vt vt v v v n v v e 101
Flywheel . ........... e e e e e 11 Rocker Arms . .. ...... e e e e 19
Flywheel Housing ... .. .. .0 ue v vnanan 13 Scarifier . ... .. .. .. .. e e 193
Frame .. .. ..t it v ntunanenonnoess 111 Scarifier Control Shafts ... ... ....... 197
Front Axle and Wheel Lean ., ,........ . 135 Scarifier Lift ., . ... ... ... . . 195
Front Wheels . .............. v ... 101 Seat ... .. .. i e e e e 171
Front Wheel Spindles and Linkage ....... 133 Serviece Kits .. ... ...t ... 216
Fuel Filters . .. . . v v i v v c t vt v s o 36,41,42 Shiftable Moldboard . ......... DN 147
Fuel Manifolds . . ............. P X Starter . .... e e e e e e e e 186
FuelPumpand Dxive . . . ... . vt v v vvun 43 Steering Control .. ... ... .. . ... 113
Fuel Tank . ... 0 iv v i v v nin s esannanss 39 Steering Pump and Filter . ........ 117,119
Gear Shift ... ... ... ¢ an. . 90,91 Steeving Pump Drive . .. ......... 122,123
Generator ............ e e ..., 184,185 Tandems . ... vv v v ot vt s v e . 95
GOVernoT ... .. .0 00 h e e e e 49 Timing Gears . ... ... u-n 11,21,22,55
Hood ........ e e e e e e e 173 Tires, Tubes and Rims .. ........... 100
Hood Side Plates . ................. 210 Tire Pump (Power-driven) ........... 215
Horn ... . i i e N - Tools. . . ..o . e b e e e e e 199
Hour Meter . .. .. ... ¢e... e e .. 190,191 Transmission . . v v v v v s v o o« v o= s 85 thru 91
Injector . ...... e e e e e e e e e e 46 Transmission Brake . ........... .... 93
Injector Control . ... ... i iurieannn 45 Universal Joint . . . . v v v o vt vt vt o e v s s 8z
Instruments .......... 179,181,189,190,191 Valve Mechanism. . 4 . o v v vt v s s v v a v v 19
Lights ............... e e 175,188 Water Manifolds . .. .. ... .0t e 74,75
Moldboards . . ., .. oo v v v v 144,147,149 Water Pump ... ¢ ¢t v v v v va v v o v 13
Hydraulic Control Valve . .. .. .. ... v ... 151 Windshield Wiper. ... .. e e e e 204
HydravlicPump ....... ¢ 0000 - V... 153 Wiring . . . v v v v v v - +++.. 151B,153,175,187
Hydraulic Pump Drive . ... . e e 154,155



iTEM NUMBER

PART

605942

075046

G78072
Ji0i59
910153
0134565
918255
904369
911045

315874
075048

075049

914179
912193

035190
904208
911043

048245
910978
911198

043030
043886
904207

QUANTITY

ENGINE AND MOUNTING

AD30 AD40 DESCRIPTION KIT NUMBER

1

DYDY N

<]

o

—

W DN DN DY DN DN

ot

ENGINE ASSEMBLY, 3-cylinder (Less FAN, but including
BLOWER, GOVERNOR, water and fuel PUMPS, oil
COOLER and MANIFQOLDS)

ENGINE ASSEMBLY, 4-cylinder (Less FAN, but including
BLOWER, GOVERNOR, water and fuel PUMPS, and oil
COOLER}

BRACKET, engine supporting, rear
CAPSCREW, 9/i6"NC x 2"
LOCKWASHER, 9/16"
CAPSCREW, 3/4'"NF % 2-1/2"
WASHER, plain, SAE std., 3/4"
LOCKWASHER, 3/4"

NUT, 3/4"NF

WASHER, shimming (. 037" thick. Use as reg'd)
BRACKET, engine supporting, left front

BRACKET ASSEMBLY, engine supporting, right front {In-
cludes item 7)

CAPSCREW, 1/2"NF x 3-3/4" {Not for graders after
AD30-689 and AD40-719, also graders #716 and #717)

CAPSCREW, 1/2"NF % 2-1/2' (Graders after AD30-689
and AD40-719, also graders #716 and #717)

CAPSCREW, 1/2"NC x 1-1/2"

LOCKWASHER, 1/2v

NUT, 1/2"NF

PIN, throttle bellcrank pivot {See ENGINE CONTROLS)

TUBE, air box drain o
ELBOW, male, flared, 90", 3/8" tube, 1/4"NPT
NUT, flared, short, 3/8" tube

CLIP, air box drain tube
CAPSCREW, 7/16"NC x 1-1/2"
LOCKWASHER, 7/16"

6

P



PART

iITEM NUMBER

FISEEL I SO

i0

11

12

13

14

15

16

17

5184577
028979
035712
036032
904206
304208

5150181
5151576

5150410
041913
042265

041913
041914
041915
065369

904206
5150071
5152878
035220
504208
035439
304206

5177798

QUANTITY
AD30  AD4O

1 1
2 2
2 2
3 3
3 3
4 4
1 1
1 1
2 2
1 1

10 10
1 -
- 1
2 2
2 1
- 1

15 15
1 1
1 1
2 2
2 2
6 6
& 6

CYLINDER BLOCK FRONT COVERS
DESCRIPTION KiT NUMBER

COVER ASSEMBLY, crankshaft (Includes item 5)
CAPSCREW, 1/2"NC x2-1/2"
CAPSCREW, 1/2V'NC x 2-1/4"
CAPSCREW, 3/B"NF x 3/4"
LOCKWASHER, 3/8"
LOCKWASHER, 1/2v

SEAL, oil (See CRANKSHAFT AND FLYWHEEL)
GA3SKET, crankshaft cover . . .. .. .. .. . .. ... cu.... 074688, 89
PIN, dowel

COVER, balance weight

CAPSCREW, 3/8'NF x 2-7/8"

CAPSCREW, 3/8"NF x 3-1/4" (Also attaches water
by-pass tube clip)

CAPSCREW, 3/8"NF x 2-7/8"

GAPSCREW, 3/8"NC x 1-7/8"

CAPSCREW, 3/8"NC x 3-1/2"

CAPSCREW, 3/8"NC x 4-1/2"" {Also attaches water by-
pass tube clip)

LOCKWASHER, 3/8"

GASKET, balance weight cover . ... ... .. .. ..... ... 074688, 89

PLATE, end, cylinder block
CAPSCREW, 1/2"NC x t-1/8"
LOCKWASHER, 1/2v
CAPSCREW, 3/8"NC x "
LOCKWASHER, 3/8"

GASKET, end plate . . . ... o v i 074688, 89




CYLINDER BLOCK




CYLINDER BLOCK
PART QUANTITY
ITEM NUMBER AD30 AD40 DESCRIPTION KIT NUMBER

(" 5193107 I - BLOCK ASSEMBLY, cylinder (Includes items 2 thru 14,
and all PLUGS indented below)

5193108 - 1 BLOCK ASSEMBLY, cylinder (Includes items 2 thru 14,
and all PLUGS indented below)

1 j 910230 8 9 PLUG, pipe, slotted-hd., 1/8'NPT
911081 6 6 PLUG, pipe, slotted-hd., 1/4"NPT
904260 1 1 PLUG, pipe, ctsk-hd., 3/8"NPT
904223 1 1 PLUG, pipe, ctsk-hd., 1/2"NPT
904224 1 2 PLUG, pipe, ctsk-hd., 3/4"NPT
. 901666 4 6 PLUG, pipe, ctsk-hd., 1"NPT
2 5154082 1 1 PLUG, plain, cylinder block (1-1/4" diam,, 1/4"NPT hole)
3 5154319 3 3 PLUG, plain, cylinder block (1/4" diam. x 5/16" long)
4 5150014 1 1 PLUG, cup, cylinder block (1-1/4" diam.)
5 5150130 2 2 PLUG, cup, cylinder block {5/16' diam.)
6 5178998 4 4 PLUG, cylinder block
7 5178997 4 4 GASKET, cylinder block plug
5158674 4 5 CAP, main bearing
5152149 8 10 BOLT (5/8"NC x 4-3/4")
904209 8 10 LOCKWASHER, 5/8"
10 —----- 2 2 STUD, oil pump attaching {See OIL PUMP}
11 —-ee-- 8 10 STUD, cylinder head {See CYLINDER HEAD)
12 --eee- 4 4 PIN, dowel (See FLYWHEEL HOUSING and CYLINDER
BLOCK FRONT COVERS)
I3 cmeea- 4 4 PIN, dowel, rear main bearing thrust washer (See CRANK-
SHAFT AND FLYWHEEL)
14 5184484 3 4 INSERT, cylinder liner supporting
15 5153117 3 4 *COVER, handhole
5153139 2 3 *BOLT, front covers (3/8"NG x 2-1/4")
041251 1 - STUD, rear cover (3/8"NC x 3/8"NF x 4-3/8"){Also

attaches oil filter bracket. Not used on graders
after #806 )

16 065044 i 1 STUD, rear cover (3/8'"NC x 3/8"NF x 3-7/8"}{Also
attaches oil filter bracket. Not used on AD30 grad-
ers prior to #807 )

911041 1 1 NUT, 3/8"NF (rear cover stud)

911115 3 4 *WASHER, plain, SAE std., 3/8"
17 040400 3 4 FGASKET (COPPET) v v v v v v v v v v e v et e i e e e 074688, 89
18 5150020 3 4 *GASKET, handhole cover . ... .. f ke e e e e a e e e e 074688, 89
19 5150023 1 1 COVER, water hole
20 045312 2 2 CAPSCREW, 5/16"NC x 3/4n

904205 2 2 LOCKWASHER, 5/16"
21 5150024 1 1 GASKET, water hole cover ., .. .. . ... v vt v vrna. 074688, 89
22 —memem- 3 4 LINER, cylinder {See PISTON AND CONNECTING ROD)

%QOne less of each used on graders equipped with Air Heater
System.



o~ T

CRANKSHAFT AND FLYWHEEL

P
P N



CRANKSHAFT AND FLYWHEEL

PART QUANTITY
ITEM NUMBER AD30 AD40 DESCRIPTION KIT NUMBER
[ 5184215 1 - CRANKSHAFT ASSEMBLY (Includes 3 PLUGS 910230 and
item Z)
. 5182941 - 1 CRANKSHAFT ASSEMBLY {Iné¢ludes 4 PLUGS 910230 and
item 2)
910230 3 4 PLUG, pipe, slotted-hd., L/8"NPT
| 901652 1 1 PLUG, pipe, sq-hd., 1/4"NPT
2 5E77528 2 2 PIN, dowel, flywheel to crankshaft
3 5169343 1 1 FLYWHEEL ASSEMBLY (Includes item 6)
4 5150458 6 6 BOLT (2-1/4" long)
5 023633 3 3 WIRE, locking {1/16" x 12"}
6 5153779 1 1 GEAR, flywheel ring
[ 5179631 4 5 SHELL, main bearing - upper (standard size}. .. ........ 052676
5192880 4 5 SHELL, main bearing - upper {, 002! undersize}
7 ¢ 5192884 4 5 SHELI., main bearing - upper {(.010" undersize) . ... ... .. 052677
5192888 4 5 SHELL, main bearing - upper {. 020" undersize} . ... ... .. 052678
| 5192892 4 5 SHELL, main bearing - upper (. 030" undersize} . ........ 052679
" 5179630 4 5 SHELL, main bearing - lower (standard size) .......... 052676
5192879 4 5 SHELL, main bearing - lower (. 002" undersize)
8 4 5192883 4 5 SHELL, main bearing - lower (. 010" undersize) ... ...... 052677
5192887 4 5 SHELL, main bearing - lower (. 020" undersize) . . ... .. .. 052678
| 5192891 4 5 SHELL, main bearing - lower {. 030" undersize) . ... ... .. 052679
[ 5159353 4 4 WASHER, thrust, rear main bearing (Half only. Standard
F3 .2 052676, 77
9 ﬁ 052678, 79
5160542 4 4 WASHER, thrust, rear main bearing (Half only - ., 005"
oversize)
10 040398 4 4 PIN, dowel, rear main bearing thrust washer (brass)
11 5173330 1 1 GEAR, crankshaft (78 teeth
12 5150271 6 6 BOLT (3/8"NF x 1-3/16")
904206 6 6 LOCKWASHER, 3/8"
5178989 1 1 SEAL, oil - rear {4-11/16" shaft diam. Original equipment)
13
5192776 1 1 SEAL, oil - rear (4-13/16" shaft diam. For use when crank-
shaft is too worn to permit use of standard SEAL 5178989,
Also order SLEEVE 5193413 to make initial installation}
14 5193413 1 1 SLEEVE, crankshaft (Provides new seal surface for worn
crankshafts. Requires use of SEAL 5192776)
15 5192496 - - SPACER, oil seal (Use as required behind SEAL 5178989
when crankshait has groove worn too deep to allow seal
to function in its normal position)
16 £ - 1 1 GEAR, oil pump drive (See OIL PUMP)
...... 1 11 KEY, #9 woodruff, 3/167 x 3 /40
5150175 1 - SLINGEE, oil
17
5150174 - i SLINGER, oil
5153713 1 - SPACER, front oil seal
18
5151420 - 1 SPACER, front oil seal

(Continued)

il



11 10 9

FLYWHEEL HOUSING

P




CRANKSHAFT AND FLYWHEEL (Continued)

PART QUANTITY
ITEM NUMBER AD30 AD40 DESCRIPTION KIT NUMBER
19 5151392 1 1 SEAL, oil - front
604112 1 . PULLEY, crankshaft
20 061203 - 1 PULLEY, crankshaft
911201 FA 2 KEY, #E woodruff, 3/8" x 1-1/4n
21 053669 1 1 WASHER, pulley retaining
{ 073424 1 - CAPSCREW, I'NF x 4¢
22
5153623 - 1 BOLT, crankshaft {1"NF x 2-1/4")
FLYWHEEL HOUSING
5184547 1 1 HOUSING ASSEMBLY, flywheel {Includes PLUG 912726
1 and crankshaft SEAL 5178989)
912726 1 1 PLUG, pipe, 3/4"NPT
2 { 041917 6 6 CAPSCREW, 1/2"NC x= 3-1/4v
904208 6 6 LOCKWASHER, l/2"
3 035439 2 2 CAPSCREW, 3/8"NC x 1t
904206 2 2 LOCKWASHER, 3/8¢
4 { 042265 3 3 CAPSCREW, 3/8'NF x 3-1/4v
904206 3 3 LOCKWASHER, 3/8"
041911 2 2 CAPSCREW, 3/8'NF x 3-1/2n
5 911041 2 y NUT, hex, 3/8"NTF
904206 2 2 LOCKWASHER, 3/8"
041959 3 3 CAPSCREW, 3/8"NF x 4-1/4n
6 911041 3 3 NUT, hex, 3/8"NF
904206 3 3 LOCKWASHER, 3/8"
7 { 5177709 6 6 CAPSCREW {drilled head, 3/8"NC x 1')
911115 6 6 WASHER, plain, SAE std., 3/8"
8 5159493 2 2 WIRE, locking (8" long)
9 5151576 2 z PIN, dowel
10 5150054 1 3 GASKET, flywheel housing. . . . . . vt v v it v v v e e 074688, 89
11 5192568 1 i SPACER ASSEMBLY, housing to end plate (Includes dowel
PIN, 3 CAPSCREWS 5177709, 3 WASHERS 911115 and
1 WIRE 5159493)
12 AM-8801 1 1 CAPSCREW, 1/2"NC x 2v
13 5167714 1 1 WASHER, plain
14 5150060 1 1 PLATE, end, cylinder block
15 035439 6 6 CAPSCREW, 3/8"NC x 1
904206 6 3 LOCKWASHER, 3/8"
16 5177798 1 1 GASKET, cylinder blockend plate . . ... .. v oo vwvnnn. 074688, 89
17 5159469 2 2 COVER, flywheel housing
18 { 043886 2 2 CAPSCREW, 7/16'"NC x 1
904207 2 2 LOCKWASHER, 7/16"
19 035220 8 8 CAPSCREW, 1/2"NC x 1-1/8v
904208 8 8 LOCKWASHER, 1/2¢
20 5150059 2 2 GASKET, COVET 4 v v v v v e et e v st v e et mr e tmeeeennn 074688, 89
21 5154669 1 1 COVER, star
040426 4 4 CAPSCREW, 3/8"NF x 5*
22 911041 4 4 NUT, 3/8"NF
904206 4 4 LOCKWASHER 3/8n
23 { 035439 2 2 CAPSCREW, 3/8"NC x ¢
904206 2 2 LOCKWASHER, 3/8¢
24 5150057 1 1 GASKET, 5tar COVeT . . . . . o v i ittt ittt i i ea e e e 074688, 89

13



i4!

——EARLY UNITS ONLY —

S >

PISTON, CONNECTING ROD AND CYLINDER LINER

—— N RN



PART

ITEM NUMBER

1

2

10
11

12

13

14
15
16

17

5189054
51563592
5192497

5188405

5153562

5188406
5154332
5151350
5150140
5154360
5150094
5150095
900801

5179632
5192881
5192885
5192889
5192893
5179633
5192882
5192886
5192890
5192894
5185325
5179836
5188868
2190595

5192226

PISTON,
QUANTITY
AD30 AD40
3 4
6 8
6 8
6 8
6 8
6 8
3 4
3 4
6 8
3 4
3 4
6 8
6 8
6 8
3 4
3 4
3 4
3 &
3 4
3 4
3 4
3 4
3 4
3 4
12 16
6 8
3 4

CONNECTING ROD,

AND CYLINDER LINER

DESCRIPTION
PISTON ASSEMBLY (Includes items 2 and 3)
BUSHING, piston {Not serviced separately)

RETAINER, piston pin (Standard) Engines prior to

#3A-19643 and

RETAINER, piston pin (.010" oversize) #4A-44397 only

RETAINER, piston pin {expansion drive-in type)(Started with
engines #3A-19643 and #4A-44397)

RING, snap, piston pin retainer (Engines prior to #3A-19643
and #4A-44397)

PIN, piston
ROD ASSEMBLY, connecting (Includes items 7 thru 11)
BUSHING, connecting rod

NOZZLE, spray, connecting rod

ORIFICE, connecting rod

BOLT, connecting rod

NUT
PIN, cotter, 3/32'" x 3/4"

SHELL,
SHELL,
SHELL,
SHELL,
SHELL,
SHELL,
SHELL,
SHELL,
SHELL,

SHELL,

RING, compression

connecting rod bearing,
connecting rod bearing,
connecting rod bearing,
connecting rod bearing,
connecting rod bearing,
connecting rod bearing,
connecting rod bearing,
connecting rod bearing,
connecting rod bearing,

connecting rod bearing,

RING, oil control {3-piece type)

LINER, cylinder. . . . . . .. vt v v v s v v v v o

upper (Standard size)

upper {, 002" undersize)
upper {.010" undersize)
upper {. 020" undersize})
upper {. 030" undersize}
lower (Standard size)

lower (. 002" undersize)
lower (. 010" undersize)
lower (. 020" undersize)

lower {.030" undersize)

SHIM, cylinder liner (.0015" thick. Use as req'd)

SHIM, cylinder liner (.003" thick. Use as req'd)

NOTE: Inview of the removable-sleeve construction of
these engines, oversize pistons or rings are not
supplied. When appreciable wear occurs new

standard size parts should be installed.
Oversize piston pins are not available. New stand-

ard size pins and bushings should be installed when
appreciable wear occurs.

15

KIT NUMBER

... 5194496

. 5194496

............................. 5193477
... 5193477

... 5194496



PART
ITEM NUMBER

5185342

5185343

904260

904224
2 5183329
3 5150013

4 5172874

QUANTITY
AD30 AD40
1 -

- 1
2 2
4 4
8 10
8 io
4 4

CYLINDER HEAD AND ROCKER COVER

DESCRIPTION KIT NUMBER

HEAD ASSEMBLY, cylinder (Includes iterns 4 thru 12, and
PLUGS indented below)

HEAD ASSEMELY, cylinder {Includes items 4 thru 12, and
PLUGS indented below)}

PLUG, pipe, ctsk-hd., 3/8"NPT
PLUG, pipe, ctsk-hd., 3/4'NPT
STUD (5/8"NC x 5/8"NF x 6-3/8")
NUT (5/8'"NF)

NQZZLE, water - single jet

(Continued)

16

—



CYLINDER HEAD AND ROCKER COVER (Continued)
PART QUANTITY

ITEM NUMBER AD30 AD40 DESCRIPTION KIT NUMBER
5 5172875 4 6 NOZZLE, water - double jet
6 5150041 3 4 TUBE, injector hole
7 5160037 3 4 PACKING, injector hole tube
B —eeeen- 6 8 INSERT, exhaust valve {See VALVE MECHANISM)
I 6 8 GUIDE, exhaust valve (See VALVE MECHANISM)
10 cemooo- 3 4 STUD, injector clamp (See FUEL INJECTOR)
11 acemm-- 6 8 STUD, water manifold (See WATER MANIFOLD)
12 e 4 5 STUD, exhaust manifold {See EXHAUST MANIFOLD AND
MUFFLER)
13 5183330 3 4 GASKET, cylinder compression {metal}. . ... .......... 074688, 89
5193116,17
14 5184301 4 6 RING, water hole {rubber). . . .. ... ..o 074688, 89
5193116, 17
15 5186577 2 2 RING, end water hole (rubbexr) . .. .. .. .. .. ... ... 074688, 89
5193116, 17
i6 5183305 2 2 GASKET, water and oil holes (rubber} . ... ....... ..., 074688, 89
5193116,17
5183948 1 - RING, head oil seal {rubber). . . .. ... ..o 074688
17 5193116
5183476 - 1 RING, head oil seal (rubber) ... ... ... ... ... 0. 074689
5193117
5150268 3 3 COVER, cylinder head hole
18 905655 b 6 CAPSCREW, 1/4"NC x 1/2n
904204 6 6 LOCKWASHER, /4"
{ 19 5150269 3 3 GASKET, hole COVET . v v vveeeene e eee e 074688, 89
5193116,17
5178405 1 - COVER, rocker
20
5178406 - 1 COVER, rocker
21 5157194 2 2 BOLT, retaining, rocker cover
900806 2 2 PIN, cotter, 1/8" x v
22 5150333 2 2 WASHER, rocker cover bolt
23 5157192 2 2 STUD, rocker cover bolt
3150327 1 - GASKET, TOCKET COVET . . « « « v v v i v v n s v v e s e s s s o e s 074688
5193116
24
5150328 - 1 GASKET, rocker cover. .. ... . e e e et e e e e e 074689
5193117
25 5150050 2 2 BRACKET, engine lifting
26 { 040011 8 8 CAPSCREW, 7/16"NC x 1-1/2"
; 904207 8 8 LOCKWASHER, 7/16"
27 5150052 2 2 GASKET, engine lifting bracket . .. ... ... ... .. ...... 074688, 89
5193116,17

17




81

WSINVHOIW TATVA

——3AdALl AlgvV3I—




VALVE MECHANISM
PART QUANTITY

ITEM NUMBER AD30 AD40 DESCRIPTION KIT NUMBER
1 5185326 6 8 INSERT, exhaust valve
5178590 6 8 GUIDE, exhaust valve (Standard size}
¢ { 5192717 [ 8 GUIDE, exhaust valve (. 016" oversize on O.D. Use for

replacement of loose guides. Reguires that ¢ylinder
head be reamed}

3 5193197 6 8 VALVE KIT, evhaust (1l VALVE and 2 LOCKS 069171)
4 5150289 6 8 SPRING, exhaust valve
8 5150292 6 8 SEAT, valve spring
6 5150291 6 8 CAP, valve spring
7 069171 12 16 LOCK, valve spring seat
8 5150304 3 4 ARM ASSEMBLY, valve rocker - left (Includes item 11.
Clevis parts are not serviced separately)
: 9 5150305 3 4 ARM ASSEMBLY, valve rocker - right {Includes item 11.
: Clevis parts are not serviced separately)
10 5179954 3 4 ARM ASSEMBLY, injector rocker (Includes items 12)
{Clevis parts are not serviced separately)
11 5150310 & 8 BUSHING, valve rocker arm (large)
12 5150318 3 4 BUSHING, injector rocker arm (large)
13 5150319 3 4 BALL ASSEMBLY, injector rocker arm (1 BALL, 1 SEAT)
(Used prior to engines #3A-12818 and #4A-29209)
14 5150322 3 4 SHAFT, rocker
{ B 15 5150324 6 8 BRACKET, rocker shaft
16 5150325 6 8 BOLT (1/2"NGC x 4-1/4", drilled for oil passage)
17 5150299 9 12 RCD, push
18 5151601 g 12 NUT, push rod iocking (5/16''NF)
19 5150301 9 12 SPRING, camshaft follower
20 5150302 9 12 SEAT, camshaft follower spring - upper
21 5150303 9 12 RETAINER, camshaft follower spring upper seat
22 5150300 9 12 SEAT, camshaft follower spring - lower
23 5159837 9 12 FOLLOWER ASSEMBLY, camshaft (Includes ROLLER and
PIN. Also see item 24)
24 5190348 9 12 ROLLER KIT, camshaft follower {(Each consists of 1
ROLLER and 1 PIN Roller BUSHING is not serviced
separately)}
25 5150298 3 4 GUIDE, camshaft follower roller
26 034964 6 8 CAPSCREW, 1/4"NC x 3/4"
904204 6 8 LOCKWASHER, 1/4"

19



it R

LAVHS HONVIVE ANV LAVHSWYD

20



PART

ITEM NUMBER

10

11

| A

13

14

15
16

17
18

19
20

Py ey ey b ey ey

5151983
5179951
5176457

5193125

5184171

5183584
5150026
5158671
5158672

5176458

5158922
5192589
5192590

013058
204206

5158922
5192589
5192590

013058
304206

5158917
5192232
5153000
5153001
5153914

5150087
5177769

5172734
036034
904206

5172346
U-3188

QUANTITY
AD30 AD40
1 -
- 1
1 1
2 3
2 3
2 3
4 6
1 -
- 1
1 1
2 2
2 2
2 2
6 6
6 6
2 2
2 2
2 2
6 6
6 6
4 4
4 4
2 -
- 2
4 4
4 4
p 2
2 2
8 8
8 8
- 2
- 4

CAMSHAFT AND BALANCE SHAFT

DESCRIPTION
CAMSHAFT
CAMSHAFT

GEAR, camshaft (78 teeth, left helix)

BEARING SET, camshaft intermediate {Standard size){Each

consists of 2 half-bearings)

BEARING SET, camshaft intermediate (. 010" undersize)

{Each consisis of 2 half-bearings}
BOLT, locking, intermediate bearing
RING, retaining, intermediate bearing
SHAFT, balance
SHAF'T, balance

GEAR, balance shaft (78 teeth, right helix}

NOTE: Each BEARING ASSEMBLY listed below includes
bronze bushings which are not serviced separately.

BEARING ASSEMBLY, rear end (Standard size)
BEARING ASSEMBLY, rear end (. 010" undersize)
BEARING ASSEMBLY, rear ead (.020" undersize)

CAPSCREW, 3/8'NC x 1-1/4"
LOCKWASHER, 3/8"

BEARING ASSEMBLY, front end (Standard size)
BEARING ASSEMBLY, front end (. 010" undersize}
BEARING ASSEMBLY, front end {. 020" undersize)

CAPSCREW, 3/8"NC x 1-1/4"
LOCKWASHER, 3/8"

WASHER, thrust {Standard size)
WASHER, thrust{.010" oversize)
WEIGHT, balance, front
WEIGHT, balance, front

KEY, woodruff

NUT {1-1/8"NF)

LOCKWASHER, internal teeth, 1-1/8" (front nut only)

RETAINER, rear nut
CAPSCREW, 3/8'NF x 1"
LOCKWASHER, 3/8"

WEIGHT, balance, rear
CAPSCREW, 3/8"NF x 1.1/2"

21

KiT NUMBER



",,

1

LA N
BT
NI \

i

c;: A.._,.c.

T

1]

<yl s

TR

PART

ITEM NUMBER

1

2

o s w

Lr N

5192569
5176995
7450205

5176998
065917
5176999

5176996
AM-8801
5167714

QTY.

— W oN

Laa B VAR ¥Y)

TIMING IDLLER GEAR
DESCRIPTICN
GEAR ASSEMBLY {Consists of items 2 thru 9)
GEAR (68 teeth, left helix)
BEARING, roller
RETAINER, roller bearing
CAPSCREW, 5/16"NF x 1/2v
LOCK, capscrew
HUB ASSEMBLY, idler gear (Includes dowel PIN)
CAPSCREW, 1/2'NC x 2v
WASHER, plain
CAPSCREWS, attaching, flywheel housing

WASHERS, plain
WIRE, locking

See FLYWHEEL
HOUSING

22

KIT NUMBER



PART

ITEM NUMBER

o =3

10

i1

{

{
1

5159384
045295
904205
5156819
5156815
5156816
5154199
5159388
051473
904205
045312
904205
5151370

5153313

QTY,

[t ]

—

BN DN

OIL PRESSURE REGULATOR
DESGRIPTION KIT NUMBER
REGULATOR ASSEMBLY, {Includes items 3 thru 5)
CAPSCREW, 5/16"NC x 1%
LOCKWASHER, 5/16"
VALVE
SPRING
PLUG
GASKET, regulator to cylinder block . ... ... ... .. ... ... 074688, 89
PIPE, pump to regulator
CAPSCREW, 5/16"NC x 1-3/4"
LOCKWASHER, 5/16"
CAPSCREW, 5/16"NC x 3/4"
LOCKWASHER, 5/16%
GASKET, pipe to regulator . .. ... .. .. . ... 074688, 89

GASKET, pipe tO PUINDP  + « v v v 0o v ee v m i e o s e 074688, 89

23




PART

ITEM NUMBER

11
12
13
14

15

-t

5168178
045295
304205
5150115
5154506
912726
037450
904205
5154507
5174690
5174687
5168175
041915
904206
5168176
5150147
5154542
5156498

5151374

QTY,

22
22

O 0O P

—

OIL PAN
USAGE: Model AD30 only
DESCRIPTION
PAN, oil

CAPSCREW, 5/16"NC x 1n
LOCKWASHER 5/16"

GASKET, 0ilPan. . - oo v v vt o

COVER, handhole
PLUG, pipe, 3/4"NPT
CAPSCREW, 5/16"NG x 1-1/4n
LOCKWASHER, 5/16"

GASKET, handhole cover
DIPSTICEK, oil level
GUIDE, oil level dipstick
ADAPTER, oil filling tube

CAPSCREW, 3/8"NC x 3-1/2"
LOCKWASHER, 3/8"

GASKE'T, oil filling tube adapter . ... ..........

STRAINER, oil filling tube
TUBE, oil filling
CAP, oil filling tube (Includes GASKET)

CHAIN, oil filling tube cap

24

KIT NUMBER

.......... 074688

.......... 074688

e



ITEM NUMBER QTY,

11
12
13
14

15

PART

5183847
045295
904205
5150116
5153787
910423
912726
045295
905661
904205
5153788
5174693
5174687
5168175
041915
904206
5168176
5150147
5154542
5156498

5151374

1
26
26

(0 b m) -

OIL PAN
USAGE: Model AD40 only
DESCRIPTION
PAN, oil

CAPSCREW, 5/16"NC x 1
LOCKWASHER, 5/16"

GASKET, oil pan . . . . . .« o i e e

COVER, oil pan o
ELBOW, street, 45, 3/4"NPT
PLUG, pipe, 3/4"NPT
CAPSCREW, 5/16"NC x 17
CAPSCREW, 5/16"NC x 5/8
LOCKWASHER, 5/16"

GASKET, oil pan cover

DIPSTICK, oil livel

GUIDE, oil level dipstick

ADAPTER, oil filling tube
CAPSCREW, 3/8"'NC x 3-1/2"
LOCKWASHER, 3/8"

GASKET, oil {filling tube adapter

STRAINER, oil filling tube

TUBE, oil filling

CAP, oil filling tube (Includes GASKET)

CHAIN, oil filling tube cap

25

KIT NUMBER

.......... 074689




dWnd TI0 0EdV

i,

L

——

1

8L 6l O¢

26



OIL PUMP

USAGE: Model AD30 Graders only.

PART
ITEM NUMBER OQTY. DESCRIPTICN KIT NUMBER
1 5175982 1 PUMP ASSEMBLY (Consists of items 12 thru 37)
2 036034 4 CAPSCREW, 3/8"NF x 1*
904206 4 LOCKWASHER, 3/8"
3 5154457 1 SCREEN, oil
4 5154509 1 SUPPORT, oil screen
5 046321 2 GCAPSCREW, 5/16"NC x 1-1/2¢
904205 2 LOCKWASHER, 5/14"
6 5153627 1 GASKET, oil screen support . . . . . v o v ot v i e 074688
7 5167813 1 INLET, oil
8 054130 2 CAPSCREW, 5/16"NC x 7/8"
904205 2 LOCKWASHER, 5/16"
9 5153313 1 GASKET, oil inlet . . .« v« o o i i e e © 074688
10 5176119 - SHIM, adjusting, driving gear mesh { 005" thick. Use as req'd)
11 5166821 1 GEAR, pump driving (40 teeth. On crankshaft}
905123 1 KEY, #9 woodruff, 3/16% x 3/4"
12 5175680 1 BODY ASSEMBLY (Includes items 13,25 and 26)
i3 5176035 1 PIN, dowel
14 5169195 1 SUPPORT ASSEMBLY, driven gear (1 SUPPORT, | PIN)
15 065265 1 CAPSCREW, 3/8"NC x 7/8"
I6 5156683 1 GEAR ASSEMBLY, intermediate (30 teeth. Includes item 17)
17 5156521 1 BUSHING, intermediate gear
18 5169197 1 WASHER, retaining, intermediate gear
19 5175944 1 WASHER, capscrew locking
20 054130 1 CAPSCREW, 5/16"NC x 7/8"
21 5156528 1 GEAR, driven (24 teeth)
22 5156955 1 COVER, body pad
23 045312 2 CAPSCREW, 5/16"NC x 3/4
904205 2 LOCKWASHER, 5/16"
24 5151370 1 GASKET, pad COVEE v ¢ oo v e e mcm v v a s a s m e 074688
25 5153147 2 BUSHING, body
26 5153310 i SHAFT, driven gear
27 5153309 1 SHAFT, drive gear
§05121 2 KEY, #5 woodruff, 1/8" x 5/8"
28 5166840 2 BUSHING, driven gear
29 5166649 1 GEAR ASSEMBLY, driven {Includes item 28)
30 5153299 1 COVER ASSEMBLY (Includes item 32)
31 037450 4 CAPSCREW, 5/16"NC x 1-1/4"
904205 4 LOCKWASHER, 5/16"
32 5153154 1 BUSHING, cover
33 5166650 1 GEAR, drive
34 5153247 1 VALVE, pressure relief
35 5155765 1 SPRING, pressure relief valve
36 040399 2 GASKET, pressure reliefvalveplug . . . .. .. .. ... .......... 074688
37 5152613 2 PLUG, pressure relief valve

27



SUHEEHY

AD40 CIL PUMP

28




OlL PUMP

USAGE: Model AD40 Graders only.
PART

ITEM NUMBER Q DESCRIPTION KIT NUMBER

H
=

1 5175986 1 PUMP ASSEMBLY (CGonsists of iterns 16 thru 44)
2 036034 4 CAPSCREW, 3/80NF x 1
904206 4 LOGKWASHER, 3/8¢

3 5176119 - SHIM, adjusting, driving gear mesh (. 005" thick. Use &s req'd)

4 5156532 1 GEAR, pump driving {40 teeth. On erankshaft)
905123 1 KEY, #9 woodruff, 3/16" x 3/4"
5153627 1 GASKET, 0ll inlet « v o v v oo v e m e e e 074689
5166847 1 INLET, oil
7 045295 2 CAPSCREW, 5/16"NC x 1v
904205 2 LOCKWASHER, 5/16"
8 5166935 1 BRACKET, oil inlet supporting
9 045312 1 CAPSCREW, 5/16"NC x 3/4"
904205 1 LOCKWASHER, 5/1&"
10 036032 2 CAPSCREW, 3/8'NF x 3/4"
904206 2 LOCKWASHER, 3/8"
11 5153285 L COVER, o0il screen
12 5155605 2 CAPSCREW {drilled head, 5/16"NC = 11/16")
13 023633 1 WIRE, locking (1/16" x 12°)
14 5153286 1 SCREEN, oil
15 5153284 1 RETAINER, oil screen
16 5175680 1 BODY ASSEMBLY {Includes items 17,18 and 30)
17 5176035 1 PIN, dowel
18 5153147 z BUSHING, body
19 5169195 1 SUPPORT ASSEMBLY, driven gear (I SUPPORT, 1 PIN}
20 065265 1 CAPSCREW, 3/8"NC x 7/8"
21 5156683 1 GEAR ASSEMBLY, intermediate {30 teeth. Includes item 22)
22 5156521 1 BUSHING, intermediate gear
23 5169197 1 WASHER, retaining, intermediate gear
24 5175944 1 WASHER, capscrew lockin
25 054130 1 CAPSCREW, 5/16"NC x 7/8"
26 5156528 1 GEAR, driven (24 teeth)
27 5156955 1 COVER, bedy pad, front
28 045312 2 CAPSCREW, 5/16"NC x 3/4"
904205 2 LOCKWASHER, 5/16"
29 5151370 1 GASKET, front Pag COVET « .« o vt v v v oo m oo e ea oo 074689
30 5153310 1 SHAFT, driven gear
31 5153309 1 SHAFT, drive gear
905121 2 KEY, #5 woodruff, 1/8" x 5/8"
32 5166840 2 BUSHING, driven gear
33 5166649 i GEAR ASSEMBLY, driven (Includes item 32)
34 5154252 1 COVER ASSEMBLY (Includes item 36)
35 037450 4 CAPSCREW, 5/16"NC x 1-1/4")
904205 4 LOCKWASHEER, 5/16"
36 5153154 1 BUSHING, cover
37 5166650 1 GEAR, drive
38 5153313 i GASKET, side pad cover
39 5153311 1 COVER, body pad, side
40 045312 2 CAPSCREW, 5/16"NGC x 3/4"
904205 F3 LOCKWASHER, 5/16"
41 5152613 2 PLUG, pressure relief valve
42 040399 2 GASKET, pressure relief valve plug . . . .. ... ... ..o 074689
43 5155765 1 SPRING, pressure relief valve
44 5153247 1 VALVE, pressure relief

29



1

OlL. COOLER




PART

ITEM NUMBER

1

o W

un

10

11

12

13

14

15

16

17
18

19

{

5178244
901652
044249
041914
5152148
904206
5177777
5177778
5177772
5177773
5150154
5152904
8501327
8501328
5154215
5151456
5150464
033751
913189
904205
043733
040378
913636
911025
904205
5150155
5151305
045312
904205

5151190

QUANTITY
AD30 AD40
1 1
1 1
[ 6
1 1
1 1
6 6
1 1
1 1
1 1
1 1
2 2
1 1
1 .
- 1
1 1
1 _

1
6 R
- 6
6 6
2 -
- 2
2 -
- 2
2 2
1 1
1 i
2 2
2 2

OIL COOLER
DESCRIPTION KIT NUMBER

ADAPTER ASSEMBLY (Includes items 5 thru 8, and 1
PLUG 901652)
PLUG, pipe, 1/4"'"NPT
CAPSCREW, 3/8"NC x 1-1/8
CAPSCREW, 3/8"NC x 1-7/8"
WASHER, plain (copper)
LOCKWASHER, 3/8"

VALVE, pressure relief
SPRING, pressure relief valve

PLUG, pressure relief valve

GASKET, pressure reliefvalve . .. ... ... ... ........ 074688, 89
GASKET, adapter to cylinder block ... ... ... ........ 074688, 89
GASKET, spacing . . . . . . .. . . ittt it 074688, 89

CORE, oil cooling {5 plates)
CORE, oil cooling (6 plates)
GASKET, oil cooling element . .. .. .. ... .o 074688, 89
HOUSING, oil cooler element
HQUSING, oil cooler element
CAPSCREW, 5/16"NC x 2-1/2n
CAPSCREW, 5/16'NC x 2-7/8"
LOCKWASHER, 5/16"
CAPSCREW, 5/16VNF x 3¢
CAPSCREW, 5/16"NC x 3-1/2"
NUT, 5/16"NF
NUT, 5/16"NC
LOCKWASHER, 5/16"
GASKET, oil cooler housing ... .. .. .. ... .. ........ 074688, 89
COVER, water hole
CAPSCREW, 5/16"NC x 3/4"
LOCKWASHER, 5/L6"

GASKET, water hole COVET . . . v v i v i i it e e e e et e e v et 074688, 89

31



?YUNDER BLOCK

KT‘-’CYUNO&R BLOCK

CIL FILTER

USAGE: Model AD30 Graders prior to serial No. 807 except those equipped with
the special HEAVY DUTY QIL FILTER listed on page 34.
PART
ITEM NUMBER QTY. DESCRIFPTION KIT NUMBER

040290 1 FILTER ASSEMBLY, oil {See page 35 for repair parts)
1 9iog922 4 CAPSCREW, 3/8"'NF x 3/4%
904206 4 LOCKWASHER, 3/8"

041242 1 BRACKET, mounting
2 904706 2 CAPSCREW, 7/16"NC x 1-1/4n
904207 2 LOCKWASHER, 7/16"
—————— 1 STUD, hand-hole cover (See CYLINDER BLOCK)
3 911041 1 NUT, 3/8"NF
904206 1 LOCKWASHER, 3/8"
051080 1 TUBE ASSEMBLY, oil inlet {Includes 2 NUTS 911208)
4 911208 2 NUT, flared, long, 3/8”
910978 1 ELBOW, male, flared, 3/8" tube, 1/4"NPT
912324 1] CONNECTOR, male, flared, 3/8" tube, ! /4'NPT
5 605793 1 ELBOW, oil inlet tube (90°, 1/4"NPT male and female, long type)
051153 1 TUBE ASSEMBLY, oil outlet (Includes 2 NUTS $11208)
6 911208 2 NUT, flared, long, 3/8"
910978 Z ELBOW, male, flared, 3/8" tube, 1/4"NPT
7 041262 1 CLIP, oil inlet tube (closed type, 3/8'" diam., 13/32" bolt-hole)
8 - 1 TRANSFER, instruction (See PAINTING AND MARKING)

3z




4 6o
Q@B@"iy

TO CYi. BLOCKF@

EARLY ADAO GRADERS

1

PART

040290
912743
904206

078377
904706
904207
904206
311041

076940
069687

915368
915369
915366
915367

078926

605793

913922

069690
915368
915369
915366
915367

USAGE: Model AD30 Graders after serial No. 807 and all
Model AD40 Graders, except those equipped withthe

OIL FILTER

®

@

TO CYL. 81 OCK

special HEAVY-DUTY OIL FILTER listed on page 34

QUANTITY
ITEM NUMBER AD30 AD40 DESCRIPTION

1) L gl EUIE el A Y Bt N

— [N e

= [N

NUT, 3/8"NF

= NN~ = = NN i b

FILTER ASSEMBLY, oil {See page 35 for repair parts)
CAPSCREW, 3/8"NF x 5/8"
LOCKWASHER, 3/8"

BRACKET, mounting
CAPSCREW, 7/16”NC x 1-1/4”
LOCKWASHER, 7/16"

STUD, handhole cover {See CYLINDER BLOCK)
LOCKWASHER, 3/8"

TUBE, oil inlet {Graders prior to #807)
TUBE, oil inlet {Graders # 807 and up)

CONNECTOR, Sealastic, 3/8'" tube, 1/4"NPT male
ELBOW, Sealastic, 90°, 3/8" tube, 1/4"NPT male
NUT, Sealastic fitting, 3/8'" tube

RING, Sealastic fitting, 3/8" tube (Includes FERRULE)

ELBOW, oil inlet tube (90°, 1/4"NPT male and female,
short type){Graders # 807 and up)

1 ELBOW, inlet tube (900, 1/4"NPT male and female, long

type)(Graders prior to # 807)

1 FITTING, elbow adapter, 45°, 1/4"NPT male and fe-

male
TUBE, oil outlet

=D DN e

33

CONNECTOR, Sealastic, 3/8" tube, 1/4"NPT male
ELBOW, Sealastic, 90°, 3/8" tube, 1/4"NPT male
NUT, Sealastic fitting, 3/8'" tube

RING, Sealastic fitting, 3/8" tube {Includes FERRULE)

TRANSFER, instruction (See PAINTING AND MARKING}

KIT NUMBER



5,

EARLY GRADERS

TO C¥L
BLOCK

BLOCK

TO oYL,

BLOCK

B

R S

YT Sy
AEER RN A

ET\

HEAVY-DUTY OIL FILTER

ITEM NUMBER

1

PART

061817
911168
904205
913636

076239
911978

904208
911043

076232
901839
910978

076230

077704

901839
910978
912324

078926

605793

913922

USAGE: Specia.‘l Eguipment., See pages 32 and 33 for standard filter.

QUANTITY

AD30 AD40 DESCRIPTION KIT NUMBER
1 1 FILTER ASSEMBLY {See page 37 for repair parts)
8 8 CAPSCREW, 5/16"NF = 7/8" Also attach
g 8 L.OCKWASHER, 5/16" HEAVY-DUTY
8 8 NUT, 5/16"NF FUEL FILTER
1 1 BRACKET, filter mounting
4 4 CAPSCREW, 1/2"NF x 1-1/2¢
4 4 LOCKWASHER, 1/2»
4 4 NUT, 1/2"NF
1 11 BRACKET, mounting (Requires welding to frame)
1 1 TUBE ASSEMEBLY, oil return (Includes NUTS)
1 1 BUSHING, pipe reducing, 1/2"NPT to 1/4"NPT
2 2 ELBOW, flared, 3/8'" tube, 1/4"NPT male

TUBE ASSEMBLY, oil supply (Includes NUTS} Graders prior
to #807)

TUBE ASSEMBLY, oil supply (Includes NUTS)(Graders
#807 and up)

BUSHING, pipe reducing, 1/2"NPT to 1/4"NPT
ELBOW, flared, 3/8'" tube, 1/4"NPT male
CONNECTOR, flared, 3/8" tube, 1/4"NPT male

ELBOW, oil supply tube (900, 1/4"NPT male and female)
(Graders #807 and up)

ELBOW, oil supply tube (90°, 1/4"NPT male and female)
{Graders prior to #807) o
FITTING, elbow adapter, 45, 1/4"NPT
TRANSTFER, instruction {See PAINTING AND MARKING)

FILTER ASSEMBLY (See HEAVY-DUTY FUEL FILTER)

34

i



OIL FILTER ASSEMBLY 040290

NOTE: See pages 32 and 33 for listing of complete Filtex Assembly.

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER

1 042426 1 SHELL ASSEMBLY (Includes pipe PLUG 901652)
901652 1 PLUG, pipe, 1/4"NPT

2 040805 2 BRACKET, clamping
303756 2z SCREW, machine, 1/4"NC x 2-1/2"
904204 2 LOCKWASHER, 1/4"
911024 2 NUT, 1/4"NC

3 079640 1 ELEMENT KiT (Includes items 4, 5 and 8}

e 2 WASHER, element retaining (Not serviced. Order item 3)

5 eeee 2 GASKET, retaining washer {Not serviced. Order item 3)

6 040331 1 SPRING, element retaining

7 040328 1 COVER, f{ilter shell

8 040327 1 GASKET, filter shell cover

2 040788 1 SCREW, cover retaining

10 040330 1 GASKET, cover retaining screw

35



FUEL BuUMP
p 7 t

HEAVY-DUTY FUEL FILTER

1

10
11

PART

061814

911168
904205
913636

042639
040810

075066
910978

075069
910978

041262

076228
901839
910978
915291
915%16

077703
076225

201839
910978
912324

040796
910922

304206
911041

QUANTITY
ITEM NUMBER AD30 AD40

1

D = o D D QOO OO

|3 R T TSR

N v v

i

L R R S 0

I [ P

N o

NN

USAGE: Special Equipment. Replaces standard first stage fuel filter,
DESCRIPTION KIT NUMBER

FILTER ASSEMBLY (See page 37 for repair parts}{Discon-
tinved. Order FILTER ASSEMBLY 082441)
[ [}

CAPSCREW, 5/16 N§ x 1/8 Also attach HEAVY-

LOCKWASHER, 5/16 DUTY OIL FILTER

NUT, 5/16"NE
BUSHING, fuel tank outlet
COCK, shut-off, lever-handle, 1/4"NPT male and female

TUBE ASSEMBLY, tank right outlet (Includes 2 NUTS)
ELBOW, flared, male, 3/8" tube, 1/4"NPT

TUBE ASSEMBLY, tank left outlet (Inciudes 2 NUTS)
ELBOW, flared, male, 3/8" tube, 1/4"'NPT

CLIP, tank outlet tubes (closed type, 3/8" diam., 13/32"
bolt-hole)

TUBE ASSEMBLY, tank to filter (Includes NUTS)
BUSHING, pipe reducing, I/2"'NPT to 1/4 NPT
ELBOW, flared, male, 3/8" tube, 1/4"NPT
ELBOW, flared, female, 3/8" tube, 1/4"NPT
TEE, flared, male, 3/8" tube, 1/4"NPT

TUBE ASSEMBLY, filter {o pump {(Includes NUTS)
TUBE ASSEMBLY, filter to pump (Includes NUTS}

BUSHING, pipe reducing, 1/2"NPT to0 1/4"NPT
ELBOW, flared, male, 3/8" tube, 1/4'"'NPT
CONNECTOR, flared, mmale, 3/8" tube, 1/4"NPT

CLIP, tube supporting (closed type, 3/8" diam., 13/32v
bolt-hole)
CAPSCREW, 3/8'NF x 3/4"
LOCKWASHER, 3/8"
NUT, 3/8'NF

BRACKET, mounting (See HEAVY-DUTY OIL FILTER)
FILTER ASSEMBLY (See HEAVY-DUTY OIL FILTER)

36

e



g

grm——
B -

HEAVY-DUTY FILTER PARTS {First Type}

QUANTITY
e~ 061814 FILTER ASSEMBLY, fuel (See page 36)
w © 061817 FILTER ASSEMBLY, oil (See page 34)
PART 3 3
ITEM NUMBER © o DESCRIPTION KIT NUMBER
e 1 1 COVER, housing (Not serviced)
901652 1 1 PLUG, pipe, 1/4"NPT
2 045312 12 12 CAPSCREW, 5/16"NC x 3/4"
910335 12 12 WASHER, plain, SAE std., 5/16"
3 063896 1 1 GASKET, housing cover
4 063892 1 1 TAKE-UP ASSEMBLY, element (Serviced only as a unit)
5 063893 - 1 PLUG, orifice
6 063897 1 1 PLATE, element centering
7 082508 1 1 ELEMENT KIT, filtering (Includes item 3)
8 076668 1 1 TUBE ASSEMBLY, outlet (Includes NUT)
9 063388 1 1 PLATE, reinforecing, housing bottom
10 oo 1 1 HOUSING ASSEMBLY (Includes bolt RING}(Not serviced)
11 063899 2 2 BAND, mounting bracket
903771 4 4 CAPSCREW, 5/16"NC x 7/8"
906652 4 4 NUT, jam, 5/16'NG
12 082444 2 2 BRACKET, mounting
13 070590 1 1 CAPSCREW, 5/8"NF x 1-1/8" (drain plug)
063889 1 - BOLT, hollow
14 080758 - 1 VALVE ASSEMBLY, outlet check (Includes 1 SPRING, 1 RING
and 1 CUP. Serviced only as a unit)
063889 1 - BOLT, hoilow
15 063890 - 1 VALVE ASSEMBLY, inlet check (Includes 1 SPRING, 1 RING and
1 CUP. Serviced only as a unit)
16 063891 3 3 GASKET

NOTE: Also see page 37B for later type Filter Paris,

37



MEMOQ

37A

ST



5 67 8 ¢ 10

s
s
igii

NEW TYPE HEAVY-DUTY FILTERS

082441 FILTER ASSEMBLY, fuel (Supersedes FILTER ASSY. 061814}
082442 FILTER ASSEMBLY, oil {Supersedes FILTER ASSY. 061817)

QUANTITY ) _
— ~ USAGE: Furnished on all Heavy-duty Special Filter Installations start-
I 03 ing October, 1954,
PART & o
ITEM NUMBER o DESCRIPTION KIT NUMEBER
082505 1 I COVER
2 082486 1 1 RING ASSEMBLY, cover retaining {Includes CAPSCREW 914173)
914173 1 1 CAPSCREW, 5/16'"NF x 1-3/4"
3 082449 1 1 GASKET, cover
4 082492 1 -  HOLD-DOWN ASSEMBLY, filter element (Includes items 5 thru 9)
082493 - 1 HOLD-DOWN ASSEMBLY, filter element (Includes items 5 thru 10)
5 082489 3 3 WASHER, element hold-down
6 082490 1 1 SPRING, element hold-down
7 082487 1 1 SEAL, element hold-down
8 082488 1 1 HANDLE, element hold-down
e 1 1 STUD, element hold-down (Not serviced separately)
10 082491 - 1 PLUG, orifice, element hold-down
11 082508 1 1 ELEMENT KIT, filtering
12 076668 1 1 TUBE ASSEMBLY, outlet {Includes NUT}
13 082967 1 1 SUPPORT, filter element
14 e-ee-- 1 1 HOUSING {Not serviced separately)
15 082444 2 2 BRACKET, mounting
16 082443 2 2  BAND, mounting bracket
900576 8 8 SCREW, machine, 1/4"NC x 3/4"
911024 8 8 NUT, 1/4"NC
17 063891 3 3 GASKET
063890 - 1 VALVE ASSEMBLY, inlet check (Includes ! SPRING, 1 RING and
18 1 CUP. Serviced only as a unit)
063889 1 - BOLT, hollow
080758 - 1 VALVE ASSEMBLY, outlet check {Includes 1 SPRING, 1 RING
19 and 1 CUP. Serviced only as a unit)
063889 1 BOLT, hollow
20 070590 1 1 CAPSCREW, 5/8"NF x 1-1/8" (drain plug)
21 084897 1 1 PLUG, venting
22 084899 1 1 WASHER, venting plug

37B



FEARLY GRADERS m

f

-]

FUEL MANIFOLD

EARLY GRADERS

5

FUERL TANK

38




ITEM NUMBER AD30

10

11

12
13

14

15
16

PART

079410

079439

079406

L 079438

903639
900818
311028

070282
072366

075364
203639
900818

075365
203639
900818
042645
912180
304206
912319
042641
075063
078293
915368
915367
915366

040742
078922

U-2964

605054
605055

075061
910906
310268

023176

AM-8763
905656
204204
9211024

QUANTITY

1

— s NN N b o B N ™ok N

—

—

O BN

bl pd pd

AD40

[\ Y

b e NNV LR S ot

—

VN DN e

—

—

—

et

FUEL TANK
DESCRIPTION

SEAT AND TANK (Graders prior to #807. When making
first replacement also order 1 CAP 078%922)

SEAT AND TANK ASSEMBLY (Graders #807 and up){Includ-
es itemn 10)

SEAT AND TANK (Graders prior to #807. When making
first replacement also order 1 CAP 078%22)

SEAT AND TANK ASSEMBLY {Graders #807 and up){Includ-
es item 10)

CAPSCREW, 1/2"NC x1-1/2"
WASHER, plain, U.S. std., 1/2"
NUT, 1/2"NC

CAPSCREW, tank hinge {5/8''NF x 4-1/4")
NUT, high, 5/8"NF

BRACKET, hinge
CAPSCREW, 1/2"NC x 1-1/2"
WASHER, plain, U.5. std., 1/2¢

ANGLE, tank attaching
CAPSCREW, 1/2"NC x 1-1/2"
WASHER, plain, U.S. std., 1/2"

SUMP, fuel tank sediment
CAPSCREW, 3/8"NF x 7/8"
LOCKWASHER, 3/8"
COCK, drain, 1/4"NPT
GASKET, sediment sump
HOSE, fuel manifold to tank (Graders prior to #408)

TUBE, fuel manifold to tank (Graders #408 and up)
CONNECTOQOR, Sealastic, 3/8” tube, 1/4"NPT male

RING, Sealastic fitting, 3/8" tube {(Includes FERRULE)

NUT, Sealastic fitting, 3/8" tube

ELBOW, fuel manifold {90°, 1/4''NPT male and female, re-
stricted)

CAP, fuel tank (snap-on type. Includes item 11){Used on
graders #807 and up)

GASKET, fuel tank cap {Graders #807 and up)

NOTE: Items listed below were used only on graders
prior to serial No. 807.

CAP, fuel tank (screw type)
GASKET, fuel tank cap
TUBE, wvent
NUT, flared, short, 3/16" tube
ELBOW, flared, 3/16" tube, 1/8"NPT male
GROMMET, tube protecting
CLIP, vent tube {closed type, 3/18" diam., 9/32" bolt-hole)
CAPSCREW, 1/4"NC x 5/8"

LOCKWASHER, 1/4"
NUT, 1/4"NGC

39

KIT NUMBER



i
NS

—

GOE

O

)

ST 4And T3IN4

HELTIL TdN 4 EDVIS LsSdlA

T3NS 0L
i

40



1

1¢

11

12

13

14

15

16

17

18

PART

065596
903631
911026
904206
065593

065578
915432

065577
065579

065621
915433

043130
048068
065581
076586

075069
910978

075066
910978

042639
040810
077136
075064
910978
315291
915916
078294
915368
915369
915367
915366

041262

QUANTITY
ITEM NUMBER AD30 AD40

1

2
2
2

N

N

1

2
2
Z

NIV ==

[aY]

FIRST STAGE FUEL FILTER

USAGE: All graders except those equipped with HEAVY-
DUTY FUEL FILTER.

DESCRIPTION KIT NUMBER
FILTER ASSEMBLY, FIRST STAGE (Consists of items 2 thru
9)
CAPSCREW, 3/8"NC x 1-1/4"
NUT, 3/8"NC
LOCKWASHER, 3/8"
HEAD

NUT, shell retaining
SCREW, machine, 1/4"NC x 5/16"

GASKET, bleeding screw
GASKET, shell retaining nut

SHELIL, filter
COCK, drain

GASKET, shell

ELEMENT KIT (Includes item 7)
GUIDE, element centering
BRACKET, filter mounting

TUBE ASSEMBLY, tank left outlet (Includes 2 NUTS)
ELBOW, male, flared, 3/8" tube, 1/4"NPT

TUBE ASSEMBLY, tank right outlet (Includes 2 NUTS)
ELBOW, male, flared, 3/8" tube, 1/4"NPT

BUSHING, fuel tank outlet

COCK, shut-off, lever-handle, 1/4“NPT male and female

TUBE ASSEMBLY, tank to filter (Includes NUTS)

TUBE ASSEMBLY, tank to filter {Includes NUTS)
ELBOW, male, flared, 3/8" tube, 1/4"NPT
ELBOW, female, flared, 3/8" tube, 1/4'NPT
TEE, male, flared, 3/8" tube, 1/4"NPT

TUBE, fuel filter to pump {(When replacing flexible HOSE used

on graders prior to #408 also order fittings indented below)

CONNECTOR, Sealastic, male, 3/8“ tube, 1/4"NPT
ELBOW, Sealastic, male, 90°, 3/8" tube, 1/4"NPT
RING ASSEMBLY, Sealastic, 3/8'" tube (Includes FERRULE)
NUT, Sealastic fitting, 3/8" tube

CLIP, tank outlet tubes (closed type, 3/8" diam., 13/32" bolt-
hole}

TRANSFER, fuel filter instruction {See PAINTING AND MARK-
ING)

41



ldﬁ:
~UJ
2

:f, Ea

1

EO
11

12

13
14

15

16

PART

065590
903631
904206
911026

065586
907859

065578
$15432

065577
065579

065582
915433

065583

043130

065584

065585
067481
077457
077443

915369
915367
915366

605793

QUANTITY
ITEM NUMBER AD30 AD40 DESCRIPTION

D-"b—ll-‘l—lb—'h-il—fb—lb—lb—‘h-')—'NNNr—l

= NN

l—'l—-'lr-nb—'b—‘l—-h“l—'l—tl—-'?—'b—-NNND—‘

—

[l AU AV o8 ]

SECOND STAGE FUEL FILTER

FILTER ASSEMBLY, fuel {Consists of items 3 thru 14}
CAPSCREW, 3/8'NC x 1-1/4"
LOCKWASHER, 3/8"
NUT, 3/8"NC

HEAD, fuel filtey
PLUG, pipe, hex-socket hd., 1/4"NPT

NUT, shell refaining
SCREW, machine, rd-hd., 1/4"NC x 5/16"

GASKET, bleeding screw
GASKET, shell retaining nut

SHELL, filter
COCK, drain, T-handle, 1/4"NPT

ELEMENT KIT (Includes items 9 thru 11)

GASKET, element seating plate (Not serviced, Order item 8)
WASHER, seating plate gasket (Not serviced. Order item 8)
GASKET, shell

PLATE, element seati ng

SPRING, element
GUIDE, element centering
TUBE, fuel pump to filter

TUBE, fuel pump to filter {When replacing flexible HOSE used
on graders prior to #153 also order fittings indented below)

ELBOW, Sealastic, male, 90°, 3/8'" tube, 1/4"NPT
RING ASSEMBLY, Sealastic fitting, 3/8' tube
NUT, Sealastic fitting, 3/8" tube

ELBOW, fuel manifold {Graders prior to # 807 )

(Centinued)

42

KIT NUMBER

o

o



SECOND STAGE FUEL FILTER {(Continued)

PART QUANTITY
ITEM NUMBER AD30 AD40 DESCRIPTION KIT NUMBER
17 075062 1 1 HOSE, f{filter to fuel manifold (Graders prior to #408)
18 078295 1 1 TUBE, filter to fuel manifold (Graders #408 thru #806)
19 078979 1 1 TUBE, filter to fuel rnanifold (Graders # 807 and up)
915368 1 1 CONNECTOR, Sealastic, 3/8" tube, 1/4''NPT male
915369 1 1 ELBOW, Sealastic, 90°, 3/8" tube, 1/2"NPT male
915367 2 2 RING, Sealastic fitting, 3/8" tube (Includes FERRULE)
915364 2 2 NUT, Sealastic fitting, 3/8" tube
20 e 1 1 TRANSFER, filter instruction (See PAINTING AND MARKING)
3 e 1 1 PUMP, fuel (See FUEL PUMP AND DRIVE)
22 ae—a-o 1 1 MANIFOLD, fuel {See FUEL. MANIFQLDS)
2
)
PART FUEL PUMP AND DRIVE

ITEM NUMBER QTY. DESCRIPTION KIT NUMBER

H 5175667 1 PUMP ASSEMBILY, fuel (See page 44 for repair parts)
2 5171159 3 BOLT ASSEMBLY (Includes copper WASHER)
3 5150193 1 GASKET, pump toblower . . . . ... ... .. ... ... ... .. ..... 078688, 89
4 5150199 1 FORK, coupling
5 5154401 1 DISC, coupling
PART OUANTITY FUEL MANIFOLDS
ITEM NUMBER AD30 AD40 DESCRIPTION KIT NUMBER
5150558 1 - MANIFOLD, upper
i 5150560 - i MANIFOLD, upper
901652 1 1 PLUG, pipe, 1/4"NPT
5150557 1 - MANI¥OLD, lower
2 5150559 - 1 MANIFOLD, lower
901652 1 1 PLUG, pipe, 1/4"NPT
3 —remn- 6 8 CONNECTOR ASSEMBIL.Y (See INJECTOR)

43



PART

ITEM NUMBER

10
11
12
13

14

914590

5192813
2225347
51925056
5192504

5192506
5192786

5192508
2225351
5192509
2225353
2225354

2225355

QTY.

1

N

FUEL PUMP 5175667

NOTE: See page 43 for listing of complete Pump Assembly.
DESCRIPTION KIT NUMBER
STATCR (Not serviced. Order complete PUMP ASSEMBLY)
HOUSING (Not serviced, Order complete PUMP ASSEMBLY)

PLUG expansion, 11/16" diam.

BOLT ASSEMBLY (Includes LOCKWASHER)
PIN, dowel, stator to housing (3/16" x 1'1)
SEAL, pump shaft
SHAFT, driving gear

GEAR, driving
PIN, shear (1/8'" x 13/16")

GEAR, driven

PLUNGER, pressure relief

SPRING, pressure relief plunger

PIN, guiding, pressure relief spring (5/32" x 1'%
PLUG, pressure relief spring

GASKET, pressure relief spring plug

44



d

3
2 Yo
INJECTOR CONTROL
PART QUANTITY
ITEM NUMBER AD30 AD40 DESCRIPTION KIT NUMEBER
1 5161677 2 2 BRACKET ASSEMBLY, control tube {Includes plain
BEARING. Serviced only as a unit}
5 047478 4 4 CAPSCREW, 1/4"NC x 5/8"
904204 4 4 LOCKWASHER, 1/4n
5190542 1 - TUBE ASSEMBLY, injector control {Includes item 4)
3
5190543 - 1 TUBE ASSEMBLY, injector control {Includes item 4)
4 5150263 1 i LEVER, injector contrel
910274 1 1 PIN, groove, 1/8" x 3/4v
5 5150260 3 4 LEVER ASSEMBLY, injector control {Includes item 6}
6 5153618 & 8 CAPSCREW, fil-hd., 1/4UNF x 3/4"
7 5150994 1 1 SPRING, injector control tube
8 5150990 1 11 LINK, governor to injector control lever
9 5150265 1 1 PIN, control link
900970 2 2 PIN, cotter, 1/16" x 1/2"
10 5150941 1 1 WASHER, control link retaining
11 040403 1 1 CLIP, control link retaining

45



ITEM
¢

PART
NUMBER

5226710

5228330

5228310

5150251
911041

5150249
5150250
5151121
5188227
915633

5150568

5193171

QUANTITY
AD30 ADP40
3 4
3 4
3 4
3 4
3 4
3 4
3 4
6 8
6 8
6 8
6 8

FUEL INJECTOR

DESCRIPTION KIT NUMBER

INJECTOR ASSEMBLY {Low-valve type. Engines prior to
#3A-17881 and #4A-39419. See page 47 for repair parts)

INJECTOR ASSEMBLY {Tandem-valve type. Engines
#3A-17881 thru #3A-19501 and engines #4A-39419 thru
#4A-45012. See page 47A for repair parts)

INJECTOR ASSEMBLY (High-valve type. Started with
engines #3A-19502 and #4A-45013. See page 47B for
repair parts)

STUD, injector clamp (3/8"NC x 3/8"'NF x 2-1/2")
NUT, 3/8"'NF

CLAMP, injector
WASHER, injector clamp stud
PIPE ASSEMBLY, fuel (Includes NUTS)
CONNECTOR ASSEMBLY, fuel pipe (Includes nylon INSERT)
NUT, elastic stop, 7/16"NF (Engines prior to
Nos. 3A-19503 and 4A-44355)

WASHER, fuel pipe connector {Used on engines prior to
Nos. 3A-14926 and 4A-33163)

CONTAINER {For shipping and storing injector)

46

T
by

e



25 24 23 22 2 20 1

4
X
6

el

18

INJECTOR ASSEMBLY 5226710 (Low-valve)

USAGE: See page 46 for listing of complete Injector Assembly

PART
ITEM NUMEBER QTY. DESCRIPTION KIT NUMBER
1 5226394 1 FOLLOWER, plunger
——————— 1 PLUNGER ASSEMBLY (I PLUNGER and 1 BUSHING 1-15/16% long.
Original equipment){Order PLUNGER ASSEMBLY 5228306 and
2 SPACER 5228319}

5228306 1 PLUNGER ASSEMBLY {1 PLUNGER and 1 BUSHING 1—11/16” long.
Used for service replacement only. Also see item 9)

3 5226723 1 GUIDE, plunger follower
4 5226397 1 PIN, plunger follower guide
5 5226396 1 SPRING, plunger follower
6 5226717 1 PIN, plunger stop
7 5226400 1 GEAR, plunger
8 5226567 1 RETAINER, plunger gear
5226570 1 SPACER, check valve (1/4" high. Original equipment)
? 5228319 1 SPACER, check valve (3/8" high., Used as service replacement
only. See item 2)
10 5226411 1 VALVE, check
11 5227323 1 VALVE ASSEMBLY, fuel spray tip (1 VALVE and 1| SEAT. Serv-
icedonlyas aunit) ... . . .ttt e e e e e e 5227324
12 5227210 1 SPRING, spraytipvalve ... . . .. .. . .. ..t 5227324
13 5227318 1 STOPR, spray tip valve . . . . . i i ittt i i s et et e e e e 5227324
14 5227321 1 TIP, fuel spray . . . . . i vt i it vt s e e e e e e e e e e e 5227324
15 5226565 1 DEFLECTOR, fuel spill
16 5226564 1 RING, nut sealing . . . . . . .. i i i it i e e e e 5193221
17 5226563 1 NUT
18 5227931 i BODY ASSEMBLY (Consists of 1 BODY and 1 PIN. Serviced only
as a unit}
12 5226719 1 RACK, control
20 5227276 I TAG, identification (60mm., blue}
21 5228013 2 ELEMENT, fuel filtering . . . . . . v v vt v v vt vttt e et e s e s o 5193221
22 5226415 2 SPRING, retaining, fuel filtering element
23 5226186 2 GASKET, fuel filteringelementcap ... ..... ... ... ..., 5193221
24 5226413 2 CAP, fuel filtering element
25 5226414 2 CAP, shipping {Remove when installing INJECTOR) .. ......... 5193221

NOTE: Quantities indicated are for one (1) Injector Assembly only,

47



221 2019 1817 1615

PART

ITEM NUMBER

1

2

11
12
13
14
15
16
17
18
19
20
21

22

5228104
5226396

5228306

5226717
5226400
5226567

5228107

5227210
5227318

5228108

5227321
5228109
5226564
5228102
5226719
5228329
5227931
5228013
5226415
5226186
5226413

5226414

QTY.

T

14

g

INJECTOR ASSEMBLY 5228330 (Tandem-valve)
USAGE: See page 46 for listing of complete Injector Assembly.

DESCRIPTION KIT NUMBER
FOLLOWER, plunger

SPRING, follower

PLUNGER ASSEMBLY (Each consists of 1 PLUNGER, 1 BUSHING
and ! PIN. Serviced only as a unit)

PIN, follower stop
GEAR, plunger
RETAINER, plunger gear

VALVE ASSEMBLY, upper (I VALVE and 1 SEAT. Serviced only

as aunit] ... oL e e e e e 5228183
SPRING, valve . . . .. i it ittt e et e e e e e e e e e e e 5228183
STOP, valve . . . . . i i it et e e e e e e e 5228183
VALVE ASSEMBLY, lower {1 VALVE and 1 SEAT. Serviced only

as aunit) ... e e e 5228183
TIP, SDTAY v v v i vt i e et e et e e e e e e e e e 5228183

DEFLECTOR, fuel spill

RING, nut sealing .. .. .0 it it it it e e it ettt eaa s 5193221
NUT, retaining

RACK, conirol

TAG, identification (TV$)

BODY ASSEMBLY (Includes I PIN, Serviced only as a unit)

ELEMENT, fuel filtering ............ e e e e e e e 5193221
SPRING, retaining, fuel filtering element

GASKET, fuel filtering element cap . .. .« .o i v v v v v i s e n .. 5193221
CAP, fuel filtering element

CAP, shipping (Remove when installing injector) .. ........... 5193221

NOTE: Quantities indicated are for one (1) Injector Assembly only.

47A

PN

i

L



14 13121 1069 7 &

W

Ui

(- (2
Vo
INJECTOR ASSEMBLY 5228310 (High-valve)
USAGE: See page 46 for listing of complete Injector Assembly.
PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 5228104 1 FOLLOWER, pluanger
2 5228292 1 SPRING, follower
3 5228306 1 PLUNGER ASSEMBLY {Each consists of 1 PLUNGER, 1 BUSHING
and I PIN., Serviced only as a unit)
4 5227931 1 BODY ASSEMBLY (Includes 1 PIN. Serviced only as a unit)
5 R226T17 1 PIN, follower stop
6 5228102 1 NUT, retaining
{ 7 5226564 1 RING, nut sealing . . . . . v o v v m v v ot o ot m e e s e 5193221
8 5228109 1 DEFLECTOR, fuel spill
9 5228296 1 TIP, SPTEBY o o v v v v v v mn s s m s m s e e e e e s e e e 5228301
10 5226411 1 VALVE, check
Il 5228294 1 CAGE, valve
12 5227318 1 STOP, valve . . v v v v v s et e v et e s e e e e e e 5228301
13 5227210 1 SPRING, valve . . . o i it it v e e e et e e e e e e e 5228301
14 5228316 1 VALVE ASSEMBLY (1 VALVE and 1 SEAT. Serviced only as
A UBIE] o e e e e e e e e e e 5228301
15 5226567 1 RETAINER, plunger gear
16 5226400 1 GEAR, plunger
17 5226719 1 RACK, conitrol
18 5228298 1 TAG, identification {(HV6)
19 5228013 2 ELEMENT, fuel filtering . . . . . . .o .o oot oo i 5193221
20 5226415 2 SPRING, retaining, fuel filtering element
21 5226186 2 GASKET, fuel filtering element cap . . . ..+ . v v vt o v v v o v s m o v 5193221
22 5226413 2 CAP, fuel filtering element
23 5226414 2 GAP, shipping (Remove when installing injector). . . .. . ... ... .. 5193221

NOTE: Quantities indicated are for one {1) Injector Assembly only.

47D



CYL. HEAD

GOVERNOR

48




GOVERNOR

PART QUANTITY
ITEM NUMBER AD30 AD40 DESCRIPTION KIT NUMBER
NOTE: Where parts are different on the Models AD30 and
AD40, only the AD40 part is illustrated. The AD30
part is identical, however, except for difference in
length.
- 5174438 1 - GOVERNOR ASSEMBLY {Consists of items 6 thru 58)
- 5174440 - 1 GOVERNOR ASSEMBLY (Consists of items 6 thru 58)
1 5171159 b 6 BOLT ASSEMBLY (Includes copper WASHER)
B 034964 2 2 CAPSCREW, 1/4"NC x 3/4"
904204 2 2 LOCKWASHER, 1/4"
3 5150246 1 1 GASKET, governor to blower . ... . . . v o v v v v v v v e e e e e 074688, 89
4 5150269 1 1 GASKET, governor to cylinder head . .. ... ... ......,.. 074688, 89
5193116,17
5151519 1 1 LEVER, variable speed control
5 905657 1 1 CAPSCREW, 1/4"NC x 1"
904204 1 1 LOCKWASHER, 1/4"
5165781 1 - HOUSING, weight
6
5183285 - 1 HOUSING, weight
[ 5174447 1 - WEIGHT AND CARRIER ASSEMBLY (Includes SHAFT,
Serviced only as a unit)
r
5174448 - 1 WEIGHT AND CARRIER ASSEMBLY (Includes SHAFT.
L Serviced only as a unit)
J’ 5154501 1 - RISER {1-3/8" long)
8
5154502 - 1 RISER (3* long)
g 074697 1 1 BEARING, riser thrust
10 074698 1 3 BEARING, ball, weight shaft
i1 5150884 1 1 SCREW, retaining
iz 5150897 1 1 LOCKWASHER
13 5183268 1 1 CAP, weight housing
14 5165221 1 1 GASKET, weight housing cap
5158904 1 1 HOUSING ASSEMBLY, control shaft {Includes items 19 thru
30 and PLUG indented below)}
15 910002 1 1 PLUG, expansion, 3/4” diam.
913299 4 4 CAPSCREW, 1/4"NC x 2-1/4n (Also attaches weight
housing cover)
904204 4 4 LOCKWASHER, 1/4v
16 5150942 2 2 PIN, dowel, control housing to weight housing
17 5150890 2 2 GASKET, weight housing (housing cover (1), control
housing (1) . . .. .. . . ... . 074688, 89
5193116,17
18 5163514 1 1 COVER, weight housing
19 5154438 1 1 SHAFT ASSEMBLY, control (Consists of items 20 thru 25)
20 5154435 I 1 SHAFT, control
21 5159080 1 1 WASHER, control shaft
22 042990 1 1 BEARING, ball, control shaft, upper
-- 913048 1 1 SCREW, machine, #10-24NC x 7/16"
- 906957 1 3 LOCKWASHER, int-tooth, #10
- 910243 1 1 WASHER, plain, SAE std., #10
23 5154422 1 1 LEVER, control shaft
24 5150943 1 1 PIN, control shaft lever

(Continued)

49



PART

ITEM NUMBER

25

26

27

28
29
30
31
3z
33

34

35

36
37
38
39
40

41

42

43
44
45
46

47

48

49

50
51

52

5150898
910267

074699
5188611
5185605
913889
5150394
5150941
040403
5150942
048384
040401

5150889

5174412

901228
904204

5174425
5174429
043021
5176557
5153060
5151519
905657
904204

5171784

5152939
5152938
5152940
5152941
5152962
5153904
5172557
910002
911081
040378
304205
5152944
043021

5176629
915476

QUANTITY
AD30 AD40
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 I
1 i
2 2
1 1
1 1
1 1
1 1
4 4
4 4
1 1
1 1
2 2
1 1
2 2
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
I 1
1 1
2 2
2 A
1 I
2 2

GOVERNOR (Continued)
DESCRIPTION KIT NUMBER

S5CREW, adjusting (hex head, 1/4"NF x 5/8")
NUT, jam, l/4"NF

BEARING, needle, control shaft (Engines prior to #3A-18977 L
and #4A-42249)

BUSHING, control shaft (Started with engines #3A-18977 and
faA-42249)

FORX, control shaft
SETSCREW, socket head, cup point, 1/4"NF x 1/2"

LEVER ASSEMBILY, differential {Includes PIN)
WASHER, retaining, differential lever

CLIP, retaining, differential lever

PIN, dowel, contrel housing cover

SCREW, machine, 5/16"NF x 3/8"

GASKET, control housing screw (copper}

GASKET, control shaft housing cover .. .. «c .t vesonn 074688, 89
5193116,17

COVER ASSEMBLY, control housing (Includes items 38 and
39)
CAPSCREW, fil-hd,, 1/4"NC x 3/4"
LOCKWASHER, 1/4"
SHAFT ASSEMBLY {Includes 1 LEVER and 2 PINS)
RING, shaft retaining
BEARING, needle, fuel shut-off lever shaft
SEAL, shut-off lever shaft
RETAINER, shut-off lever shaft
LEVER, shut-off
CAPSCREW, 1/4"NC x 1"
LOCKWASHEER, 1/4"

STOP, variable speed spring retainer {Used only when nec-
essary to limit high speed)

GUIDE, variable speed spring plunger
PLUNGER, variable speed spring
SPRING, variable speed
RETAINER, variable speed spring
SHIM, variable speed spring (.010" thick. Use as req'd)
SHIM, variable speed spring (. 078" thick. Use as regq'd)
HOUSING, wvariable speed spring

PLUG, expansion, 3/4" diam,

PLUG, pipe, slotted head, 1/8"NPT

CAPSCREW, 5/16"NC x 3-1/2"

LOCKWASHER, 5/16"
GASKET, variable speed spring housing ... ........... 074688, 89
BEARING, needle, variable speed spring housing

LEVER, variable speed spring i
SETSCREW, socket head, dog-pt., 5/16"NF x 1/4"

{Continued)

50



GOVERNOR (Continued)

PART QUANTITY
ITEM NUMBER AD30 AD40 DESCRIPTION KIT NUMBER
53 5173964 1 1 SHAFT, variable speed lever
910173 2 2 KEY, #2 woodruff, 3/32" x 1/2"
54 5153007 i 1 PACKING, variable speed lever shaft
55 5152932 1 1 WASHER, variable speed lever shaft packing
56 5179613 1 1 BOLT, idling speed adjustment {1/4"NC x 1-1/4')
911325 1 1 NUT, jam, 1/4"NC
57 5177083 1 1 SCREW ASSEMBLY, buffer (Consists of 1 SCREW, 1 SPRING
and 1 NUT. Serviced only as a unit}
58  ------- 1 1 STOP, variable speed spring retainer (Not used on A-GC

graders. Remove and discazrd)

ENGINE BREATHING PIPE

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMEBER
1 5154104 1 PIPE, breathing
901217 4 SCREW, machine, fil-hd., #10NC
F4 x 5/8"
904203 2 LOCKWASHER, #10
3 5150900 1 GASKET, breathing pipe . .« v v v v v v v v 074688, 89
5193116, 17
4 040404 1 CLIP, breathing pipe
5 910335 1 WASHER, plain, SAE std., 5/16"
[ 1 CAPSCREW (See OIL COOLER}

51



BLOWER

52



PART  QUANTITY BLOWER
ITEM NUMBER AD30 AD40 DESCRIPTION KIT NUMBER

NOTE: Where parts are different on the Models AD30
and AD40, only the AD40 part is illustrated. The
AD30 part is identical, however, except for differ-
ence in length.

5158145 1 - BLOWER ASSEMBILY {Consists of items 5 thru 29)
1 5158146 - 1 BLOWER ASSEMBLY {Consists of itemms 5 thru 29)
2 041916 4 4 CAPSCREW, 7/16"NC x 2%
3 5150238 4 4 WASHER, plain .,
5150235 1 - GASKET, blower to cylinder block . . ... ... .......... 074688
4 5150236 - 1 GASKET, blower to cylinder block . ... ... .. ... ... ... 074689
5 5155865 1 - HOUSING
5157199 - 1 HOUSING
6 5150218 2 2 PLATE ASSEMBLY, e¢nd (Includes items 7 and 8)
901240 4 4 CAPSCREW, fil-hd., 5/16"NC x 1-1/2n
A 4 4 PIN, dowel (Not serviced separately)
5150220 4 4 SEAL, oil (1-3/16" shaft diam. Original Equipment)
8 5192438 4 4 SEAL, 0il (1-3/8" shaft diam. ¥For use when rotor shaft
is too worn to permit use of standard SEAIL 5150220,
Also order SPACER 5192439 to make initial installation)
9 5192439 4 4 SPACER {Provides new seal surface for worn rotor shafis,
Requires use of oil SEAL 5192438)
5192793 1 - ROTOR SET (Consists of 1 upper ROTOR and 1 lower
ROTOR, matched for proper operating clearance)
10 5192794 - 1 ROTOR SET (Consists of 1 upper ROTOR and 1 lower
ROTOR.matched for proper operating clearance)
11 7450168 2 2 BEARING, roller, front
12 042991 2 2 BEARING, ball, rear
13 5179017 4 4 RETAINER, bearing
14 034964 12 12 CAPSCREW, 1/4"NC x 3/4"
904204 12 12 LOCKWASHER, 1/4"
15 5192234 1 1 GEAR SET (Gears are matched and are not serviced sepa-
rately)
5150372 - - SHIM, rotor gear (. 002" thick. Use as req'd)}
5153938 - - SHIM, rotor gear (.003" thick. Use as reqg'd)
16 5150855 - - SHIM, rotor gear (.005'" thick. Use as req’d)
5150856 - - SHIM, rotor gear (.010* thick. Use as req'd}
17 5154400 1 1 WASHER, retaining, upper rotor gear
18 eeeem- 1 1 DISC, coupling (See FUEL PUMP AND DRIVE)
19 5154399 2 2 CAPSCREW, hex-hd., 1/2'NF x 1-1/4"
20 5154398 2 2 LOCKWASHER, special
21 5150233 2 2 COVER, end plate
22 040378 20 20 CAPSCREW, 5/16"NC % 3-1/21
904205 20 20 LOCKWASHER, 5/16v
23 5150234 2 2 GASKET, end plate cover . . . . . . . . . . i v i inn . 074688, 89
24 5173366 3 1 HUB, driving
5173362 3 3 BOLT (hex-hd., 5/16"NF x 3/4")
25 904205 3 3 LOCKWASHER, 5/16"
910335 3 3 WASHER, plain, SAE std., 5/16%
26 5173365 1 2 PLATE, driving hub
5173363 3 3 BOLT (hex-hd., 5/16'NF x 1)
27 904205 3 3 LOCKWASHER, 5/16"
910335 3 3 WASHER, plain, SAE std., 5/16"
28 5173364 3 3 SPACER, driving hub plate
29 e 1 1 COUPLING (See WATER PUMP)

53



(L1uo

DNISNCH
T33HMATS

juswaseidax s21AI2G) A MOTYH

L9dAL LSHIA-

53A



ITEM NUMBER

w N

10

11
12

13
14

—_——— A

PART

5114467
5114468
5120991
5120992

041916
5150238

5150235

5115657

5155865
5114200

5193719
901240

5150220

5192438

5192439

5192793

5192794

7451054
042991
5199017

034964
904204

*

2

4
12
12

QTY,.
g etk
1 -
- 1
4 4
4 4
- 1
1 -
- }
1 -
2 2
4 4
4 4
4 4
4 4
4 4
- 1
1 -
2 2
2 A
4 4
12 12
iz 12

s vle e ate
e ARLAERTS

—

PN

12
12

BLOWER

UUSAGE: Service replacement only. See previous pages
for design used as original equipment.

st
P

Used prior to (Model AD30)

%k Tsed prior to August 1959 (Model AD40)
sk Effective { Model AD30)
zdekx Effective August 1959 (Model AD40)

PACKAGE
DESCRIPTION NUMBER

BLOWER ASSEMBLY (Consists of items 5 thru 3L
BLOWER ASSEMBLY {Consists of items 5 thru 31
BLOWER ASSEMBLY (Consists of items 5 thru L
BLOWER ASSEMBLY (Consists of items 5 thru 31

CAPSCREW, 7/16"NC = 2"
WASHER, plain

GASKET, blower to cylinder block . .o w0 a v v v . 058034
074688

GASKET, blower to cylinder block .. .« . v e v v v 058037
074689

HOUSING

HOUSING

PLATE ASSEMBLY, end {Includes item 7)
CAPSCREW, fil-hd., 5/16"NC x 1-1/2"

PIN, dowel (Not serviced separately)

SEAL, oil {1-3/16" shaft diam. Original equipment)

SEAL, oil {1-3/8" shaft diam, For use when rotor
shaft is too worn to permit use of standard SEAL
5150220. Also order SPACER 5192439 to make

initial instaliation)

SPACER {Provides new seal surface for worn rotor
shafts. Requires use of oil SEAL 5192438)

ROTOR SET (Consists of 1 upper rotor and 1 lower
rotor, matched for operating clearance)

ROTOR SET (Consists of 1 upper rotor and 1 lower
rotor, matched for operating clearance)

BEARING, roller, front
BEARING, ball, rear
RETAINER, bearing

CAPSCREW, 1/4"“NC x 3/4"
LOCKWASHER, 1/4"

53B



BIL.OWER (Continued)
PART QTY, PACKAGE
ITEM NUMBER # & s dokk#  DESCRIPTION NUMBER

15 5192234 1 1 1 1 GEAR SET (Gears are matched and are not
serviced separately)

5150372 - - - - SHIM, rotor gear {,002' thick, Use as req'd)
16 5153938 - - - - SHIM, rdtor gear (. 003" thick, Use as req'd)
51508558 - - - - 5HIM, rotor gear {. 005" thick, Use as req'd)
5150856 - . . . SHIM, rotor gear (,0l0" thick. Use as req'd)

17 5154400 1 1 1 1 WASHER, retaining, upper rotor gear

18 —meao 1 1 1 1 DISC, coupling {See FUEL PUMP AND DRIVE)
19 070469 2 2 2 z CAPSCREW, gear retaining (1/2"'NF x 1-1/4")
20 5154398 2 2 2 2 LOCKWASHER, gear retaining capscrew

21 5114442 1 1 1 1 COVER, end plate, front

22 5115190 10 10 10 10 BOLT ASSEMBLY, 5/16"NC x 2-1/2"
(Includes lockwasher)

5114442 1 1 - - COVER, end plate, rear
23
5120726 - - 1 1 COVER, end plate, rear
24 5115190 10 10 10 10 BOLT ASSEMBLY, 5/16"NC x 2-1/21

{Includes lockwasher)

25 5114726 2 2 2 2 GASKET, end plate cover
26 5173366 1 1 1 1 HUB, driving
27 5173362 3 3 3 3 BOLT (5/16"NF x 3/4')
904205 3 3 3 3 LOCKWASHER, 5/16"
910335 3 3 3 3 WASHER, plain, SAE std., 5/16"
28 5173365 1 2 1 2 PLATE, driving hub
29 5173363 3 3 3 3 BOLT {5/16"NF x 1'y
904205 3 3 3 3 LOCKWASHER, 5/16"
910335 3 3 3 3 WASHER, plain, SAE std., 5/16"

[F%]
W
L
[PV)

30 5173364 SPACER, driving hub plate

31 e | 1 1 1 COUPLING {See WATER PUMP }
32 5118354 . - - I TUBE, blower drive shaft

33 5172865 - - I 2 SEAL, blower drive shaft tube
34 5173695 - - 1 2 CLAMP, tube seal

53GC

ot



MEMO

53D



BLOWER DRIVE

54



BLOWER DRIVE

PART QUANTITY
{TEM NUMBER AD30 AD40 DESCRIPTION KIT NUMBER
5154638 1 - SHAFT (6-3716% long)
. 1
! 5154639 - 1 SHAFT (7-13/16" long)
2 5167727 1 1 RING, snap, drive shaft
5172867 1 - COVER, drive shaft (1-5/16" long)
3
5172868 - 1 COVER, drive shaft (2-15/16" long)
4 5171159 6 6 BOLT ASSEMBLY {Includes copper WASHER)
5 5150246 1 1 GASKET, drive shaft cover . . . . . . . ... ... . 074688, 89
[ 5172865 1 1 SEAL, drive shaft cover . . . . . .. .o i i e 074688, 89
7 5173695 i 1 CLAMP, cover seal
5172870 1 1 SUPPORT ASSEMBLY (Bushing is not serviced separately)
5153347 2 2 CAPSCREW, 3/8"NF x 13/16"
904206 2 2 LOCKWASHER, 3/8"
10 5150286 1 1 GASKET, SUDPOTE. « v v v v oo o v ettt e a e e 074688, 89
11 5150279 1 1 HUB, gear
12 5158901 1 1 WASHER, thrust
912738 1 1 BALL, steel, 7/32" diam.
13 5152804 1 13 NUT, gear hub locking
b4 5150281 1 1 LOCKWASHER, gear hub nut
15 5173320 1 1 GEAR {40 teeth)
5-' i6 5150345 1 1 SUPPORT, coupling
' 17 5150347 42 42 SPRING, coupling
18 5150346 4 4 SEAT, coupling spring
19 5150348 1 1 CAM, coupling
20 5150349 1 1 RETAINER, coupling
21 5150350 6 6 BOLT, coupling {5/16"NF x 2"}
904205 & 6 LOCKWASHER, 5/16"
5150433 1 1 PIPE ASSEMBLY, oil {Includes NUTS)
913039 1 1 ELBOW, inverted flare, male, 909, 1/4v tube, 1/8"
22 NPT
913040 1 1 LZLBOW, inverted flare, male, 90°, 1/4" tube, 1/4"
NPT
23 —-e-e- 1 i PLATE, end, cylinder block (See FLYWHEEL HOUSING)

55



AIR CLEANER (Model AD30)

56



AIR CLEANER

USAGE: Model AD30 Graders only.

PART -
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 044988 i PRE-CLEANER ASSEMBLY, air (See page 60 for repair parts)
2 047883 13 CLEANER ASSEMBLY, air (See page 61 for repair parts)
3 041557 1 HOSE, connecting (3" 1, D, x 3-1/4" long)
4 605828 2 CLAMP, hose (3-3/8" diam.)
5 605732 i ELBOW, air intake
903630 4 CAPSCREW, 3/8"NC x L
904206 4 LOCKWASHER, 3/8"
910001 1 PLUG, expaansion, 5/8" diam.
6 605977 1  ANCHOR, lever reiraciing spring
7 049108 1 SPRING, retracting, air shut-off valve lever
8 604243 1 LEVER, air shut-off
910862 1 CAPSCREW, 3/8"NF x 1-1/2v
904206 1 LOCKWASHER, 3/8"
911041 1 NUT, 3/8"NF
9 040161 1 SHAFT, air shut-off valve
10 040162 3 SCREW, air shut-off valve (#10-24NC x 1/2")
11 040163 i WIRE, locking (1/32" x 7)
iz 040302 1 SEAL, dust, air shut-off valve shaft
13 040164 1 VALVE, air shut-off
14 040118 1 GASKET, air intake elbow . . . . . . . . . . ... e e e 074688
15 065975 1 HOUSING, air inlet
{ 901652 1 PLUG, pipe, 1/4"NPT (Primer connection hole)
- 903631 4 CAPSCREW, 3/8"NC x 1-1/4"
904206 4 LOCKWASHER, 3/8"
16 5150779 1 SCREEN, blower (Also serves as air inlet housing GASKET) . ...... 074688
17 452090 2 BAND, air cleaner mounting
18 053668 2 CAPSCREW, 3/8'NC x 5"
19 053667 2 SPACER, mounting band screw
20 050735 2 PIN, mounting band (plain hole}
21 050734 2 PIN, mounting band (threaded hole}
22 e - TRANSFERS, instruction (See PAINTING AND MARKING)

57



SEAT BACK

AIR CLEANER (Model AD40)

58




AIR CLEANER

USAGE: Model AD40 Graders only.

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 074099 1 PRE-CLEANER ASSEMBLY, air {See page 60 for repair parts}
2 067876 1 CLEANER ASSEMBLY, air {See page 61 for repair parts})
3 074937 1 HOSE, air cleaner (4" I, D. x 7-1/4" long)
4 061952 2 CLAMP, hose, adjustable, 3-7/8" to 4-3/4" diam.
5 051518 1 ELBQOW, air iniake
903630 4 CAPSCREW, 3/8"NC x L
904206 4 LOCKWASHER, 3/8"
910001 1 PLUG, expansion, 5/8" diam.
6 605977 1 ANCHOR, lever retracting spring
7 061099 1 SPRING, retracting, air shut-oif valve lever
8 604243 1 LEVER, air shut-off
910862 1 CAPSCREW, 3/8"NF x 1-1/2¢
904206 1 LOCKWASHER, 3/8"
911041 1 NUT, 3/8'NF
9 040162 3 SCREW, air shut-off valve (#10-24NC x 1/2")
10 040163 1 WIRE, locking (1/32" x 7")
11 040161 1 SHAYXT, air shut-off valve
12 040302 1 SEAL, dust, air shut-off valve shaft
13 040164 1 VALVE, air shut-off
14 040118 1 GASKET, air intake elbow. . . . . . . .. . o o0 e s 074689
i5 065976 1 HOUSING, aix inlet
904281 z CAPSCREW, 3/8'NC x 2.1/4n
310245 2 CAPSCREW, 3/8"NC x 1-3/8n
204206 4 LOCKWASHER, 3/8"
301652 1 PLUG, pipe, 1/4"NPT {primer connection hole}
16 5150780 1 SCREEN, blower {Also serves as air inlet housing gasket) . .. .. .. 074689
17 059259 2 BAND, air cleaner mounting
18 040570 4 CAPSCREW, 3/8"NC x 4-1/4" (Not for graders with hood
side plates)
903634 2 CAPSCREW, 3/8"NC x 2" For graders with
903777 2 CAPSCREW, 3/8"'NC x 4" hood side plates only.
19 053667 4 SPACGER, mounting band screw (Not for graders with hood side
piates}
20 050735 4 PIN, mounting band (plain hole)
21 050734 4 PIN, mounting band {threaded hole)
22 eeawas - TRANSFERS, instruction (See PAINTING AND MARKING)

59



.Ms\\

MODEL AD30 MODEL AD40
AIR PRE-CLEANER PARTS
QUANTITY
o e 044988 PRE-CLEANER ASSEMBLY (Model AD30. See page 57)
® Z 074099 PRE-CLEANER ASSEMBLY (Model AD40. See page 59)
PART I 2
ITEM NUMBER = o DESCRIPTION KIT NUMBER
044257 i - BODY
1
074100 - 1 BODY
{ 5173695 } - CLAMP ASSEMBLY (Includes SCREW)
2
065413 - 1 CLAMP ASSEMBLY (Includes SCREW)
3 044255 1 1 CAP ASSEMBLY (Includes wing NUT)
4 044256 1 1 GASKET, cap
044918 1 - SHELL ASSEMBLY (Includes items 6 thru 10)
5 058723 - 1 SHELL: ASSEMBLY {Includes items 6 thru 10)
6 043860 1 1 GLASS, shell window
7 043852 1 1 GASKET, shell window glass
8 043853 1 1 RETAINER, shell window glass
9 043991 1 1 RING, shell window glass retainer
10 043856 3 3 SCREW ASSEMBLY (Includes LOCKWASHER)

60



MODEL AD30 MODEL AD40
AIR CLEANER PARTS

QUANTITY
«w o 047883 AIR CLEANER ASSEMBLY (Model AD30. See page 57)
2 5 067876 AIR CLEANER ASSEMBLY (Model AD40. See page 59)
PART &
ITEM NUMBER o = DESCRIPTION KIT NUMBER
L 1 1 BODY (Not serviced, Order complete CLEANER ASSEMBLY)
040359 1 - BAFFLE, air
2
059297 - 1 BAFFLE, air
040352 1 - CUP, oil
3
067642 - 1 CUP, oil
040354 1 - GASKET, cil cup (cork)
4
059292 - 1 GASKET, oil cup (cork)
040360 1 - RING, baffle retaining
5
059291 - 1 RING, baffle retaining
040353 1 - BAIL ASSEMBILY, oil cup (Includes ROLLER)
059294 - 2 BOLT ASSEMBLY, oil cup (Includes WASHERS and NUT)

61



PART
ITEM NUMBER
1 5154077
2 5150197
3 5150198
4 917253
5 5150194
041614

035733
204208

8 041234
9 041616
10 035439
904206

11 041615
12 604271
13 035439
904206

14 041617
15 012992
16 035336
17 911041
904206

QTY.

N N .Y -

o —

o NN

EXHAUST MANIFOLD AND MUFFLER

USAGE: Model AD30 only
DESCRIPTION

MANIFOLD, exhaust
5TUD {7/16"NC »x 7/16"NF x 2-1/8")
WASHER, plain
NUT, 7/16"NF, brass

GASKET, exhaust manifold ., .. ... ..............

ELBOW, manifold to muffler
CAPSCREW, 1/2"NC x 1-3/8"
LOCKWASHER, 1/2¢

GASKET, manifold to elbow

MUFFLER, exhaust
CAPSCREW, 3/8"'NC x 1"
LOCKWASHER, 3/8"

GASKET, exhaust muffler

ELBOW, exhaust
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"

STRAP, muffler supporting
CAPSCREW, 3/8"NF x 1-1/4"
CAPSCREW, 3/8"NF x 1-3/4"
NUT, 3/8"NF
LOCKWASHER, 3/8"

62

KIT NUMBER

....... 074688

5193116



MUFFLER

USAGE: Model AD40 only.

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER

1 058433 1 MUFFLER, exhaust

2 3222533 5 STUD (7/16"NC x 7/16"NF x 2-1/2")

3 5188273 5 WASHER, plain

4 040383 5 NUT (7/16''NF, plated)

5 5150195 2 GASKET, exhaust . . . .t i v v i it et e et e e e e e e e e e e 074689

5193117

075982 ELBOW, exhaust

6 903633 CAPSCREW, 3/8"NC x 1-3/4"

1
z
304206 2 LOCKWASHER, 3/8"
911026 2 NUT, 3/8"NC

63



-
-
-

», TO CYLINDER

15~16-17-18

AIR HEATER SYSTEM

64

e,



PART

ITEM NUMBER

10

11
12
13
14
15

16

17

18

19

20

5153383
5153139
911115
040400
5150020
5158071
913189
904205
5154066
023176
066782

077097
910268

077098
9310161
901825
915951
031337
077100
077099
064589

040887

034632

AM-8691

033043

912742

904206

U-479

QTY.

[EEFRE -

NN

o

= D e

AIR HEATER SYSTEM

USAGE: Optional equipment in place of standard Engine Primer Systern,

DESCRIPTION KiT NUMBER

HEATER ASSEMBLY, engine air (See page 71 for repair parts)
BOLT
WASHER, plain, SAE std., 3/8"

GASKET (cop-asb. ) . .. v v v v i it 074688, 89

GASKE'T, air heater to eylinder block .. .. ... .. .. ... ... .
COVER, air heater
CAPSCREW, 5/16"NC x 2-7/8"
LOCKWASHER, 5/16"
GASKET, air heater cover (felt)
GROMMET, air heater cable (rubber)
PUMP ASSEMBLY, fuel (See page 67 for repair parts)

TUBE ASSEMBLY, pump to air heater (76" long. Includes NUTS)
ELBOW, male, flared, 3/16" tube, 1/8"NPT

TUBE ASSEMBLY, pump to fuel tank (47" long. Includes NUTS)
ELBOW, male, flared, 1/4" tube, 1/8”NPT
BUSHING, pipe reducing, 1/4"NPT to 1/8"'NPT
TEE, extension, flared, 3/8' tube, 1/4"NPT

SWITCH, push button

CABLE, ammeter to switch (110" long)

CABLE, air heatexr to switch (82" long)

GROMMET, tube and cable protecting {rubber)

CLIP, tube and cable supporting (closed type, 5/16" diam., 15/32"
bolt-hole}

GLIP, tube and cable supporting (closed type, 5/16" diam., 13/32"
boli-hole)

GLIP, tank tube supporting {closed type, 1/4" diam., 13/32" bolt-
hole}

CLIP, tube and cable supporting {closed type, 7/16" diam., 13/32"
bolt-hole)
CAPSCREW, 3/8'NF x 1/2v
LOCKWASHER, 3/8"

CLIP, switch cable supporting (closed type, 3/16" diam., 13/32"
bolt-hole)

AMMETER (See INSTRUMENTS)

NOTE: See PAINTING AND MARKING for Air Heater Instruction
Transfer.

65



&

= TO BLOWER
= AR INLET

ITEM NUMBER QTY,

1

FPART

075771
901174
304203
901310

915556
915486
915488
915557

066782

915557
915486
915488

066517
065868
905656
904204
911024

066253

- R — N N P [T S Ny

b e

ENGINE PRIMER

USAGE: Standard Equipment except on units ordered with AIR
HEATER as a substitute.

DESCRIPTICON KIT NUMBER

DISPENSER ASSEMBLY, priming fuel (See page 67 for repair parts)
SCREW, machine, fil-hd., #10-24NC x 3/4"
LOCKWASHER, #10
NUT, #10-24NC

TUBE, copper, 1/8" O.D, x 4-1/2" long (Order item 7)
CONNECTOR, Sealastic, male, 1/8" tube, 1/8"NPT
RING ASSEMBLY, Sealastic, 1/8" tube (Inclades FERRULE)
NUT, Sealastic fitting, 1/8" tube
ELBOW, Sealastic, male, 1/8" tube, 1/8"'NPT

PUMP ASSEMBLY (See page 67 for repair parts)

TUBE, copper, 1/8" O.D. x 57" long (Order item 7
ELBOW, Sealastic, male, 1/8" tube, 1/8'NPT
RING ASSEMBLY, Sealastic, 1/8" tube (Includes FERRULE)
NUT, Sealastic fitting, 1/8" tube

ELBOW ASSEMBLY, {fuel spray (Includes check VALVE, NUT and
SLEEVE. Serviced only as a unit)

CLIP, tube supporting {closed type, 1/8" diam., 9/32* bolt-hole)
CAPSCREW, 1/4"NC x 5/8"
LOCKWASHER, 1/4"
NUT, 1/4"NC

TUBING, copper, 1/8" O.D., 10 ft. roll (Use as req’d)

NOTE: See PAINTING AND MARKING for instruction transfer,

66



e

) )]

DISPENSER ASSEMBLY 075771

ITEM NUMBER QTY.

(=T SR I S R L

PART

068878
068879
069164
905357
066251
066252
066255
068881

068875
915432

075770
068876

075769
901781

[ T e e Y B L

USAGE: See page 66 for listing of complete Dispenser Assembly.
DESCRIPTION

BODY, fuel dispenser

CHAMBER, fuel dispenser

GASKET, fuel dispenser chamber
BALL, steel, 3/16" diam.

SPRING, plunger locking ball

PLUG, retaining, locking ball spring
PLUNGER, fuel dispenser

KNOB, fuel dispenser plunger

STRAINER, fuel dispenser
SCREW, machine, rd-hd., 1/4"NC x 5/16"

PLUG, fuel dispenser strainer
GASKET, fuel dispenser straziner plug

CHAIN, strainer plug retaining
SCREW, rmachine, fil-hd., #10-32 = 1/2"

KIT NUMBER

ITEM

o =1 O o Wy

PART

NUMBER QTY.

066878
066876
066875
066874
066872
066873

— o NN N e N

PUMP ASSEMBLY 066782

USAGE: See pages 65 and 66 for listing of complete Pump Assembly.

DESCRIPTION

PISTON ASSEMBLY (Not serviced. Order complete pump)
RING, plunger packing {rubber)

BARREL ASSEMBLY (Not serviced. Order complete pump)
BALL, check valve {5/32" diam.)

SPRING, check valve

RETAINER, check valve

NUT, mounting

WASHER, mounting

67

KIT NUMBER



STTOYILNOD EINIDNIA

YONHIAOD

MO8™MI L3Nl iy

68



ENGINE CONTROLS
PART QUANTITY

ITEM NUMBER AD30 AD40 DESCRIPTION KIT NUMBER
1 074940 1 1 THROTTLE ASSEMBLY {See page 70 for repair parts)
913017 2 2 CAPSCREW, 3/8YNF x 1
904206 2 2 LOGKWASHER, 3/8"
911041 z 2 NUT, 3/8"NF
2 074951 1 1 BRACKET, throttle attaching
912185 2 2 CAPSCREW, 3/8"NF x 1-1/4v
904206 2 2 LOCKWASHER, 3/8"
911041 2 2 NUT, 3/8"N¥F
3 074952 1 1 LEVER, throttle operating
905121 i 1 KEY, #5 woodruff, 1/8' x 5/8"
910862 1 1 CAPSCREW, 3/8"NF x 1-1/2"
904206 1 1 LOCKWASHER, 3/8"
911041 1 1 NUT, 3/8"NF
078620 1 1 GRIP, throttle operating lever
5 074953 1 1 LEVER, throttle control
905121 1 1 KEY, #5 woodruff, 1/8" x 5/8"
910862 1 1 CAPSCREW, 3/8"NF x 1-1/2"
904206 1 1 LOCKWASHER, 3/8"
911041 1 1 NUT, 3/8"NF
6 074949 1 1 ROD, throttle conirol (vertical)
911042 i 1 NUT, 7/16"NF
7 074948 1 1 BELLCRANK ASSEMBLY (Includes 1 BUSHING 065172)
400806 1 1 PIN, cotter, 1/8" x 17
8 074919 1 1 ROD, throttle control (horizontal)
911042 1 1 NUT, 7/16UNF
9 074945 1 1 BELLCRANK ASSEMBLY (Includes 1 BUSHING 065172)
10 065172 2 2 BUSHING, bellcrank
11 075050 1 1 PIN, throttle bellerank pivoi
900806 1 1 PIN, cotter, 1/8" x 1V
s 12 074950 1 1 ROD, throttle contrel (vertical)
L 511042 1 L NUT, 7/16"NF
13 605973 3 3 YOKE, throttle control rods
14 051049 6 6 PIN, throttle control linkage (7/16" x 1-1/4")
900801 6 6 PIN, cotter, 3/32' x 3/4"
15 074943 1 1 SHATT, throttle conirol
16 605745 A 2 BEARING, throttle conirel shaft
903775 4 4 CAPSCREW, 3/8'NC x 7/8"
904206 4 4 LOCKWASHER, 3/8"
17 604718 1 1 YOKE, adjustable, governor control rod
I8 077107 1 - ROD, governor control (17-1/2" long)
075729 - 1 ROD, govermor control (22-3/8" long)
G11041 i 1 NUT, 3/8"NF
900805 1 1 PIN, cotter, L/&" x 3/4"
19 365175 1 1 BAR, adjustable, governor control rod
900685 3 1 SETSCREW, sq-hd., cup-point, 1/4"NC x 1/2"
20 604717 1 1 YOKE, sliding, governor control rod
21 604719 2 2 PiN, governor conirel rod yokes
900801 2 2 DIN, cotter, 3/32" x 3/4"
910335 2 2 WASHER, plain, SAE std., 5/16"
22 604709 1 1 SWIVEL, fuel shut-off control rod
900806 1 1 PIN, cotter, 1/8" x 1"
23 070385 1 1 SPRING, fuel shut-off control rod
" 604710 1 - ROD, fuel shut-off control (6-1/2" long)
061207 - 1 ROD, fuel shut-off control (9-3/8" long)
913636 2 2 NUT, 5/16"NF
917645 1 1 PIN, yoke, 5/16" diam.
90400} 1 1 PIN, coiter, 3/32" x1/2¢
25  m--=n- 1 1 PIN, bellerank pivot (Welded to FRAME)

69



N

THROTTLE ASSEMBLY 074940

NOTE: See page 69 for listing of complete Throttie Assembly,

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 068859 1 HOUSING
2 074941 1 DRUM AND SHAFT ,
{
3 069996 2 WASHER, thrust -
068866 z PLATE ASSEMBLY, housing cover (Includes item 5}
4 914892 5 CAPSCREW, 1/4"NF x 1-3/4v
904204 5 LOCKWASHER, 1/4v
911040 5 NUT, 1/4'NF
5 071800 2 BUSHING, throttle shaft
6 068865 2 GASKET, housing cover plate
7 068861 1 BAND ASSEMBLY, friction (Includes item 8)
8 068864 1 LINING, friction band
915707 4 RIVET, tubular, brass, 3/16" x 9/64"
9 068869 1 PIN, friction band ;
10 068911 1 SPRING, friction band
11 069349 2 COLLAR, friction band spring -
068862 1 CAPSCREW, friction band adjustment
12 904020 1 PIN, cotter, 1/16" x 1"
901150 1 NUT, square, 1/4"NC

70



N
12

e

EARLY TYPE
FILTER

AIR HEATER ASSEMBLY 5153383

USAGE: See page 65 for listing of complete Heater Assembly.
PART
ITEM NUMBER

0
=
w

DESCRIPTICN KIT NUMBER

1 5153385 1 BODY, air heater

910268 1 ELBOW, male, flared, 3/16" tube, 1/8"NPT

2 1115485 1 COIL, ignition (Serviced only as a unit)
51527179 1 LEAD, ignition coil ground

4 1879753 1 BRACKET, ignition coil mounting
912224 2 SCREW, machine, fil-hd., 1/4"NC x 5/8"
904204 2 LOCKWASHER, l/4"

5 5153395 i NUT, insulator retaining

6 5154125 1 LEAD, coil to insulator (high tension)

7 1556410 1 INSULATOR PACKAGE {Includes terminal NUT and item 9)

8 AM-8763 1 CLIP, fuel tube (single, 3/16' diam., 9/32" bolt-hole)
913032 1 GCAPSCREW, 1/4"NC x 5/16"
$04204 1 LOCKWASHER, 1/4"
5158594 1 GASKET, insulator

10 5153390 1 SCREW ASSEMBLY, electrode (1 SCREW, 1 ELECTRODE}
904204 1 LOCKWASHER, 1/4"

11 5153389 1 SPRING, filter (Used on early units only)

12 5153388 1 FILTER, fuel (Used on early units only)

13 5077487 1 BODY, fuel filtering screen {Used on late units)

14 5077489 1 SCREEN, fuel filtering (Used on late units)

i 15 5151921 1 WASHER, spray nozzle
16 5076204 1 NOZZLE, spray

71



2L

WATER PUMP




WATER PUMP

PART QUANTITY
ITEM NUMBER AD30 AD40 DESCRIPTION KIT NUMBER
1 5186576 1 1 PUMP ASSEMBLY, water (Consists of items 3 thru 16)
(Order PUMP KIT 065650). . . . . v vt v it v it e e o n s 065650
915433 1 1 COCK, drain, T-handle, 1/4"NPT {Engines prior to
#3A-30894 and #4A-47654)
316873 1 1 COCK, drain, T-handle, 3/8”NPT {Started with engines
#3A-30894 and #4A-47654)
2 5171159 3 3 BOLT ASSEMBLY (Includes copper WASHER}
3 5186569 1 1 IMPELLER only
914836 1 1 PIN, groove, 3/16" x 7/8" .. .. .. ... .. ... ..., 5193239
NOTE: Items 4 thru 9 comprise the FIRST TYPE SEAL as
used on all engines prior to serial Nos,3A-14206
and 4A-31983, Used optionally on later units. Dis-
continued entirely starting with engines serial Nos.
3A-19600 and 4A-44547, For service replacement
order items 10 and 11.
4 emeee- 1 1 SPRING
5 eaema- 1 1 RING, seal clamping
6 meaew- 1 1 GUIDE, seal spring
i 2 1 1 SEAL, impeller {neoprene)
8  aeeeaa 1 1 WASHER, friction {carbon)
L I 1 1 CUP, seal retaining
10 5186571 1 1 SEAL ASSEMBLY (Serviced only as a unit}{(Used as optional
equipment starting with engines serial No. 3A-14206 and
4A-31983, Used on all engines starfing with serial Nos.
3A-19600 and 4A-44547)
; 11 5186572 1 3 INSERT, pump body
‘ 12 5186574 1 1 BODY ASSEMBLY {Includes items 11 and 16)
13 5189041 1 1 SLINGER, pump shaft
14 5186493 1 1 BEARING ASSEMBLY (Includes item 13}
15 5153682 1 1 COUPLING, pump shaft
16 5150182 4 4 STUD, pump body cover (1/4"NC x 1/4"NF x 1-1/16")
904204 4 4 LOCKWASHER, 1/4"
911040 4 4 NUT, 1/4"NC
17 5150193 1 1 GASKET, pump to blower .. ... e e e e e 065650
074688, 89
5193239
18 069004 1 1 CAPSCREW, socket-hd., 3/16"NF x 1-1/2"
19 5179605 1 1 COUPLING, pump drive
20 5150191 1 1 PACKING, pumpoutlet . . . . .. . .. .. ot v s o 065650
(74688, 89
5193239
21 5173730 1 1 FLANGE, pump outlet packing
905662 2 2 CAPSCREW, 5/16"NC x 1-1/8"
5174857 1 - COVER, pump body
22
5185009 - 1 COVER, pump body
23 5150188 1 1 GASKET, body COVET . . . . vt v v v v vt v r e e va o e aaon e e 065650
074688, 89
519323%
" 5153560 1 1 SEAL, pump 10 0il COOLeT . o v\ v vt e e 065650
24 074688, 89
915000 1 1 CLAMP, hose, 2-1/8" diam,

73



(z

PART

ITEM NUMBER

1

10

il

12

13

14

15
16

17

18

3222767
5150362
904206
911041
5150361
5174820
045295
904205
5150144
3222555
5151189
5157412
044873
044872
5157160
913025
904205
3222489

223255

5155815
045312
904205
5155816

W o~ o O

—

WATER MANIFOLD
USAGE: Model AD30 Graders only
DESCRIPTION
MANIFOLD, water outlet
STUD (3/8"NC x 3/8"NF x 1-11/16")

LOCKWASHER, 3/8"
NUT, 3/8"NF

GASKET, water outlet manifoid ... .. ... ...... ... .. ....

TUBE, water by-pass
CAPSCREW, 5/16"NC x 17
LOCKWASHER, 5/16"

GASKET, water by-pass tube, lower . .. .. ... ... ........

GASKET, water by-pass tube, upper ....................

CLIP, supporting, water by-pass tube
SPACER, water by-pass tube clip

THERMOSTAT

GASKET, thermostat .. ... ... .. . . ... . .. ... . ...

HOUSING, thermostat
CAPSCREW, 5/16"NC x 3-1/4n
LOCKWASHER, 5/16"

GASKET, thermostathousing ... ... .......... e e e

VALVE ?SSEMBLY, drain, thermostat housing (Serviced only as
a unit

COVER, thermostat housing
CAPSCREW, 5/16U'NC x 3/4n
LOCKWASHER, 5/16"

GASKET, thermostat housing cover . .. ... .. ............

CAPSCREW (See CYLINDER BLOCK FRONT COVERS)

T4

KIT NUMBER

.. 074688

5193116

.. 074688

.. 074688

.. 074688

.. 074688

.. 074688

P



WATER PUMP

e

10

11

12

13

PART

ITEM NUMBER

5169555
912725
5150362
504206
911041

5150361
5177279
915433
904260
(54130
904205
5153902
5169478
5177193
914588
915433
(33751
904205
517214]
5157702

5160425

QTY,

DYDY Y — S o8 00 0o N —

o

B

=

WATER MANIFOLD
USAGE: Model AD40 Graders only.
DESCRIPTION

MANIFOLD, water outlet
PLUG, pipe, 1/2'NPT
STUD (3/8"NC x 3/8'"NF x 1-11/16")
LOCKWASHER, 3/8"
NUT, 3/8"NF

GASKET, water outlet manifold . . .. .. ... ... ....

TUBE, water by-pass
COCK, drain, T-handle, 1/4"NPT
PLUG, pipe, ctsk-hd., 3/8"NPT
CAPSCREW, 5/16"NC x 7/8"
LOCKWASHER, 5/16"

GASKET, water by-pass tube, lower. ., ... .......

GASKET, water by-pass tube, apper . ...........

ELBOW, water outlet o
ELBOW, street, brass, 907, 1/4"NPT
COCK, drain, T-handle, 1/4"NPT
CAPSCREW, 5/16“NC x 2-1/21
LOCKWASHER, 5/16"

THERMOSTAT
CLIP, water by-pass tube

SPACER, water by-pass tube clip

CAPSCREW (See CYLINDER BLOCK FRONT COVER)

75

KIT NUMBER

......... 074689

5193117

074689

......... 074689

5193117




,,,,,,

Nv 4

76



ITEM NUMBER AD30

10
11
12
L3
14

15

16

17

18
19

20

21

22

PART

044467

040086
915273

040087
911051
91284v
900802
040093
040094
040095
040096
040097
042986
040098
040099
042979
040089
040088
04¢1060
041441

054342

(445312
904205

040085
035712
904208
040090
911043
904208
602944

QUANTITY

AD40

FAN

DESCRIPTION KIT NUMBER
HUB ASSEMBLY (Consists of items 2 thru 14, and 17)

PULLEY o
FITTING, lubricating, 307, 1/8"NPT

SPINDLE
NUT, jam, 1"NF
NUT, slotted, 5/8VNF
PIN, cotter, 3/32" x iv
RETAINER, spindle sealing washer
RING, locking, sealing washer retainer
WASHER, sealing (cork) . . .. .. . i 074688
WASHER, spindle seal {steel)
GASKET, spindle washer . . . . . ... .o unno. . 074688
BEARING, ball, fan spindle, rear
SPACER, spindle bearings
WASHER, spindie front bearing
BEARING, ball, fan spindle, front
WASHER, end, fan spindle
WASHER, spindle mounting
GASKET, fan . . . . . . . i e e e e 074688
FAN (2 deep)
FAN (3" deep)

CAPSCREW, 5/16"NC x 3/4"
LOCKWASHER, 5/16"

BRACKET, spindle mounting
CAPSCREW, 1/2"NC x 2-1/4n
LOCKWASHER, l/2"
SCREW ASSEMBLY, fan belt adjusting (Includes KNOB)
NUT, 1/2"NF
LOCKWASHER, 1/2"
BELT, fan

TRANSFER, lubrication {See PAINTING AND MARKING)

77



RADIATOR

sttt |\
‘mw: %\mﬁﬂ >

MODEL AD4O

EARLY GRADERS

78



RADIATOR

PART QUANTITY
ITEM NUMBER AD30 AD40 DESCRIPTION KIT NUMBER
604525 1 - RADIATOR ASSEMBLY, engine cooling (Includes item 2)
1
075933 - 1 RADIATOR ASSEMBLY, engine cooling {Includes item 2)
903632 8 8 CAPSCREW, 3/8"NC x 1-1/2n
911115 8 8 WASHER, plain, SAE std., 3/8"
904206 8 8 LOCKWASHER, 3/8"
911026 8 8 NUT, 3/8"NC
2 074263 i 1 CAP, radiator {Includes GASKET which is not serviced
separately)
3 605396 1 1 HOSE, radiator outlet {2-1/4" 1, D, x 4-1/21)
4 051819 2 2 CLAMP, hose, adjustable, 1-7/8" to 2-3/4" diam.
5 604221 1 1 CONNECTION, oil cooler water
905666 1 1 CAPSCREW, 5/16"NC x 2-1/2n
903772 1 1 CAPSCREW, 5/16"NC x 17
904205 2 2 LOCKWASHER, 5/16"
6 040149 1 1 GASKET, oil cooler water connection .. ... ... ....... 074688, 89
7 U-1671 1 1 COCK, drain, 3/8"NPT (Includes item 8)
8 209359 1 1 STEM, drain cock
NOTE: Items 9 thru 13 were not used on Model AD40
graders after serial No. 649
040144 1 - HOSE, radiator inlet (2-1/4" I.D. x 3-1/2" long)
9
041641 - 1 HOSE, radiator inlet (27 I, D, x 2-3/4" long)
10 051819 2 2 CLAMP, hose, adjustable, 1-7/8" to 2-3/4" diam.
£ 040145 1 - ELBOW, radiator inlet
- 11 901652 1 - PLUG, pipe, 1/8"NPT
075952 - 1 ELBOW, radiator inlet
12 041641 1 1 HOSE, thermostat housing fo elbow (2" . D, x 2-3/4" long)
13 051819 2 2 CLAMP, hose, adjustable, 1-7/8" to 2-3/4" diam.
14 078986 - 1 HOSE, radiator inlet (Started with grader #649)
15 051819 - 2 CLAMP, hose, adjustable, 1-7/8' to 2-3/4'" diam.
16 --e--- 1 1 HOUSING, thermostat (See WATER MANIFOLD)
17 eeee-- 1 1 HOUSING, oil cooler (See OIL COCLER)

79



. : S
S

TOYLILNOD HDILNTD ANIDNI

3dAL ANYVY3

80



ITEM NUMBER QTY.

1

10

11
12
13
14

I5
16

17
18
19
20

21
22
23
24

25
26

27
28
29
30

31

PART

074930
605785

074977
915659
904208
911043

052357
052358

604899
900942

074974
304381

049993
900805

074973

074970
911043

076780
049991
074960

074963
911043
912317
910244

068389

074969
911848
904206
911041
905126

074975
074959
074966

5157551
904744
904207
905126

074976
075680
075681

074978
911848
904206
911041

075679

075715
903630
904206

034514
074956
040475
068908

1
1
H
1
1
1
1
1
1
1
)3
1
4
4
1
1
1
1
2
1
1
1
1
i
2
1
1
1
1
1
1
3
1
1
2
2
2
1
1
2
1
1
1
1
1
1
6
6
2
1
2
1

ENGINE CLUTCH CONTROL
DESCRIPTION

PEDAIL:, clutch operating
BUMPER, clutch pedal arm (rubber)

ARM, clutch pedal
CAPSCREW, 1/29NF x 2-1/4"
LOCKWASHER, l/2v
NUT, 1/2''NF

SPRING, pedal retracting
LINK, pedal retracting spring

PIN, retracting spring link
PIN, cotter, 3/32" x 5/8"

SHAFT, clutch pedal arm
PIN, cotter, 3/16" x 2-1/4"

PIN, c¢ontrol rod yokes
PIN, cotter, 1/8” x 3/4”

YOKE, sliding, control rod

ROD, clutch control
NUT, 1/24NF

YOKE, sliding
BUSHING, sliding yoke (Graders prior to #539)
SPRING, brake operating rod

ROD, brake operating
NUT, 1/2"NF
PIN, cotter, 5/32!'" x 1"
WASHER, plain, SAE std., 1/2"

YOKE, adjusting

LEVER, clutch operaiing
CAPSCREW, 3/8"NF x 2"
LOCKWASHER, 3/8"

NUT, 3/8"'NF
KEY, #15 woodruff, 1/4" x 1%

BEARING, needle, clutch fork shafi, left
SEAL, dust, clutch fork shaft bearings
SHAFT, clutch fork

FORK, clutch shifting
CAPSCREW, 7/16"NC x 1-1/2n
LOCKWASHER, 7/16"
KEY, #15 woodruff, 1/4" x 1V

BEARING, needle, clutch fork shaft, right
LEVER, clutch brake
STUD, pressure plaie

YOKE, brake operating
CAPSCREW, 3/8"NF x 2"
LOCKWASHER, 3/8"
NUT, 3/8"NF

KEY, brake operating yoke

COVER ASSEMBLY, brake {Includes item 27)
CAPSCREW, 3/8"NC x 1
LOCKWASHER, 3/8"

BUSHING, brake cover
PLATE, pressure
SPRING, pressure plate

HUB ASSEMBLY, brake (Facings are cemented and are not serv-
iced separately)

See TRANSMISSION TOP SHAFT

81

KIT NUMBER



1011 12 13 14 15 16

ENGINE CLUTCH AND UNIVERSAL JOINT

ITEM NUMBER QTVY.

—

10
11
12
13

14
i5

16
17

PART

074980
068320
904205

054649

211013

074979
9104245
904206

075885
903629
304206

045496
904209
911049
914465

605794

074955
910245
904206

074962
050292
510313

074957
210211
904206

074961
076436

076438
035167
904206

1
12
12

6

B e YOV e e OV = N NN NN NN

DESCRIPTICN KIT NUMBER

CLUTCH ASSEMBLY, engine (See page 83 for repair parts)
CAPSCREW, 5/16"NG x 2
LOCKWASHER, 5/16"

SHIM, clutch (1/32" thick){To be removed when refacing of flywheel
or clutch pressure plate requires machining off an amount equal
to the thickness of shim)

BEARING, ball, clutch shaft, rear (In flywheel)

HOUSING, clutch
CAPSCREW, 3/8"NC x 1-3/8"
LOCKWASHER, 3/8v

COVER, clutch inspection
CAPSCREW, 3/8"NC x 3/4"
LOCKWASHER, 3/8n

HOSE, lubricating, clutch shaft and release bearings
LOCKWASHER, 5/8"
NUT, jam, 5/8'"NF
FITTING, lubricating, straight, 1/8"NPT

ELBOW, clutch lubricating hose 900, 1/8NPT male and female
g

SLEEVE, release bearing
CAPSCREW, 3/8'NC x 1-3/8"
LOCKWASHER, 3/8"

SEAL, oil, clutch front bearing, rear
RING, snap, clutch front bearing
BEARING, ball, clutch, front

ADAPTER, front bearing oil seal
CAPSCREW, 3/8'"NC x 1-1/8"
LOCKWASHER, 3/8"

SEAL, oil, clutch front bearing, front
SHAFT, clutch

JOINT ASSEMBLY, universal (See page 84 for repair parts}
CAPSCREW, 3/8'NF x 7/8"
LOCKWASHER, 3/8"

82



ENGINE CLUTCH 074980

NOTE: See page 82 for listing of complete Clutch Assembly.

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
" 074981 1 PLATE ASSEMBLY, drive {Standard on graders prior to i 1384,
Has semi-metallic cemented facings which are not serviced
. separately}
I
i
1 054126 1 PLATE ASSEMBLY, drive (Standard on graders #1384 and up.
Has metallic-asbestos cemented facings which are not serviced
separately}
085499 1 PLATE ASSEMBLY, drive {Special. For heavy-duty applications.
L Has integral ceramic friction discs)
2 054127 1 PLATE, pressure
3 054132 3 SPRING, pressure plate retracting
4% 054131 3 SPACER
5 056168 3 CAPSCREW, 3/8"NC x 1-1/4"
6 054129 1 SPRING AND HUB ASSEMBLY (Serviced only as a unit)
7 054128 1 COVER
8 054122 1 BEARING, ball, clutch release
9 054120 1 NUT, retaining, release bearing
10 054121 1 WASHER, locking, release bearing nut
11 054123 1 GASKET, release bearing cover
12 054124 1 COVER, release bearing
13 054130 6 CAPSCREW, 5/16"NC x 7/8"
204205 6 LOCKWASHER, 5/16"
14 (054125 1 SLEEVE ASSEMBLY, release bearing (Includes items 15 and 16}
15 054118 2 BUSHING, release bearing sleeve pin
16 054119 2 PIN, release bearing sleeve
910867 2 NUT, hex-slotted, 1/2'NF
910967 z PIN, cotter, 1/8'" x 7/8"

83



UNIVERSAL JOINT 076438

ITEM NUMBER QTY.

10

{

PART

076437
035167
904206
076459

076460
023633

076456

915274

086747
086752

918186

059873

076455

076457

076461

1
4
4

OV o

NOTE: See page 82 for listing of complete Universal Joint Assembly
DESCRIPTION KIT NUMBER

YOKE, coupling
CAPSCREW, 3/8'"NF = 7/8"
LOCKWASHER, 3/g"

PLATE, coupling

CAPSCREW, coupling
WIRE, locking (1/16" x 12')

SPIDER ASSEMBLY ({Includes item 7 and FITTING indented below)
(Order 086747 or 086752)
FITTING, lubricating, 45°, 1/8"NPT (Early units. Used with
SPIDER ASSEMBLY 076456 only)

SPIDER ASSEMBLY, front Each consists of 1 SPIDER, IFITTING
918186, 4 WASHERS 076461, 4 SHIELDS
SPIDER ASSEMBLY, rear 059873 and 4 BEARINGS

FITTING, lubricating, 450, 1/4"NF {Late units, Used with
SPIDER ASSEMBLIES 086747 and 086752 only)

SHIELD, dust

BEARING ASSEMBLY {Each consists of

I RACE, 31 ROLLERS, 1 RETAINER) Not serviced separately

BEARING ASSEMBLY (Each consists of | Order 086747 or 086752

1 RACE, 31 ROLLERS, 1 RETAINER)
WASHER, sealing {coxk)
NOTE: Late type universal joints are being furnished with heavier

spiders to improve the service life. Only the new type
spider assemblies will be available on service orders,

84



o sin
UNIVERSAL JOINT ——— | RO Y < W L 1y

2

7

ITEM NUMBER QTY,

1

2

PART

075028 1

AM-8801 12
904208 12

604978 1

TRANSMISSION ASSEMBLY

DESCRIPTION
TRANSMISSION ASSEMBLY (Includes GEARS, SHAFTS and shift-
ing FORKS)

CAPSCREW, 1/2"NC x 24
LOCKWASHER, 1/2v

GASKET, transmission ioc rear axle

See BOTTOM SHAFT

See REVERSE GEAR SHAFT

See INTERMEDIATE SHAFT

See TQP SHAFT

See GEAR SHIFTING FORKS

See TRANSMISSION CASE

85

KIT NUMBER




e

TRANSMISSION CASE

L,

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 605637 1 CASE, transmission
904541 2 CAPSCREW, 1/2"NC x 1-3/4"
904208 2 LOCKWASHER, 1/2¢
901666 i PLUG, pipe, ctsk-hd., 1"NPT
912725 1 PLUG, pipe, sq-hd., 1/2"NPT (oil level)
077707 2z PLUG, oil drain (sq-hd., 1"NPT, magnetic)
605911 1 GASKET, case cover L
4 605896 1 COVER, case '
903629 8 CAPSCREW, 3/8"NC x 3/4"
904206 8 L.OCKWASHER, 3/8"
5 050748 1 BREATHER o
901678 1 ELBOW, pipe, 907, 3/8"NPT
901492 1 NIPPLE, pipe, 3/8"NPT x 2-1/2"
6 075274 1 ADAPTER, transmission case {Graders prior to #1114)
079371 1 ADAPTER, fransmission case (Graders #1114 and up)
7 013058 4 CAPSGREW, 3/8"NC x 1-1/4"
904206 4 LOCKWASHER, 3/8"
8 911980 3 CAPSCREW, 1/2"NC x 7/8" (hole pluggiag)
603585 3 WASHER
[k T
AR TRANSMISSION REVERSE GEAR SHAFT
ITEM NUMBER QTY. DESCRIPTION KIT NUMRER
1 605915 1 SHAFT, reverse gear
903630 3 CAPSCREW, 3/8'NC x 1"
904206 3 LOCKWASHER, 3/8"
2 605905 1 GASKET, reverse gear shaft
058967 1 BEARING, ball, reverse gear, rear

(Continued)
86



ITEM NUMBER QTY.

4
5
6

PART

605895
605914

058974

2

1

TRANSMISSION REVERSE GEAR SHAFT (Continued)

DESCRIPTICN KIT NUMBER
RING, snap, reverse gear
GEAR, reverse (22 teeth and 40 teeth)

BEARING, ball, reverse gear, front

TRANSMISSION TOP SHAFT

ITEM NUMBER QTY.

14

15

16

17
18
19

20
21

22

PART

079015

067566

082180

075275
075276
075278
075277
075279
075282
075281
075280
075283
075284
075285
075286
078137
082163

078135
050293

059093

059022
059023
023633

059103

075287
203639
904208

064302

079382,

1

L O T R N I I e T e S o T o JR S S S RN

DESCRIPTION KIT NUMBER

BEARING, ball, rear (1" wide, sealed on one side){Graders prior
to #1114)

BEARING, ball, rear (13/16" wide; not sealed. See item 23)
(Graders #1114 and up)

SHAFT, top (Has 5/64" wide snap ring groove in end)(Used on
graders prior to #1279. When for graders prior to #158 also
order 1 WASHER 078137 and 1 RING 078135}

SHAFT, top {Has 7/64" wide snap ring groove in end){Used on
graders #1280 and up)

GEAR, shifting, lst and 4th speeds {18 teeth)

WASHER, spacing, 1st and 4th speed gear

GEAR, lst and 4th speeds {18 and 21 teeth)

BEARING, roller, Ist and 4th speed gear

WASHER, spacing, 2nd and 5th speed gear

SLEEVE, roller bearing

BEARING, roller, 2nd and 5th speed gear

GEAR, 2nd and 5th speeds {18 and 27 teeth)

HUB, shifting collar

COLLAR, shifting, 2nd, 3rd, 5th and 6th speeds

GEAR, 3rd and 6th speeds {33 teeth)

WASHER, thrust (15/32" thick){Graders prior to #158)
WASHER, thrust (13/32" thick){Graders #158 thru #1279)
WASHER, thrust {3/8" thick){Graders #1280 and up)

RING, snap (coil type, 3/64" thick){Graders #158 thru #1279)
RING, snap (split type, 3/32" thick){Graders #1280 and up)
BEARING, ball, front

WASHER, retaining, front bearing
CAPSCREW (drilled hex-hd., 7/16"NC x 1'")
WIRE, locking {1/16'" % 12")

GASKET, front bearing cover

COVER, front bearin
CAPSCREW, 152"NC xl-1/2"
LOCKWASHER, 1/2"

SEAL, oil, rear bearing (Graders #1114 and up)

87



ITEM NUMBER QTY.

1

10
11

12

13

14
15
16
17

18

PART

605008
903630
904206
604997
059095
059120
911041
912301
050941
075290
605003
605004
605005
605006
075288
075289
059788
059789
059022
059023
023633
059103
059102

903639
904208

NN o

o

TRANSMISSION INTERMEDIATE SHAFT
DESCRIPTION
COVER, rear bearing
CAPSCREW, 3/8"NC x 1v
LOCKWASHER, 3/8"
GASKET, rear bearing cover
BEARING, roller, rear
SCREW, retaining, rear bearing
NUT, 3/8"NF
LOCKWASHER, external teeth, 3/8"
GEAR, shifting, reverse (25 teeth)
SHAFT, intermediate
RING, snap
GEAR, hi-range speeds (43 teeth)
GEAR, 2nd and 5th speeds {37 teeth)
GEAR, 3rd and 6th speeds (21 teeth)
GEAR, 3ré and 6th speeds (31 teeth)
BEARING, ball, front {snap-ring type)
SHIM, retaining washer (. 005" thick. Use as req'd)
SHIM, retaining washer (. 028" thick, Use as req'd)
WASHER, retaining, front bearing
CAPSCREW (drilled hex-hd., 7/16"NC x 1")
WIRE, locking {1/16" x 121)
GASKET, front bearing cover
COVER, front bearing

CAPSCREW, 1/2"NC x 1-1/2"
LOCKWASHER, 1/2"

88

KIT NUMBER



12 13 4

15

ITEM NUMBER QTY,

1

10
11

12

13
14

15

16

17

PART

068197
303630
904206
604997
061088
061087
605084
605012
050936
050938
605081
061085
605015
605090
911041
904206
605175
210740
605093
605082
056586
605010

903631
904206

1
4
4

—

12

NN

TRANSMISSION BOTTOM SHAFT

DESCRIPTION
COVER, rear bearing
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"
GASKET, rear hearing cover
CUP, rear bearing
CONE ASSEMBLY, rear bearing
RING, snap
GEAR, reverse (33 teeth)
SHAF T, bottom
GEAR, shifting, hi-lo range {38 teeth)
WASHER, thrust
RCOLLER ASSEMBLY
GEAR, low range speeds {60 teeth)
SEGMENT ASSEMBLY, gear retaining (Serviced only as a unit}
NUT, 3/8"NF
LOCKWASHER, 3/8"
CONE ASSEMBLY, front bearing
CUP, front bearing
SEAL, oil, front bearing
SHIM, bearing adjusting {. 005" thick. Use as req'd)
SHIM, bearing adjusting {. 003" thick. Use as req'd)
COVER, front bearing

CAPSCREW, 3/8"NC x 1-1/4"
LOCKWASHER, 3/8"

89

KIT NUMBER




GEAR SHIFTING FORKS

ITEM NUMBER

1

2

11
12

13
14

15
16

17

19
20
21

23

PART

076275
076276
076274
076273
605898
605900
310181
605909

605910
023633

076660
076659

076942
023633

605632
605633

045617
023633

605899
075292

075293
075299
075298
904204
911024

QTY.

—

W 00 D IV e

DESCRIPTION KIT NUMBER
SHAFT, 2nd and 3rd shifting fork

SHAFT, low shifting fork

SHAFT, reverse shifting fork

SHAFT, high-low shifting fork

SEAL, oil, shifting fork shaft

PLUNGER, interlocking, shifting fork shafis

BALL, steel, 9/16" diam.

SPRING, shifting shaft locking ball

PLUG, shifting shaft locking ball
WIRE, locking (1/16' x 12v)

FORK, Znd and 3rd
FORK, low

CAPSCREW, upper forks (drilled-hd., 3/8'"NF x 1-1/2")
WIRE, locking (1/16" x 12n)

FORK, reverse
FORK, high-low

CAPSCREW, lower forks (drilled-hd., 3/8'"NG x 1-1/4%)
WIRE, locking (1/16" x 12v)

GUIDE, interlocking plunger
GASKET, shifting fork cover

COVER, shifting fork
STUD, hex (long}
STUD, hex (short)
LOCKWASHER, 1/4v
NUT, 1/4"NC

Also attach interlock guide

g0

S,



PtV

\l

ITEM NUMBER QTY,

1

2

PART

uU-171

074982
911849
304208
211043

074983
075116

075117
910255
913472
900807

075123
213472
910255
900807

Q75122
910867
910244
900805

2

oo NV Do

—

VNIV I VNN —

[ S

GCEAR SHIFT CONTROLS

DESCRIPTION
KNOB, gear shift lever

LEVER, extiension, gear shift
CAPSCREW, I/2'NF x 2"
LOCKWASHER, 1/2%
NUT, 1/2vNpg

LEVER, hi-lo and reverse speeds
LEVER, lst, 2nd and 3rd speeds

PIN, lever pivot
WASHER, plain, SAE std., 3/4"
NUT, jam, slotted, 3/4"NF
PIN, cotter, 1/8" x 1-1/4"

PLATE, lever mounting
NUT, jam, slotted, 3/4"NF
WASHER, plain, SAE std., 3/4"
PIN, cotter, 1/8” x 1-1/4n

CAPSCREW, mounting plate (1/2"NF x 2-3/4")
NUT, slotted, 1/2"NF
WASHER, plain, SAE std., 1/2¢
PIN, cotter, 1/8" x 3/4v

91

KIT NUMBER



i

A vdd NOISSIWSNVYL

92



ITEM NUMBER QTY.

1

10

11
12

13

14

15

16

17

18

19

20

21
22

23

PART

074918
903638
904208

604881

604215
604880
604878
604879
604877
912840
900806
053698
903642
904208
604885
913468
910847

604887
911440

604757
068389

605801
311043

917648
910967

604889
057742
90363¢
904206
914465
604904
903630
904206
604895

604899
300942

604896
900970

604835
604898

605603

1
8
8

fo

— [AvIN %]

— NP

NN~

TRANSMISSION BRAKE

DESCRIPTION

PLATE, pressure, inner
CAPSCREW, 1/2"NC x 1-1/4"
LOCKWASHER, l/2"

DISC ASSEMBLY, brake (1 HUB, 1 DISC, 8 RIVETS.

parts not serviced)
PLATE, pressure, oufer

INSERT, wear, outer pressure plate

SPRING, retracting, outer pressure plate

WASHER, retracting spring

Separate

KIT NUMBER

STUD, retracting, outer pressure plate (5/8'"NC x 5/8"NF x 2-7/8")

NUT, slotted, 5/8"NF
PIN, cotter, 1/8" x 11

COVER
CAPSCREW, 1/2"NC x 2-1/2%
LOCKWASHER, 1/2n

LEVER, actuating

SETSCREW, slotied-hd., oval-pt., 3/4YNF x 2-1/2"

NUT, jam, 3/4"NF

PIN, actuating lever
PIN, cotter, 3/16" x 1-1/8"

SPRING, retracting, brake lever
YOKE, brake rod

ROD, brake
NUT, 1/2'NF

PIN, yoke, 1/2" diam,
PIN, cotter, 1/8" x 7/8%

LEVER, operating

PIVOT, operating lever
CAPSCREW, 3/8"NC x 1v
LOCKWASHER, 3/8"
FITTING, lubricating, straight,

RATCHET, operating lever
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"

PAWL, operating lever

PIN, pawl
PIN, cotter, 3/32" x 5/8n

ROD, lever pawl
PIN, cotter, 1/L60 x 1/2"

SPRING, pawl rod
BUTTON, pawl rod

SPRING, retracting, operating lever

1/8"NPT



¥6

TANDEMS




TANDEMS

PART
ITEM WNUMBER QTY. DESGRIPTION KIT NUMBER
1 »04470 2 CASE, tandem {Not for graders with low-speed tandems. See
item 29}
: 903627 4 CAPSCREW, 3/8"NC x 1/2" (for plugging holes)
912768 P4 PLUG, pipe, 1"NPT (oil filling hole)
901652 2 PLUG, pipe, 1/4"NPT (o0il level checking)
912725 2 PLUG, pipe, 1/2"NPT (oil drain)
2 604481 6 COVER, case access holes
903630 24 GCAPSCREW, 3/8"NC x 1"
904206 24 LOCKWASHER, 3/8"
3 604482 6 GASKET, case cover
4 604429 2 HUB, tandem case
i 903638 22 CAPSCREW, 1/2"NC x 1-1/4"
904208 22 LOCKWASHER, 1/2"
914465 2 FITTING, lubricating, straight, 1/8"NPT
5 064129 2 ADAPTER, air vent
904208 2 LOCKWASHER, 1/2"
6 605132 2 VENT, air, tandern case
7 604487 2 SEAL, case hub
8 604488 4 RING, retaining, case hub seal
903626 20 CAPSCREW, 5/16"NC x 3/4"
904205 20 LOCKWASHER, 5/16"
9 051150 pA SPROCKET, driving {15 teeth){Used on graders prior to #1297,
Not for graders with low-speed tandems. See item 37)
94 083566 4 SPROCKET, driving (15 teeth){Used on graders #1297 and up} . . . . . . 083717
10 604483 4 CHAIN, driving {45 links, 2" pitch){Includes items 11 thru 13{Not
£ for graders with low-speed tandems. See item 39)
' 11 605578 - LINK, roller, driving chain
12 605508 - LINK, connecting, driving chain {Includes side BAR and cotter PINS)
13 605507 4 LINK, offset, driving chain (Includes connecting PIN and cotter PIN)
14 604486 4 STOP, tandem
903639 40 CAPSCREW, 1/2"NC x 1-1/2"
904208 40 LOCKWASHER, 1/2"
064763 4 SHIM, adjusting, wheel shaft bearings (. 005" thick. Use as req'd)
15
604477 36 SHIM, adjusting, wheel shaft bearings (, 010" thick. Use as reg'd)
16 604480 4 ECCENTRIC, tandem wheel shaft, inner
903638 40 CAPSCREW, 1/2"NC x 1-1/4"
904208 40 LOCKWASHER, 1/2"
17 604928 4 BEARING, roller, tandem wheel shafts, inner {Each consists of
1 CUP and 1 ROLLER ASSEMBLY. Serviced only as a unit)
18 066990 2 SPROCKET AND SEHAFT, rear wheel
19 051141 4 RETAINER, bearing compartment sealing ring
20 AM-8578 4 RING, sealing, bearing compartment
21 604927 4 BEARING, roller, tandem wheel shafts, outer (Each consists of
1 CUP and 1 ROLLER ASSEMBLY. Serviced only as a unit)
22 066860 4 SEAL, oil, wheel shaft
i 23 066991 4 ECCENTRIC, tandem wheel shaft, outer
~ 203638 40 CAPSCREW, 1/2"NC x 1-1/4"
904208 40 LOCKWASHER, 1/2"
914465 4 FITTING, lubricating, straight, 1/8"NPT
{Continued)

95



SPECIAL LOW-SPEED TANDEM PARTS




ITEM NUMBER QTY.

24

.|

26

27

28

29
30

31

33
34

35
36

37
38
39

PART

066988
051148

081638
914465

903638
904208

051152
081188
051149
081187

903638
304208

064016
064006
064013
063996
912840
200806
604928
604480
903628
904208
604477
064010
903639
904208
062107
063999

064005

2

2

24
24

TANDEMS (Continued)}
DESCRIPTION
SPROCKET AND 3HAFT, front wheel

CAP, rear axle bearing (Graders prior to #1297)

CAP, rear axle bearing {Graders #1297 andup} .. ... .. ... ...
FITTING, lubricating, straight, 1/8"NPT . ... ... ... ..

CAPSCREW, 1/2"NC x 1-1/4"
LOCKWASHER, 1/2"

NUT (See REAR AXLE)

BEARING, roller, rear axle (6. 299"0. D. {Graders prior to #1297)

BEARING, roller, rear axle (6. 692”0.D.)(Graders #1297 and up). .

CASE, rear axle bearing (Graders prior to #1297)

CASE, rear axle bearing {Graders #1297 andup). . . . . . .. - .. .

CAPSCREW, 1/2"NC x 1-1/4"
LOCKWASHER, 1/2"

NOTE: Parts listed below are applicable only to special graders
equipped with low-speed tandems. Not for graders after
serial No. 1297,
CASE, tandem
SPROCKET AND SHAFT, intermediate {10 teeth)
SPROCKET, driven {20 teeth)
CAPSCREW (arilled-end, 5/8"NF x 2'')
NUT, slotted, 5/8"'NF
PIN, cotter, 1/8" x 1"

BEARING, roller, intermediate shaft (Each consists of 1 CUP and
1 ROLLER ASSEMBLY. Serviced only as a unit)

ECCENTRIC, intermediate shaft
CAPSCREW, 1/2"NC x 1-1/4"
LOCKWASHER, 1/2"
SHIM, bearing cover {.010" thick. Use as req'd)
COVER, intermediate shaft bearing ~
CAPSCREW, 1/2"NC x 1-1/2"
LOCKWASHER, 1/2"
SPROCKET, driving {12 teeth)

RING, spacing, rear axle tandem bearing

CHAIN, driving (30 links, 2" pitch. See items 11 and 12 for repair

paris)

97

KIT NUMBER

.. 083717
.. DB37TLY

.. 083717

.. 083717



Jg

14 15@5} 184
16

GRADERS NO. 1297 AND UP = |

/@
@

12 13

REAR AXLE

98



REAR AXLE

ITEM NE;:I%TE‘R QTY. DESCRIPTION KIiT NUMBER
1 605083 1 HOUSING ASSEMBLY, rear axle {Includes item 4)
911076 3 ELBOW, street, 450, 1"NPT
901666 6 PLUG, pipe, ctsk-hd., 1"NPT
2 605132 3 VENT, air, rear axle and cross shaft housings
3 605917 2 ADAPTER, rear axle housing air vent
4 605053 2 RUSHING, housing
5 604974 2 SEAL, oil, rear axle, inner
) 604972 PA SPACER, rear axle inner bearing
7 605338 2 CUP, rear axle inner bearing
8 605339 2 CONE ASSEMBLY, rear axle inner bearing
9 051198 2 AXLE ASSEMBLY (Includes item 10} Graders prior to #1297}
h 9A 083241 2 AXLE (Used on graders #1297 ARA UP) « v e v e s n e 083717
10 604971 2 COLLAR, rear axle {Graders prior to #1297)
11 051151 2 KEY, rear axle {Graders prior to #1297}
12 605337 2 CONE ASSEMBLY, rear axle ouler bearing
13 605336 pA GUP, rear axle outer bearing
14 { 604969 2 SHIM, adjusting, rear axle bearings {. 005" thick)(Use as req'd)
Q77337 10 SHIM, adjusting, rear axle bearings (. 010" thick}{Use as req'd)
604962 2 COVER, rear axle outer bearing (Graders prior to #1297)
15 { 078785 A COVER, rear axle outer bearing {Graders #1297 and up) . . . .. ... 083717
16 604963 16 GAPSCREW, rear axle bearing cover {1/2"NC x 1-3/8Y, drilled-hd.)
17 052519 2 WIRE, locking (1/16" x 39"
18 { 604973 2 SEAL, oil, rear axle cuter {5-1/2"0, D, {Graders prior to #1 297)
078593 A SEAL, oil, rear axle outer {6"0. D. {Graders #1297 andup) . .. .- .. 083717
184 078884 2 SPACER, rear axle outer bearing (Graders #1297 and up) . ......- 083717
{\ 188 078895 2 WASHER, rear axle nut (Graders #1297 and UP) -« v v v s s ow e s e e 083717
19 604968 2 NUT, rear axle {(hex, sloited, 2-1/2"NF}
911690 2 PIN, cotter, 1/4" x 3-1/4"
20 910179 2 PIN, dowel, cross shaft housing (5/8“ x1-1/2")
21 060994 1 GEAR, rear axle {72 teeth}
22 605416 16 STUD, cross shaft housing {5/8"NC x 3%)
904209 16 LOCKWASHER, 5/8"
911029 16 NUT, 5/8"NC
23 605106 2 GASKET, cross shaft housing
24 057809 1 GEAR, bevel, cross shaft {45 spiral teeth)
25 604982 1 KEY, cross shaft bevel gear (1/2" x 3/4" x 2-11/16")
26 057956 1 SHAFT AND PINION, cross (17 ieeth)
27 605335 2 CONE ASSEMBLY, cross shaft bearing
28 605334 2 CUP, cross shait bearing
29 { 605085 16 SHIM, adjusting, cross shaft bearings (. 005" thick. Use as req'd)
065042 4 SHIM, adjusting, cross shaft bearings {.015% thick. Use as req'd)
3o 066751 2 COVER, cross shaft bearing
904541 6 CAPSCREW, 1/2"NC x 1-3/4% (left side)
903640 6 CAPSCREW, 1/2"NC x 2" (right side)
904208 12 LOCKWASHER, 1/2"
31 066673 1 WASHER, cross shaft bevel gear
3z 066674 1 WASHER, spacing, cross shaft bearing cover
33 604977 1 HOUSING, cross shaft
901666 1 PLUG, pipe, ctsk-hd., 1'NPT
34 { U-178 4 SHIM, adjusting, bevel pinion mesh {.005" thick., Use as req'd)
U-314 3 SHIM, adjusting, bevel pinion mesh (. 015" thick., Use as req'd)
35 057812 1 PINION AND SHAFT ASSEMBLY {Consists of items 37 thru 46)
36 061842 6 STUD {1/2"NC x 1/2"NF x 2")
904208 6 LOCKWASHER, 1/2"
911043 6 NUT, 1/2"NF

{Continued)
99



ITEM NUMBER QTY.

37
38
39

40

41
42
43

44

45

46

PART

057810
065870
061086

065540

604986
061090
061089
064405
605494
605493
605492

605477
901345

1

1

LY

TN

[SSRR AV U A F

N VD N

REAR AXLE (Coatinued)
DESCRIPTION KIT NUMBER
PINION AND SHAFT (18 teeth)
CONE ASSEMBLY, bevel pinion shaft rear bearing
CUP, bevel pinion shaft rear bearing

CARRIER ASSEMBLY, bevel pinion and shaft (Includes items 39
and 42}

SEAL, oil, bevel pinion shaft

CUP, bevel pinion shaft front bearing

CONE ASSEMBLY, bevel pinion shaft front bearing

GEAR, bevel pinion shaft {36 teeth)

SHIM, adjusting, pinion shaft bearings {. 002" thick, Use as req'd)
SHIM, adjusting, pinion shaft bearings (. 005" thick. Use as reg'd)
SHIM, adjusting, pinion shaft bearings {. 020" thick. Use as req'd)

NUT, bevel pinion shaft (hex, slotted)
PIN, cotter, 1/4" % 2.1 /2"

TIRES, TURBRES AND RIMS
{Not Illustrated)

NOTE: Order from local Tire Dealer. Tire equipment listed be-
low is optional,

For Rear Wheels

RIM, pneumatic tire, semi~drop center, 24 x 8 (Goodyear No. 154D
or Firestone No, 88RTH-5%.1)

TIRE, pneumatic road grader, 13.00-24", 8 to 12 ply rating
TIRE, pneumatic road grader, 14, 00-24", 8 10 12 ply rating

TUBE, pneumatic tire, 13.00-24" with TR-220 or TR-218 valve
TUBE, pneurnatic tire, 14, 00.24" with TR-220 or TR-218 valve

For Froant Wheels

RIM, pneumatic tire, 24 x 6, 50 {Goodyear No. 829 or Firestone
No. 223R-50-1)(Used with 9. 00 tire)

RIM, pneumatic tire, semi-drop center, 24 x § (Goodyear No. 154D
or Firesione No. SSRTH-SO—I)(Used with 11.00, 13,00 and
14. 00 tires)

TIRE, pneumatic road grader, ribbed tread, 9. 00-24", 10 ply rating
TIRE, pneurnatic road grader, ribbed tread, 11.00-24", 10 ply rating
TIRE, pneumatic road grader, 13. 00-24", 8 to 12 ply rating

TIRE, pneumatic road grader, 14, 00-24", 8 to 12 ply rating

TUBE, pneumatic tire, 9.00-24", with TR-75A or TR-T76A valve
TUBE, pneumatic tire, 11. 00-24", with TR-220 or TR-218 valve
TUBE, pneumatic tire, 13.00-24", with TR-220 or TR-218 valve
TUBE, pneumatic tire, 14, 00-24", with TR-220 or TR-218 valve

100

e~



REAR WHEELS

PART
ITEM NUMBER QTY. DESCRIPTION
1 066984 2 WHEEL, tandem, iront
2 066985 A WHEEL, tandem, rear (4 used on
graders equipped with 4-wheel brakes)
3 603488 32 STUD, rim clamp {5/8"NC x 2-5/8")
4 603489 32 CLAMP, wheel rim

5 601405 32 NUT, rim clamp (5/8"NC)

6 066986 4 KEY, tandem wheels

O

7 605918 4 WASHER, wheel retaining
8 060670 4  NUT, wheel retaining (1-3/4"N¥F)
911446 4 PIN, cotter, 3/8" x 2-3/4"
FRONT WHEELS
USAGE: Standard Equipment. For 9.00
tires.
1 065414 2  WHEEL, front
2 604361 16 CLAMP, front wheel rim
912181 16 SOLT, machine, 5/8"NC x 2-3/4"

3 601405 16 NUT, rirs clamp {5/8"NC)

4 604226 2 CAP, front wheel hub
9203630 8 CAPSCREW, 3/8"NG x 1v
904204 8 LOCKWASHER, 3/8"

FRONT WHEELS

USAGE: Special Equipment. For 11.00,
13,00 or 14.00 Tires.

1 056069 2 WHEEL, front
2 603489 16 CLAMP, front wheel rim
3 603488 16 STUD, rim clamp (5/8"NC x 2-5/8")

4 601405 16 NUT, rim clamp (5/8"NC)

5 604226 2 CAP, front wheel hub
903630 8 CAPSCREW, 3/8"NC x i"
904204 8 LOCKWASHER, 3/8"

101



,..ffiK

NOIYTIVLISNI 3swda
T133HM-P HOd Sldvd TWID3dS

6£-8¢

Avvde
1NOogs ol

P66 ON OL
HCHd sH3avds

SEVNVHE THAITHM

—

£Z

102



WHEEL BRAKES

# Graders with standard 2-wheel brakes,
#% Graders with special 4-wheel brakes.
PART QUANTITY

ITEM NUMBER # ¢ DESCRIPTION KIT NUMBER
1 074930 1 1t PEDAL
2 605785 1 1 BUMPER, pedal arm {rubber)
3 074933 1 1  ARM, pedal
915659 11 CAPSCREW, 1/2'NF x 2-1/4"
904208 11 LOCKWASHER, 1/2"
611043 11 NUT, 1/2"NF
4 074934 1 1 SHAFT, pedal
904007 11 PIN, cotter, 3/16" x 3"
5 051193 1 1 SPRING, pedal return
6 074935 1 1  PIN, brake rod yoke
900801 11 PIN, cotter, 3/32" x 3/4"
074928 1 - ROD, control (38-3/4" long){Graders prior to #984)
079464 1 - ROD, control (20-3/4' long)(Graders #984 and up)
911042 1 - NUT, 7/16"NF
7
T 068446 -1 ROD, control (38-3/4" long){Graders prior to #984)
080187 -1 ROD, control {20-3/4" long)(Graders #984 and up)
911331 -1 NUT, 9/16"NF
067005 1 - COMPENSATOR ASSEMBLY (1-1/2" bore. See page 105 for re-

pair parts}

911848 3 - CAPSCREW, 3/8"NF x 2%
904206 3 - LOCKWASHER, 3/8"
{ o 4 S1I08L 3 - NUT, 3/8"NF
068447 -1 COMPENSATOR ASSEMBLY {1-3/4" hore. See page 105 for re-
pair parts. Includes items 9 thru 14)
903632 - 4 CAPSCREW, 3/8"NC x 1-1/2"
L 904206 - 4 LOCKWASHER, 3/8"
9 067508 1 1 PLUG, compensator ocutlet
10 067507 11 GASKET, compensator outlet plug
11 059229 11 CONNECTOR, compensator
059224 1t SCREW {Solid. Used with 067005 and 068447 COMPENSATOR
12 ASSEMEBLIES only)
085232 11 SCREW (Hollow. Used with 085076 COMPENSATOR ASSEM-
BI.Y only)
13 059225 11 GASKET, attaching screw
14 059220 1 1 GASKET, compensator connector
15 074926 1 1 TUBE ASSEMBLY, compensator {Includes NUTS) Graders prior to
#984)
901702 11 TEE, pipe, 1/8"NPT
910161 1 1 ELBOW, male, flared, 1/4" tube, 1/8"NPT
079465 1 - TUBE ASSEMBLY, compensator {(Includes NUTS)Graders #9584
and up)
15A
080223 -1 TUBE ASSEMBLY, compensator (Includes NUTSH Graders #984
and up)
901702 11 TEE, pipe, 1/8''NPT
910161 11 ELBOW, male, flared, 1/4" tube, 1/8"NPT
{ 16 066970 Pt TUBE ASSEMBLY, compensator to left brake, (Includes 2 NUTS)
910161 2 2 ELBOW, male, flared, 1/4" tube, 1/8"NPT
901676 1 1 ELBOW, pipe, 90°, 1/8“NPT
17 062035 2 2 NIPPLE, hose comnecting (pipe, 1/8"NPT x 3-3/4")

{Continued)
103



18

19

20

21

22

23

24
25

30

31

3z

33

34

35

36

37

38
39

40

e A e — A

WHEEL BRAKES {Continued)

PART QUANTITY
ITEM NUMBER

604765
903633
904206
600675
911049
910543
066979
068485
066980
068486
066965
077883
066966
077884
604769
067499

303626
904205

605453
635452
605451

605450
066961

040013
304207
911027
047558
904207
911027

066962
040013
904207
911027
047558
904207
911027

044044

AM-869]

903628
904206

068483
068484
068479
913536

915841
915842

*

BN

Moo

B v

[N

L o e A Wb b oy o o

]

ok

2
4
4

[ NV V)

000 P

ENNEN

XSRS

DESCRIPTION

BLOCK, hose connecting
CAPSCREW, 3/8'NC x 1-3/4"
LOCKWASHER, 3/8"

HOSE (17-1/4" long)
NUT, jam, 5/8'NF
LOCKWASHER, external teeth, 5/8"

BRACKET, hose supporting, left

BRACKET, hose supporting, left

BRACKET, hose supporting, right

BRACKET, hose supporting, right

TUBE ASSEMBLY, left rear brake {Includes 2 NUTS}
TUBE ASSEMBLY, left rear brake {Includes 2 NUTS)
TUBE ASSEMBLY, right rear brake (Includes 2 NUTS)
TUBE ASSEMBLY, right rear brake {Includes 2 NUTS)
SHIEILD, brake tubes

CYLINDER ASSEMBLY, brake operating {See page 108 for repair
parts)
CAPSCREW, 5/16"NC x 3/4"
LOCKWASHER, 5/16"

FITTING, brake cylinder connection
BOLT
GASKET, attaching bolt

GASKET, brake cylinder fitting

BRAKE ASSEMBLY, left wheel {Includes cylinder attaching cap-
screws. See page 107 for repair parts)

CAPSCREW, 7/16"NC x 1-3/4%

LOCKWASHER, 7/16"

NUT, 7/16"NC

CAPSCREW, 7/16"NC x 2.1/4n

LOCKWASHER, 7/16"

NUT, 7/16"NC

BRAKE ASSEMBLY, right wheel {Includes cylinder attaching cap-
screws. See page 107 for repair parts)

CAPSCREW, 7/16"NC x 1-3/49

LOCKWASHER, 7/16"

NUT, 7/16"NG

CAPSCREW, 7/16"NC x 2-1/4"

LOCKWASHER, 7/16"

NUT, 7/16"NC

CLIP, brake tubes (single, closed type, 1/4" diam., 17/32" bolt-
hole}

CLIP, brake tubes (single, closed type, 1/4" diam,, 13/32" bolt-
hole)
CAPSCREW, 3/8"NC x 5/8"
LOCKWASHER, 3/8"

TUBE ASSEMBLY, left front brake {Includes 2 NUTS)
TUBE ASSEMBLY, right front brake {(Includes 2 NUTS)
TUBE ASSEMBLY, front brake connecting (Each includes 2 NUTS
913536)
NUT, inverted flare, 1/4' tube

TEE, inverted flare, male, 1/4'" tube, 1/8"NPT
ELBOW, inverted flare, female, 1/4" tube, 1/8 NPT

104

KIT NUMBER



NEW TYPFPE BRAKE COMPENSATOR

USAGE: Graders serial No. 1298 and up.
PART
ITEM NUMBER QTY. DESCRIPTION

1 085076 1 COMPENSATOR ASSEMBLY (See page 104B for repair parts)
911848 3 CAPSCREW, 3/8"Np x 2"
904206 3 LOCKWASHER, 3/8"
911041 3 NUT, 3/8"NF

NOTE: This compensator has adequate capacity for use with
4-wheel brakes and eliminates need for the special
compensator used previcusly.

2 085242 1 TUBE ASSEMBLY, compensator {Includes NUTS)
901702 1 TEE, pipe, 1/8"NPT
910161 1 ELBOW, male, flared, 1/4" tube, 1/8"NPT

Listed below are the items on page 103 that have been superseded by this change:

7 080187 1 ROD, control
911331 1 NUT
067005 1 COMPENSATOR ASSEMBLY
911848 3 CAPSCREW, 3/8"NF x 2"
904206 3 LOCKWASHER, 3/8"
8 911041 3 NUT, 3/8"NF
068447 1 COMPENSATOR ASSEMBLY
303632 4 CAPSCREW, 3/8"NC x 1-1/2"
904206 4 LOCKWASHER, 3/8"
9 067508 2 PLUG
10 067507 2 GASKET
ISA{ 079465 1 TUBE ASSEMBLY
080223 1 TUBE ASSEMBLY

104A

KIT NUMBER



COMPENSATOR ASSEMBLY 085076

PART

ITEM NUMBER QTY.

1
2
3
4
5
6
7
8

9
10
11
12
I3
14
15
16
17
18
19
20
2l
22
23
24
25
26
27
28
29
30

085095

085094
085093
085079

085096
085098

085100
485078

1
1
1
&
1
1
1
1
1
1
1
1
I
1
1
1
1
1
1
1
1
1
1
1
2
1
1
1
I
1

USAGE: Graders serial No., 1298 and up.
DESCRIPTION

ROD, push

BOOT, push rod (N.5.5. Order Kit) .. ... . . v v v v ..
HOUSING {N.5.5. Order complete Assemhbly)

GASKET, filler plug (N.S.S5. Order Kit) . ... ... ..........
PLUG, filler, front

PLUG, filler, rear

VALVE ASSEMBLY, relief (Consists of items 8 thru 16}

SCREW, relief valve (N.5.8. Order Valve Assembly)}

SPRING, relief valve (N.5.5. Order Valve Assembly}

PISTON, relief valve (N.5.5. Order Valve Assembly)

NEEDLE, relief valve {N.S8.S. Order Valve Assembly}

BODY, relief valve {(N.5.5. Order Valve Assembly}

GASKET, relief valve body {N.5.8. Order Kit) . .. ..., ... ...
DISC, check, relief valve (N.S. 8. Order Kit}, .. .. .. ... .....

SPRING, relief valve check disc {(N.S.S5. Order Kit} , . ... .....
PIN, cotter, relief valve (N.S5.5. Order Kit) . ... ... ... ... ..
CU¥P, low pressure piston, small (N.5.5. Order Kit) ... ......

PISTON, low pressure

CUP, low pressure pision, large (N.S5.S5. Order Xit) ... ......

SPRING, piston return, outer
SPRING, piston return, inner
WASHER, high pressure piston cup

CUP, high pressure piston (N.S8.5. Order Kit). . ............
PISTON, high pressure

GASKET, high pressure piston (N.S5.S. Order Kit)...........
SPRING, check valve {N.S5.5. Oxder Kit) .. ... .. .. ... .....
VALVE, check (N.5.5. Order Kit) .. ... ... .. .. ... .....
SEAT, check valve (N.5.8. Order Kit) .. .. ... ... . v . ...
SEAL, end plug (N.5.5. Order Kit) . ... .. ... ............
PLUG, end

REPAIR KIT, brake compensator {Consists of items 2,4,13, 14,15,
16,17,19,22,23,25,26,27,28 and 29 as listed above)

N.5.8. indicates Not Serviced Separately.

104B

KIT NUMBER

.. 085078

.. 085078

.. 085078
.. 085078
.. 085078
.. 085078
.. 085078

.. 085078

.. 085078

.. 085078
.. 085078
.. 085078
.. 085078
.. 085078

e,

et



12 15

BRAKE COMPENSATOR PARTS

QUANTITY
w1~ 067005 COMPENSATOR ASSEMELY {1-1/2" bore. Standard) 103
S ¥ 068447 COMPENSATOR ASSEMBLY (1-3/4" bore. Special) See page
PART T &
ITEM NUMBER © = DESCRIPTION KIT NUMBER
067495 1 - TANK ASSEMRBLY, supply {Includes expansion PLUG)
1 076476 - 1 TANK ASSEMBLY, supply {Includes expansion PLIUG. Has 4-
hole mounting flange. Not illustrated)
910006 1 1 PLUG, expansion, 1-1/4" diam.
2 074349 H 1 °CAP ASSEMBLY, filler {Serviced only as a unit)
3 076486 1 3 GASKET, filler cap
~~~~~~ 13 - PISTON {Not serviced separately. Order KIT 067498) ......... 067498
4
076477 - 1 PISTON ASSEMPBLY (Includes items 5 and 6)
067608 i - CUP, SecondaTy . . o v v v v vttt e e s 067498
5
076478 - 1 CUP, secondary
067609 1 - RING, secondary cup refaining . ... ... . . ... o 067498
6
{ 076479 - 1 RING, secondary cup retaining
067492 1 - CUP, PIIMary. . . . o o o o i i i it e e st e e 067498
7
076487 - 1 CUP, primary
067493 1 - SPRING ASSEMBLY, piston return (Includes end WASHER.
Serviced only as a unit)
8
076481 - 1 SPRING ASSEMBLY, piston return (Includes end WASHER.
Serviced only as a unit)
9 067494 H - VALVE AND SEAT ASSEMBLY, check (8erviced only as 2 unit). .. 067498
076489 - 1 VALVE AND SEAT ASSEMBLY, check (Serviced only as a unit)
! 067490 1 - PLATE, piston stop
0
076482 - 1 PLATE, piston stop
067488 1 - WIRE, piston stop plate retaining . . . .. . . ... ... .. ... ., 067498
1 076485 - 1 WIRE, piston stop plate retaining
067486 1 - ROD, push
12 076480 - 1 ROD, push
067487 1 - BOQOT, push rod . . . .. 00 i e e e e e e 067498
13
076488 - 1 BCOT, push rod
067489 1 - STRAP, boot retaining {(large)
14 { 076483 - 1 STRAP, boot retaining (large)}
059222 1 - STRAP, boot retaining {small)
15 { 076484 - 1 STRAP, boot retaining (small)

105



g - p—
L -

SLYVd AXNVEY THIHM

106



ITEM NUMBER

10
il

12

13

14

15
16

17

18
19
20
21

22

23

24
25
26
27

48

PART

067397
067398
067418
067417
067429

067419
067404
067396
067416

067399

067400

067394
910167
904205
067401
913469
031558

067403
900811

067405

067421
913115

067420
067422
067395
067406
911043
904208
059019
067413
067409
067410

067408
910362

067411
067412
067414
067407

067415

QUANTITY

~ |066961

bt [ DN e o0 19 1y LN %] [QER ] [SF WV o8] oD

—

|066962

[N VI o8 AU Sv

—

DN DY w

i

WHEEL BRAKE PARTS

066962 BRAKE ASSEMBLY, right wheel

066961 BRAKE ASSEMBLY, left wheel } See page 104

DESCRIPTION

SHOE ASSEMBLY, front (Includes LINING)
SHOE ASSEMBLY, front (Includes LINING}
SHOE ASSEMBLY, rear (Includes LINING)

SHOE ASSEMBLY, rear {Includes LINING)

LINING KIT (Consists of 4 LININGS and 75 RIVETS,

set for two wheels)
SPRING, shoe retracting, lower
SPRING, shoe retracting, upper
SPRING, retracting, front shoe

SPRING, retracting, rear shoe

KIT NUMBER

Complete

PLATE ASSEMBLY, back, left brake (Includes riveted BRACKET

and inspection COVERS. Serviced only as a unit)

PLATE ASSEMBLY, back, right brake (includes riveted BRACKET

and inspection COVERS. Serviced only as a unit)

PLATE, inspection
CAPSCREW, 5/16'"NF x 3/4"
LOCKWASHER, 5/16"

PIN, upper shoe adjustment
NUT, 1-1/8"NF
LOCKWASHER

PLATE, guide
PIN, cotter, 3/16" x 1-1/2"

LINK, wheel cylinder

PIN, shoe retaining
PIN, cotter, 5/32" x 3/4"

SPACER, shoe retaining pin
SPRING, shoe retaining pin
CUP, shoe retaining pin spring
BRACKET, centralizing
NUT, 1/2"NF
LOCKWASHER, 1/2"
PLATE, washer
NUT, shoe adjustment
SCREW, front shoe adjustment (left hand thread)
SCREW, rear shoe adjustment (right hand thread)

PIN, shoe pivot
PIN, cotter, 5/32" x 1-1/4"

SPRING, shoe adjustment

RETAINER, shoe adjustment spring, inner
RETAINER, shoe adjustment spring, outex
LOCK, shoe adjustment nut (half only)

WHEEL, shoe adjustment

107



o

BRAKE CYLINDER ASSEMBLY 067499

ITEM NUMBER QTY.

ITEM NUMBER AD30

1A 4

N

PART

067505
067504
067503
067502
067501

059232
903753
904203

PART

077671

076077

078780

078776

078782

078778

904516

NOTE: See page 104 for listing of complete Cylinder Assembly.
DESCRIPTION KIT NUMBER

CASTING, cylinder (Not serviced. Order complete CYLINDER
ASSEMBLY 067499)

SPRING, return

2 CUP, piston
2 PISTON
2 BOOT
2 STRAY, boot retaining
1 SCREW, bleeder
1 SCREW, machine, rd-hd., #10-24NC x 1/4"
1 LOCKWASHER, #10¢
NOTE: Quantities indicated are for one unit only.
PAINTING AND MAREKING
{Not Illustrated)
NOTE: All transfers and plates listed below are English language
priniings unless otherwise indicated.
QUANTITY

1

AD40 DESCRIPTION KIT NUMBER

- #TRANSFER, grader check and lubrication guide {10-1/4"
square){Applied to seat front}

1 *TRANSFER, grader check and lubrication guide (10-1/4"
square)(Applied to seat front} .+ « - - v ..o o o oo 086795

- PLATE, grader check and lubrication guide {Spanish trans-
lation of 077671, 10-1/4" x 12"){Applied to right side of
seat)

- PLATE, grader check and lubrication guide {Portuguese
translation of 077671, 10.1/4" x 12'"){Applied to right
side of seat)

1 PLATE, grader check and lubrication guide {Sparish trans-
lation of 076077, 10-1/4" x 12"}{Applied to right side of
seat)

1 P1L.ATE, grader check and lubrication guide (Portuguese

translation of 076077, 10-1/4" x 12")(Applied to right
side of seat)

4 SCREW, drive, #6 x 1 /4"
{Continued)

108

e



ITEM NUMBER AD30 AD40 DESCRIPTION

2

10

11

12

13

14

15

16

17

18

19

20

21
22

23

24

N P N

PART QUANTITY
060594 1 1
069314 1 1
Q77115 2 -
075966 - 2
050842 1 1
074578 1 1
(050838 1 1
074577 1 1
053624 1 1
074579 i 1
069407 1 1
079135 1 1
074738 1 1
074735 1 1
074729 1 1
077289 1 1
040851 2 2
068831 3 3
073357 2 2
077203 1 1
083355 1 1
083354 1 1
314932 - -
914966 - -
914933 - -
914967 - -
915884 - -
067937 - -

PAINTING AND MARKING (Continued)

TRANSFER, scarifier check and lubrication guide (3" x 6-1/2"
(applied io scarifier lift support}

*TRANSFER, caution, fan lubrication (1% % l-—3/4'*)(applied to
fan pulley) -« oo e e e

#TRANSFER, identification, "MODEL AD30" (6" x 8-3/4")
(applied to sides of seat)

#TRANSFER, identification, "MODEL AD40" (6 x 8-3/4")
(applied to sides of seat) + + o v vt e

TRANSFER, instruction, air cleaner (1- 1/2." x 3-3/4"){appli-
ed to air cleaner) + - -« v v e s e

*TRANSFER, instruction, air cleaner {Spanish translation,
1-5/8" x 4"}(applied to air cleaner)

TRANSFER, instruction, air pre-cleaner (applied to air pre-
cleanexr} -+« v - v o v . e e e e e e e e e e e e e e

*TRANSFER, instruction, air pre-cleaner (Spanish translation,
1-5/8" x 4")(applied to air pre-cleaner)

TRANSFER, instruction, air heater operation (2” x 6")(Appli-
ed to right side of seat) ........................

*TRANSFER, instruction, air heater operation (Spanish trans-
lation, 2" x 6"){applied to right side of seat)

#*TRANSFER, instruction, primer operation (1-3/4" x 6"}(appli-
ed to left inside of seatback) . .. .. ... ... ..

#*TRANSFER, instruction, power steering oil filter (1-3/8" x
3-3/4)(applied to filter} . ........ e e e

#*TRANSFER, instruction, primary fuel filter (2—1/4" x 31}
{applied to primary fuel filter) .. ... v e ‘.-

*TRANSFER, instruction, secondary fuel filter (2-1/4* x 3")
{applied to secondary fuel filter) + + « v o v v v v v v v e ..

*TRANSFER, instruction, oil filter {2-1/4" x 1- E/Z“)(apphed
10 OLL FLEET)  « v v v v e v e e e e e

TRANSFER, multi-language warning, special heavy-duty
oil filter (4-1/8" x 10"){applied to oil filter)

*TRANSFER, name, "ALLIS-CHALMERS" (2-1/2" x 19-1/4™)
(applied to sides of frame) « -« -+ 4 b e et s e e

*TRANSFER, name, "ALLIS-CHALMERS" (3" x 23"){applied to
sides of hood and to battery compartment door) . . . .. ... ..

*TRANSFER, marking "ROLL-AWAY MOLDBOARD' {5-1/2"
diam. {applied to moldboard) . .. . ..« o v e

¥ TRANSFER, shifter positions {3" x 4"}{applied to top of control
box) . .. .. B

¥*TRANSFER, identification, control box levers, left side
(1-1/4" x 9-3/4")(applied to top of control box) -+« - -+« -

#*TRANSFER, identification, control box levers, right side
(1-1/4" x 9-3/4")(Applied to top of control box) + « + + » + + « - -

ENAMEL, persian orange, quart can (for spraying)

ENAMEL, persian orange, gallon can (for spraying)

NOTE: Approximately 4 gallons of apraying enamel and 1/3
gallon of thinner are required to paint grader one coat.

ENAMEL, persian orange, quart can (for brushing)

ENAMEL, persian orange, gallon can {for brushing)

ENAMEL, persian orange, 12 oz. pressurized spray-type can
{for touch-up)

CEMENT, transfer application, 1/2 pint jar {Makes solution by
adding 4 parts water. Required to apply transfers indicated
by asterisk (¥) above)

MONOGRAM, "A-C" {See RADIATOR SHELL AND HOOD)

*#Indicates permanent type transfer. See item 23,

109

KIT NUMBER

086795

086795

086795

086795

086795

086795

086795

086795

086795

086795

086795

086795

086795

086795

086795



011

FLOOR PARTS

REAR VIEW

e COMPARTMENT DOOR ——

i

24

TRANSMISSION MOUNT

ﬁ%:g

T
:_:a.-s«k_— — =

%

FRAME

HEAD PARTS




FRAME
PART QUANTITY

ITEM NUMBER AD30 AD40 DESCRIPTION KIT NUMBER
077800 1 - FRAME ASSEMBLY (Includes items 2 thru 6){ When required
for graders prior to #459 also order 4 CAPS 078275)
1
077799 - 1 FRAME ASSEMBLY (Includes items 2 thru 6){ When required
for graders prior to 1459 also order 4 GAPS 078275)
2 604493 24 24 SHIM, trunnion cap (Use as req'd)
3 054853 2 2 CAP, trunnion
4 602258 4 4 STUD (1"NF = 4-3/4")
5 600236 4 4 NUT, high, 1"NF
6 075387 1 1 HEAD CASTING, upper section (Welded in FRAME ASSEMEBLY}
075385 1 1 HEAD CASTING ASSEMBLY, lower section {(Includes item 10}

{Used with First Type Power Steering on graders prior to
August 1954)

2
082028 1 1 HEAD CASTING ASSEMBLY, lower section (Includes items
94, 9B and 10)(Used with Second Type Power Steering on
graders starting August 1954)
912808 1 1 FITTING, lubricating, straight, 1/4"NF
8 012984 9 9 CAPSCREW, 3/4"NF x 2-3/4"
9 012767 9 9 NUT, high, 3/4"NF
9A 081662 1 1 BUSHING, pivot, power steering cylinder {steel}{Used with
Second Type Power Steering on graders starting August
1954}
9B 081677 i 1 BUSHING, steering shaft {bronze){Used with Second Type
Power Steering on graders starting Avgust 1954)
9C 081707 i 1 BEARING, needle,steering shaft (Used with Second Type
Power Steering on graders starting August 1954}
9D 074962 1 1 SEAL, dust, steering shaft needle bearing {Used with Second
Type Power Steering on graders starting August 1954)
10 075543 2 2 PIN, dowel, head casting
11 075544 1 1 COVER, steering inspection, lower
12 602765 1 1 J-BOLT
915018 1 1 NUT, wing, 1/2"NC
13 075556 1 1 GASKET, lower steering inspection cover
14 604641 1 1 U-BOLT, towing
912251 2 2 NUT, jam, 1-1/4"NF
913097 2 2 NUT, 1-1/4"NF
904210 2 2 LOCKWASHER, 1-1/4"
15 601692 1 1 COVER, steering inspection, upper
16 602765 1 1 J-BOLT
915018 1 1 NUT, wing, 1/2"NC
17 602827 1 1 GASKET, upper steering inspection cover
18 075087 1 1 PLATE ASSEMBLY, floor {Includes item 19)
903639 8 8 CAPSCREW, 1/2"NC x 1-1/2"
900818 8 8 WASHER., plain, U.S5. Std., 1/2n
19 076782 1 1 PLATE, cover
904206 2 2 LOCKWASHER, 3/8"
911026 2 2 NUT, 3/8"NC
20 075095 1 1 ANGLE, floor plate, left (Not used with enclosed CAB)
903639 1 1 CAPSCREW 1/2"NC x 1-1/2"
900818 )4 1 WASHER, plain, U.S. std., 1/20
904208 1 1 LOCKWASHER, 1/2"
211028 1 1 NUT, 1/2"NC
21 075096 1 1 ANGLE, floor plate, right (Not used with enclosed CAB}
903639 1 i CAPSCREW, 1/2"NC x 1-1/2"
9411028 1 1 NUT, 1/2"NC
900818 1 1 WASHER, plain, U.S5. std., 1/2n
904208 1 1 LOCKWASHER, 1/2"
22 075090 2 2 STEP, mounting
903640 4 4 CAPSCREW, 1/2"NC x 2"
911028 4 4 NUT, 1/2"NC
900818 4 4 WASHER, plain, U.8. std., 1/2n
904208 4 4 LOCKWASHER, 1/2v

{Continued)



TOYLNOD DNIYIILS

112



FRAME (Continued)

PART QUANTITY
ITEM NUMBER AD30 AD40 DESCRIPTICN KIT NUMBER
23 604635 1 1 ANGLE, transmission supporting
24 013238 4 4 CAPSCREW, 3/4UNC x 2"
911030 4 4 NUT, 3/4"NC
904369 4 4 LOCKWASHER, 3/4"
25 604181 1 1 BRACKET, transmission supporting
26 604637 2 2 CAPSCREW {(hex-hd., drilled end, 3/4NF x 2")
912331 2 2 NUT, slotted, 3/4"NF
300807 2 2 PIN, cotter, 1/8" x 1-1/4"
900820 2 2 WASHER, plain, U.S. std., 3/4"
27 604636 1 1 PIN, transmission supporting bracket
901344 2 2 PIN, cotter, 1/4'"x 2"
28 075060 3 3 HINGE, battery compariment door
910388 12 12 BOLT, carriage, 1/4"NC x 3/4" (Includes square NUT)
904204 12 12 LOCKWASHER, 1/4"
29 075098 1 1 DOOR, battery compartment
30 075958 2 2 ROD, locking, battery compartment door
900942 2 2 PIN, cotter, 3/32" x 5/8"
31 075191 2 2 HANDLE, grab (Not used with enclosed CAB)
911028 8 8 NUT, 1/2"™NC
904208 4 4 LOCKWASHER, 1/2"
STEERING CONTROL
PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER

1 U-2260 WHEEL, steering
912343 PIN, groove, 3/8" x 2"

1
1
) 2 074986 1 SUPPORT, steering wheel shaft
{ 903630 4 CAPSCREW, 3/8"NC x 1V
904206 4 LOCKWASHER, 3/8"

3 074985 1 BOLT, eye, steering wheel shaft bearing
911032 1 NUT, 1'NC

4 600970 1 BEARING, steering wheel shait
904541 1 CAPSCREW, 1/2"NC x 1-3/4"
904208 1 LOCKWASHER, 1/2"
911028 1 NUT, 1/2UNC
914465 1 PITTING, lubricating, straight, 1/8"NPT
074987 1 SHAFT, steering wheel

6 601935 5 PIN, universal joint {3/8" x 2")
900805 10 PIN, cotter, 1/8" x 3/4"
053121 2 JOINT ASSEMBLY, universal {See page 167 for repair parts)
604549 I BEARING, plain {oilite bronze. Pressedin frame)
074988 1 SHAFT (138" long)

10 602172 1 BEARING ASSEMBLY, contrel shaft (Includes item 11}
904541 1 CAPSCREW, 1/2"NC x 1-3/4"
904208 1 LOCKWASHER, l/2"
911028 13 NUT, 1/2"NC

11 602170 1 BUSHING, control shaft bearing (oilite bronze)

12 076014 1 BOLT, eye, steering control shaft bearing
911029 1 NUT, 5/8"NC
904209 1 LOCKWASHER, 5/8"
075043 1 SHAFT, steering control (15" long}{Used with First Type Power

13 Steering on graders prior to August 1954)
081982 1 SHAFT, steering control {10 long}{Used with Second Type Power

Steering on graders starting August 1954)
: 911273 1 KEY, #127 woodruff, 1/4" x 2-1/8"
H
14 053123 1 JOINT ASSEMBLY, universal (See page 167 for repair parts)
15 ------ 1 STEERING ASSEMBLY {See POWER STEERING)



GRADERS AFTER NO. 815

POWER STEERING (First Type)
USAGE: Graders built prior to August 1954,

% Graders prior to serial No. 816
#% Graders serial No. 816 thru August 1954,

PART QUANTITY

ITEM NUMBER

1 079740
2 076010

9110359
3 023633

076013
311309
910947

079427
910237

5 076007
911309
910947
901489
901765

%

[\

(R

Bl ey

#ok

1
4
4
2

DESCRIFPTION KIT NUMBER
STEERING ASSEMBLY, power (See page [25 for repair parts)

STUD (5/8"NC x 3-1/16")

NUT, slotted, 5/8"NC

WIRE, locking {1/16" x 12")

TUBE ASSEMBLY, oil return, front section {Includes 2 NUTS)
ELBOW, flared, male, 1/2" tube, 3/8"NPT
CONNECTOR, flared, male, 1/2'" tube, 3/8"NET

TUBE ASSEMBLY, oil return, front section {Includes 2 NUTS)
CONNECTOR, flared, 5/8" tube, 1/2"NPT male

TUBE ASSEMBLY, oil supply, front section (Includes 2 NUTS)
ELBOW, flared, male, 1/2" tube, 3/8"NPT
CONNECTOR, {flared, male, 1/2" tube, 3/8'NPT
NIPPLE, pipe, 3/8"NPT x 1"

COUPLING, pipe, 3/8"NPT Graders prior to #601 only.

114



PART

ITEM NUMBER QTY.

10

11

081625
081594
911059
930807

081679
910255
900807
912808
082657
081687
910255
900807

081373
917750

082184
917750

082214

082215

055245

[a VI ot IRl

Pt bt s

POWER STEERING (Second Type)

USAGE: Started August 19354.
DESCRIPTICN
3
STEERING ASSEMBLY, power (See page 127 for repair parts)
STUD {5/8"NC x 2-3/4™)
NUT, slotted, 5/8"NC
PIN, cotter, 1/8" x 1-1/4"
PIN, power steering lever
WASHER, plain, SAE std., 3/4%
PIN, cotter, 1/8" x 1—1/4"
FITTING, lubricating, straight, 1/4"NF

CYLINDER ASSEMBLY, power steering {See page 130 for rep:‘-.tir
parts)

PIN, pivot, power steering cylinder
WASHER., plain, SAE std., 3/4"
PIN, cotter, 1/8"x 1-1/4v

HOSE, valve to cylinder (12-3/4" long)
ELBOW, flared, 3/8'" tube, 3/8"NPT male

HOSE, cylinder to valve {11-1/4'" long)
ELBOW, filared, 3/8" tube, 3/8"NPT male

HOSE, oil supply (26-3/4" long)
HOSE, oil return {23-1/2" long)
PIPES (See POWER STEERING PIPING)

ELBOW, oil hose {90°, 3/8'NPT male and female)

115

KIT NUMBER




(0z6 "oN T=1a2s o} zotxd syapeIn) YALTIL TGNV dWnd DNIYEILS

F6i6 'ON NAHL 918 'ON IVIY3S SHIAVHD 1~ SIB'ON NUHL 0¥ ¥ ON TVIH3S SYIAYHD ~—p———— 0b + 'ON VIS OL HOMd SHIAVYHO

Sidvd dind SNIY3ALS

.

AdAL AHv3

IANQ "wamod

8 6 0gicz2a ez 2 gz

116



STEERING PUMP AND FILTER
USAGE: Graders prior to serial No. 920.
# Graders prior to serial No. 440.

*% Graders serial No. 440 thru 815,
%% Graders serial No. 816 thru 919.

PART QUANTITY
ITEM NUMBER * #%k #ik DESCRIPTION KIT NUMBER

1 078045 1 1 1 PUMP ASSEMBLY, steering (Consists of items 19 thru 30)
(When required for graders prior to #482 also order
ADAPTER 077735)

910167 4 4 4 CAPSCREW, 5/16"NC x 3/4"
904205 4 4 4 LOCKWASHER, 5/16"
904271 2 2 - BUSHING, pipe reducing, 1/2"NPT to 3/8"NPT

2 075029 1 1 1 GASKET, steering pump

3 077488 1 - - SCREEN, oil supply tank

4 076491 1 - - CAP ASSEMBLY, oil supply tank {Serviced only as a unit)

5 076128 1 - - TANK ASSEMBLY, oil supply {Includes items 3 and 4}
913257 1 - - TEE, service, 3/8"NPT
901490 1t - - NIPPLE, pipe, 3/8"NPT x 1-1/2"

6 076004 1 - - TUBE ASSEMBLY, oil supply, rear section (Includes NUTS)
910947 1 - - CONNECTOR, flared, 1/2" tube, 3/8"NPT male
911309 1 - - ELBOW, flared, 1/2" tube, 3/8"NPT male
901723 1 - - ELEBOW, street, 90°, 3/8"NPT
915757 1 - - COUPLING, pipe, 1/2*NPT
915493 1 - - ELBOW, pipe, 45°, 1/2'NPT
04271 1 - - BUSHING, pipe reducing, 1/2"NPT to 3/8"NPT

7 076009 1 - - TUBE ASSEMBLY, oil return, rear section (Includes NUTS)
910947 1 - - CONNECTOR, flared, 1/2' tube, 3/8"NPT male
911309 1 - - ELBOW, flared, 1/2" tube, 3/8"NPT male
901693 1 - - ELBOW, pipe, 45°, 1/2"NPT

( go4271 1 - - BUSHING, pipe teducing, 1/2'NPT to 3/8"NPT
8 079519 - 1 1 FILTER ASSEMBLY, oil {See page 131 for repair parts)
903629 - 2 2 CAPSCREW, 3/8"NC x 3/4"
904206 - 2 2 LOCKWASHER, 3/8"
901839 - 1 1 BUSHING, pipe reducing, 1/2"NPT to 1/4"NPT (Required
when installing new filter on graders prior to #816)

9 059784 - 2 - ADAPTER, oil filter (3/8'NPT female, 1/4"NPT male)

10 078957 - 1 - TUBE, filter to pump
915378 - 1 - CONNECTOR, Sealastic, 1/2'" tube, 3/8"NPT male
915380 - 1 - ELBOW, Sealastic, 90°, 1/2" tube, 3/8"NPT male
915377 - 2 - RING, Sealastic fitting, 1/2" tube ({Includes FERRULE)
915376 -~ 2 - NUT, Sealastic fitting, 1/2' tube

11 079426 - - 1 TUBE, filter to pump o
916232 - - 2 ELBOW, Sealastic, 90°, 5/8" tube, 1/2"NPT male
916229 - - 2 RING, Sealastic fitting, 5/8" tube, Includes FERRULE)
916230 - - 2 NUT, Sealastic fitting, 5/8" tube
078960 - 1 - TUBE, oil supply, rear section

12
079424 - 1 TUBE, oil supply, rear section
915378 - 1 1 CONNECTOR, Sealastig, 1/2" tube, 3/8"NPT male
916203 - 4 - ELBOW, Sealastic, 457, 1/2'" tube, 3/8"NPT male
915380 - - 1 ELBOW, Sealastic, $0°, 1/2' tube, 3/8"NPT male
915377 - 2 2 RING, Sealastic fitting, 1/2" tube {Includes FERRULE)
915376 - 2 2 NUT, Sealastic fitting, 1/2" tube
904271 - 1 2 BUSHING, pipe reducing, 1/2"NPT to 3/8"NPT
901724 - - 1 ELBOW, street, 90°, 1/2"NPT
915757 - 1 1 COUPLING, pipe, 1/2"NPT
915493 - 1 1 ELBOW, pipe, 45°, 1/2"NPT

(Continued)

117



PART

ITEM NUMBER

13

14

15

16

17
18

19

20

21

22
23
24
25
26
27

28

29

30

078959
915378
915380
915377
915376
901693
904271

079425
916231
916229
916230
912097
901478
901694
901828
207091

903629
904206

050686

914590
077240

077245
913463

2225355

914590
Q77239

2225347
077423
077241

080630

082590

082591

STEERING PUMP AND FILTER (Continued)

QUANTITY
¥ ok ki DESCRIPTION

- TUBE, oil return, rear section

- CONNECTOR, Sealastic, 1/2" tube, 3/8"NPT male

- ELBOW, Sealastic, 90° y 1/2V tube, 3/8“NPT male
RING, Sealastic fitting, 1/2" tube {Includes FERRULE)
- NUT, Sealastic flttlng, 1/2 tube

- ELBOW, pipe, 459, 1/20NPT

BUSHING, pipe reducmg, 1/2"NPT to 3/8"NPT

1
— P N
1

- - 1 TUBE, oil return, rear section

- - 2 CONNECTOR, Sealastic, 5/8" tube, 1/2"NPT male

- - 2 RING, Sealastic fitting, 5/8" tube (Includes FERRULE)

- - 2 NUT, Sealastic fitting, 5/8'" tube

- - 1 ELBOW, pipe reducing, 90°, 1/2VNPT to 1/4"NPT

- - 1 NIPPLE, close, 1/4"NPT

- - 1 ELBOW, pipe, 45%, 3/4"NPT

- -1 BUSHING, pipe reducing, 3/4"NPT to 1/2'NPT

2 2 1 CLIP, rear oil tubes {closed type, 1/2* diam., 13/32" bolt-
hole)

1 1 1 CAPSCREW, 3/8"NC % 3/4"

I 1 1 LOCKWASHER, 3/8n

- - 1 CLIP, rear oil return tube {closed type, 5/8" diam., 7/16"
bolt-hole) ’

1 1 1 TRANSFER, instruction (See PAINTING AND MARKING)
2 2 2 SEAL, pump shaft

1 1 1 STATOR (Not serviced. Order complete PUMP ASSEMBLY)
1 1 1 PLUG, expansion, 11/16" diam,

1 1 1 SPRING ASSEMBLY, pressure relief (Includes BALL}

1 1 1 SCREW, pressure relief adjustment
1 1 1 NUT, cap, 1/2"NF

1 H 1 GASKET, cap nut

1 1 1 HOUSING {Not serviced. Order complete PUMP ASSEMBLY)
2 2 2 PLUG, expansion, 11/16" diam.
8 8 8 SCREW ASSEMBLY (Includes LOCKWASHER)

1 1 1 PLATE, identification (Not serviced)

2 2 2 PIN, dowel, stator to housing (3/16% x 1")

1 1 1 PLUG, pump housing (hex-socket-hd,, 1/16"NPT)
4 4 4 BEARING, needle

i 1 - SHAFT ASSEMBLY, driving (Includes GEAR. Serviced only
as a unitl{ Graders prior to #482)

- 1 1 SHAFT ASSEMBLY, driving {Includes GEAR, Serviced only
as a unit)(Graders #482 and up)

1 1 1 SHAFT ASSEMBLY, idler {Includes GEAR. Serviced only as
a unit)

KIT NUMBER



7 8

i g
@//

O

[l
F@ ‘X:"O

STEERING PUMP AND FILTER

USAGE: Graders serial No. 920 and up.

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 0632032 1 ADAPTER, swivel, return line hose (3/4”NPT male and female)
901694 1 ELBOW, pipe, 45°, 3/4"NPT

2 081220 1 HOSE, return line
216149 1 ELBOW, plpe reducing, 90° 3/4"NPT to 1/2'NPT
901503 1 NIPPLE, pipe, 1/2"NPT x 2. 1/2n

3 081218 I HOSE, oil supply line
904227 |4 COUPLING, pipe reducmg, 1/2"NPT to 3/8"NPT
910149 I ELBOW, street, 45° , 3/8"NPT

4 081219 1 UNION, adapting, supply line hose (45°, 3/8"NPT male and female)

5 ee---- 1 TRANSFER, instruction {See PAINTING AND MARKING)

6 481221 1 PUMP AND FILTER ASSEMBLY, oil (Consists of items 8 thru 23}

7 082025 4 5TUD (5/16"NC x 5/16"NF w 1-1/16" e 081971
904205 4 LOGKWASHER L 3L ... 081971
913636 4 NUT, 5/167MNE . vttt ittt e ot e e e amae et i ia e nn s 081971

TA 075029 1 GASKET, steering PUIMP . . ¢ v v v v o o v i e vt s mm e s st s aa e n s 081971

8 079177 1 PLUG ASSEMBLY, filler hole {Includes DIPSTICK)

g 079169 1 GASKET, filler hole plug

10 079173 1 COVER ASSEMBLY (Includes item 11)
3} 079260 1 GASKET, cover
{Continued)

119



ITEM NUMBER QTY.

|4

13
14
15
16
17
18

19

20
21
22

23

24

Z5
26
27

28

29
30

31

32

33

34
35
36

PART

079175
901230
079174
079170
079176
081757
081549
081550

081758
905660

081548
081547
081553

081829
901723

092107
912261
077239

077241

082590

082591

2225347

092107
077240

077245
913463

2225355
5192505

079351

L N

—

STEERING PUMP AND FILTER (Continued)
DESCRIPTION KIT NUMBER

RING ASSEMBLY, cover clamping (Serviced only as a unit)
SCREW, machine, fil-hd., 1/4"NC x 1"

VALVE ASSEMBLY, pressure relief (Serviced only as a unit)
ELEMENT, filtering

CUP, element sezling

STUD, element centering

RING, sealing (rubber, 7/16"0.D.)

WASHER, plain (steel)

CASE
CAPSCREW, 5/16"NGC = 1/2"

RING, sealing, filter inlet elbow (10, D.)
ELBOW, filter inlet
RING, sealing, pump to filter (15/16"0. D.)

PUMP ASSEMBLY, hydraulic (Consists of items 24 thru 36)
ELBOW, street, 90°, 3/8"NPT

HOUSING (Not serviced. Order complete Pump Assembly)
PLUG, expansion, 11/16" diam.
CAPSCREW, hex-socket hd., 1/4"NC x 3/4"
SCREW ASSEMBLY (Includes LOCKWASHER)

PLATE, identification (Not serviced)}

BEARING, needle

SHAFT ASSEMBLY, driving {Includes GEAR. Serviced only as a
unit)

SHAFT ASSEMBLY, idler (Includes GEAR. Serviced only as a unit)
PIN, dowel, stator to housing (3/16'" x 1"}

STATOR {Not serviced, Order complete Pump Assembly)
PLUG, expansion, 11/16" diam.

SPRING ASSEMBLY, pressure relief (Includes BALL)

SCREW, pressure relief adjustment
NUT, cap, 1/2"NF

GASKET, cap nut
SEAL, pump shaft, inner

SEAL, pump shaft, outer

120

e



POWER STEERING PIPING

ITEM NUMBER

1

# Graders prior to serial No. 816
% Graders serial No. 816 and up.

PART QUANTITY

076016
912235

902871
904227

076016
912235

Q02871
904227
079428
902871
915478
076005
082216
079479
911848
911115

904206
911041

&

1
1

— b

ok

1

b et et e

DESCRIPTION KIT NUMBER

PIPE, oil supply (1/2"NPT)
SETSCREW, hex-socket, cup-pt., 1/4"NG x 1/2" (Graders
prior to #293)
SETSCREW, hex-socket, cup-pt., 3/B"NC x 1/2v (Graders
#293 and up)
COUPLING, pipe reducing, 1/2"NPT to 3/8"NPT

PIPE, oil return (1/2"NPT)
SETSCREW, hex-socket, cup-pt., 1/4"NC x 1/2" (Graders
prior to #293)
SETSCREW, hex-socket, cup-pt., 3/8"NC x 1/2" {Graders
#293 and up)
COUPLING, pipe reducing, 1/2"NPT to 3/8"NPT

PIPE, oil return {3/4"NPT)

SETSCREW, hex-socket, cup-pt., 3/8"NC x 1/2v

COUPLING, pipe reducing, 3/4"NPT to 1/2"NPT
SUPPORT, oil pipes (4-1/2" high}(Graders prior to August, 1954)
SUPPORT, oil pipes (6-1/2' high)(Started August, 1954)
CLAMP, oil pipes

CAPSCREW, 3/8"NF x 24

WASHER, plain, SAE std., 3/8"

LOCKWASHER, 3/8"

NUT, 3/8'NF
HOSE (See POWER STEERING)

HOSE (See STEERING PUMP AND FILTER)

121



FRST TYPE

ITEM NUMBER QTY.

1

10

PART

075222
910211
904206

075224

075225
905119
905656
904204

Q77735
905656
904204
075230
902275
900808
079124
912840
940808
075226
075228

075229

o o=

Lol

A

STEERING PUMP DRIVE (First Type)

USAGE: Graders prior to serial No. 1043 with exception of units
shipped after August 6, 1954,

DESCRIPTION KIT NUMBER
PUMP ASSEMBLY, steering (See POWER STEERING)
GASKET, steering pump (See POWER STEERING}
PL.ATE, hydraulic pump mounting
CAPSCREW, 3/8"NC x 1-1/8"
LOCKWASHER, 3/8"
GASKET, pump mounting plate
ADAPTER, hydraulic pump {key-wayed bore)}(Graders prior to #482)
KEY, #3 woodruff, 1/8" x 1/2%
CAPSCREW, 1/4"NC x 5/8"
LOCKWASHER, 1/a"
ADAPTER, hydraulic pump {square bore}{Graders #482 and up)
CAPSCREW, 1/4"NC x 5/8"
LOCKWASHER, 1/4v
SHAY¥ T, pump driving sprocket (Graders prior to #520)}
NUT, slotted, 3/4"NC
PIN, cotter, 1/8"x 1-1/2"
SHAFT, pump driving sprocket {Graders #520 and up)
NUT, slotted, 5/8"'NF
PIN, cotter, 1/8"x1-1/2"
SPROCKET ASSEMBLY, pump driving {Inciudes item 8)
BEARING, plain, driving sprocket
RING, sprocket spacing

COVER, drive chain (See POWER TAKE-0OFF}

122

o,



PART
ITEM NUMBER QTY.
1 ceemmm
2 cemnme
3 081501
910211
904206
4 075224
5 042986
6 081704
7 081622
912840
900848
8 082142

i

-

STEERING PUMP DRIVE (Second Type}

USAGE: Graders serial No. 1043 and up, iacluding prior units
shipped after August 6, 1954,

DESCRIPTION
See STEERING PUMP AND FILTER

GASKET, steering pump (See STEERING PUMP AND FILTER)

RETAINER, frontbearing .................. e
CAPSCREW, 3/8"NCx1-1/8" . . ., ... ..
LOCKWASHER, 3/8" .. ... .¢c:'eeeunn e

GASKET, front bearing retainer .. ..... ... e e e e e e

BEARING, ball . i ittt et tmes o e et me e e

SPROCKET, drive chain . . . . . . . . . v it v v e v v me o m e
RETAINER, rear bearing . . .. .. . .+« o vt vt v i v a e -
NUT, slotted, 5/8"NE . . .. .. .. .. .uvuiunn oo
PIN, cotter, 1/8"x 1-1/2" ... . ... ... .. ...
BUSHING, adapting (For graders prior to #520 only} . ... .

CQOVER, drive chain (See POWER TAKE-QOFF}

123

KIT NUMBER



0FL6L0 ATHWHEISSY DNIYIEIS

£ 88

6 OF ¥

124



N

ITEM NUMBER QTY.

(eI N B L 2

ok
[=

11
12
13
14

15

16

17
18

19
20
21
22
23
24
25
26
27

28

29
30

31
32
33
34
35
36
37
38

39
40
41
42
43
44
45
46

47

PART

079741
078383

076956
053907
605262
076968
076962
076974

076975
911049

076989

076959
078384
079276
076963

077428
0678193

605266
G14724

076988
076976

076964
078575
076961
076978
057747
057768
076979
076977
076972

057763
057764
057765

057766
078383

076955
076983
076965
076954
076980
076973
076967
076971

076957
076970
076969
076985
076984
076987
076986
076966

076958

NNNN.—A[\JNN%HHHH.—IMM[\;NMMMH*H#H.—:HH:—I|—-N o e e pem Y e e O

ot
[ I i B ~ A 2

STEERING ASSEMBLY 079740

USAGE: Graders built prior to August 1954. See page 114 for
listing of complete unit.

DESCRIPTION KIT NUMEBER

COVER KIT (Includes items 4 and 5)
CAFPSCREW (3/8'NC x 1)

GASKET, steering shaft cover

BEARING, needle, steering shaft (1" long}
PIN, dowel, steering shaft cover

RING, sealing, adjusting screw

RING, snap, adjusting screw washer
WASHER, adjusting screw

SCREW, adjusting
NUT, jam, 5/8"NF

SHAFT ASSEMBLY (Includes items 6 thru 9; also ROLLER and
PIN which are not serviced separately)

BEARING, needle, steering shaft (1-1/2" long)
HOUSING ASSEMBLY {Inciudes items 1,2,11 and 23)
SEAL, oil, steering shafi bearing

RING, znap, steering shaft bearing oil seal

ARM, steering (Used on graders #1,2,3,4,6 and 11)
ARM, steering {(Used on graders #5,7,8,9,10,12 and up)

NUT
LOCKWASHER, 1-1/8%

VALVE ASSEMBLY, hydraulic (See page 129 for repair parts)
CAPSCREW

RING, valve sealing

RING, pilot

RING, snap, worm driving gear

GEAR, worm driving

CUP, worm bearing

CONE ASSEMBLY, worm bearing

KEY

WORM AND SHAFT ASSEMBLY (Serviced only as a unit)
RING, adjusting, worm bearing

SHiIM, worm cover {paper, .010" thick, Use as req'd)
SHIM, worm cover (paper, .005" thick., Use as req'd)
SHIM, worm cover (paper, .002" thick, Use as req'd)

COVER, worm
GCAPSCREW (3/8"NC x 1)

CYLINDER, hydraulic
RING, cylinder locking
RING, cylinder sealing
CONNECTOR, piston
PLUG, piston

SHIM, piston plug

RING, piston plug sealing

RING KIT, piston (Each consists of 4 phenolic RINGS and 1 rubber
RING)

END, piston

SETSCREW, piston end

WIRE, setscrew retaining

TUBE, front cylinder connection, inner
TUBE, front cylinder connection, outer
TUBE, rear cylinder connection, ouier
TUBE, rear cylinder connection, inner
RING, tube sealing

BOLT, tube atitaching 125



STEERING ASSEMBLY 081625

126

o
4



STEERING ASSEMBLY {81625

USAGE: Started August 1954, See page 115 for listing of complete unit.

ITEM NP[)JJ?\.ARB'I;ER QTY, DESCRIPTION KIT NUMBER
1 080300 1 VALVE ASSEMBLY, control (See page 129 for repair parts)
2 076976 4 CAPSCREW
3 080294 1 GASKET, control valve
4 080293 1 RING, wvalve sealing
5 076961 1 RING, snap, worm driving gear
6 076978 1 GEAR, bevel, worm driving
7 080292 4 SHIM, worm driving gear (Use as req’d)

8 078329 1 SEAIL, oil, worm shaft

9 083296 1 PILOT, valve body

10 080295 1 PLATE, valve adapting

11 080315 4 SCREW (hex-socket-hd., 7/16"NC x 3/4")
054784 1 SHIM, worm adjustment (. 002" thick. Use as req’d)

12 605255 1 SHIM, worm adjustment (. 005" thick. Use as req’d)
605256 5 SHIM, worm adjustment {, 010" thick. Use as reg'd)

13 067426 1 CUP, worm front bearing

14 605258 2 BEARING, steering worm

15 076979 1 KEY, worm shaft bevel gear

16 080317 1 WORM AND SHAFT ASSEMBLY (Serviced only as a unit

17 605259 1 CUP, worm rear bearing

18 082059 1 HOUSING ASSEMBLY (includes items 17, 19, 20, 27, 28 and 33)
910106 1 PLUG, expansion, 1-5/8" diam.

19 080298 1 BEARING, needle, steering arm shaft

20 080297 1 SEAL, oil, steering arm shaft

21 080290 1 ARM ASSEMBLY, power {Includes itemn 23)

22 035067 2 CAPSCREW, 1/2"NF x 2"
904208 2 LOCKWASHER, 1/2"

23 082098 2 BUSHING, power arm

24 080299 1 LOCKWASHER, steering arm shaft

25 080304 1 NUT, steering arm shaft

26 080311 1 ARM, steering

27 605246 1 5TUD, cover (T/16"NC x 7/16"NF x 2-5/16")
911042 1 NUT, 7/16"NF
904207 1 LOCKWASHER, 7/16"

28 605239 5 STUD, cover (7/16"NC x 7/16"NF x 1-11/16")
911042 5 NUT, 7/16"'NF
904207 5 LOCKWASHER, 7/16"

29 080318 1 SHAFT AND GEAR ASSEMBLY {Serviced only as a unit

30 605236 1 BEARING, roller, sieering arm shaft

31 605262 2 PIN, dowel, top cover

32 605235 ) GASKET, top cover

33 605234 1 COVER KIT, top {Includes items 30, 31, 41 and 42)

34 { 605244 2 SHIM, shaft end play (. 010" thick. Use as req'd)
605245 8 SHIM, shaft end play {. 020" thick, Use as req’d)

35 605243 2 WASHER, half, shaft thrust

36 605240 1 WASHER, sealing, thrust nut (rubber, 1/8" thick)

37 605241 1 WASHER, sealing, thrust nut {rubber, 1/4" thick)

38 605242 1 RETAINER, thrust nut sealing washer

39 605247 1 SPACER, thrust nut locking plate

40 605248 1 PLATE, thrust nut locking

41 605237 1 NUT, shaft thrust

42 605238 1 PLUG, vent, top cover

127



33

32 31 33 29 8

/

STEERING VALVE PARTS

128



ITEM NUMBER

10
11

12
13
14
15
16
17
18
19
20
21
22
24
25
26
27
28
29
30
31
32
33
34
35
36

37

STEERING VALVE PARTS

* 076988 VALVE ASSEMBLY (Prior to August 1954, See page 125}
#% 080300 VALVE ASSEMBLY (Started August 1954. See page 127)

PART QUANTITY

078332
078333
078360
078334
078329
078302
076979
078358
078309

078313
076976

078350
078331
076978
076961
078326
D78356
078330
078325
078365
078361
078308
064427
078310
078363
078351
078372
078362

078311

078352
078347
078364
910231
064427

078312

e

1

1

o I

sk

1

1

Wk ™

DESCRIPTION

RETAINER, drive shaft washer

WASHER, drive shaft (felt)

RING, spap, retiaining washer

WASHER, retaining, shaft oil seal

SEAL, oil, drive shaft

SHAFT, drive

KEY

RING, snap, drive shaift bearing

BEARING, swivel, drive shaft {Serviced only as a unit)

CAP, valve body
CAPSCREW

RING, sealing, valve beody cap

SPACER, drive shaft gear

GEAR, bevel, drive shaft

RING, snap, drive shaft gear

WASHER, bearing retaining

BEARING KIT (Each consists of 34 ROLLERS)

ROLLER, adjusting, shaft gear

SPACER, roller

BLOCK, valve operating

RING, snap

PLATE, locking, adjusting screw
CAPSCREW, 5/16"NC x 5/8"
WASHER, plain

SCREW, gear adjusting

RING, sealing, adjusting screw

VALVE ASSEMBLY, distributing (Consists of items 28 thru 33)

RING, snap, piston retaining washer

WASHER, piston retaining

PISTON (Not serviced., Order item 27)

RING, sealing {1"0.D.)

BODY (Not serviced. Order item 27)

RING, sealing (1-3/8"0.D.)

RING, cover sealing

COVER, valve
PLUG, pipe, socket-hd., 1/8"'NPT
CAPSCREW, 5/16"NC x 5/8"

SPRING, reaction valve

{Continued)

129

KIT NUMBER



38
39
40
41
42
43
44

45

46

47
48
49
50
51

52
53

STEERING VALVE PARTS (Continued)

PART QUANTITY
ITEM NUMBER

078371

078348

078324
078359
078357

078353
901653

080319
911309
917164
080328
080324
076958
080323
076966

080320
080322

2

2

Hesle

2

2

DESCRIPTION KIT NUMBER
VALVE ASSEMBLY, re.action (Consists of items 39 thru 44)

RING, sealing, valve body

BODY (Not serviced, Order item 38)

PISTON {Not serviced, Order item 38)

SLEEVE (Not serviced. Order item 38)

PLUG, wvalve body piston

RING, snap, piston plug

RING, wvalve sealing

BODY, valve
PLUG, pipe, 3/8"NPT

BODY, valve o
ELBOW, flared, 907, 3/4"SAE, 3/8"NPT male
ELBOW, flared, 90°, 7/8"SAE, 1/2"NPT male

TUBE, jumper

TUBE, jumper

BOLT, tube attaching

ADAPTER, tube attaching

RING, tube sezling

PLATE, locking, adjusting screw
SCREW, locking

PART

ITEM NUMBER QTY.

1

2

082065
081661

076971

082646
081693

080289

1

2

CYLINDER ASSEMBLY 082657

USAGE: See page 115 for listing of complete Cylinder Assembly,

DESCRIPTION KIT NUMBER
CYLINDER ASSEMBLY, power steering (Includes item 2}

BUSHING, cylinder pivot

RING KIT, cylinder piston (Each consists of 4 phenolic RINGS and
I rubber RING}

PISTON, power steering cylinder
RING, piston rod sealing

RING, sealing, cylinder cover

{Continued)

130



ITEM NUMBER QTY.

10

PART

082060
083181

903639
904208

081709
083186
081690
082647

916896
910320

1

CYLINDER ASSEMBLY 082657 (Continued)

DESCRIPTION

KIT NUMBER

COVER, power steering cylinder {Graders prior to #1298)

COVER, power steering cylinder (Graders #1298 and up)

CAPSCREW, 1/2'"NC x 1-1/2"
LOCKWASHER, 1/2¥

PACKING ASSEMBLY, piston rod {1/2" thick)(Graders prior to #1298)

PACKING ASSEMBLY, piston rod(3/8" thick)(Graders #1298 and up)

NUT, piston rod packing

ROD, power steering cylinder piston
NUT, slotted, 7/8"NF
PIN, cotter, 5/32" x 1-1/2"

FILTER ASSEMBLY 079519

1

1

PART
ITEM NUMBER QTY.
1 079177
2 079169
3 079173
4 079260
5 079175
901230
) 079174
7 Q79170
8 079176
079171
9
(479498
10 079172

131

USAGE: Graders prior to serial No. 920, See
page 117 for listing of complete Filter
Assembly.

DESCRIPTION

PLUG ASSEMBLY, filler hole (Includes DIPSTICK)

GASKET, filler hole plug

COVER ASSEMBLY (Includes item 4)

GASKET, cover

RING ASSEMBLY, cover clamping (Sexrviced only

as a unit}

SCREW, machine, fil-hd., 1/4"NC x 1"

VALVE ASSEMBLY, pressure relief {Serviced
only as a unit)

ELEMENT, filtering
CUP, element sealing

GCASE (Giraders prior to #816, Has 1/4"NPT out-
let)

CASE {Graders #816 and up. Has 1/2'NPT outlet)

BRACKET ASSEMBLY, mounting (Includes items
indented below)
BOLT, stove, 5/16'"NC x 2-1/2"
LOCKWASHER, 5/16"
NUT, square, 5/16"NC



Ze1

FRONT

20 21 22

\ 4
18 %—@ -] -
\ EARLY UNITS

WHEEIL SPINDLES AND STEERING LINKAGE

T




FRONT WHEEL SPINDLES AND STEERING LINKAGE

PART
ITEM NUMBER QTY, DESCRIPTION KIT NUMBER
082131 1 SPINDLE, left wheel {Also order item 3 when required for graders
1 prior to #1187)
082132 1 SPINDLE, right wheel {Also order item 3 when required foxr grad-
ers prior to #1187)
911843 2 NUT, slotted, 1-1/4"NF
910024 2 PIN, cotter, 3/16" x 2-1/2"
2 604345 4 SEAL, oil, front wheel {external type)
3 082021 2 CONE ASSEMBLY, front wheel inner bearing
4 211581 2 CUP, front wheel inner bearing
5 211567 2 CUP, front wheel outer bearing
6 604922 2 CONE ASSEMBLY, front wheel outer bearing
7 601949 2 WASHER, front wheel spindle
8 66365 2z RETAINER, spindle needle bearing
914465 P4 FITTING, lubricating, straight, 1/8"NPT
303639 6 CAPSCREW, 1/2"NC x 1-1/2"
904208 6 LOCKWASHER, 1/2%
9 066362 2 BEARING, needle, front wheel spindle
10 604292 18 SHIM, spindle lower bearing {(Use as req'd}
11 604387 A CUP, spindle upper bearing
12 604388 2 CONE ASSEMBLY, spindle upper bearing
13 604343 2 SEAL, oil, front wheel spindle {external type)
14 604349 4 BCI.T, spindle stop {5/8"NF x 1-1/2")(Early units only)
911049 4 NUT, jam, 5/8"NF
15 049149 2 KEY, spindle sieering arm
16 604104 2 ARM, steering, front wheel spindle
911051 2 NUT, jam, 1'"NF
910916 2 LOCKWASHER, 1"
/ 912331 2 NUT, slotted, 3/4"NF
L 900807 2 PIN, cotter, 1/8" x 1-1/4"
17 602068 2 WASHER, plain
18 066627 2 SWIVEL ASSEMBLY, drag link {Each consists of 1 YOKE, I SWIVEL,
1 PIN, and items 19 thru 22)
19 066632 2 BEARING, needle drag link swivel yoke, lower
910196 2 CAPSCREW, 5/16"NC x 3/8"
901165 2 WASHER, plain, U.S. sid., 5/16"
20 066633 2 BEARING, needle, drag link swivel yoke, upper
910196 2 CAPSCREW, 5/16"NC x 3/8"
901165 2 WASHER, plain, U.S. std,, 5/16"
21 066631 4 BUSHING, drag link swivel
22 053926 4 SEAL, oil, drag link swivel
, 077406 1 LINK, drag, right {33-7/8" long){Used prior to August 1954}
23 604350 1 LINK, drag, right {32-7/8" long){Used August 1954 and after)
912251 1 NUT, jam, 1-1/4"NF
24 046419 4 CAPSCREW, ball pin cap {3/8"NF x 2")
911041 4 NUT, 3/8"'NF
904206 4 LOCKWASHER, 3/8"
25 604109 1 CAP, steering arm ball pin
26 604290 18 SHIM, ball pin cap (Use as req'd)
27 604110 1 CAP, steering arm ball pin
914465 4 FITTING, lubricating, straight, 1/8"NPT
077405 1 LINK, drag, left (31-7/8" long)(Used prior to August 1954)
28 604350 1 LINK, drag, left (32-7/8" long)(Used August 1954 and after)
912251 1 NUT, jam, 1-1/4"NF
29 604279 1 PIN, ball, steering arm
911051 i NUT, jam, 1"NF
910916 1 LOCKWASHER, 1"
30 604289 1 SHIELD, steering arm ball pin {neoprene)
31 e 1 STEERING ASSEMBLY (See POWER STEERING)

133




R

NvET THEEHM RNV FTTXV LNOWJI

134



FRONT AXLE AND WHEEL LEAN

PART
ITEM NUMBER QTY. DESCRIPTION : KIT NUMBER
1 074925 1 AXLE ASSEMBLY, front (Includes items 2 thru 4)
915275 2 FITTING, lubricating, 67-1/2°, 1/8"NPT
2 050959 1 BRACKET, supporting, worm gear housing (Requires welding to
axle)
3 604949 2 BUSHING, front axle pivot (21 D.)
4 604338 1 BUSHING, front wheel lean sprocket shaft (1"1.D.)
5 605438 1 SPACER, front axle pivot bushings
6 075573 1 PIN, front axle pivot
900825 z WASHER, plain, U.S. std., 1-1/2" (Use as reqg'd)
913527 1 NUT, jam, slotted, 1-1/2"NF
900813 1 PIN, cotter, 3/16% x 2"
7 079133 1 KNUCKLE ASSEMBLY, front wheel lean, lefi (Includes itern 9)
914465 1 FITTING, lubricating, straight, 1/8"NPT
8 079134 1 KNUCKLE ASSEMBLY, front wheel lean, right (Inciudes item 9)
914465 i FITTING, lubricating, straight, 1/8"NPT
051043 4 BUSHING, front wheel lean knuckle {1-3/8"0,D.}{(Graders prior to
#747)
9 079123 4 BUSHING, front wheel lean knuckle {plain, 1-1/2"0.D.}{Graders
#747 thru #1398)
084629 4 BUSHING, front wheel lean knuckle {shouldered end}(Graders #1399
and up}
10 052960 10 SHIM, knuckle pivot bolt (Use as req'd}
11 051078 2 BOLT, pivot, front wheel lean knuckle
914465 2 FITTING, lubricating, straight, 1/8"NPT
e 911047 2 NO7, 1'NE
i 910916 2 LOCKWASHER, 1%
) 12 036034 4 CAPSCREW, 3/8"NF x 1"
904206 4 LOCKWASHER, 3/8"
13 601968 2 BOLT, wheel lean link
g11061 2 NUT, slofted, 1-1/4“NC
901344 2 PIN, cotter, 1/4" x 2"
14 601967 3 WASHER, wheel lean link beit
15 601966 2 SPACER, wheel lean link outer bolt
16 604293 1 SPACER, wheel lean link inner boilt
604284 1 LINK, wheel lean, long {Standard}
17
074700 1 LINK, wheel lean, long {Heavy type. For graders with front-
mounted equipment)
912808 2 FITTING, lubricating, straight, 1 /4" NF
18 604283 i LINK, wheel lean, short
912808 2 FITTING, lubricating, straight, 1/4"NF
19 075421 1 WORM AND GEAR ASSEMBLY, front wheel lean (See page 137 for
repair parts)
911061 2 NUT, slotted, 1-1/4"NC
901344 2 PIN, cotter, 1/4" x 2"
20 053038 4 CAPSCREW, 1/2"NF x 6"
21 053037 2 CAPSCREW, 1/2'NF x 5-1/2"
911943 6 NUT, 1/2"NF
304208 6 LOCKWASHER, 1/2¢
22 601941 2 SEAL, worm and gear assembly (cork)
23 601936 1 SPROCKET, driving, front wheel lean (12 teeth)
900813 1 PIN, cotter, 3/16" x 2V
905126 1 KEY, #15 woodruff, 1/4" x 1"

{Continuad)
135



FRONT WHEEL LEAN WORM AND GEAR PARTS

136



FRONT AXLE AND WHEEL LEAN (Continved)

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
24 604286 1 SPROCKET, driven, front wheel lean {27 teeth)
900813 1 PIN, cotter, 3/16" x 2%
910156 1 KEY, #C woodruff, 5/16" x 1-1/8"
25 074924 1 CHAIN, wheel lean drive (42 links, 5/8" pitch){Includes item 26)
26 605509 1 LINK, connecting, wheel lean drive chain
27 604334 1 SHAFT, wheel tean driving sprocket
28 604089 1 COVER, wheel lean driving sprockets
29 601940 4 STUD (1/2"NC x 2")
904208 4 LOCKWASHER, 1/2¢
911028 4 NUT, 1/2YNC
30 604285 1 GASKET, wheel lean driving sprocket cover
FRONT WHEEIL LEAN WORM AND GEAR PARTS
NOTE: See page 135 'for listing of compleie WORM AND GEAR ASSEMBLY.
1 602234 1 HOUSING ASSEMBLY (Consists of 2 HOUSINGS, 4 STUDS 602264
8 NUTS 911028 and 8 LOCKWASHERS 904208)
910257 2 CAPSCREW, 1/2"NC x 4-3/4"
911028 2 NUT, 1/2'NC
904208 2 LOCKWASHER, 1/2%
901653 2 PLUG, pipe, 3/8"NPT
914465 1 FITTING, lubricating, straight, 1/8"NPT
915273 1 FITTING, lubricating, 309, 1/§"NPT
2 602264 1 STUD (1/2"NC x 5-1/2")
911028 2 NUT, 1/2"NC
904208 2 LOCKWASHER, l/2"
3 053038 1 CAPSCREW, 1/2"NF x 6"
911043 1 NUT, 1/2"NF
904208 1 LOCKWASHER, 1/2"
4 075420 1 WASHER, crank retainin
912841 13 NUT, slotted, 1-1/4"NF
901345 1 PIN, cotter, 1/4" x 2-1/2"
5 050940 1 CRANK
6 053036 1 PLATE, crank stop
7 602265 2 SEAL, housing
8 075419 i GEAR AND SHAFT ASSEMBLY (Consists of items 9 thru 11)
9 075418 1 SHAFT only
10 602268 1 GEAR only
11 602270 1 KEY (woodruff, 5/8%" x 2-7/16")
12 601448 1 WORM (right hand)
511201 2 KEY, #E woodruff, 3/8" x 1-1/4"
13 602280 | SHAFT, worm
14 604388 2 CONE ASSEMBLY, worm shaft bearing
15 604387 2 CUP, worm shaft bearing
16 603007 1 SEAL, oil, worm shaft
17 602274 1 CAP, worm shaft lower bearing
18 602462 2 SEAL, worm shaft bearing cap
19 602272 1 PLUG, worm shaft bearing adjustment
20 602273 1 CAP, worm shaft upper bearing
911227 1 SETSCREW, socket-hd., 1"NC x 2"
911038 1 NUT, jam, 1"NC
21 605207 1 PLUG, vent, gear housing

137



HTOYUID ANV ¥VIMVYIC UVOHATOW

138



MOLDBOARD DRAWBAR AND CIRCLE

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 602198 1 SEAT, drawbar ball
602201 1 BALL, drawbar {straight shank)(Graders prior to #707)
2
078056 1 BALL, drawbar (tapered shank){Graders #707 and up)
902279 1 NUT, slotted, 1-1/2"NC
911279 1 PIN, cotter, 5/16" x 2-1/4"
3 602199 10 SHIM, drawbar ball socket (Use as req'd)
4 075386 1 SOCKET, drawbar ball
914465 1 FITTING, lubricating, straight, 1/8"NPT
602200 8 STUD, 5/8"NC x 2-1/2"
5 911029 8 NUT, 5/8"NC Graders prior to #326
071113 8 CAPSCREW, 5/8"NC x 2" (Graders #326 and up)
904209 8 LOCKWASHER, 5/8"
6 078516 1 DRAWBAR, moldboard {When required for graders prior to #707
also order BALL 078056)
901267 4 SETSCREW, sg-hd., oval point, 7/8"NC x 2-1/2v
901421 4 NUT, jam, 7/8"NC
905347 4 LOCKWASHER, 7/8"
7 601972 3 PIN, ball, circle lift and side shift
904822 3 WASHER, plain, U.S. sid., 1"
911174 3 NUT, jam, sloited, 1'NF
900808 3 PIN, cotter, 1/8"x1-1/2v
914465 3 FITTING, lubricating, straight, I/8"NPT
8 602667 P4 PLATE, wear, moldboard circle, rear
g 602688 32 SHIM, circle rear guide {Use as req'd)
10 604249 1 GIRCLE, moldboard (Includes item 30){See page 147 for special
Circle used with SHIFTABLE MOLDBOARD)
A 601771 2 GUIDE, cirele, rear (1-5/8" thick){Graders prior to # 1476)
11
081028 2 GUIDE, circle, rear (1-3/4" thick){Graders #1476 and up)
12 602664 4 STUD {1-1/8"NF x 5-1/2")
13 602663 4 WASHER, plain
14 (53994 4 NUT, high, 1-1/8"NF
15 602937 2 LINK, adjusting, moldboard pitch
16 031055 2 CAPSCREW, 1'NF x 3-3/4n
17 600236 2 NUT, high, I"NF Not used with SHIFTABLE
MOLDBOARD. See Page 147.
18 036546 2 CAPSCREW, 1'NF x 4-1/4"
19 600236 2 NUT, high, 1"NF
20 601133 2 BALL, moldboard connection (Available only for graders prior to
#263 since is welded to the circle on later units)
604153 1 GUIDE, circle, front {1-5/8" thick){Graders prior to #1476)
21
081027 1 GUIDE, circle, froat{1-3/4" thick)(Graders #1476 and up)
22 602721 3 STUD {1-1/8"NF x 6-1/4")
23 602663 3 WASHER, plain
24 053994 3 NUT, high, 1-1/8"NF
25 604270 16 SHIM, circle front guide (Use as req'd)
26 604272 1 PLATE, wear, moldboard cirele, front
27 604273 1 CIRCLE TURN ASSEMBLY (See page 141 for repair parts)
912606 2 SETSCREW, sq-hd., oval peint, 7/8"NC x 3-1/2v
901421 2 NUT, jam, 7/8"NC
905347 2 LOCKWASHER, 7/8"
28 602248 2 STUD (1"NF x 3-1/8")
29 600236 2 NUT, high, 1"NF
30 604150 6 SEGMENT, circle gear {11-tooth section. Requires welding in place)

139



CIRCLE TURN ASSEMBLY 604273

140




CIRCLE TURN ASSEMBLY 604273

NOTE: For listing of complete Circle Turn Assembly see page 139
PART KiT NUMBER

ITEM NUMBER QTY. DESCRIPTION

‘ 1 602237 1 HOUSING ASSEMBLY, worm gear (Consists of 2 HOUSINGS, 4 STUDS
602264, 8 NUTS 911028 and 8 LOCKW ASHERS 904208)

901653 13 PLUG, pipe, 3/8"NPT
914465 1 FITTING, lubricating, straight, 1/8"NPT
911258 1 CAPSCREW, fl-hd., 1/2"NC x 5-1/2"
G11259 7 CAPSCREW, hex-hd., 1/2"NC x 5-1/2"
2 602264 2 STUD (1/2"NC x 5-1/2")
911028 12 NUT, 1/2"NC
904208 1z LOCKWASHER, 1/2"
3 602265 2 SEAL, oil, worm gear housing (cork, 3-3/4"0.D.)
4 602462 2 SEAL, oil, worm shaft bearing cap (cork, 3-7/8"0.D.)
5 602274 1 CAP, retaining, worm shaft rear bearing
6 603232 1 WASHER, retaining, worm shaft
7 603408 2 PACKING, worm shaft (felt)
8 603007 1 SEAL, cil, worm shaft
9 604387 2 CUP, worm shaft bearing
10 604388 & CONE ASSEMBLY, worm shaft bearing
11 602271 1 SHAFT, worm
911201 2 KEY, #*E woodruff, 3/8" x 1-1/4"
12 601449 1 WORM (left hand)
13 602272 1 PLUG, worm shaft bearing adjustment
{ 14 602273 1 CAP, worm shaft front bearing
B 911227 1 SETSCREW, socket-hd., oval-pt., 1"NC x 2"
911038 1 NUT, jam, 1"NC
15 604258 1 GEAR AND SHAFT ASSEMBLY (Consists of itermns 16 thru 18)
16 604257 1 SHAFT only
914465 1 FITTING, lubricating, straight, 1/8"NPT
911207 1 NUT, jam, 1-1/2"NF
913077 1 LOCKWASHER, 1-1/2"
17 602270 1 KEY, worm gear (woodruff, 58" x 2-7/16"
18 602269 1 GEAR only {eft helix}
19 602270 1 KEY, pinion (woodruif, 578" x 2-7/16"Y
20 603585 8 WASHER, plain (copper)
21 604252 1 PLATE, supporting
Fy 604154 1 PINION (7 teeth)
23 602560 1 WASHER, plain
24 605207 1 PLUG, vent, worm gear housing

141



v_‘—.—.—\

MOLDBOARD SIDE SHIFT

142

e



ITEM NUMBER QTY.

1

10
11

12
13
14

15

16

17

18
19
29

2l
22

23

25
26
27
28

2%
30
31

g

PART

605665
911049

053986
053992
604366
604364

602224
911179

601972
900822
911174
900808
914465

063989
601833
051655
012767

602763
600236
602214

605324
914465

605307

075152
915275
912725
903639
504208
300805

075155
075236
075235

075157
601833

075154
912725
038203
012561
911047
075238
483318
078033

075145
911238

075146
075142
075143
075603

075602

2
8

2

16

—

b pmd e prd el

[N AN R

Futl ]

— — 00 00

o

o)

BN DY R e e e e e e N N

D

MOLDBOARD SIDE SHIFT
DESCRIPTION KIiT NUMBER

U-BOLT, socket cap
NUT, jam, 5/B"NF

CAP, socket

SHIM, socket cap (Use as req'd)
ROD, link

TUBE, link

PIN, coupling, link rod and tube
PIN, cotter, 1/4" x 1-1/4"

PIN, ball
WASHER, plain, U.S, std., 1"
NUT, jam, slotted, 1"NF
PIN, coiter, 1/8" x 1-1/2"
FITTING, lubricating, straight, 1/8"NPT

CRANK
KEY {woodruff, 3/4" x 2-7/16")
CAPSCREW, 3/4'NF x 5-1/4"
NUT, high, 3/4"

U-BOLT, worm gear shaft front bearing
NUT, high, 1"'NF
WASHER, plain

BEARING, worm gear shaft, front
FITTING, lubricating, straight, }/8"NPT

NIPPLE, anchor, worm gear shaft bearing
COVER ASSEMBLY, housing (Includéas item 18)

FITTING, lubricating, 67-1/2", 1/8''NPT

PLUG, pipe, 1/2"NPT {(Graders pricr to #806)

CAPSCREW, 1/2"NCx 1-1/2"

LOCKWASHER, 1/2"

PIN, cotter, 1/8' x 3/4" {For breather hole restriction}
BUSHING, housing cover
GEAR AND SHAFT ASSEMBLY, worm (Consists of items 20 thr 22)
SHAF T only

GEAR only
KEY (woodruff, 3/4" x 2-7/16")

HOUSING
PLUG, pipe, 1/2"NPT (1 less used on gradexs prior to #806}

CAPSCREW, housing anchor {I'"NF x 4-1/2'")(Graders prior to #1323)

CAPSCREW, housing anchor {1'"NF x 5-1/4"){Graders #1323 and up)
NUT, 1'"NF

SPACER, housing anchor screw

WASHER, plain, housing anchor screw

GEAR, worm

WORM, gear driving
KEY, #U woodruff, 7/16" x 2-3/4"

SHAFT, worm

CONE ASSEMBLY, worm shaift bearing

CUF, worrn shaft bearing

SHIM, adjusting, worm shaft left bearing (. 002" thick. Use as req'd)

SHIM, adjusting, wormshaft left bearing {, 010" thick. Use as reqg'd)

{Continued)

143



MOLDBOARD SIDE SHIFT (Continued)

PART
ITEM NUMBER QTY, DESCRIPTION KIT NUMBER
33 075147 1 CAP, worm shaft left bearing
903793 4 CAPSCREW, 5/8'NG x 2"
204203 4 LOCKWASHER, 5/8"
34 676920 1 GASKET, worm shaft right bearing cap
35 075139 1 CAP, worm shaft right bearing
903793 4 CAPSCREW, 5/8"NC x 2
304209 4 LOCKWASHER, 5/8"
36 075239 1 WORM, input
37 604382 2 CONE ASSEMBLY, input worm bearing
38 604383 A CUP, input worm bearing
39 603010 1 SEAL, oil, input worm bearing
40 075136 1 CAP, input worm rear bearing
910211 4 CAPSCREW, 3/8'™C x 1-1/8"
904206 4 LOCKWASHER, 3/8"
{ 075134 4 SHIM, adjusting, input bearing (. 002" thick. Use as req'd)
41
075135 8 SHIM, adjusting, input bearing (. 010" thick. Use as req'd)
42 075133 1 CAP, input worm front bearing
910211 4 CAPSCREW, 3/8"NC x 1-1/8%
904206 4 LOCKWASHER, 3/8"
43 075138 H BEARING, worm gear shaft, rear
44 605307 1 NIPPLE, worm gear shaft lubricating
914465 1 FITTING, lubricating, straight, 1/8"NPT
061181 6 SHIM, ball cap {1/32" thick. Use as req'd)
45
061182 10 SHIM, ball cap (. 013" thick. Use as req'd)
46 601288 1 CAP, ball
47 050913 2 S5TUD (3/4"NF x 5-3/16")
48 012767 2 NUT, high, 3/4"NF
MCLDBOARD
USAGE: 10 foot - Special Equipment
QUANTITY 12 foot - Standard Equipment
s 08 = 14 foot - Special Equipment
PART o . =
ITEM NUMBER B - DESCRIPTICON KIT NUMBER
605065 1 - - MOLDBOARD ASSEMBLY (10 ft.)
1 068305 - 1 - MOLDBOARD ASSEMBLY (12 ft.)
605067 - 1 MOLDBOARD ASSEMBLY (14 ft.)
NOTE: Each MOLDBOARD ASSEMBLY listed above consists
of items 2 thru 9. Also see page 149 for special
SHIFTABLE MOLDBOARD.
054841 1 - - MOLDBOARD only (10 ft. Includes item 9}
2 068302 - 1 - MOLDBOARD only (12 fi. Includes item 9)
054842 . - 1 MOLDBOARD only (14 ft. Includes item 9)
601500 1 - - EDGE, cutting, right hand {5 ft. section)
3 601502 - 1 - EDGE, cutting, right hand (6 ft. section)
601504 - - 1 EDGE, catting, right hand {7 ft. section}
914484 7 8 g BOLT, plow, 5/8"NC x 2"
900407 7 8 9 NUT, square, heavy, 5/8"NC

(Continued)

144



ITEM NUMBER

PART

6015061
601503
601505

314484
900407

054847
054831

911633
915693
311029
904209

054848
054832

911633
915693
911029
904209

061479
601181
911633
211029
904209

604134

QUANTITY
o ~ =
1 - -
- 1 -
- - i
7 8 3
7 8 9
1 - -
-1 1
5 5 5
i 1 i
) & &
6 b 6
1 -

5 5 5
i 1 1
& b 6
6 6 6
- 6 6
2 2 2
4 4 4
4 4 4
4 4 4
6 & 6

MOLDBOARD {Continued)

DESCRIPTION KIT NUMBER

EDGE, cutting, left hand (5 ft. section)
EDGE, cutting, left hand (6 ft. section)
EDGE, cutting, left hand (7 ft. section)

BOLT, plow, 5/8"NC x 2"
NUT, square, heavy, 5/8"NC

BIT, end, left hand (1/2" thick)
BIT, end, left hand (5/8" thick)

BOLT, plow, 5/8"'NC x 2-1/4"
BCLT, plow, 5/8"NC x 3¢
NUT, 5/8"NC
LOCKWASHER, 5/8"

BIT, end, right hand (1/2" thick)
BIT, end, right hand (5/8" thick}

BOLT . plow, 5/8"NC x 2-1/4"
BOLT, plow, 5/8"NC x 3¢
NUT. 5/8"NC
LOCKWASHER, 5/8"

SHIM, end bit (Use as req'd. For 3/4" thick moldboards only)
BRACKET, moldboard pitch

BOLT, plow, 5/8'NC x 2-1/4"

NUT, 5/8"NC

LOCKWASHER, 5/8"

BRACKET, mounting (Requires welding to moldboard)

MOLDBOARD

145



9% 1

SHIFTABLE MOLDBOQARD INSTALLATION




ITEM NUMBER QTY.

1

~] o~

10
Ll

12
13

14

15

16

17

18

19

20

21

22

PART

079514
912842
911279

604150

081322
915276
911174
300808

081246
081263
081264

031055
600236

081317
033291

081324

079507
915978
048075
600236

080112
901678

076498
903629
304206

081230

081218
901723

080114
901678
901765

080113
901678
901765

080116

903632
904206

1
2
2

—

[\ ) o © v o~ W oo

W o~

SHIFTABLE MOLDBOARD INSTALLATION
USAGE: Special Equipment.
DESCRIPTION

CIRCLE, moldboard (Includes item 2}
NUT, siotted, 1-1/2"'NF
PIN, cotter, 5/16" x 2-1/4"

SEGMENT, circle gear (11-tooth section. Regquires welding in
place)

BAI.L, moldboard shifting cylinder
FITTING, lubricating, 90°, 1/8'NPT
NUT, jam, slotted, 1"NF
PIN, cotter, 1/8" x 1-1/2"

WASHER, cylinder ball

SUPPORT, moldboard, left side

SUPPORT, molidboard, right side

CAPSCREW, 1"NF x 3-3/4"
NUT, high, I"NF

GUIDE, moldboard slide
CAPSCREW, 3/4"NC x 1-3/4"

WASHER, moldboard support spacing

BRACKET, moldboard slide
WASHER, spacing
CAPSCREW, 1"NF x 6-1/2"
NUT, high, I"NF

HOSE (See SHIFTABLE MOLDBOARD DETAILS)

PIPE, oil o
ELBOW, pipe, 90°, 3/8"NPT

CLIP, pipe supportiin
CAPSCREW, 3/8"NC x 3/4"
. LOCKWASHER, 3/8"

ADAPTER, union, 90°

HOSE, pipe connecting (32" long)
ELBOW, street, 90Y, 3/8"NPT

PIPE, oil, upper o
ELBOW, pipe, 907, 3/8"NPT
COUPLING, pipe, 3/8"'NPT

PIPE, oil, lower
ELBOW, pipe, 90°, 3/8"NPT
COUPLING, pipe, 3/8'NPT
BLOCK, pipe clamping
CAPSCREW, 3/8"'NC x1-1/2"
LOCKWASHER, 3/8"

HOSE, connecting {See HYDRAULIC CONTROL VALVE)

147

KIT NUMBER



SHIFTABLE MOLDBOARD DETAILS

148

e,



SHIFTABLE MOLDBOARD DETAILS

USAGE: Special Equipment

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 —mee-- 2 PIPE, oil (See SHIFTABLE MOLDBOARD INSTALLATION)}
2 080422 2 HOSE, pipe to swivel (18" long)
901678 2 ELBOW, pipe, 909, 3/8"NPT
069710 2 UNION, swivel
4 080002 1 SWIVEL, oil line
903629 4 CAPSCREW, 3/8'"NC x 3/4"
904206 4 LOCKWASHER, 3/8"
48 080259 I PLATE, swivel attaching (Requires welding to moldboard drawbar)
5 079855 3 RING, swivel sealing
I 079853 1 HOUSING, swivel
1 050292 1 RING, snap, oil line swivel
8 080241 1 PLATE, swivel housing
903630 4 CAPSCREW, 3/8"NC x 1"
904206 4 LOCKWASHER, 3/8"
9 081323 1 YOKE, swivel operating
10 080472 1 PIN, swivel operating yoke, upper
900817 2 WASHER, plain, U.8. std., 3/8"
900942 2 PIN, cotter, 3/32" x 5/8"
11 081309 1 STRAP, hose retaining
914892 1 CAPSCREW, 1/4"NF x 1-3/4"
904204 1 LOCKWASHER, 1/4"
911040 1 NUT, 1/4" NF
1z 081312 1 BLOCK, hose retaining strap
13 081314 1 PIN, swivel operating yoke, lower
900816 2 WASHER, plain, U.S. std., 1/4"
900942 2 PIN, cotter, 3/32" x 5/8"
- 14 081228 2 HOSE, swivel to cylinder {17" long)
¢ 301490 1 NIPPLE, pipe, 3/8"NPT x I-1/2"
i 901678 1 ELBOW, pipe, 90°, 3/8"NPT
901723 1 ELBOW, street, 90°, 3/8'NPT
904271 1 BUSHING, pipe reducing, 1/2"NPT to 3/8"'NPT
15 081230 4 UNION, adapter, 90°
079521 1 MOLDBOARD ASSEMBLY (12 ft. Includes cutting EDGES and end
BITS. See NOTE below)
16 084024 1 MOLDBOARD ASSEMBLY (14 it. Includes cutting EDGES and end
BITS. See NOTE below)
081065 i MOLDBOARD only (12 ft.)(Includes item 17}
084044 1 MOLDBOARD only {14 ft.){Includes item 17)
17 081321 i BALL, shifting cylinder {Requires welding to moldboard}
914465 1 FITTING, lubricating, straight, 1/8"'NPT
18 605665 2 U-BOLT, cylinder end cap
911049 8 NUT, jam, 5/8'"NF
ig 053986 2 CAF, cylinder end
20 053992 16 SHIM, cylinder end cap {Use as req'd)
21 081325 1 CYLINDER ASSEMBLY, moldboard shifting (See page 156 for re-
pair parts)
22 069739 1 HOSE, swivel to cylinder {24' long)
901723 1 ELBOW, street, 90, 3/8''NPT
904271 1 BUSHING, pipe reducing, 1/2"NPT to 3/8"NPT
23 069716 1 HOSE, swivel to cylinder (16-1/4" iong)
901490 1 NIPPLE, pipe, 3/8"NPT x 1-1/2"
901678 1 ELBOW, pipe, 90, 3/8"NPT

NOTE: See page 144 for end bits and cutting edges used with
moldboards.

149



HATVA TOYINOD DITNVYAAH

dWnd  DITNVE0AH

150



ITEM NUMBER QTY.

1

2

10

11

12

13

14
15

16

17

18
19

20

PART

U-171

081278
900942

605983
900942

081282
081280

081227
901723
904271

081230

081279
901862
904206
911041

080067
904271
904239
903629
904206

081634

081633
900970

081635
907856
905362

081632
081631
901164
911423
904204

081630
901214

079055
069739

1

[

[V s w

DD ke

b

=

HYDRAULIC CONTROL VALVE

USAGE: Special Equipment. Used with Shiftable Moldboard only.

DESCRIPTION
KNOB, operating lever

LEVER, valve operating
PIN, cotter, 3/32" x 5/8"

PIN, pivot, operating lever
PIN, cotter, 3/32'" x 5/8"

BAR, connecting, operating lever
BRACKET, operating lever
HOSE, valve to pump (19" long)
ELBOW, street, 90°, 3/8"NPT
BUSHING, pipe reducing, 1/2'NPT to 3/8'NPT
ADAPTER, union, 90°
BRACKET, valve mounting
CAPSCREW, 3/8'NF x 1-1/2"
LOCKWASHER, 3/8"
NUT. 3/8"NF
VALVE ASSEMBLY (Consists of items 10 thru 17)
BUSHING, pipe reducing, 1/2"NPT to 3/8"NPT
BUSHING, pipe reducing, 3/4"'NPT to 3/8"NPT
CAPSCREW, 3/8'NC x 3/4"
LOCKWASHER, 3/8"
S5EAL, wvalve spool

PIN, operating handle
PIN, cotter, 1/16" x 1/2"

SPOQOL, valve {Not serviced separately)
SPRING, pressure relief valve
PLUG, pipe, socket-hd., 3/8'NPT
BALL, steel, 1/2" diam.
HOUSING, valve (Not serviced separately}
COLLAR, spool centering
SPRING, spool centering
SCREW, machine, rd-hd., 1/4"NC
WASHER, plain, 3/8"
LOCKWASHER, 1/4"

BONNET, centering spring
SCREW, machine, fil-hd., #8-32 = 1"

HOSE, valve to pipe (21" long)
HOSE, valve to pipe (24" long)

PIPES (See SHIFTABLE MOLDBOARD INSTALLATION)

151

KIT NUMBER



S

dWANd DITNVHTAH

oL 1Lz £l vt St

]

&

HIAA0Z FAMCG YaMod

8L

IATWA TTOYLNGD

152



HYDRAULIC PUMP

USAGE: Special Equipment. Used with Shiftable Moldboard only.

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 079527 I PUMP ASSEMBLY, hydraulic (Consists of items 2 thru 15)
916149 I ELBOW, pipe reducing
901505 1 NIPPLE, pipe, 1/2'NPT x 3-1/2"
910167 4 CAPSCREW, 5/16'"NF x 3/4"
904205 4 LOCKWASHER, 5/16%
2 079351 1 SEAL, pump shaft, outer
3 51925405 1 SEAL, pump shaft, inner
4 oo 1 STATOR {Not serviced. Order complete PUMP ASSEMBLY)
914590 1 PLUG, expausion, 11/16" diam.
5 077241 6 BEARING, needle
6 082348 1 SHAFT ASSEMBLY, idler (Includes GEAR. BServiced only as a unit)
7 082347 1 SHAFT ASSEMBLY, driving (Includes GEAR. Serviced only as a
unit)
8 081798 1 PIN, driving gear (1/8" x 5/8")
9 2225347 4 PIN, dowel, housing to housing
10 —----- 1 HOUSING, rear (Not serviced. Order complete PUMP ASSEMBLY)
904223 2 PLUG, pipe, ctsk-hd., 1/2'NPT
11 082346 1 GEAR, idling
12 081797 1 GEAR, driving
13 oo 1 HOUSING, front (Not serviced. Order complete PUMP ASSEMBLY)
914590 2 PLUG, expansion, 11/16" diam.
i 14 077423 1 PLUG, pump housing {hex-socket-hd., 1/16"NPT)
15 081802 8 SCREW ASSEMEBLY {Includes LOCKWASHER)
16 075029 1 GASKET, hydraulic pump
17 —-=--- 1 HOSE, pump to valve {See HYDRAULIC CONTROL VALVE)
18 081230 1 ADAPTER, union, 90°
904239 1 BUSHING, pipe reducing, 3/4"NPT to 3/8"NPT
19 081229 1 HOSE, return, valve to tank (27-1/2" long)
20 067794 1 HOSE, supply, tank to pump (23" long)
21 032032 1 ADAPTER, swivel, supply hose
) 22 081281 2 STRAP, tank mountin
903632 2z CAPSCREW, 3/8"NC x 1-1/2"
903633 z CAPSCREW, 3/8"NC x 1-3/4"
900405 4 NUT, sgquare, 3/8"NC
23 081286 1 TANK, oil supply (Includes item 24}
24 078922 1 CAP, oil supply tank
25 081502 1 TRANSFER, instruction (7/8" x 4'")

153



FOWER DRIVE COVER

7y P R
Ll

o
iSwtwiutize’

o
Sy

HYDRAULIC PUMP DRIVE

USAGE: For Shiftable Moldboard on Graders prior to #1043,

PART {
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER i
) - PUMP ASSEMEBLY, hydraulic (See HYDRAULIC PUMP)
. - GASKET, hydraulic pump (See HYDRAULIC PUMP)
3 075222 1 PLATE, hydraulic pump mounting
910211 4 CAPSCREW, 3/8"NCx1-1/8"
904206 4 LOCKWASHER, 3/8"
4 075224 1 GASKET, pump mounting plate
5 077735 1 ADAPTER, hydraulic pump
905656 4 CAPSCREW, 1/4"NC x 5/8"
904204 4 LOCKWASHER, 1/4"
6 079124 1 SHAFT, pump driving sprocket -
912840 1 NUT, slotted, 5/8"NF
900808 1 PIN, cotter, 1/8" x1-1/2"
7 075226 1 SPROCKET ASSEMBLY, pump driviang (Includes item 8)
8 075228 1 BEARING, plain, pump driving sprocket
9 080090 1 CHAIN, driving (77 links, 5/8" pitch){Replaces standard CHAIN 075303}
10 075229 1 RING, sprocket spacing

154



POWER DRIVE COVER

HYDRAULIC PUMP DRIVE

USAGE: For Shiftable Moldboard on graders #1043 and up.

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 eeea- - PUMP ASSEMBLY, hydraulic {See HYDRAULIC PUMP)
- - GASKET, hydraulic pump (See HYDRAULIC PUMP}
3 081501 1 RETAINER, pump driving sprocket, front
910211 4 CAPSCREW, 3/8"NC x 1-1/8"
904206 4 LOCKWASHER, 3/8"
4 075224 1 GASKET, pump driving sprocket, front retainer
5 042986 2 BEARING, pump driving sprocket
6 081704 1 SPROCKET, pump driving
7 080090 1 CHAIN, driving (77 links, 5/8" pitch}{Replaces standard CHAIN 075303)
8 081622 1 RETAINER, pump driving sprocket, rear
912840 1 NUT, slotted, 5/8"NF
300808 1 PIN, cotter, 1/8" x 1-1/2"

155



ITEM NUMBER QTY.

1
2

o ;b

10
It
12

13

PART

080309
0806301
080306
080285
080305
080282
080303
080283

080308
905344

080279
080302
080277

080278

1
1

{

L

MOLDBOARD SHIFTING CYLINDER PARTS
NOTE: See page 149 for listing of complete Cylinder Assembly.

DESCRIPTION KIT NUMBER
TUBE, cylinder

RING, sealing

BOX, stuffing

PACKING ASSEMBLY, stuffing box (7 rings}

NUT, stuffing box retaining

NUT, packing adjustment

RING, piston rod sealing

RING, piston rod wiping

ROD, piston
NUT, castle, 1-1/2"NF

PISTON
RING, piston sealing
PACKING ASSEMBLY, piston (6 rings)

WASHER, piston

156

™



ITEM NUMBER QTY.

'

PART

054845
054846

311633
313648
911029
5042909

601438
913648
911029
904299

603156
603157

913648
911029
904209

602449

602457
602451

913648
911029
904209

oo O IV

s

USAGE: Special Equipment. Applicable to all Moldbeoards.

DESCRIPTION

EXTENSION, moldboard, left hand
EXTENSION, moldboard, right hand

BOLT, plow, 5/8"NC x 2-1/4"
BOLT, plow, 5/8"NC x 2-3/4"
NUT, 5/8"NC

LOCKWASHER, 5/8"

EDGE, cutting (2 ft.)
BOLT, plow, 5/8"NC x 2-3/4%
NUT, 5/8"NC
LOCKWASHER, 5/8"

ANGLE, top reinforcing, right hand
ANGLE, top reinforcing, left hand

BOLT, plow, 5/8"NC x 2-3/4"
NUT, 5/8"NC
LOCKWASHER, 5/8"

SPACER, moldboard extension

ANGLE, bottom reinforcing, right hand

ANGLE, bottem reinforcing, left hand
BOLT, plow, 5/8"'NC x 2-3/4"

NUT, 5/8"NC
LOCKWASHER, 5/8"

157

MOLDBOARD EXTENSIONS

KIT NUMBER




LAIT GAVOITTOW

158



MOLDBOCARD LIFT

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 605665 4 U-BOLT, socket ca
311049 16 NUT, jam, 5/8'"NF
2 053986 4 CAP, socket
3 053992 32 SHIM, socket cap (Use as req'd)
4 603419 2 ROD, lift link
4A 037573 2 CAPSCREW, lift link clamping {5/B"NG x 2-3/4")}{Used on graders
#1298 and up)
904209 2 LOCKWASHER, 5/8"
911029 2 NUT, 5/8"NC
5 602224 2 PIN, coupling, lift link and rod
911179 2 PIN, cotter, 1/4" x 1-1/4"
6 083127 2 LINK, lift {When required for graders prior to #1298 also order
item 4A)
' 7 601972 2 PIN, ball, lifting crank
900822 2 WASHER, plain, U.5. std., 1"
911174 Z NUT, jam, slotted, 1"NFE
300808 2 PIN, cotter, 1/8"x 1-1/2"
914465 2 FITTING, lubricating, straight, 1/8"NPT
8 063988 2 CRANK, lifting
9 051655 4 CAPSCREW, 3/4"NF x 5-1/4"
10 012767 4 NUT, high, 3/4"NF
il 605307 4 NIPPLE, worm gear shaft lubricating
914465 4 FITTING, lubricaiing, straight, 1/8"NPT
075150 24 SHIM, bearing cap (1/32" thick., Use as req'd)
12
, 075151 40 SHIM, bearing cap (.012" thick. Use as req'd)
£
075148 4 GAP, bearing {7-1/4" bolt-hole spacing){Graders prior to #f459)
13
078275 4 CAP, bearing (7-5/8" bolt-hole spacing){Graders #459 and up)
14 07514% 8 STUD {1'"NF x 5.7/8M)
15 600236 & NUT, high, 1"NF
16 075138 2 BEARING, worm geay shaft, frount
075153 1 HOUSING, left side
17
075154 1 HOUSING, right side
912725 4 PLUG, pipe, 1/2"NPT (2 less used on graders prior to #806)
18 036546 2 CAPSCREW, housing anchor (1"NF x 4-1/4")
911047 2 NUT, 1"NF
19 083318 4 WASHER, plain, housing aachor screw
20 076920 2 GASKET, worm shaft inner bearing cap
21 075139 2 CAP, worm shaft inner bearing
903793 8 CAPSCREW, 5/8"NC x 2"
904209 8 LOCKWASHER, 5/8"
22 075147 2 CAP, worm shaft outer hearing
903793 8 CAPSCREW, 5/8"NC x 2"
904209 8 LOCKWASHER, 5/8"
075603 8 SHIM, bearing adjusting {. 002" thick. Use as req'd)
23
075602 18 SHIM, bezring adjusting (.010% thick. Use as req'd)
24 075143 4 CUP, worm shaft bearing

(Continued)

159




ITEM NUMBER QTY.

25
26

27

28
29
30
31
32

33

34

35

36
37

38
39

40
41

42

43

PART

075142
075146

075145
311238

078034
075137
634382
604383

603010

075134
075135
075136
410211
904206
075133
910211
904206
601833
075233

075157
601833

078412
075155

075152
903639
904208
915275
912725
900805

75234

4

—
NSO 3% B

V]

MOLDBOARD LIFT (Continued)
DESCRIPTION KIT NUMBER
CONE ASSEMBLY, worm shaft bearing
SHAFT, worm

WORM
KEY, #U woodruff, 7/16" x 2-3/4"

GEAR, worm
WORM, input
CONE ASSEMBLY, input worm beafing
CUP, input worm bearing
SEAL, oil, input worm
SHIM, bearing adjusting {. 002" thick. Use as req'd)
SHIM, bearing adjusting (. 010" thick. Use as req'd)
CAP, input worm rear bearing
CAPSCREW, 3/8"NC x 1-1/8"
LOCKWASHER, 3/8"
CAP, input worm front bearing
CAPSCREW, 3/8"NC x 1-1/8"
LOCKWASHER, 3/8'
KEY, lifting crank (woodruff, 3/4'" x 2-7/16")
GEAR AND SHAFT ASSEMBLY (Consists of iterns 38 thru 40)

GEAR only
KEY {woodruff, 3/4'" x 2-7/16")

SHAF T only

BUSHING, housing cover

COVER ASSEMBLY, housing {Includes item 41)
CAPSCREW, 1/2"NC x 1.1/2"
LOCKWASHER, 1/2" o
FITTING, lubricating, 67-1/2°, 1/8'NPT
PLUG, pipe, 1/2"NPT {Used prior to grader #806)
PIN, cotter, 1/8% x 3/4v

BEARING, worm gear shaft, rear

160

x'*"'\‘

b,



PART

MOLDBOARD ROCK BITS

ITEM NUMBER QTY.

Q73017
073018

913648
900407
915693
911635
904209
911029

1

o]

oo

161

USAGE: Special Equipment. For use under con-
ditions of extreme abrasion.

DESCRIPTION

BIT, rock, left hand

BIT, rock, right hand
BOLT, plow, 5/8"NC x 2-3/4n
NUT, square, heavy, 5/8"NC
BOLT, plow, 5/B"NC x 3"
BOLT, plow, 5/B"NC x 3-1/2"

LOCKWASHER, 5/8"
NUT, hex, 5/8"NC



%Z(m_l_ "I33HM
Iz
i @n\@ Bl I «

/.M T NHNL 354D

'{f

§

L

.

e

i s
.

TOUYINOD

147 tHo™

HIMOJ

14HS 3dis

LAt L4387

162



ITEM NUMBER

10
11
12

13

14
15
16
17
18
19
20
21

22

23

24

25

26

27

28

PART

075013
053121

053123
911273

074990
074991
601935
900805
075044
604540
074589
074998
064085
064086
064088
911114
912808
074992
074993
074994
074995
074996
074997
604553
076080

076081
911049

076078
911043

602172

904541
911028
904208

60217¢

064469
911029
904209

602328
911029
904209

077510
911159
900808

QTY.
1

12

31
62

W W NI ;o ;

[ S R

POWER CONTROLIL
DESCRIPTION KIT NUMBER
BOX ASSEMBLY, power control {(See page 165 for repair parts)
JOINT ASSEMBLY, universal (See page 167 for repair parts)

JOINT ASSEMBLY, universal (See page 167 for repair parts)
KEY, #127 waodruff, 1/4" x 2-1/8"

JOINT ASSEMBLY, universal, front wheel lean control (See page
167 for repair paris)

JOINT ASSEMBLY, universal, front wheel lean conirol {See page
167 for repair parts)

PIN, universal joini (3/8" x 2")
PIN, cotter, 1/8" x 3/4"

SHAFT, front wheel lean contrel (8" long)
SHAFT, front wheel lean control {11-1/4" long)
SHAFT, front wheel lean conirol {135" long)
SHAFT, front wheel lean control (7-1/4" long)
SHAFT, circle turn conirol {10-3/4" long)
SHAFT, sliding, circle turn control, male {27-3/4" long)
SHAFT, sliding, circle turn control, female {29-1/2" long)
WASHER, plain, SAE std,, 1/4"
FITTING, lubricating, straight, 1/4"NF
SHAFT, circle turn control {11-5/8" long)
SHAFT, circle turn control (40-1/2 long)
SHAFT, moldboard lift control {48-3/8" long)
SHAFT, moldboard side shift control {10-1/4" long)
SHAFT, moldboard side shift control (7-3/8" long)
SHAFT, moldboard side shift control {3-3/4" long)
BEARING, plain, control rod (oilite bronze)
BEARING ASSEMBLY, supporting, front lean wheel control shaft
{Includes item 25)
SCREW, bearing
NUT, jam, 5/8'"NF

BOLT, eve, shaft supporting bearing
NUT, 1/2"'NF

BEARING ASSEMBLY, front wheel Iean and circle turn control
shafts {Includes item 25}
CAPSCREW, 1/2"NC x 1-3/4"
NUT, 1/2'NC
LOCKWASHER, 1/2"

BUSHING, control shaft bearing {oilite bronze)

BOLT, eye, front wheel lean control shaft bearing (1 -7/8" long)
NUT, 5/8"NC
Lockwasher, 5/8"

BOLT, eye, circle tura control shaft bearing (1-5/8" long)
NUT, 5/8"NC
LOCKWASHER, 5/8"

WASHER, bearing, wheel lean control shaft {wood)

WASHER, plain, SAE std., 1"
PIN, cotter, 1/8" x 1-1/2"

163



9L 8T ¥T T

cI0640 ATTHWIASSY XO0H TOHAILNOD

2L St

vl

£l

164



i

ITEM DNUMBER QTY.

1

11

12

13

14

15
16

17
18

19

20

PART

081882

903639
904208
901651
901653
910014

051094
904020
050972
604954
905667
911026
900817
911159

053991
912312

602189
911233

044741
600793
074975
075162
600793
080325
600793
074976
075100

075101
905126

080741

080740
905126

604455
600909
079858

079955

081855

13

o = OO

3

12

12

CONTROL BOX ASSEMBLY 075013
NOTE: See page 163 for listing of complete Box Assembly.
DESCRIPTION

BOX AND COVER ASSEMBLY {(Consists of 1 BOX, 1 COVER,

2 dowel PINS, 4 CAPSCREWS 910245, 4 LOCKWASHERS 904206,

2 BEARINGS 080325, 6 BEARINGS 074975, and § BEARINGS

074976){ When required for graders prior to #1122 also furnish
12 GEAR ASSEMBLIES 081855 and 1 PINION ASSEMBLY 081871,
If for graders prior to #1029 also include 6 SHAFTS 079748 and

KIT NUMBER

1 STUD 080739, If for graders prior to #354 add 1 SHAFT 080740.

If for graders prior to #920 also add 1 SEAFT 080741)
CAPSCREW, 1/2"NGC x 1-1/2"
LOCKWASHER, 1/2"
PLUG, pipe, 1/8"NPT {oil check)
PLUG, pipe, 3/8"NPT {oil drain)

PLUG, expansion, 1-1/2“ diam. {Additional 3 used on early

units. None used on graders after #1121)

PLUG, vent{3/4"NPT)
PIN, cotter, 1/16% x 1"

SPRING, brake shoe
SHOE ASSEMBLY, driving shaft brake (Includes item 5)
CAPSCREW, 3/8"NC x 3"
NUT, 3/8"NC
WASHER, plain, U.S. std., 3/8"
WASHER, plain, SAE std., 1"

LINING, brake shoe
RIVET, split, ctsk-hd., steel, brass plated, 5/32"x 1/2%

COLLAR, driving shaft brake
KEY, #11 woodruff, 3/16" x 7/8"

SEAL, oil, driving and input shafts

BUSHING, driving shaft, front (Graders prior to #1122)
BEARING, needle, driving shaft, front (Graders #1122 and up)
SPROCKET, driving {See POWER TARE-OFF}

RING, sealing

BUSHING, power input shaft, front (Graders prior to #920}

BEARING, needle, power input shaft, front {Graders #920 and up)

BUSHING, intermediate shaft (Graders prior to #954)
BEARING, needle, intermediate shaft (Graders #954 and up)
GEAR, driving (20 teeth and 15 teeth)

GEAR, power input shaft (15 teeth)
KEY, #15 woodruff, 1/4" x 1"

SHATFT, power input

SHAFT, intermedizate
KEY, #15 woodruff, 1/4m = 1n

PINION, intermediate shaft {15 teeth)
WASHER, thrust, driving and input shafis
CLUTCH, sliding

GEAR ASSEMBLY, clutch {Each includes 1 BUSHING 600793}
{Graders prior to #1122}

GEAR ASSEMBLY, clutch (Each includes 2 BEARINGS 080325)
(Graders #1122 and up)

(Continued)

165




CONTROL BOX ASSEMBLY 075013 (Continued)

PART
ITEM NUMBER QTY. DESCRIPTION KiT NUMBER
600793 12 BUSHING, clutch gear {Graders prior to #1122)
21
080325 24 BEARING, needle, clutch gears {Graders #1122 and up) (
22 080739 1 STUD, reverse pinion
911174 1 NUT, jam, slotted, 1'"NF
900812 1 PIN, cotter, 3/16'"x 1-3/4n
23 600899 1 WASHER, plain, reverse pinion stud
605128 1 PINION ASSEMBLY, reverse (Includes 1 BUSHING 600793} Graders
prior to #1122)
24
081871 1 PINION ASSEMBLY, reverse {Includes 2 BEARINGS 080325){Graders
#1122 and up)
600793 1 BUSHING, reverse pinion (Graders prior to #1122) :
25
080325 2 BEARING, needle, reverse pinion (Graders #1122 and up}
600793 1 BUSHING, power input shaft, rear {Graders prior to #920) ;
26
074976 1 BEARING, needle, power input shaft, rear (Graders #920 and up)
27 075113 6 BRACKET, operating lever
903630 12 CAPSCREW, 3/8"NC x 1V
904206 12 LOCKWASHER, 3/8"
28 075126 6 LEVER, operatin
915917 6 PIN, roll, 3/8" x 1-3/8v
29 603009 6 SEAL, oil, shifting shaft
30 075112 6 SFRING, shifting shaft
905360 6 BALL, steel, 3/8" giam,
915918 [ SETSCREW, hex socket-hd., oval-pt., 1/2"NC x 5/8" i
911035 & NUT, jam, 1/2'NC {
31 084450 6 KNOB, operating lever
32 e 1 COVER, control box (Not serviced separately. Order item 1)
910245 17 CAPSCREW, 3/8"NC x 1-3/8"
904206 17 LOCKWASHER, 3/8"
33 075110 3 SHAFT ASSEMBELY, shifting, right (1 SHAFT, 1 YOKE, 1 PIN)
600793 6 BUSHING, driving shaft, rear (Graders prior to #1122}
34
074976 6 BEARING, needle, driving shaft, rear {Graders #1122 and up)
35 076807 6 SPACER, shifting shaft, long {Graders #399 and up)
36 076808 6 SPACER, shifting shaft, short (Graders #399 and up)
37 075109 3 SHAFT ASSEMBILY, shifting, left (1 SHAFT, T YOKE, 1 PIN}
38 077309 12 SPRING, clutch disengagement (Graders #399 and up}
39 077215 12 WASHER, clutch disengagement spring (Graders #399 and up)
075104 33 SHAFT, driving (Graders prior to #1 122)
40
079748 6 SHAFT, driving (Graders #1122 and up)

.

166



UNIVERSAL JOINT REPAIRS

053121 JOINT ASSEMBLY (See pages 113,163 and 197}
053123 JOINT ASSEMBLY (See pages 113,163 and 197)
074990 JOINT ASSEMBLY (See page 163}
074991 JOINT ASSEMBLY (See page 163}

e

—_ SUAZ‘DNT,,I.TE o 082602 JOINT ASSEMBLY (See page 169}
NN 22 082603 JOINT ASSEMBLY (See page 169)

PART 33 & 28§ &

ITEM NUMBER © © <@ © © © DESCRIPTION KIT NUMBER
1 053240 4 4 £ 4 8 8 RING, snap
A 4 4 4 4 8 8 BEARING (Not serviced separately. Order item 4}
3 055733 4 4 4 4 8 8 WASHER, sealing {(cork)
053120 1 1t 1 - - SPIDER KIT {Includes items 1, 2 and 3)
4 081058 - - - - 2 2 SPIDER KIT (Includes iterns 1, 2 and 3; also hard-
ware items indented below) o
915275 - - - - 2 2 FITTING, lubricating, 67-1/2°, 1/8"NPT
91023] - - - - 2 2 PLUG, pipe, hex-socket-hd., 1/8"NPT
5 053122 - 1 - - - - YOKE {keywaved bore}
6 053124 - - - - 11 YOKE (splined bore}
7 053119 2 1 1 1 1 1 YOKE (plain bore)
8 075306 - - - 1 - - TUBRE (includes welded YOKE)
9 075305 - - 1 - - - SHAFT (Includes welded YOKE)
075209 - - - - -1 TUBE, center (34-3/4" long. Includes welded YOXKES)
10
077128 - - - - 1 - TUBE, center (29—1/4” long. Includes welded YOKES)

o

NQOTE: Repairs for main drive shaft universal joint
are listed on page 84.

167




H A0 -AMVI Y43 MO0d

=]

9 S € 8 & 6 e

llL

168

13%204dds
mEDa
Oz_mm_w,_.m

€C 98 & OF




ITEM NUMBER QTY,

10

11

12

13

14

15
16
17
18

19

20

21

22
23

24

25

26

—

PART

604929
075201
903638
910244
075204
914482
900668
911036
079062
075203
056291
075202
052224

065498
905126

082603
082602
082603
601935
900805
075205
903638
904208

075207
914482

079064
075203
050291
052224

075210

081703.

082061
075216
082066
904208
911043
913830
075218
075213

079063
905126

075211

052224

3

o]

— it —

Wwwww b

.

POWER TAKE-OFF
DESCRIPTION KIT NUMBER
BELT, drive (V-iype, 21/32" wide x 47" long)
DRIVE ASSEMBLY (Consists of items 3 thru 9}
CAPSCREW, 1/2V"NC x 1-1/4"
WASHER, plain, SAE std., 1/2"
HOUSING, drive
FITTING, lubricating, straight, 1/8"NPT {vent type)
SETSCREW, sq-hd., oval-pt., 5/8"NC x 3"
NUT, jam, 5/8"NC
SHAFT, drive
BEARING, ball
RING, bearing retaining
SPACER, bearing
RING, shaft retaining

PULLEY
KEY, #15 woodruff, 1/4" x 1"

JOINT ASSEMBLY, universal (40-3/16" long. See page 167 for
repair parts){For Model AD40 only)

JOINT ASSEMBLY, universal (34-5/8" long. See page 167 for
repair parts}{For Model AD30 only)

JOINT ASSEMBLY, universal {40-3/16" long. See page 167 for
repair parts)

PIN, coupling
PIN, cotter, 1/8'" x 3/4"

HOUSING ASSEMBLY, drive supporting (Consists of items 14 thru 18)
CAPSCREW, 1/2'"NC x 1-1/4"
LOCKWASHER, 1/2"

HOUSING, drive suppertiing
FITTING, lubricating, straight, 1/8"NPT (vent type)

SHAFT, drive coupling
BEARING, ball, drive coupling shaft
RING, bearing retaining
RING, shaft retaining
SPROCKET DRIVE ASSEMBLY (Consists of items 23 thru 29)
RING, sprocket drive retaining (3/4" thick)({Graders prior to #1200)
RING, sprocket drive retaining (1/4" thick}{Graders #1200 and up)
STUD (1/2"NF x 1-7/8")(Graders prior to #1200)
STUD {1/2"NF = 1-5/8"){Graders #1200 and up)
LOCKWASHER, 1/2n
NUT, full, 1/2"NF {Graders prior to #1200)
NUT, jam, 1/2"NF {Graders #1200 and up)
GASKET, sprocket drive
HOUSING, sprocket drive

SHAFT, sprocket drive
KEY, #15 woodruff, 1/4" x 1"

SPROCKET, driving (15 teeth)
RING, sprocket retaining

{Continued)

169



ITEM NUMBER QTY.

27
28
29
30

31
32

33

34

35

36

37

38

39
40

41

42
43
44

PART

075212
050291
075978
075220
903775
904206
901651
051094
075221

075303

605509
076705
075219
905126
075330
075223
910211
904206

075224

081510
912840
900808
081511
081531

081509

2

POWER TAKE-QFF (Centinued)
DESCRIPTION
BEARING, ball, sprocket drive shaft
RING, beariang retaining
SEAL, oil, sprocket drive bearing
COVER, power drive
CAPSCREW, 3/8"NC x 7/8"
LOCKWASHER, 3/8%
PLUG, pipe, 1/8"NPT
PLUG, vent {3/4"NPT)
GASKET, power drive cover
CHAIN, driving (74 links, 5/8¢ pitch}{Includes itern 34){See pages
154 and 155 for special chain used with Shiftable Moldboard in-
stallation}

LINK, cosnnecting, driving chain

LINK, offset, driving chain {(Use to shorten chain 1 pitch. Reguires
removal of 1 rolier link and 1 connecting link)

SPROCKET, driven
KEY, #15 woodruff, 1/4" x 1

RING, sprocket retaining

PLATE, cover (Remove when installing auxiliary hydraulic pump)
CAPSCREW, 3/8"NC x 1-1/8"
LOCKWASHER, 3/8"

GASKET, cover plate

SHAFT (See POWER CONTROL BOX)

NOTE: Item 41 thru 44 started with grader serial No. 980 but can
be installed on prior units if desired.

SHAFT, chain idler sprocket

NUT, slotted, 5/8"NF

PIN, cotter, 1/8" x1-1/2"
SPROCKET, chain idler
BEARING, needle, chain idler sprocket

SPACER, chain idler sprocket

170

KIT NAIMBER

ey



pixe!

26

25
23
24

22

13
14
15

6 10:11

19

13
24
17
\ 27
28

18

12
17

2%

v 15
2, ih"\DASH

ITEM NUMBER QTY.

1

PART

087242
903640
904208
911028
901652

0651094
301725

903632
904206

087426
053990
087247
042986
075212
603010
087422

910211
904206

1

AR S Y

—

I8
ig

24

US5AGE: Can be installed on all units to replace chain-driven

GEAR-DRIVEN TRANSFER CASE

transfer case furnished as original equipment.

DESCRIPTION

HOUSING ASSEMBLY (Consists of 1 housing, 1 cover, 2 dowel PINS
053990, 4 CAPSCREWS 903632 and 4 LOCKWASHERS 904206}

CAPSCREW, 1/2"NC x 2"
LOCKWASHER, t/2v
NUT, 1/2"NC

PLUG, pipe, [/4"NPT

PLUG, vent (3/4"NPT}

COVER, housing {Not serviced separately. Order item 1}

SHIM,

ELBOW, street, 3/4"NPT

CAPSCREW, 3/8"'NC x 1.1/2"
LOCKWASHER, 3/8v

spacing {. 020" thick. Use as req'd)

PIN, dowel, housing cover

SHAFT, gear drive

BEARING, ball, gear drive shaft, froat

BEARING, ball, gear drive shaft, rear

SEAL, oil, gear drive shaft

CAP,

housing
CAPSCREW, 3/8'NC x 1-1/8"
LOCKWASHER, 3/8"

170A

KIT NUMBER




ITEM NUMBER QTY.

11

12

13

14

15
16

17
18

19

20

21
22

23
24
25
26

27

28
29

30
31

PART

087421

038226

087417
087418
905661
304205
087416

087203
305126

087204
087205

087206
905126

087419

qi021t
904206

087427
087208
905661
904205
087415
042986
048720
087352
087207
910211
904206

087427

089342

1

3

Co oo v

GEAR-DRIVEN TRANSFER CASE (Continued)
DESCRIPTION KIT NUMBER
GASKET, housing cap

SPACER, bearing {1/8" thick){l less used on graders equipped with
Shiftable Moldboard)

SPACER, bearing {1/32" thick)

COVER, housing (3 quarter rownd)
CAPSCREW, 5/16'"NC x 5/8"
LOCKWASHER, 5/16"

GASKET, housing cover (3 quarter round)

GEAR, drive, lower (2! ieeth)
KEY, #15 woodruff, 1/4% x 1

GEAR, hydraulic pump driving (16 teeth)
GEAR, drive, intermediate (30 teeth)

GEAR, drive, upper (42 teeth)
KEY, #15 woodruff, 1/4'" x 1"

COVER, housing (rectangular){Remove when installing auxiliary
hydraulic pump)
CAPSCREW, 3/8'NC x 1-1/8"
LOCKWASHER, 3/8"
GASKET, housing cover (rectangular)
COVER, housing (round)
CAPSCREW, 5/16"NC x 5/8"
LOCKWASHER, 5/16%
GASKET, housing cover (round)
BEARING, ball, drive gears
SEAL, oil, control box shaft
SHAFT, input, power control box
ADAPTER, steering pump mounting
CAPSCREW, 3/8"NC x 1-1/8v
LOCKWASHER, 3/8"

GASKET, steering pump adapter

Requires welding to floor

COVER, f{floor plate
plate. Not illustrated

PLATE, floor plate cover

CONVERSION KIT, gear driven transfer case {Consists of items 1
thru 30)

NOTE: Items 19 thru 44 as listed on pages 169 and 170 are replaced
when this kit is installed.

1708



ITEM NUMBER QTY.

1

10

{

PART

075381
075382
903630
504206
075360
075379
075378
052662
075380
903629
904206

076250
904746

072438

1

=

RS

oNoN IV

SEAT
DESCRIPTION
CUSHICN, seat
CUSHICN, back
CAPSCREW, 3/8"NC x v
LOCKWASHER, 3/8"
FRAME
ROLLER, seat frame
BEARING, needle, seat frame roller
SEAL, dust, seat frame roller bearing
GUARD, seat frame roller
CAPSCREW, 3/8"'NC x 3/4"
LOCKWASHER, 3/8"

LATCH, seat adjusting
PIN, cotter, 1/16" x 5/8"

SPRING, latch tension

SEAT AND TANK (See FUEL TANK)

i7l

KIT NUMBER




!
I
i

I

0 040-0000-0-0,050,0 000"
UGGGQOUUG 0000030300000 200q %
0 Aaly

0 0050

04020707050 0000

02040050 000 Y
R R

[i]

0 20n0
D90q0

0
i

RN
AL
R T N R 8
QQQ(}QQQQQQQQ“ PR PFEP T TP
N v
8858558585858 85

RADIATOR SHELIL AND HOOD

172



ITEM

[

PART

077118
903633
904206
911026

075248
303633
304206
511026
903631
904206

075250
903626
910335
905663
910335

041639
g1zl12
904208
911028

077123
075253

903633
911115
904206
911026

053830
901171
904203

077119
475244

605956
911026

077122
075242

903627
311115

QUANTITY
NUMBER AD30 AD4C

o oN O

1 — D DN =

oW

[

(¥

—

W W

FFN N

RADIATOR SHELIL AND HOOD

DESCRIPTICN

SHEILI., radiator
GCAPSCREW, 3/8'NG x 1-3/4"
LOCKWASHER, 3/8v
NUT, 3/8'"NC

SHELL, radiator
CAPSCREW, 3/8"NC x 1-3/4"
LOCK WASHER, 3/8"
NUT, 3/8"NC
CAPSCREW, 3/8'NC x 1-1/4"
LOCKWASHER, 3/8"

GRILLE, radiator protecting
CAPSCREW, 5/16"NC x 3/4"
WASHER, plain, SAE sid., 5/16"
CAPSCREW, 5/16"NC = 1-1/2"
WASHER, plain, SAE std., 5/16"

MONOGRAM, "A-C", radiator shell
BGLT, machine, 1/29NC x 1-1/2"
LOCKWASHER, 1/27
NUT, 1/2"NC

SHIELD, radiator

SHIRLD, radiator
GAPSCREW, 3/8"NC x 1-3/4"
WASHER, plain, SAE std., 3/8"
LOCKWASHER, 3/8"

NUT, 3/8"'NC

MARKER, ruby
SCREW, machine, #10-24NC x 3/8"
LOCKWASHER, #10

HOOD, engine

HOOD, engine

BOLT, hook
NUT, 3/8"NC

BAR, stiffening, engine hood
BAR, stiffening, engine hood

CAPSCREW, 3/8"NC x 1/2"
WASHER, plain, SAE std., 3/8n

NOTE: See PAINTING AND MARKING for name transfer
which is applied to sides of hood.

173

KIT NUMBER



ONI¥IM

T3NYd LN3WNYLSMI OL

ANV NYOH ‘SIHODIT

1/1 Halyvis 01

HOIVHEINDD OL

&

.  Sk-rr-or E-r-oE-8E-L8 g -

TFaNYd LNIWNELSNE OL

174



ITEM NUMBER

1

10

11

12

13

14

15

16

17

18

PART

603774

911043
904208

053635
601376
312180
904206
603775

911043
904208

603684
080468
911026
904206

080353
911035

048142
076197
208960
074888
u80450
051005
604873
905662
904205
911025
081174
211040
904204
081173
305662
904205
911025
074896
078771
080469
064978
901174
304203
901310
079444
901174

904203
901310

QUANTITY
e sk sesiok
11 -
Tl -
1 1 -
z 2 -
z 2 -
4 4 -
4 4 -
11 -
1 1 -
Tl -
z z -
- -2
- -2
- -2
- -2
- .2
3 3 5
1 - -
-1 1
D
- -1
11 1
1 1 1
t1 1
111
1 1 1
|
)
- -2
- -1
- -1
- -1
- -1
1 - -
- 1 -
.- -1
2 - -
4 - -
4 -
4 _ -
-1 1
-2 2
-z 2
-z 2

LIGHTS, HORN AND WIRING

# Graders prior to No. 807. Fressure gauges are electrically actuated.
## Graders No. 807 thru 973. Pressure gauges are hydraulically actuated.

#%#% Graders No. 973 and up.

DESCRIPTION

LIGHT ASSEMBLY, head, left side (See page 182 for repair

parts)
NUT, 1/2"NF
LOCKWASHER, 1/2"

WASHER, ball, head light mounting
BRACKET, head light mounting

CAPSCREW, 3/8"NF x 7/8"
LOCKWASHER, 3/8"

LIGHT ASSEMBLY, head, right side {(See page 182 for repair

parts)
NUT, 1/2''NF
LOCKWASHER, 1/2"

PLUG ASSEMBLY, head light (Serviced-only as a unit)
LIGHT ASSEMBLY, head (See page 183 for repair parts)
NUT, 3/8"NC
LOCKWASHER, 3/8"

BRACKET, head light mouniing
NUT, jam, 1/2"NGC

CONNECTOR, {ront wiring harness
FUSE, 30 ampere, 1/4" x 1-7/16" {Graders prior to #704)
FUSE, 20 ampere, 1/4" x 1-1/4" (Graders #704 and up)
HARNESS, {ront wiring
HARNESS, front wiring
CABLE, horn ground (Graders prior to #1125)
HORN ASSEMBLY, warning {Graders prior to #1125)
CAPSCREW, 5/16"NC x 1-1/8"
LOCKWASHER, 5/16"
NUT, 5/16"NC
HORN, warning (I2-volt. DELCO-REMY #1999591. Order
repair parts from local United Motors Service dealer)
{Started with grader #1125)
NUT, 1/4"NF
LOGCKWASHER, 1/4"
BRACKET, horn mounting (Started with grader #1125)
CAPSCREW, 5/16"NC x 1-1/8"
LOCKWASHER, 5/16"
NUT, 5/16"NC
HARNESS, instrument panel wiring
HARNESS, instrument panel wiring
HARNESS, instrument panel wiring
BLOCK, junction, electric wiring (7 terminals)
SCREW, machine, rd-hd., ¥10-24NC x 3/4"
LOCKWASHER, #10
NUT, #10-24NC
BLOCK, junction, electric wiring (10 terminals)
SCREW, machine, #10-24NC x 3/4"

LOCKWASHER, #10
NUT, #10-24NC

{Continued}

175

KIT NUMBER



LIGHTS, HORN AND WIRING (Continued)

PART QUANTITY

ITEM NUMBER #* #*% #4x DESCRIPTION KIT NUMBER
19 074889 1 - - COVER, wiring junction block
903630 1 - - CAPSCREW, 3/8"NG x 1"
903635 1 - - CAPSGREW, 3/8'NC x 2-1/2"
904206 1 - LOCKWASHER, 3/8"
11026 1 - - NUT, 3/8"NC
20 078911 - 1 I COVER, wiring junction block
903630 - 2 2 CAPSCREW, 3/8'"'NC x 1"
903635 -2z 2 CAPSCREW, 3/8"NC x 2-1/2"
904206 - 2 2 LOCKWASHER, 3/8"
911026 - 2 2 NUT, 3/8"NC
21 074895 1 - - HARNESS, engine wiring
22 078885 - 1 1 HARNESS, engine wiring
23 051262 1 - - GAUGE UNIT, sending, engine oil pressure
916251 1 - - NUT, #10-32NF
904203 1 - - LOCKWASHER, #10
904269 1 - - BUSHING, pipe reducing, 1/2"NPT to 1 /8"NPT
24 057182 1 - - GAUGE-UNIT, sending, fuel pressure
910251 1 - - NUT, #10-32NF
904203 1 - - LOCKWASHER, #10
961825 1 - - BUSHING, pipe reducing, 1/4"'"NPT to 1 /8" NPT
25 065838 1 - - GAUGE-UNIT, sending, engine temperature
910251 1 - - NUT, #10-32NF
904203 1 - - LOCKWASHER, #10
26 G50288 1 - - SWITCH, pressure, sending gauge-uniis
27 605052 1 1 1 SWiTCH, pressure, siop light operating
900546 2 2 2 SCREW, machine, #6-32NC x 1/4"
906963 2 2 2 LOCKWASHER, #6
074894 1 1 1 HARNESS, rear wiring (Graders prior to #985 only)
28
080519 - - 1 HARNESS, rear wiring (Graders #985 and up)
29 040981 2 2 2 GROMMET, tail light wiring harness (rubber)
30 075084 2 2 2 BRACKET, tail light mounting
903630 4 4 4 CAPSCREW, 3/8"NGC x 1"
904206 4 4 4 LOCKWASHER, 3/8"
911026 4 4 4 NUT, 3/8"NC
31 074893 2 2 2 LIGHT ASSEMBLY, combination tail and stop (See page 156
for repair parts)
904204 4 4 4 LOCKWASHER, 1/4"
9110624 4 4 4 NUT, 1/4"NC
32 U-479 4 1 1 CLIP, wiring harness {closed type, 3/16" diam., 13/32"
bolt-hole}
910211 1 1 1 CAPSCREW, 3/8"NC x 1-1/8"
904206 1 1 1 LOCKWASHER, 3/8"
911026 1 1 1 NUT, 3/8"NC
33 605822 1 1 1 CLIP, engine wiring harness (closed type, 3/16'" diam.,
15/32" bolt-hole)
34 051348 5 5 9 CLIP, wiring harness {closed type, 5/16" diam., 9/32" bolt-
hole)
905655 5 5 9 CAPSCREW, 1/4"NC x 1/2"
904204 5 5 g LOCKWASHER, 1/4%
35 034632 2 5 4 CLIP, wiring harness (closed type, 5/16" diam., 13/32"

bolt-hole)

910211 2 2z 1 CAPSCREW, 3/8"NC x 1-1/8"
904206 2 2z 1 LLOCKWASHER, 3/8"
911026 2 2 1 NUT, 3/8'NC

{Continued)

176



LIGHTS, HORN AND WIRING (Continued)

PART QUANTITY

ITEM NUMBER # dox #¥%F DESCRIPTION KIT NUMBER
36 040887 3 1 1 CLIP, engine wiring harness (closed type, 5/16" diam.,
15/32" bolt-hole)}
37 040338 5 5 5 CLIP, front wiring harness (closed type, 3/8" diam., 9/32"
bolt-hole)
905655 5 5 5 CAPSCREW, 1/4"NC x 1/2"
904204 5 5 5 LOCKWASHER, 1/4"
38 040796 2 2 2 CLIP, front wiring harness (closed type, 3/8" diam., 13/32"
bolt-hole)
910211 1 1 1 CAPSCREW, 3/8"NC x1-1/8"
904206 1 1 1 LOCKWASHER, 3/8"
911026 1 1 1 NUT, 3/8"NC
39 043030 1 - - CLIP, engine wiring harness (closed type, 3/8" diam., 9/16"
bolt-hole)
40 042672 3 3 3 CLIP, front and rear wiring harness {closed type, for two
3/8" diam. lines, 7/16" bolt-hole)
41 033043 1 - - CLIP, engine wiring harness {closed type, 7/16" diam.,
13/32" bolt-hole)
42 041225 1 - - CLIP, engine wiring harness (closed type, 1/2" diam.,
13/32" bolt-slot)
43 047381 5 2 2 CLIP, wiring harness (closed type, 5/8'" diam., 13/32" bolt-
hole)
903775 5 2 2 CAPSCREW, 3/8'NC x 7/8"
904206 5 2 2 LOCKWASHER, 3/8"
911026 5 2 2 NUT, 3/8"NC
44 078912 - 2 2 CLIP, instrument panel wiring harness (closed type, for one
5/8'" diam. line and oae 3/8" diam. line, 13/32" bolt-hole)
900593 - 1 1 SCREW, machine, 3/8"NC x 3/4"
[ 903775 - 1 1 CAPSCREW, 3/8'NC x 7/8"
904206 - 2 2 LOCKWASHER, 3/8"
911026 - 2 2 NUT, 3/8"NC
45 605160 3 3 3 GLIP, battery cable and rear wiring harness (closed type,

for one 5/8" diam. line and one 11/16" diam. line, 5/16"
bolt-hole)

CAPSCREW, 1/4"NC x1/2"

LOCKWASHER, 1/4"

905655 3 3
904204 3 3

LS EL)

177



DASE LIGHT ASSEMBILY 040936

PART

ITEM NUMBER QTY.

1

048799 1
040974 1
040973 1
0442711 2
040969 1

NOTE: See page 183 for listing of complete LIGHT ASSEMBLY.

DESCRIPTION KIT NUMBER
BULB {single contact, 3 c.p., 12 volts)

GLASS

COVER, bulb
SCREW

GASKET, bulb cover

BASE ASSEMBLY {Not serviced. Order complete LIGHT ASSEMBLY)

EARLY UNITS

TAIL LIGHT ASSEMBLY 074893

PART

ITEM NUMBER QTY,

1

068404 1
917883 2
068405 1
068399 1
077372 1
081753 1
------ 1
068427 2
917883 2

NOTE: See page 176 for listing of complete LIGHT ASSEMBLY,
DESCRIPTION KiT NUMBER

DOOR, lens retaining
SCREW, thread-cutting, rd-hd., #8 x 5/8"

LINS (red)
GASKET

BULB, incandescent, 21 c.p. and 6 c.p., 12 volt (Graders prior io
#1057)

BULB, incandescent, 21 c.p. and 6 c.p., 12 volt {Gradexrs #1057
and up. Has offset locating prongs)

BODY (Not serviced. Order complete Light Assembly)

SPEEDNUT (Graders pricr to #1057)
SCREW , thread-cutting, rd-hd., #8 x 5/8"

178

L,

e



INSTRUMENTS

PART

ITEM NUMBER QTY.

10

11

12

075035
905655
904204
065839
051220
057218
051218
031337
051195
040936

900553
906964

208960
605842
900555
907154
906964
074887

076323

W s

DN DN e b

o

USAGE: Graders prior to serial No. 807 Pressure gauges are
remote electrical type.

DESCRIPTION KIT NUMBER
PANEL, instrument
CAPSCREW, 1/4"NG x 1/2"
LOCKWASHER, 1/4"
GAUGE, engine temperature {Includes mounting CLAMP)
GAUGE, engine oil pressure (Includes mounting CLAMP)
GAUGE, fuel pressure (80 lb. capacity. Includes mounting CLAMP)
AMMETER (Includes mounting CLAMP)
SWITCH, push button, horn
SWITCH, lights (Includes operating KNOB)
LIGHT ASSEMBLY, instrument panel {(See page 178 for repair
parts)
SCREW, machine, $8-32NC x 1/2"
LOCKWASHER, #8
FUSE, 20 ampere (1/4Lx 1-1/4")
BLOCK, fuse mounting
SCREW, machine, #8NC x 3/4"
NUT, #8NC
LOCKWASHER, #8
CABLE, panel switches (14" long)

PLUG, hole

179




39NVYD FYNSSIYd O

{dn pue 108 "oN SI9PRID) SINITWNYILSNI

39NvO FUNSS3dd 13and

SWALI IvdIdLD3T3

B

R
| .,/ H ﬁ&ﬁ

3
Y314 1304
39VLis ONZ J
L

180



INSTRUMENTS

USAGE: Graders serial No. 807 and up. Pressure gauges are hy-
draulically actuated.

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER

1 065659 1 GAUGE, engine oil pressure {Includes mounting CLAMP)

2 078899 1 TUBE, oil pressure gauge, upper section (1/8"0.D. x 35"}
915440 1 CONNECTOR, Sealastic, 1/8" tube, 1/8"NPT female
915557 1 ELBOW, Sealastic, 90°, 1/8" tube, 1/8”NPT male
915486 2 RING, Sealastic fitting, 1/8'" tube (Includes FERRULE)
915488 2 NUT, Sealastic fitting, 1/8" tube

3 078894 1 TUBKE, oil pressure gauge, lower section (1/8"0.D. x 26")
915557 2 ELBOW, Sealastic, 907, 1/8" tube, 1/8"NPT male
915486 2 RING, Sealasiic fitting, 1/8" tube {(Includes FERRULE)
915488 2 NUT, Sealastic fitting, 1/8'F tube
904269 1 BUSHING, pipe reducing, 1/2"NPT to 1/8'NPT

4 066260 i CLIP, oil pressure gauge tube (closed type, 1/8" diam., 13/32"

bolt-hole)

5 078890 1 GAUGE, fuel pressure {Includes mounting CLAMP)

6 069674~ 1 RESTRICTOR, fuel pressure gauge

7 078899 L TUBE, fuel pressure gauge
915556 1 CONNECTOR, Sealastic, 1/8" tube, 1/B"NPT male
915557 1 LLBOW, Sealastic, 90°, 1/8" jube, 1/8"NPT male
915486 2 RING, Sealastic fitting, 1/8" tube (Includes FERRULE)
915488 2z NUT, Sealastic fitting, 1/8" tube
941825 2 BUSHING, pipe reducing, 1/4"NPT to 1/8"NPT

8 078893 1 GAUGE, engine temperature (Includes mounting CLAMP)

9 U-479 2 CLIP, temperature gauge line (closed type, 3/16'" diam., 13/32"

bolt-hole)
10 065677 1 AMMETER {Includes mounting CLAMP)

11 605842 1 BLOCK, fuse mounting
900555 2 SCREW, machine, #8NC x 3/4v
906964 2 LOCKWASHER, #8
207154 2 NUT, #8NC

12 208960 1 FUSE, 20 ampere {1/4" x 1-1/4")

13 040936 1 LIGHT ASSEMBLY, instrument panel (See page 178 for repair parts)
900553 3 SCREW, machine, #8-32NC x 1/2"

906964 3 LOCKWASHER, #8

14 051145 1 SWITCH, push-pull, lights {Includes operating KNOB)

15 031337 i SWITCH, push-button, horn

16 074887 2 CABLE, switches to fuse block (14" long)

17 378913 1 PANEL, instrument access
900593 4 SCREW, machine, 3/8''NC x 3/4"

904206 2 LOCKWASHER, 3/8"
911115 4 WASHER, plain, SAE std., 3/8"
911034 z NUT, jam, 3/B"NC

181



HEAD LIGHT PARTS

603774 LIGHT ASSEMBLY - LEFT (See pages 175 and 188}}Graders prior

603775 LIGHT ASSEMBLY - RIGHT (See page 175) to #973
PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER

1 042660 i SCREW, molding

2 605614 1 MOLDING

3 605596 1 LENS (glass)

4 050889 2 SPRING, lens retaining

5 033231 1 CLIP, lens retaining

6 054325 1 BULB (double filament, 21 ¢.p., 12 volt)

7 6uU5621 i SLEEVE, refilector socket

8 605619 1 GASKET, lens

9 605618 1 REFLECTOR ASSEMBLY (Includes item 8)

10 605622 2 SPRING, socket retaining

11 605620 1 WIRING ASSEMBLY (Serviced only as a unit)

A 1 BODY (Not serviced, Order complete LIGHT ASSEMBLY)

NOTE: Quantities indicated are for one (1) light only

182



LIGHT ASSEMBLY 080468

ITEM NUMEBER

o W b

PART

081161
0811690
081159
081162

081190

QTY.

USAGE: Graders serial No. 973 and up. See page 175 for listing
of complete Light Assembly.

DESCRIPTION

BODY (Includes WIRING. Not serviced. Order complete LIGHT
ASSEMBLY)

SPRING, unit retaining
SEALED UNIT (12 volt)
DOOR

SCREW, door retaining
NUT, speed

NOTE: Quantities indicated are for one {1) light only.

183

KIT NUMBER



GENERATOR (Sealed Type)

USAGE: Graders prior to serial No. 517.

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 074654 1 GENERATOR ASSEMBLY, electric (Includes Key, Nut and Washer
for pulley; also voltage and current regulator){DELCO-REMY
#1100962. Order parts from local United Motors Service dealexr)
903772 2 CAPSCREW, 5/16"NC x 11
904205 2 LOCKWASHER, 5/16"
900801 1 PIN, cotter, 3/32" x 3/4'" {for pulley nut)
2 040128 1 PULLEY, driving
3 040549 1 BELT, driving (42' long)
4 075042 1 STRAP, belt adjustin
903772 2 CAPSCREW, 5/16"NC x 1"
904205 2 LOCKWASHER, 5/16"
901165 1 WASHER, plain, U.S. std., 5/16"
911025 1 NUT, 5/16"™NC
5 075041 ! BRACKET, mounting
6 041250 3 CAPSCREW, 7/16"NC x 1-1/4"
904207 3 LOCKWASHER, 7/16"

184



GENERATOR (Ventilated Type}

USAGE: Used on graders No. 517 and up.

e PART
{ ITEM NUMBER QTY. DESCRIFTION KIT NUMBER

1 604929 1 BELT, driving (47" long}

2 078073 1 BRACKET, mounting

3 040011 2 CAPSCREW, 7/16"NC x 1-1/2»

4 041250 2 CAPSCREW, 7/16"NC x 1-1/4v

904207 4 LOCKWASHER, 7/16"

5 080985 1 REGULATOR, voltage (DELCO-REMY #1118893. Was formerly
#1118761. Order repair parts from local United Motors Service
dealer)

6 078068 4 STUD (1/4"NC x 1-5/8")

904204 4 LOCKWASHER, 1/4"
911024 4 NUT, 1/4"NC

7 078067 1 CABLE, regulator to generator field terminal (18" long)

8 078064 1 CABLE, regulator to generator armature terminal (18" long)

bl 078075 1 GENERATOR {Includes Key, Nut and Washer for pulley){(DELCO-
REMY #1105939, Order repair parts from local Uunited Motors
Service dealer)

10 040013 2 CAPSCREW, 7/16"NC x 1-3/4n
904207 4 LOCKWASHER, 7/16"
911027 2 NUT, 7/16"NC
200801 1 PIN, cotter, 3/32" x 3/4" (for pulley nut)
11 078069 1 STRAP, belt adjustin
903630 1 CAPSCREW, 3/8"NC x 1"
903772 1 CAPSCREW, 5/16"NC % 1"
904206 Z LOCKWASHER, 3/8"
901165 1 WASHER, plain, U.S. std., 5/16"
12 078070 1 FAN, cooling
13 a7807M 1 PULLEY, driving

185



; ~
MODEL AD40 GRADERS NO.1I0Z AND UP

PART

ITEM NUMBER AD30

605200

034917

2 035440
3 035248
904209
911044

378040

034924
077126
5 075036

304205
911025

6 077125
075038
903416
900802
911048
917664

917646
200942

7 083543
911048
910335
904001
917664
917646
900942

8 075040

075039
960806

077361
910319
910244
911100
900806

1

Lol FL N 2 +

—

o DO e e

QUANTITY

AD40

LS

S T

)

— BB e

STARTER

DESCRIPTION KIT NUMBER

MQTOR, starting (DELCO-REMY #1109114. Order parts
from local United Motors Service dealer){Includes item 4)

MOTOR, starting (DELCO-REMY #1108811. Order parts
from local United Motors Service dealer)(Includes item 4}

CAPSCREW, 5/8"NC x 1-1/2"
CAPSCREW, 5/8"N¥F x 2-1/4"
LOCKWASHER, 5/8"

NUT, 5/8"NF

SWITCH, starting motor (DELCO-REMY #1857519. Order
parts from local United Motors Service dealer)

SWITCH, starting motor (DELCO-REMY #407C. Order
parts from local United Motors Service dealer)

EXTENSION, starting motor lever (2-9/16" long)

EXTENSION, starting motor lever (4-5/8" long){Graders
prior to #1102)

LOCKWASHER, 5/16" | Not used on Model AD40
NUT, 5/16"NC graders after #1101

ROD, operating (27-3/4" long)
ROD, operating {26-1/2" long){Graders prior to #1102)

NUT, slotted, 3/8"NC Not used on Model AD40
PIN, cotter, 3/32" x 1" | graders after #1101
NUT, jam, 3/8"NF

YOKE, reod end, adjustable, 3/8"NF

PIN, yoke, 3/8" diam.

PIN, cotter, 3/32" x 5/8"

ROD, operating {Graders #1102 and up)
NUT, jam, 3/8"NF
WASHER, plain, SAE std., 5/16"
PIN, cotter, 3/32" x 1/2v
YOKE, rod end, adjustable, 3/8"NF
PIN, yoke, 3/8" diam.
PIN, cotter, 3/32" x 5/8"

PEDAL, operating

PIN, operating pedal {Graders prior to #11)
PIN, cotter, 1/8" x 1"

BRACKET, operating pedal {Grader #11 and up)
CAPSCREW, 1/2"NF x 1v
WASHER, plain, SAE std., 1/2"
WASHER, plain, SAE std., 5/8"
PIN, cotter, 1/8" x 1

186

P



—

AL
=) N

41

3 ; !
N } ; [/ ﬁﬁi
(\
STARTER

Pisas

BATTERIES AND CABLES

PART
ITEM NUMBER QTY, DESCRIPTION KIT NUMBER
1 eeeea- 2 BATTERY, storage, 6 volts, 21 plates (Autolite #5H-170R. Order
from local battery dealer)
2 604857 2 BOARD, bottom (1/2" x 6-3/4" x 13-3/8")
3 074891 2 HOLD-DOWRN, battery
4 055044 3 STUD ASSEMBLY (Includes riveted NUT)
911026 3 NUT, 3/8"NC
5 066175 1 CLAMP, battery hold-down
6 042534 12 BLOCK, battery hold-down {rubber, 3" long)
7 605159 1 CABLE, battery connecting (10" long)
8 604856 1 CABLE, battery to starting motor {60-1/2'" long)
9 605153 1 CABLE, battery to ground (11" long)
903631 1 CAPSCREW, 3/8"NC x 1-1/4"
911026 1 NUT, 3/8"NC
904206 1 LOCKWASHER, 3/8"
10 —----- 3 CLIP, cable supporting (See LIGHTS AND WIRING)

187



ITEM NUMBER QTY,

il

12

PART

603774
304208
911043
601376
903630
904206
911026
053635
603684
076667
605411
068367
048142
051006

U-479

AM-8763

1

NN N e

—

REAR FLOOCD LIGHT
USAGE; Special Equipment
DESCRIPTICN KIT NUMBER
LIGHT ASSEMBLY, rear flood {See page 182 for repair parts)
LOGCKWASHER, 1/2"
NUT, 1/2'NF
BRACKET, flood light mounting
CAPSCREW, 3/B'NC x 1"
LOCKWASHER, 3/8"
NUT, 3/8"NC
WASHER, ball, light mounting
PLUG ASSEMBLY (Serviced only as a unit)
CABLE, flood light to junction bleck (118" long)
SWITCH, push-pull
CABLE, switch to connector (9" long)
CONNECTOR, switch cable to wiring harness
CABLE, switch to fuse block (4-1/2" long)

CLIP, flood light cable (closed type, 3/16" diam., 13/32" bolt
hole)

CLIP, flood light cable (closed type, 3/16" diam., 9/32" bolt
hole}

HARNESS, main wiring {See LIGHTS, HORN AND WIRING)

188



ODOMETER

USAGE: Special Equipment

PART
ITEM NUMBER QTY, DESCRIPTION KIT NUMBER
031491 1 ODOMETER (registers miles)
031492 1 ODOMETER (registers kilometers)
1
905657 2 CAPSCREW, 1/4'NC x I
904204 2 LOCKWASHER, 1/4"
911024 2 NUT, 1/4"NC
076587 1 PLATE, mounting
2 903775 2 CAPSCREW, 3/8"NC x 7/8"
904206 2 LOCKWASHER, 3/8"
3 605220 1 SHAFT ASSEMBLY, flexible (27" long){Consists of 1| HOUSING
and 1 CABLE. Serviced only as a unit}
4 605217 1 ANGLE JOINT ASSEMBLY (Serviced only as a unit)
5 605221 1 SLEEVE, angle joint adapting
6 605222 1 TIP, angle joint driving
7 605056 1 COVER, rear axle cross shaft bearing {(Used in place of stand-

ard COVER 066751)

189




1

PART

051320
903752
912729
214089
904204
911040

078378
041911
904206
911041
069317
912327
911114
904204
511024
066467
903752
912729
076226
048142
AM-9622

QUANTITY
ITEM NUMBER AD30 AD40

Ell e T P

[Srl W a8

LI 'S I 3

NN~ |

Wiw -

HOUR METER

USAGE: Special Equipment. For graders prior to serial No. 806,

DESCRIPTION

METER, hour (See note below)
SCREW, machine, #6-32NC x 1/2¢
LOCKWASHER, internal teeth, #6
SCREW, machine, 1/4"NF x 1/2n }

LOCKWASHER, 1/4" Ground cable

NUT, 1/4"NF terrninal
BRACKET, mounting

CAPSCREW, 3/8"NF x 3-1/2" Alszo attach

LOCKWASHER, 3/8" balance weight

NUT, 3/8"NF cover

BRACKET, mounting
CAPSCREW, 1/4"NC x 7/8"
WASHER, plzin, SAE std., 1/4n
LOCKWASHER, 1/4"
NUT, 1/4"NC

DAMPER, vibration
SCREW, machine, #6-32NC x 1/2"
LLOCKWASHER, internal teeth, #6
CABLE, hour meter to pressure switch
CONNECTOR, cable
CLIP, cable (ciosed type, 3/16" diam., 17/32% bolt-hole}
SWITCH, pressure (See LIGHTS AND WIRING)
NOTE: Meter carries manufacturer's warranty and in case

of failure should be returned to John W. Hobbs
Corporation, Springfield, Illinois for repairs.

190

KIT NUMBER



HOUR METER

USAGE: Specizl Equipment. TFor Model AD30 and AD40 graders
serial No. 806 and up.

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER

1 051320 1 METER, hour (See note below)
903752 3 SCREW, machine, #6-32NC x 1/2"
912729 3 LOCKWASHER, internal teeth, #6
914089 1 SCREW, machine, 1/4"NF x {/2"
904204 1 LOCKWASHER, 1/4" Ground cable terminal
911040 1 NUT, 1/4"NF

2 379415 1 PANEL, mounting (Replaces standard PANEL 078913}
900593 4 SCREW, machine, 3/8"NC x 3/4"
904206 2 LOCKWASHER, 3/8"
911115 2 WASHER, plain, SAE std., 3/8"
911034 2 NUT, jam, 3/8"NC

- 3 048142 1 CONNECTOR, cable
4 068367 1 CABLE, hour meter to pressure switch
5 050288 1 SWITCH, pressure
i 6 078926 1 ELBOW, 907, 1/4"NPT male and female, short type}

913498 1 ELBOW, pipe, side outlet, 1/4"NPT
901825 2 BUSHING, pipe reducing, 1/4"NPT io 1/8"NPT
915557 1 ELBOW, Sealastic, 90%, 1/8" tube, 1/8"NET

7 076319 1 CABLE, pressure switch to ammeter

8 066467 1 DAMPER, vibration
903752 3 SCREW, machine, #6-32NC x 1/2"
912729 3 LOCKWASHER, internal teeth, #6

NOTE: Meter carries manufacturer's warranty and in case of
failure should be returned to John W. Hobbs Corporation,
Springfield, Illinois for repairs.

191



n&{l)'

=

SCARIFIER

192



SCARIFIER

USAGE: Special Eguipment.

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 058753 1 FRAME (Includes item 13)
A 062160 1t TOOTH, scarifier
3 062159 11 SHANK, scarifier footh
4 602522 11 KEY, shank retaining
5 058751 2 ARM, frame adjustment
& 053251 2 CAPSCREW, 1-1/4"NF x 4-1/2v
904210 2 LOCKWASHER, 1-1/4"
913097 2 NUT, 1-1/4"NF
7 056927 1 HUB, frame, left
8 036546 4 CAPSCREW, L1"NF x 4-1/4"
910916 4 LOCKWASHER, 1"
911047 4 NUT, 1-1/4"NF
9 056919 1 SHAFT, frame hub pivot
912841 2 NUT, slotted, 1-1/4"NF
904381 2 PIN, cotter, 3/16" x 2-1/4"
10 056928 1 EUB, frame, right
11 036546 4 CAPSCREW, 1V"NF x4-1/4"
910916 4 LOCKWASHER, 1"
911047 4 NUT, 1-1/4"'NF
12 056922 2 LINK, scarifier 1lift (54-9/16" long)
13 058752 2 PIN, ball, scarifier lift
914465 2 FITTING, lubricating, straight, 1/8'NPT
904210 2 LOCKWASHER, 1-1/4"
913097 2 NUT, i-1/4"NF
14 053992 32 SHIM, left link cap {(Use as req'd)
i5 053986 4 CAP, lift link
16 605665 4 U-BOLT
911049 14 NUT, jam, 5/8"NF
i7 605296 1 SUPPORT, scarifier lift
18 603107 2 U-BOLT
910916 4 LOCKWASHER, 1"
911032 4 NUT, 1"NC
061181 6 SHIM, left bearing cap (1/32" thick. Use as req'd)
19
061182 10 SHIM, left bearing cap (. 013" thick. Use as reg'd}
20 601288 1 CAP, worm gear shaft left bearing
21 050913 2 STUD {3/4"NF x 5-3/16")
22 012767 2 NUT, high, 3/4"NF
061179 10 SHIM, right bearing cap {. 013" thick. Use as req'd)
23
061180 6 SHIM, right bearing cap {1/32" thick. Use as req'd)
24 601717 L CAP, worm gear shaft right bearing
25 050905 2 STUD (3/4"NF x 4-11/16")
26 012767 2 NUT, high, 3/4"NF
- A 1 LIFT ASSEMBLY (See page 195 for repair parts)
28 -e---- - CONTROL SHAFTS (See page 197 for repair parts)

NOTE: See PAINTING AND MARKING for Check and Lubricating
Guide Transfer which is applied to front of the Scarifier
I.ift Support.

193



LAIT SIIAIEIVOS

194



ITEM NUMBER QTY,

1

2

10
1l
12

13

14
L5
16
17
18

13

20

21

22
23
24
25

26

27

28

z9

PART

603015
601825
910257
904208
311028
912725
050839
053191

602653
601833

603106
066309
150904
050912
605328
605308

605307
914465

605139
063989
051655
012767
601833
601972
900822
311174
900808
914465
601456
603014
911238
911201
602641
604389
U-2573
601838
601663
903792
904209
911229
911038
601839
602989
903792
904209

603462

NN DN R sk D9

oy

- bt

38}

SCARIFIER LIFT
USAGE: Special Equipment
DESCRIPTION KIT NUMBER
HOUSING ASSEMBLY, worm gear (Consists of 2 HOUSINGS,
5 STUDS 601825, 10 NUTS 911028 and 10 LOCKWASHERS 504208}

5TUD

CAPSCREW, 1/2"NC x 4-3/4"

LOCKWASHER, 1/2"

NUT, 1/2"NC

PLUG, pipe, 1/2"NPT
PLUG, vent, worm gear housing

GEAR AND SHAFT ASSEMBLY (Consists of items 5 thru 7)

GEAR only (left helix)
KEY

SHAF T onily

SEAL, oil, worm gear shaft

BEARING, worm gear shaft, left
BEARING, worm gear shaft, intermediate
BEARING, worm gear shaft, right

PIN, anchor, worm gear shaft left bearing

NIPPLE, lubricating (Also serves as bearing anchor)
FITTING, lubricating straight, 1/8"NPT

SPACER, lift crank
CRANK, scarifier lift
CAPSCREW, 3/4"NF x 5-1/4"
NUT, high, 3/4"NF
KEY, lift crank (woodruff, 3/4" x 2-7/16")
PIN, ball, lift crank
WASHER, plain, U.S. std., 1"
NUT, jam, sloited, 1"NF
PIN, cotter, 1/8” x® 1—1/2”
FITTING, lubricating, straight, 1/8"NPT
WORM {left hand)}
SHAFT, worm
KEY, #U woodruff, 7/16" x 2—3/4”
KEY, #E woodruff, 3/8" x 1-1/4"
SFPACER, worm
CONE ASSEMBLY, worm shaft bearing
CUP, worm shaft bearing
PLUG, worm shaft bearing adjustment
CAP, worm shaft front bearing
CAPSCREW, 5/8"NC x 1-3/4"
LOCKWASHER, 5/8"
SETSCREW, socket-head, oval peint, 1"NC x 3%
NUT, jam, 1'"NC
GASKET, worm shaft bearing caps
CAP, worm shaff rear bearing
CAPSCREW, 5/8"NC x 1-3/4"
LOCKWASHER, 5/8"
SEAL, oil, worm shaft

{Continued}

195



ITEM NUMBER QTY.

30

31
32

33
34
35
36

37
38

39
40

PART

602531

602028
605303
905668
904208
911028
901653
914465

053258
053259
601684
602510
603102
035244
900817
904206
605800
012526

904369
911045

1

B =0

[ R,

NN

SCARIFIER LIFT (Continued)
DESCRIPTION KIT NUMBER

HOUSING ASSEMBLY, reduction gear (Consists of 2 HOUSINGS,

& BUSHINGS 053258, 2 BUSHINGS 053259, 2 STUDS 602028,
4 NUTS 911028 and 4 LOCKWASHERS 904208)

STUD (1/2"NC x 4")

STUD (1/2"NC x 4-3/4")

CAPSCREW, 1/2"NC x 3-1/4n

LOCKWASHER, /2"

NUT, 1/2"NC

PLUG, pipe, 3/8"'NPT

FITTING, lubricating, straight, 1/8"NPT

BUSHING, reduction gear housing
BUSHING, reduction gear housing
GEAR, reduction, worm shaft (48 teeth)
GEAR AND SHAFT ASSEMBLY, reduction (Serviced only as a unit}
STRAP, torque, reduction gear housing
CAPSCREW, 3/8"NC x 3/4n
WASHER, plain, U.S. std., 3/8"
LOCKWASHER, 3/8"
STRAP, torque, worm gear housing
CAPSCREW, 3/4'NF x 3-1/4"

LOCKWASHER, 3/4"
NUT, 3/4"NF

196



SCARIFIER LIFT

ITEM NUMBER QTY.

1

PART

053123
911273
9111589

076193

601935
900805

053121

602328
904209
911029

600970
904541
904208
911028
914465

076194

—

— e e

SCARIFIER CONTROL SHAFTS
USAGE: Special Equipment
DESCRIPTION KIT NUMBER
JOINT ASSEMBLY, universal (See page 167 for repair parts)

KEY, #127 woodruff, 1/4" x 2-1/8"

WASHER, plain, SAE std., 1"
SHAFT, scarifier control, rear (26-5/8" long)

PIN, control shaft universal joint (3/8" » 2'")
PIN, cotter, 1/8“ x 3/4"

JOINT ASSEMBLY, universal {See page 167 for repair parts)
BOQIL.T, eye, control shaft bearing

LOCKWASHER, 5/8"

NUT, 5/8"NC
BEARING, control shaft

CAPSCREW, 1/2"NG x 1-3/4"

LOCKWASHER, 1/2"

NUT, 1/2"NC

FITTING, lubricating, straight, 1/8"NPT

SHAFT, scarifier control, front {70-7/8" long)

197



861

AL S B RS RNRAY ARV,

; ”” Wi

[T T

5

SPECIAL TOOLS




SPECIAL TOOLS

PART :
iITEM NUMBER QTY. DESCRIPTION KIT NUMBER
2 074549 ) GAUGE, feeler, rocker clearance . ... .. ... ... e e e e . .. 060593
083895
3 044814 1 STONE, SHhAarpenilf . « « s o v s o v s oo vt s st o v s oo s oo 060593
083895
4 074741 1 GAUGE, injector timing . .. ... v oot 060593
083895
5 044822 1 VISE, pin, injector probing wire {Includes item B) e e s 060593
083895
6 044818 1 WIRE, probing, injector spray tip
044819 1 REAMER, injector spray tip . ..+ s+ oo e e e e 060593
083895
8 044812 1 BRUSH, cleaning, injector rackhole .......... e N 060593
083895
9 044811 1 BRUSH, cleaning, injector fuel hole .. .. ... .o vveva v 060593
083895
10 048193 1 WRENCH, push rod helding (5/16" open end)
11 048163 1 WRENCH, push rod locking nut {1/2" open end)
12 040284 1 WRENCH, injector nut . ........ e e e e e e e e e 083895
13 040286 1 WRENCH, fuel pump removal ... ...... e e e e e e e 083895
14 043769 1 WRENCH, drain and filling plugs (906°, 1/2" square) . .. u v ac e 083895
15 012377 1 WRENGCH KIT (6 WRENCHES 7/16" to 1-1/4" in a cloth case) ..... 083895
16 603723 1 WRENCH, socket, tire rimnut .. .. .. 083895
17 912486 1 WRENCH, automotive, adjustable, 15" .. ... vh v 083895
18 912554 1 WRENCH, structural, offset, 1-7/64" opening . .... .. ... ... 083895
19 (43421 1 WRENCH, fan belt adjusiment (1-7/16" opening}
_ z1 912785 1 KEY, socket screw, hexagonal, long, 316" e e e 083895
{0 22 912787 1 KEY, socket screw, hexagonal, long, 5/16" e e e e e 083895
. 23 912485 1 KEY, socket screw, hexagonal, long, 9/16" L 083895
24 605206 1 TOOL, TITE « v v v v v e e ve o vt e e e e s 083895
25 074762 1 TOOL, valve lifting and injector removing . ... .. .. e e e 083895
26 044825 1 FULCRUM, valve lifting and injector removing tool . ... .. ... ... 083895
27 012387 1 HAMMER, ball pein, 1 1b. ..o v v v v v v nemv o oees W e e ... 0B3895
28 012389 1 PLIERS & v vt et v v v annans o aon- e e e e e e e 083895
29 036268 1 SGREWDRIVER . . v v o o v o s s v st o s s s s v n v o s oo s v e e e e s 083895
30 034239 1 GUN, grease {high pressure, push type, 9 oz. capacity. LINCOLN
No, 1020){Order repair parts from loecal Dealer) .. oo v v e v mw s 083895
31 605230 1 HOSE, bleeding, hydraulic brakes ... ...... e e e e 083895
32 083319 1 TUBE, oil filler, power steering housing . ........ e e 083895
33 083346 1 WRENCH, power steering cylinder packing nut {1-5/8" opening). . . .. 083895
NOTE: For complete line of service tools for General Motors
Diesel Engines, consult Kent-Moore Qrganization,
General Motors Research Building, Detroit 2, Michigan.
TOCOL BOX
1 604943 1 BOX, tool
903630 4 CAPSCREW, 3/8"NC x 1"
2 904206 4 LOCKWASHER, 3/80
911026 4 NUT, 3/8"NC
3 051196 A BRACKET, supporting
4 903629 4 CAPSCREW, 3/8"NC x 3/4"
904206 4 LOCKWASHER, 3/8"
5 912484 1 PADLOCK With KETYS & ot v v v v m et oansmmsacnmaoe e o 083895

199



STHVYL3Q JTIIHSAONIM LNOYZ

gV

STIVLEG g3IHSONIM Hv3Y

STVL3IJ VIS

GE'BE'ES 2R LGl 9£'0E 22 '6l'9'E:

g LEIEES 02 L

STIVLEJ H{00d

200



CAB

USAGE: Special Equipment

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 078100 1 BODY (Stripped of all removable parts)(Used prior to Cab Serial
No. 6890. See page 201A}
915636 4 CAPSCREW, 1/2"NC x 1-5/8"
903640 4 CAPSCREW, 1/2"NCzx2"
900818 8 WASHER, plain, U.S. std., 1/2"
904208 8 LOCKWASHER, 1/2"
911028 8 NUT, t/2"NGC
903630 13 CAPSCREW, 3/8"NCx 1"
911115 26 WASHER, plain, SAE std., 3/8"
904206 13 LOCKWASHER, 3/8"
911026 13 NUT, 3/8"NC
2 078268 2 GLASS, body side panel
3 078257 2 SEAL, body side panel glass
4 078254 2 STRIP, expanding, side panel glass seal
5 078271 2 GL.ASS, body front panel
6 078256 2 SEAL, body front panel glass
7 078253 2 STRIP, expanding, front panel glass seal
8 078099 1 ANGLE, front panel attachment
903772 5 CAPSCREW, 5/16'NC x 1
904205 5 LOCKWASHER, 5/16"
911025 5 NUT, 5/16"NC
9 078250 2 SEAL, front panel, side
904516 12 SCREW, drive, #6 x 1/4n
10 078272 3 SEAL, steering wheel shaft opening
{ 11 078098 1 PLATE, seal retaining
12 077508 4 SCREW, truss-hd., 1/4"NC x 5/8"
904204 4 LOCKWASHER, 1/4"
911024 4 NUT, 1/4"NC
078095 1 DOOR, left {Stripped of all removable parts) Used priox to Cab
13 Serial No. 6890.
078096 1 DOOR, right {(Stripped of all removable parts) See page 201A
905656 32 CAPSCREW, 1/4"NC = 5/8"
904204 32 LOCKWASHER, 1/4"
911024 32 NUT, 1/4"NC
14 078251 2 SEAL, door back
15 078266 2 SEAL, door top
- 16 077995 2 SEAL, deoor bottom
17 078265 2 SEAL, door front
“ 18 078268 2 GLASS, door, upper
19 078257 2 SEAL, door upper glass
290 078254 2 STRIP, expanding, door upper glass seal
21 078269 2 GLASS, door, lower
22 077783 2 SEAL, door lower glass
23 077765 2 STRIP, expanding, door lower glass seal

(Continued)

201



CAB DOOR LATCH {Second Type)}

USAGE: Special Equipment. Used on Cab Serial No. 6890 and up. -

ITEM NﬁLArIRBiR QTY. DESCRIPTION KIT NUMBER
1 084977 1 BODY (Stripped of all removable parts)
084869 1 DOOR, left {Stripped of all removable parts)
: { 084870 1 DOOR, right {Stripped of all removable parts)
084875 1 HANDLE ASSEMBLY, inside, right door
: 084876 1 HANDLE ASSEMBLY, inside, left door
911168 4 CAPSCREW, 5/16"NF x 7/8"
904205 4 LOCKWASHER, 5/16"
4 085016 2 SPRING, door latching bolt (
084879 1 BOLT, door latching, right V'
® { 084880 1 BOLT, door latching, left
Q84877 1 SHAFT, right outside door handle
¢ { 084878 1 SHAF'T, left outside door handle
7 084874 2 HANDLE, outside
307610 2 SCREW, machine, fil-hd., 5/16"NC x 1"
8 085558 a HOOK, door heold-back
906759 2 SCREW, drive. 4 x 1/4n
9 085559 2 NUT, wing, 5/8"NC

2014



MEMO

201B



ITEM NUMBER QTY.

o

25
26
27

28

29
30
31
32
33
34
35
36
37
38
39
40

41
42
43

44
45
46

47

PART

077641
077642

903755
916158

078276
900575

077546
077719

078094
305656
904204
911024
078270
078259
078255
078261
078260
078097
078267
078258
078252
078263
078262
057148
911053
900801
078264
917664
011258
911053
900801
057149
057150
058263
057138
903630

304206
911026

1

[at I W b o~ O~ -

NIRRT

—

and

B W [ o g

[ SERE ¥

B

oW

CAB (Continued)
DESCRIPTION KIT NUMBER
LOCK ASSEMBLY, left door (Serviced only as a unit)
LOCK ASSEMBLY, right door (Serviced only as a unit)

SCREW, machine, rd-hd., #12-24NC x 3/4"

LOCKWASHER, ex-teeth, #i2 Used prior to Cab
¢ Serial No., 6890.
HANDLE, door, outside See page 201A,

SCREW, machine} 1/4"NC x 5/8"

HANDLE, door, inside
SCREW, machine, oval head, #10-32NC x 1/2"

FRAME, front windshield {Stripped of all removable parts)
CAPSCREW, 1/4'"NC x 5/8%
LOCKWASHER, 1/4"
NUT, 1/4"NC
GLASS, front windshield
SEAL, front windshield glass
STRIP, expanding, front windshield glass seal
SEAL, front windshield, sides
SEAY, front windshield, bottom
FRAME, rear windshield (Stripped of all removable parts)
GLASS, rear windshield
SEAL, rear windshield glass
STRIP, expanding, rear windshield glass seal
SEAL, rear windshield, sides
SEAL, rear windshield, bottom
BOLT, eye, windshield adjustment
NUT, castle, 3/8"NF
PIN, cotter, 3/32" x 3/4n
WASHER, windshield eye bolt
YOKE, rod end, adjustable, 3/8"NF
CAPSCREW, windshield adjustment yoke
NUT, castle, 3/8'NF
PIN, cotter, 3/32" x 3/4v
ARM, windshield adjustment, left
ARM, windshield adjustment, right
WINGSCREW, windshield adjustment arm
LATCH ASSEMBLY, windshield (Serviced only as 2 unit)
CAPSCREW, 3/8"NC x 1"

LOCKWASHER, 3/8"
NUT, 3/8"NC

202



£
{

CANOPY

USAGE: Special Equipment.

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER

1 079222 1 TOP, canopy
903630 12 CAPSCREW, 3/8"NC x 1"
904206 12 LOCKWASHER, 1"
911026 12 NUT, 3/8"NC

2 079219 1 POST, front, left

3 079220 1 POST, front, right

4 079218 2 POST, rear
903630 4 CAPSCREW, 3/8"NC x "
911115 8 WASHER, plain, SAE std., 3/8"
904206 4 LOCKWASHER, 3/8"
911026 4 NUT, 3/8'NC

203



ITEM NUMBER QTY.

1

PART

077444
910876
914666
605409
077446
056125
056126
077445

AM-8763

1

WINDSHIELD WIPER

USAGE: Special Equipment
DESCRIPTION KIT NUMBER
MOTOR, windshield wiper (American Bosch Model WWA-12C-347.
Has built in switch, Order repair parts from nearest author-
ized service station)
NUT, jam, 7/16"NF
LOCKWASHER, external teeth, 7/16"
BLADE, wiping
ARM, adjustable, wiping blade
NUT, retaining, wiping blade arm
ADAPTER, wiping blade arm
CABLE (86' long)

CLIP, cable supporting (single, 3/16/ diam., 9/32" bolt-hole}

204

e,



CAB HEATER (Early Type}

USAGE: Special Equipment on early units. See page 207 for late type.
PART QUANTITY

ITEM NUMBER AD30 AD40 DESCRIPTION KIT NUMBER
7 1 076739 i 1 HEATER ASSEMBLY (Ha Dees Model 350, 12 volt. Order
i\‘ repair parts from Burd Piston Ring Company. Rockford,
I1linois)
904205 3 3 LLOCKWASHER, 5/16"
911025 3 3 NUT, 5/16"NC
2 605521 1 1 SWITCH, rheostat type (2 speed. Includes FUSE)
3 074887 1 1 CABLE, switch to fuse block {14" long)
4 078367 1 - HOSE, heater to thermostat housing (92" long)
076776 - 1 HOSE, heater to water manifold (59* long)
911300 2 2 CLAMP, hose, 15/16" diam.
5 076775 1 1 HOSE, heater te oil cooler (69" long)
911300 2 2 CLAMP, hose, 15/16" diam.
6 605525 1 2 VALVE, water shut-off (angle type, 3/8"NPT)
301723 1 1 ELBOW, pipe, street, 90%, 3/8"NPT
504227 - 1 COUPLING, pipe reducing, 1/2"NPT to 3/8"NPT
901504 - 1 NIPPLE, pipe, 1/2"NPT x 3%
7 064439 1 1 PLATE, hose connection {Replaces standard COVER 5151305
on oil cooler housing})
* 903772 2 2 CAPSCREW, 5/16"NC x 1"
904205 2 2 LOCKWASHER, 5/16"
8 5151190 1 1 GASKET, hose connection plate
064526 1 - ELBOW, hose connection {Replaces standard COVER 5155815
on thermostat housing)
903772 2 - CAPSCREW, 5/16"NC x 1%
904205 2 - LOCKWASHER, 5/16"
10 064477 1 - GASKET, hose connection elbow
11 023176 i 1 GROMMET, heater cable (rubber)
12 041303 1 1 CLIP, hose supporting {closed type, 1" diam., 13/32" bolt-
i hole}
b 13 041915 1 - CAPSCREW, 3/8"NC x 3-1/2" (Also attaches balance
weight cover}
904206 1 - LOCKWASHER, 3 /8"
(Continued)

205



902

.

WATER MANIFOLD

CADB HEATER (Late Type)

THERMOSTAT
HOUSING




CAB HEATER (Continued}
PART QUANTITY

ITEM NUMBER AD30 AD40 DESCRIPTION KIT NUMEBER
14 076211 1 - BLOCK, clip spacing
is 077724 - 1 CLIP, hose supporting {closed type, 1" diam., 7/32" bolt-
slot)
16 055991 1 i CLIP, hose supporting (closed type, for two 1" diam., lines,
17/32" bolt-hole)
17 060525 1 - CLIP, hose supporting (closed type, for two 1" diam., lines,
13/32" bolt-hole)
18 065953 2 2 CLIP, cable supporting (closed type, }/8'" diam., 17/32" solt-
hole)

CAB HEATER (Late Type)

USAGE: Special Equipment. See page 205 for early type.

1 078546 1 1 HEATER ASSEMBLY (Vendor's Model US2, 12 volt. Order
repair parts from Burd Piston Ring Company, Rockford,
Hlinois}
905656 4 4 CAPSCREW, 1/4"NC x1/2"
904204 4 4 LOCKWASHER, 1/4"
2 078550 1 L BRACKET, mounting, left
903639 1 1 CAPSCREW, 1/2"NG x 1-1/2"
204208 1 1 LOCKWASHER, 1/2"
911028 l 1 NUT, 1/2'NC
3 078551 1 i BRACKET, mounting, right
904541 1 1 CAPSCREW, 1/2"NC x 1-3/4"
904208 i 1 LOCKWASHER, 1/2%
4 605521 1 1 SWITCH, rheostat type (2 speed. Includes FUSE)
5 074887 1 1 CABLE, switch to fuse block {14" long)
_ 6 078833 1 - HOSE, heater to thermostat housing {105' long)
{ 078547 - 1 HOSE, heater to water manifold {83" long)
911300 2 2 CLAMP, hose, 15/16" diam.
7 078548 1 1 HOSE, heater to oil cooler (75" long)
§11300 2 2 CLAMP, hose, 15/16" diam.
8 078549 4 2 ELBOW, hose connection
904271 2 2 BUSHING, pipe reducing, 1/2YNPT to 3/8"NPT
9 605525 1 2 VALVE, water shut-off (angle tgrpe, 3/8"NPT})
901723 1 1 ELBOW, pipe, street, 90°, 3/8"NPT
904227 - 1 COUPLING, pipe reducing, }/2"NPT to 3/8"NPT
901504 - 1 NIPPLE, pipe, 1/2V"NPT x 3%
10 064439 1 i PLATE, hose connection {Replaces standard COVER 5151305
on oil cooler housing)
903772 2 2 CAPSCREW, 5/16"NC x 1"
904205 2 2 LOCKWASHER, 5/16"
11 5151190 1 GASKET, hose connection plate
12 064526 1 - ELBQOW, hose connection (Replaces standaré COVER 5155815
on thermostat housing)
903772 2 - CAPSCREW, 5/16"NC x 11
9u4205 2 - LOCKWASHER, 5/16"
13 064477 1 - GASKET, hose connection elbow
14 023176 i 1 GROMMET, heater cable {rubber}
15 0413063 1 1 CLIP, hose supporiing {ctosed type, 1% diam., 13/32" bolt-
hole)
16 052016 1 - CAPSCREW, 3/8"NF x 4" (Also attaches balance
weight covers)
904206 H - LOCKWASHER, 3/8"
17 076211 i - BLOCK, clip spacing
18 077724 - 1 CLIP, hose supporting (closed type, 1% diam., 7/32" boli-
] slot)
' 13 060525 3 2 CLIP, hose supporting (clesed type, for two 1" diam.lines,
13/32" bolt-hole}
303630 2 2 CAPSCREW, 3/8"NC x 1"
904206 2 2 LOCKWASHER, 3/8"
911026 2 F NUT, 3/8"NC

207



DEFROSTER FAN

PART

ITEM NUMBER QTY.

1 077539

901174
904203
901310

2 077540

21itl4

3 AM-8763

1

[oNE N

1

USAGE: Special Equipment.
DESCRIPTION KIT NUMBER

FAN ASSEMBLY (Inciudes MOTOR, FAN, GUARD, PEDESTAL,
SWITCH and WIRING){Ha Dees No. 91-14-J. QOrder repair
parts from Burd Piston Ring Co., Rockford, Illinois)

SCREW, machine, rd-hd., #10-24NC x 3/4"
LOCKWASHER, #10
NUT, #10-24NC

BRACKET, fan mounting
CAPSCREW, 1/4"NC x 5/8" (See CAB)
WASHER, plain, SAE std., 1/4"

CLIP, fan cable (closed type, 3/16' diam., 9/32" bolt-hole)

208



o

RADIATOR CURTAIN

USAGE: Special Equipment.
PART QUANTITY

ITEM NUMBER AD30 AD40 DESCRIPTION KIT NUMBER
1 060653 1 1 CURTAIN ASSEMBLY (Includes ROLLER}
2 060652 1 1 BRACKET, curtain mounting, right
3 060651 1 1 BRACKET, curtain mounting, left
4 057634 H 1 PULLEY, curtain adjusting chain
- 901287 2 2 SCREW, machine, fl-hd., #10-24NC x 5/8"
904203 2 2 LOCKWASHER, #10
901310 2 2 NUT, #l0-24NC
5 064840 - 1 BRACKET, mounting, curtain pulley
903628 2 CAPSCREW, 3/8"NC x 5/8"
904206 - 2 LOCKWASHER, 3/8v
911026 - 2 NUT, 3/8"NC
[ 057636 i H CHAIN, curtain adjusting
7 057638 1 1 HOQOK, curtain adjusting chain (inside)
£ ) 057637 i 1 HOOK, curtain adjusting chain {outside)

209



8

PART

077984
076407
077988

076405

032834
900764

033060
314007

QUANTITY
ITEM NUMBER AD30 AD40

1

USAGE: Special Equipment.
DESCRIPTION

PLATE ASSEMBLY, hood side,
PLATE ASSEMBLY, hood side,
PLATE ASSEMEBLY, hood side,

PLATE ASSEMBLY, hood side,

HOCD SIDE PLATES

™

KIT NUMBER
left (Includes item 5)
left {Includes item 5)
right (Includes item 5)

right {Includes item 5)

PLATE, fastening, left {Not serviced. Welded to FRAME)

PLATE, fastening, right (Not serviced. Welded to FRAME)

HANDLE, lifting

RIVET, fl-hd., 3/16" x 1/2*

FASTENER, hold-down

RIVET, fl-hd., 3/16" x 5/8"

210



MEMO

211



28 2 30

A\

% A

ENGINE PRE-HEATER

212



ENGINE PRE-HEATER

USAGE: Special Equipment

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
4 1 047747 1 PRE-HEATER ASSEMBLY {Consists of itemns 2 thru 44)
2 042713 1 CASE, main
904223 1 PLUG, pipe, ctsk-hd., 1/2"NPT
3 042715 1 BLADE, air deflecting
4 { 034076 2 SCREW, thread-cuiting, cross-recessed-hd., #8 x 1/2m
206964 2 LOCKWASHER, {8
042730 1 HANDLE, carrying
5 903628 2 CAPSCREW, 3/8"NC x= 5/8"
904206 2 LOCKWASHER, 3/8"
& 042752 1 PLUG, filling hole
7 042751 1 GASKET, filling hole plug
8 042738 1 NOZZLE, spray
9 515i921 1 WASHER, spray nozzle
10 042743 1 FILTER, fuel
1 042739 1 PLUG, {ilter access hole
12 042744 1 GASKET, filter access hole plug
13 047734 1 VALVE ASSEMBLY, fuel shut-off (Includes items 14 thru 19}
913830 1 NUT, jam, 1/2"NF
14 047735 1 BODY, fuel shut-off valve
15 223914 1 VALVE ASSEMBLY, fuel (Consists of 1l NEEDLE, 1 S8EAT and
1 GASKET 224151}
L 16 224151 1 GASKET, fuel valve
17 047738 1 STEM ASSEMBLY, fuel shut-oif valve (Serviced only as a unit.
Includes item 18)
18 048734 3 RING, packing, fuel shut-off valve
19 047744 1 GASKET, fuel shut-off valve
20 5151921 1 WASHER, fuel shut-off valve body
042716 1 PUMP ASSEMEBLY, air (Consists of items 22 thru 34)
21 905656 6 CAPSCREW, 1/4"NC x 5/8"
904204 6 LOCKWASHER, 1/4"
22 042718 1 TUBE, zir pump
23 042717 I NUT, air pump tube
24 042721 1 SHAFT, air pump
913041 i NUT, 3/8"NF
25 049659 1 KNOB, air pump
26 016702 1 SPRING, air pump shaft
27 042722 1 WASHER, outer, air pump leather
28 042723 1 LEATHER, air pump
29 042724 1 WASHER, inner, air pump leather
30 042725 1 NUT, air pump shaft
L 31 042726 1 GASKET, air pump valve

(Continued)

213



ITEM

32

33

34

35

36

37

38

39

40

41
42

43

44

45

46
47

48

49

50

51

52

53

PART

NUMBER QTY.

042727
031580

042728

042729

042745
903748

042753

042747
901344

Q47733
306692
904204
047732

042759
033200

031580

AM-8691

047730
048728
035439
904206
042694
042692

042693
904001

042691
915017
911115

U-2787
900970

049205

1

1

ENGINE PRE-HEATER {(Cont'd)
DESCRIPTION KIT NUMBER
VALVE, air pump
SPRING, air pump valve

NUT, air pump valve

GASKET, air pump to case

GAUGE, air pressure
SCREW, machine, fil-hd., #6NC x 3/8"

GASKET, air pressure gauge

TUBE, extension
PIN, cotter, 1/4'" x 2"

MOTOR AND FAN, blower (Serviced only as & unit)
CAPSCREW, 1/4"NC x 3/8"
LOCKWASHER, 1/4"

PLUG, motor connection

PLATE, air regulating
SCREW, thread-cutting, cross-recessed-hd., 1/4"NF x 3/4"

SPRING, air regulating plate
CLIP, motor cable (single, closed type, 1/4% diam., 13/32" bolt
hole)

NOTE: Items listed below comprise the PRE-HEATER ADAPT-
ING PARTS which are mounted permanently on the engine.

JACK, motor connection {(Includes CABLE and mounting NUT)
ELBOW, inlet

CAPSCREW, 3/8"NC x 1¢

LOCKWASHER, 3/8"
COVER, inlet elbow
GASKET, inlet elbow cover

PIN, hinge, inlet elbow cover
PIN, cotter, 3/32" x r/2n

STUD, fastening, inlet elbow cover
NUT, wing, 3/8"NC
WASHER, plain, SAE std., 3/8"

PIN, hinge, inlet elbow cover siud
PIN, cotter, 1/16" x 1/2»

GASKET, inlet elbow to cylinder block (heat resistant)

214



ITEM NUMBER QTY.

1

W

PART

076599

076601
070792
910255
904369
911030
903630
904206

051348

034632

i

[N DY DN DY DN DY b

ELECTRIC TIRE PUMP
(Not Illustrated)

USAGE: Special Equipment. Mounts belind tool box.

DESCRIPTION

PUMP ASSEMBELY, tire (Model #127-12 voli. Order repair parts
from Johnson Service Co. 507 E. Michigan, Milwaukee 2,
Wisconsin)

BRACKET, pump mounting
CAPSCREW, 3/4'"NC x 2-1/2"
WASHER, plain, SAE sid., 3/4"
LOCKWASHER, 3/4"

NUT, 3/4"NC
CAPSCREW, 3/8"NC x "
LOCKWASHER, 3/8"

CLIP, pump cable (closed type, 5/16" diam., 9/32" bolt-hole)

CLIP, pump cable (closed type, 5/16" diam., 13/32" bolt-hole)

215

KIT NUMBER



£l

HIZOaQITINng

h el

A

A
3

oL
<

\

6
S— y— -
t.\.

S

XA VAR 4

2154



BULLDOZER

USAGE: Special Equipment. For graders equipped with scarifier control.

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 090327 1 MOLDBOARD ASSEMELY {Includes items 2 and 3}
2 611561 1 EDGE, cutting
915206 13 BOLT, plow, 1/2"NCx 1-3/4"
904208 13 LOCKWASHER, 1/2"
911028 13 NUT, 1/2"NC
3 606811 3 BUSHING, moldboard
4 611554 2 SHOE, wear
906709 4 CAPSCREW, 3/4"NC x 1-3/4"
904369 4 LOCKWASHER, 3/4"
’ 5 611250 4  PIN, pivot
6 611235 4 LOCK, pivot pin
7 611256 1 FRAME, push
8 085026 4 CAPSCREW, 7/8"NF x 4-1/2"
9 070400 4 NUT, high, 7/8"NF
10 611261 16 SHIM, spacing (1/16" thick. Use as req'd)
11 611288 1 SHAY¥T, push frame
911061 2 NUT, slotteg, 1-1/4"NC
918392 z PIN, cotter, 7/32" x 2-1/2"
12 611289 2 BUSHING, push frame shaft
13 611569 2 TUBE, moldboard lift
14 611580 2 SPRING, bumper
15 611570 2 SHATFT, moldboard lift
L 16 612044 2 CLEVIS, moldboard lift shaft
17 609898 6 FPIN, moldboard lift
903629 6 CAPSCREW, 3/8"NC x 1-3/4"
904206 6 LOCKWASHER, 3/8"
914465 6 FITTING, lubricating, straight, 1/8"NPT
18 611566 2 BELLCRANK ASSEMBLY ({Includes item 19) -
19 606811 4 BUSHING, bellcrank
20 611567 2 LINK, moldboard lift
pA | 053986 2 CAP, moldboard lift rod
22 605665 2 U-BOLT
911049 8 NUT, jam, 5/8"NF
23 053992 16 SHIM, moldboard lift rod cap (Use as reg'd)
.7 S——— - LIFT ASSEMBLY (See SCARIFIER LIFT)
25 emeeoe - CONTROL SHAFTS (See SCARIFIER CONTROL SHAFTS)

2158




KIT NUMBER

052676

052677

052678

052679

060593

065650

067498

074688

DESCRIPTION
BEARING KIT, crankshaft rear main (standard size)}
1 5179630 SHELIL, lower
1 5179631 SHELIL, upper
4 5159353 WASHER, thrust
4 040398 PIN, dowel
BEARING KIT, crankshaft rear main (. 010" undersize)
1 5192883 SHELL, lower
1 5192884 SHELEL, upper
4 5159353 WASHER, thrust
4 040398 PIN, dowel
BEARING KIT, crankshaft rear main (. 020" undersize)
1 5192887 SHELL, lower
1 5192888 SHELIL, upper
4 5159353 WASHER, thrust
4 040398 PIN, dowel
BEARING KIT, crankshaft rear main (. 030" undersize)
1 5192891 SHELL, lower
1 5192892 SHELL, upper
4 5159353 WASHER, thrust
4 040398 PIN, dowel
TOQL KIT, injector
1 044811 BRUSH, cleaning, fuel hole
1 044812 BRUSH, cleaning, rack hole
1 044814 STONE, sharpening
1 044819 REAMER, spray tip
1 044822 VISE, pin, probing wire
i 074741 GAUGE, timing
1 074549 GAUGE, feeler, rocker clearance
| CASE, c¢loth
PUMP KIT, water
1 5186576 PUMP ASSEMBLY
1 5150188 GASKET, pump body cover
1 5150191 PACKING, pump outlet
1 5150193 GASKET, pump to blower
1 5153560 SEAL, pump to oil cooler
1 5156770 SEAL, pump to oil cooler {Not AD. Discard)
1 5159457 SEAL, pump to oil cooler (Not AD. Discard)
REPAIR KIT, hydraulic brake compensator
I -———=- PISTON
1 067487 BOOT, push rod
H 067488 WIRE, retaining
1 067492 CUP, primary
1 067494 VALVE ASSEMBLY, check
1 067608 CUP, secondary
1 067609 RING, retaining
GASKET SET, engine major overhaul {Model AD30)
1 040095 WASHER, fan spindle (cork)
1 040097 GASKET, fan spindle washer
1 040100 GASKET, fan
3 040118 GASKET, air intake
1 040149 GASKET, water connection
1 040395 GASKET, oil filter case retainer (Not AD30. Discard)
2 040399 GASKET, relief valve plug
3 040400 GASKET, hand hole cover boli
2 040942 GASKET, by-pass valve plug {Not AD30. Discard}
1 044872 GASKET, thermostat
1 207046 GASKET, oil filter case (Not AD30. Discard)
1 3222489 GASKET, thermostat housing
1 3222555 GASKET, water by-pass tube
2 3249110 GASKET (Not A-C. Discard)
1 3290577 GASKET {Not A-C. Discard}
3 5150020 GASKET, hand hole dover
1 5150024 GASKET, water hole cover
2 5150052 GASKET, engine lifter bracket
1 5150054 GASKET, flywheel housing
1 5150057 GASKET, star cover
2 5150059 GASKET, ilywheel housing cover
1 5150071 GASKET, balance weight cover

SERVICE KITS

{Continued)
216



SERVICE KITS

KIT NUMBER DESCRIPTION

074688 GASKET SET, engine major overhaul (Continued)
5150115 GASKET, oil pan

5150144 GASKET, water by-pass tube
5150154 GASKET, oil cooler adapter
5150155 GASKET, oil cooler housing
5150181 GASKET, crankshaft front cover
5150188 GASKET, water pump body
5150191 PACKING, water pump outlet
5150193 GASKET, pump to blower

5150194 GASKET, exhaust manifold
5150234 GASKET, blower end cover
5150235 GASKET, blower to block

5150246 GASKET, blower drive

5150269 GASKET, cylinder head hole cover
5150286 GASKET, blower drive support
5150327 GASKET, rocker cover

5150361 GASKET, water manifold

5150779 SCREEN, blower inlet

5150889 GASKET, governor cover

5150890 GASKET, governor weight housing
5150900 GASKET, breather pipe

5151190 GASKET, water hole cover
5151370 GASKET, oil pipe

5152904 GASKET, spacing

5152944 GASKET, governor spring housing
5153313 GASKET, oil pipe

5153560 SEAL, pump to cooler

5153627 GASKET, oil pump inlet

5153902 GASKET (Not AD30. Discard)}
5154199 GASKET, oil by-pass valve
5154215 GASKET, oil coocler element
5155816 GASKET, thermostat housing cover
5156768 GASKET, relief valve plug (Not AD30. Discard)
5159457 SEAL (Not A-C. Discard}

5161003 GASKET (Not A-C. Discard)
5168176 GASKET, oil filling tube adapter
5169478 GASKET (Not AD30. Discard)
5186577 RING, cylinder head end water hole
5172865 SEAL, blower drive shaft cover
5177773 GASKET, relief valve plug
h177798 GASKET, end plate

5183305 GASKET, cylinder head wafer and oil holes
5183330 GASKET, cylinder compression
5183948 RING, head oil seal

5184301 RING, cylinder head water hole

WY L DB e DY RN e e e e b B e D b b (Rt s [N (0 el DN e D b [N R b b bl [N bt e

074689 GASKE T SET, engine major overhaul (Model AD40)
040118 GASKET, air intake
040149 GASKET, water connection
040395 GASKET, oil filter case retainer (Not AD40. Discard)
040399 GASKET, relief valve plug
440400 GASKET, hand hole cover bolt
040492 GASKET, by-pass valve plug (Not AD40. Discard)
044872 GASKET, thermostat (INot AD40. Discard)
057916 GASKET, water connection (Not AD40. Discard)
207046 GASKET, oil filter case (Not AD40. Discard)

3222489 GASKET, thermostat housing (Not AD40. Discard)
3222555 GASKET, water manifold cover {(Not AD40. Discard)
3249110 GASKET (Not A-C. Discard)

3290612 GASKET (Not A-C. Discard)

5150020 GASKET, hand hole cover

5150024 GASKET, water hole cover

5150052 GASKET, engine lifter bracket

5150054 GASKET, flywheel housing

5150057 GASKET, star cover

5150059 GASKET, flywheel housing cover

5150071 GASKET, balance weight cover

5150116 GASKET, oil pan

5150144 GASKET, water by-pass tube (Not AD40. Discard)
5150154 GASKET, oil cooler adapter

5150155 GASKET, oil cooler housing

5150181 GASKET, crankshaft front cover

5150188 GASKET, water pump body

P = DN e b D I b I e e e DY DY ke e b

(Continued)

217



KIT NUMBER

074689

Q\HAN[\J,—I.—-[\JNr—-»—-—-Nn—-aMN-—-HNHMWM.—N»—H*.,—-prN.—«NNN»—-

081971
2

s e S B e e e et i

083717

ot P\ ke e e

083895
1
1
1

DESCRIPTION

5150191
5150193
5150195
5150234
5150236
5150246
5150269
5150286
5150328
5150361
5150780
5150889
5154830
5154900
5151190
5151370
5152904
5152944
5153313
5153560
5153627
5153902
5154199
5154215
5155816
5156768
5159457
5161003
5169478
5170881
5172865
5177773
5177798
5183305
5183330
5183476
5184301

042986
075029
075224
081501
081622
081704
082025
082142
900808
904205
904206
910211
912840
913636

078593
078785
078884
078895
081187
081188
081638
083241
083566
914465

TOOL KIT

012377
012387
012389

SERVICE KITS

GASKET SET, engine major overhaul (Model AD40)}{Continued)

PACKING, water pump outlet
GASKET, pump to blower

GASKET, exhaust manifold
GASKET, blower end cover
GASKET, blower to block

GASKET, blower drive

GASKET, cylinder head hole cover
GASKET, blower drive support
GASKET, rocker cover

GASKET, water manifold

SCREEN, hlower inlet

GASKET, governor cover

GASKET, governor weight housing
GASKET, breather pipe

GASKET, water hole cover
GASKET, cil pipe

GASKET, spacing

GASKET, governor spring housing
GASKET, oil pipe

SEAL, pump to cooler

GASKET, oil pump inlet

GASKET, water by-pass tube, lower
GASKET, oil by-pass valve
GASKET, oil cooler element
GASKET, water by-pass tube (Not AD40. Discard)
GASKET, relief valve plug (Not AD40, Discard)
SEAL (Not AD40. Discard)
GASKET (Not A-C. Discard)
GASKET, water by-pass tube

RING, cylinder head end water hole
SEAL, blower drive shaft cover
GASKET, relief valve plug
GASKET, end plate

GASKET, cylinder head water and oil holes
GASKET, cylinder compression
RING, cylinder head oil seal

RING, cylinder head water hole

CONVERSION KIT, steering pump drive {For graders prior to #1043)

BEARING, ball

GASKET, steering pump
GASKET, front bearing retainer
RETAINER, front bearing
RETAINER, rear bearing
SPROCKET, drive chain
S5TUD, pump attaching
BUSHING, adapting

PIN, cotter, 1/8" x 1-1/2"
LOCKWASHER, 5/16"
LOCKWASHER, 3/80
CAPSCREW, 3/8"NC x 1-1/8"
NUT, slotted, 5/8"'NF

NUT, 5/16"NF
INSTRUCTION SHEET

CONVERSION KIT, rear axle {For graders prior to #

SEAL, oil

COVER

SPACER

WASHER

CASE

BEARING, roller
CAP

AXLE

SPROCKET
FITTING, lubricating
INSTRUCTION SHEET

WRENCH KIT
HAMMER, ball pein, 1 1b.
PLIERS

{Countinued)

218




SERVICE KITS

KIT NUMBER DESCRIPTION
083895 TQOL KIT {Continued)
1 034239 GUN, grease
1 036268 SCREWDRIVER
1 040284 WRENCH, injector nut
1 040286 WRENCH, fuel pump removal
1 043769 WRENCH, drain and filling plugs
1 044825 FULCRUM, valve and injector tool
1 060593 TOOL KIT, injector
1 074762 TOOL, valve and injector
1 083319 TUBE, cil filler, power steering housing
1 083346 WRENCH, power steering cylinder packing nut
1 603723 WRENCH, socket, tire rim nut
1 605206 TOQL, tire
1 605230 HOSE
2 912484 PADLOCK with KEYS
1 912485 KEY, socket screw, hexagonal, 9/1 6"
1 912486 WRENCH, automotive, adjustable, 15"
1 912554 WRENCH, structural, offset, 1-7/64" opening
1 912785 KEY, socket screw, hexagonal, 3/16“
1 512787 KEY, socket screw, hexagonal, 5/16"
1 mmewen PARTS CATALOG
1 remeo OPERATOR'S MANUAL
5193116 GASKET SET, cylinder head (Model AD30)
2 3249110 GASKET {Not A-C. Discard)
2 5150052 GASKET, lifter bracket
1 5150194 GASKET, exhaust manifold
4 8150269 GASKET, head hole covers
I 5150327 GASKET, rocker cover
3 5150361 GASKET, water manifold
I 5150889 GASKET, governor cover
1 5150890 GASKET, governor weight housing
1 5150900 GASKET, breather pipe
2 5169478 GASKET {Not AD30., Discard)
F 5170881 RING, cylinder head end water hole
2 5183305 GASKET, cylinder head water and oil holes
3 5183330 GASKET, cylinder compression
1 5183948 RING, cylinder head oil seal
4 5184301 RING, cylinder head water hole
5193117 GASKET SET, cylinder head {Model AD40)
A 3249110 GASKET (Not A-C. Discard)
2 5150052 GASKET, lifter bracket
2 5150195 GASKET, exhaust manifold
4 5150269 GASKET, head hole covers
1 5150328 GASKET, rocker cover
4 5150361 GASKET, water manifold
1 5150889 GASKET, governor cover
2 5150890 GASKET, governor weight housing
1 5150900 GASKET, breather pipe
2 5169478 GASKET, water by-pass tube, upper
2 5170881 RING, cylinder head end water hole
2 5183305 GASKET, cylinder head water and oil holes
4 5183330 GASKET, cylinder compression
1 5183476 RING, cylinder head oil seal
6 5184301 RING, cylinder head water hole
5193221 ELEMENT XIT, injector fuel filter
2 5226186 GASKET, filter element cap
1 5226564 RING, nut sealing
2 5228013 ELEMENT, fuel filtering
2 5226414 CAP, shipping
5193477 RING KIT, piston
2 5179836 RING, oil control
4 5185325 RING, compression
5194496 CYLINDER KIT, engine
3 5188406 PIN, piston
1 5188868 LINER, cylinder
1 5189054 PISTON ASSEMBLY
1 5193477 RING KIT

219



KIT NUMBER

5227324

5228183

5228301

SERVICE KITS

TIP KIT, injector (Foxr Injector 5226710 only)

DESCRIPTION
1 5227210
1 5227318
1 5227321
1 5227323
TIP K
2 5227210
2 5227318
1 5227321
1 5228107
1 5228108
TP

5227318
5228296

K
1 5227210
1
1
1 5228316

SPRING, valve
STOR, valve

TIP, spray
VALVE ASSEMBLY

IT, injector (For Injector 5228330 only)

SPRING, valve

S5TOP, valve

TIP, spray

VALVE ASSEMBLY, upper
VALVE ASSEMBLY, lower

IT, injector (For Injector 5228310 only)

SPRING, valve
STOP, valve

TIP, spray
VALVE ASSEMBLY

220



KIiT NUMBER DESCRIPTION

SERVICE KITS

086795 TRANSFER SET {Model AD40 only)
2 040851 TRANSFER, name, "ALLIS-CHALMERS"
1 050838 TRANSFER, instruction, air pre-cleaner
1 050842 TRANSFER, instruction, air cleaner
1 053624 TRANSFER, instruction, air heater operation
3 068831 TRANSFER, name, "ALLIS-CHALMERS"
1 069314 TRANSFER, caution, fan lubrication
1 069407 TRANSFER, instructions, primer operation
2 073357 TRANSFER, marking, "'ROLL-AWAY MOLDRBOARD"
1 074729 TRANSFER, instruction, oil filter
1 074735 TRANSFER, instruction, secondary fuel filter
1 074738 TRANSFER, instruction, primary fuel filter
2 075966 TRANSFER, identification, "MODEL AD40"
1 076077 TRANSFER, grader check and lubrication gride
I 077203 TRANSFER, shifter positions
1 079135 TRANSFER, instruction, power steering oil filter
1 083354 TRANSFER, identification, control box levers, right side
1 083355 TRANSFER, identification, control box levers, left side

220A



KIT NUMBER DESCRIPTION

082097

CONVERSION KIT, power steering (For converting grade rs built prior fo

SERVIGCE KITS

August, 1954 to Second Type Power Steering)

Ll N A A Rl T I e e T [ S g WP R PR NN

o]

055245
074962
074995
081373
081594
081625
081679
081687
081707
082028
082184
082214
082215
082216
082657
083319
604350
200807
910255
911059
912808
915757

917750

ELBOW, oil hose

SEAL, dust, steering shaft needle bearing
SHAFT, steering control

HOSE, valve to cylinder

STUD {5/8"NC x 2-3/4")

STEERING ASSEMBLY, power

PIN, power steering lever

PIN, pivot, power steering cylinder
BEARING, needle, steering shaft

HEAD CASTING ASSEMBLY, lower section
HOSE, cylinder to valve

HOSE, oil supply

HOSE, oil return

SUPPORT, oil pipes

CYLINDER ASSEMBLY, power steering
TUBE, oil filler, power steering housing
LINK, drag

PIN, cotter, 1/8" x 1/4"

WASHER, plain, SAE std., 3/4"

NUT, slotted, 5/8''NC

FITTING, lubricating, straight, 1/4"NF

COUPLING, pipe, 1/2"NPT (For use on graders prior to

#8106 to connect return hose to pipe)
ELBOW, flared, 3/8" tube, 3/8"NPT male

220B



—

AM-8578 ...couuvs 95
AM-8691 ..065,104,214
AM-8763 ..39 thru 208
AM-8B01 ... 13,22,85
AM-9622 ........ 190

e 202
.......... 199
.......... 199
e aenea 199
.......... 196

I &

.......... 213
v v« 39 thru 207
v.o. 11 thru 114
 h e 7
...... 139, 147
....65,179,181
ereeesss. 189

....... veee 81
... 65,179,215
R -1
.......... 186
ce. 19 thru 53B
enaeeaas 127

...... ..., 186

......... 7,29
ve. 21 thru 135
.......... 199
.. 139,159,193
..... 24,27,29
...... vv.. 159

....... 17,185

Part No.

040088 .

040089
040090
040093
040094
0400695
040096
040097
040498

040118
040128
040144
040145

040161

040162

040163
040164
040284
040286
040290
040302
040327
040328
040330
040331
040338
040352
040353
040354

040378
040383
040398
040399
040400
040401
040403
040404

040475
040549

040570 ....
340742 ..

040788
040796
040805

040851

040887

040936
040969
040973
040974
040981

041225 |

041234
041242
041250
041251
041262
041303
041441
041557
041614
041615
041616
041617
041639
041641
041911

...........

-----------

040099 ...
040100 ..

-----------

040149 ..

...........

-----------

040359 ,
040360 .

.........

-----------

040426 ..

D oes : ..........

----------

-----------

NUMERICAL INDEX

Part No.

041913
041914

041915 ....

041916
041917
041959
042265
042426
042534
042600
042639
042641
042645
042672
042691
042692
042693

042694 ...

042713
042715
042716

042717 ..

042718
042721

042722 .

042723
042724

042725 .. ..

042726
042727
042728

042729 .
042730 .

042738
042739
042743

042744 ...

042745
042747

042750 ..

042751
042752
042753
042979
042986
042990
042991
043021

043130
043421
043733
043769
043852
043853
043856
043860
043886
043591
044044
044211
044249
044255
044256

044741
044811
044812
044814
044818
044819
044822

044825 ...

.........

...........

...........

----------

..........

..........

----------

----------

..........

----------

...........
...........

-----------

043030 .

...........

----------

-----------

...........

----------

...........

044257 ..
044467 .

..........

----------

----------

Part No. Page
044872 ........... 74
044873 ...... e T4
044918 ......vvunn 60
044988 ........... 57
045295 .... 23 thru 74
045312 ..... 9 thra 77
045496 ........... 82
045617 vuuriuvnnnns 90
046321 ......nnn 27
046419 .......... 133
047381 ....... s 177
047478 ... vene. 45
047558 ... 104

047730 ....

047732 ... ..0.... 214
047733 veunennann 214
047734 ...... we.. 213
047735 . .vvevve.. 213
047738 v ivvnnenn. 213
047744 . ovunvnnn. 213
047747 vvvvnvnen. 213
047883 .uvvieennnn 57
048068 ... ........ 41
048075 ..... cee.. 147
048142 ,. 175 thru 191
048163 ..cvuiuunn. 199
048193 ..uiunnnn. 199
048245 .. .vuvrnnens 6
048384 .. .vvinenn. 50
048728 ...vvvunn. 214
048734 .....vunn .. 213
048799 .....e.... 178
049108 .,v.uvuennn 57
049149 .....cunn. 133
049205 .....uune.. 214
049659 ,...0v.... 213
049991 ,.....vn... 81
049993 ...vvvrrn.. 81
050288 ...... 176,191
050291 ...... 169,170
050292 . ... 82,149
050293 ........ ... 87
050686 ....vvn... 118
050734 ..unun.. 57,59
050735 ..... 57,59
050748 . ..vvevnnn. 86
050838 .......... 109
050839 .......... 195
050842 .......... 109
050889 .......... 182
050904 ....,..... 195
050905 ......u.n. 193
050912 ....uvennn 195
050913 ...... 144,193
050936 .. .viiinnnn 89
050938 ....vvvvn.n 89
050940 .......... 137
050941 . ....uvunen 88
050959 .......... 135
050972 .vuvrnnnn 165
051005 ........ .. 175
051006 ....... 188
051043 .....ovuunn 135
051049 . .ivninnnnen 69
051078 ..vvnunns 135
051080 .vovvennnnn 32
051094 . 165,170, 170A
051141 . vvnvnnnnnn 95
051148 ...vucuvn.. 97
051149 ..vevnrrnns 97
051150 v ivvnnnnns. 95
051151 .univnnnnnns 99
B51152 . 0vuuinnnns 97
051153 ....vvuev.s 32



NUMERICAL INDEX

Part No. Page Part No. Page FPart No, Page Part No. Page
051193 ..ivue... . 103 054845 . ......... 157 060652 ........ .. 209 065584 ,....... L. 42
051195 ...... 179,181 054846 .......... 157 060653 . ......... 209 065585 . .......... 42
051196 . .v.uune... 199 054847 ...... we.. 145 060670 .......... 101 065586 ........... 42
051198 ...vuvine.. 99 054848 .. ........ 145 060994 ... ne.... 99 065590 ,.......... 42
051218 .......... 179 054853 . ......... 111 061085 ........... 89 065593 .......... . 41
051220 .......... 179 055044 ....,..... 187 061086 .......... 100 065596 ...uuiiun.. 41
051262 .......... 176 055245 . ......... 115 061087 ........ ... 89 065621 ...vvvnun.. 41
051320 ...... 190,191 L0B5733 L., ..., 167 061088 ........... 89 065650 .......... 216
051348 +.. 176,215 055991 .......... 207 061089 .......... 100 065659 .......... 181
051473 ........... 23 056069 ,......... 101 061090 .....u... 100 065677 . .vvuvnnn. 181
051518 ..vvvunnnn. 59 056125 .......... 204 061099 ........... 59 065838 .......... 176
051655 .. 143,159,195 056126 ...... ee.. 204 061179 ... ..., 193 065839 .....c.n.. 179
051819 ..ovvvnunn. 79 056168 ....cvvvu... 83 061180 ........... 193 065868 ........... b6
052016 .......... 207 056586 .,.....u... 89 061181 ...... 144,193 065870 .......... 100
052090 ....evuvnn. 57 056919 .......... 193 061182 ...... 144,193 065917 v.vviininn. 22
052224 ..,... 169,170 056922 .......... 193 061203 ,.,........ 13 065953 ,......... 207
052357 ........... 81 056927 ....uuu... 193 061207 .vvuvunnn. 69 065975 . ..vvvrunn. 57
052358 ....unuun.. 81 056928 .......... 193 061479 ... 145 065976 ........ ... 59
052519 ....cuuunn. 99 057138 .......... 202 061814 ......c.... 36 066175 ..vvun... 187
052662 ...uuuun.. 171 057148 . .....u... 202 061817 ..vvunnnnn. 34 066251 ........... 67
052676 ........ .. 216 057149 .....uv... 202 061842 ,.......... 99 066252 ..uiovunnn. 67
052677 vonvennnn. 216 057150 .......... 202 061952 ....v.vunn. 59 066253 . .uuiinnn. 66
052678 ....uvunn. 216 057182 ..vvvunn,. 176 062035 ... .u..... 103 066255 ........... 67
052679 .......... 216 057218 . ......... 179 062107 vouvunn.n. .97 066260 .......... 181
052960 ...uvun... 135 057634 .......... 209 062159 . ......... 193 066309 .......... 195
053036 .......... 137 057636 ........ .. 209 062160 .......... 193 066362 .......... 133
053037 ...... ee.. 135 057637 v.uvuuen.. 209 063888 ........... 37 066365 .......... 133
053038 ...... 135,137 087638 .......... 209 063889 ,...... 37,378 066467 ...... 190,191
053119 .......... 167 057742 v.vuvunn... 93 063890 ....... 37,378 066517 vovvrnnnnn. 66
053120 .......... 167 057747 .. vuvnenn. 125 063891 ....... 37,378 066627 .......... 133
053121 .. 113,163,197 OBT763 ....u..... 125 063892 ........... 37 066631 ...... ... 133
053122 ..., 167 057764 ..vvun... 125 063893 ......... .. 37 066632 ....vun... 133
053123 ., 113,163,197 057765 .. ..vuu... 125 063896 ........... 37 066633 ,......... 133
053124 ....vuu... 167 087766 ........ .. 125 063897 ... ..., 37 066673 .vevrnnnn. 99
053191 .......... 195 057768 ........ .. 125 063899 ........ ... 37 066674 ... vvunnn. 99
053240 ...... ven. 167 057809 . .......... 99 063988 .......... 159 066751 ........... 99
053251 .......... 193 057810 .......... 100 063989 ...... 143,195 066782 ........ 65, 66
053258 +.vvvnnnn. 196 057812 ......... .. 99 063996 ....... ve.. 97 066860 .....ovnn.. 95
053259 ..... ven.. 196 057956 .. .uvvunnn. 99 063999 ........... 97 066872 v .vvvnvnnn. 67
053624 ......u... 109 058263 ....v..... 202 064005 .....vv.un. 97 066873 .. ..u.... v, 67
053635 ...... 175,188 058433 ...... eev.. b3 064006 ..,........ 97 066874 ..ovvennnnn 67
053667 ........ 57,59 058723 ........ ... BB 064010 ...ovun... 97 066875 . .ouvunnnn. 67
053668 ........ ... 57 058751 vivuununn. 193 064013 .. ...u...... 97 066876 ........... BT
053669 ..ovevnnn.. 13 058752 ..vevvn... 193 064016 ......c.... 97 066878 v.vvvvunnn. 67
053698 ,.......u.. 93 058753 . .vvuuun.. 193 064085 ...... e... 163 066961 ...cou.... 104
053830 ...vvunnn. 173 058967 ..vvvun... 86 064086 .......... 163 066962 ....nun... 104
053907 ....vuunn. 125 058974 ....... e... 87 064088 .......... 163 066965 ..., .. 104
053926 .......... 133 059019 .......... 107 064129 ... ..., 95 066966 ,......... 104
053986 . 143 thzu 215B 059022 ,....... 87, 88 064302 ..... vov... 87 066970 ...vuun... 103
053991 .......... 165 059023 ........ 87, 88 064405 ... ...... 100 066979 . v.vuinnnn 104
053992 . 143 thru 215B 059093 ........... 87 064427 ... uuu... 129 066980 ...... ve.. 104
053994 .......... 139 059095 . .... vese.. 88 064439 ...... 205,207 066984 ... ... 10t
054118 +.vvunnvnn. 83 059102 ...ueun... . 88 064469 .......... 163 066985 .......... 101
054119 ....ouv.... 83 059103 ........ 87, 88 064477 ...... 205,207 066986 .......... 101
054120 ........... 83 059120 ...vuuunn.. 88 064526 ...... 205, 207 066988 ........... 97
054121 ...uvuunnn. 83 059220 .......... 103 064589 ........... 65 066990 ........... 95
054122 ...uvunnnn. 83 059222 .......... 105 064763 ...... civ.. 95 066991 ........... 95
054123 ........... 83 059224 .......... 103 064840 .......... 209 067005 .....103,104A
054124 ,...evuue... 83 059225 .......... 103 064978 .......... 175 067394 ........ .. 107
054125 . .uvvrnnn.. 83 059229 .......... 103 065042 ........ ... 99 067395 .......... 107
054127 ...vvvu.n.. 83 059232 .......... 108 065044 ... .uuuun... 9 067396 .......... 107
054128 ........ ... B3 059259 ...... cee.. B9 065172 vovuunnnn.. 69 067397 ..vnvinn.. 107
054129 ... .ovuen.. 83 059291 ........... 61 065175 ..uunn.. ... 69 067398 ...:i.uun.. 107
054130 .... 27 thru 83 059292 ........... 61 065265 ........ 27,29 067399 .......... 107
054131 ..vvennnn.. 83 059294 ...... eeo.. 61 065413 ....uv..... 60 067400 .......... 107
054132 ....uvun... 83 059297 ..uueven... 61 065414 ........ .. 101 067401 ..vuvunn.. 107
054325 .......... 182 059784 .......... 117 065498 .......... 169 067403 .......... 107
054342 ........... 77 059788 ...... s-u.. 88 065540 .. v uruunn. 99 067404 .. ...... .. 107
054649 ....vuuunn. 82 059789 .. .evuunn.. 88 065577 ...ou... 41,42 067405 .......... 107
054784 .......... 127 059873 . .uuuenn... 84 065578 ........ 41,42 067406 ... uvvv... 107
054831 ...uuun... 145 060525 ...... eev. 207 065579 ........ 41,42 067407 v vuvurnnn. 107
054832 .......... 145 060593 . ..... vae. 216 065581 .......uus. 41 067408 .......... 107
054841 .......... 144 060594 .......... 109 065582 .....cuun.. ., 42 067409 .......... 107
054842 .. ........ 144 060651 ........ .. 209 065583 ...... eeu.. 42 067410 .. vvurnn.. 107

222

L



NUMERICAL INDEX

Part No. Page Part No. Page Part No. FPage Part No. Page

067411 L .iiean... 107 06917t ....v.v.... 19 074955 . viveeunnn 8z 075117 vuninnnnnn . 91

s 067412 viveewsvn. 107 069314 ....ccv... 109 074956 .. veruvnnn. 81 075122 ....vinnnn. 91
i 067413 .. ieenen. 107 069317 vivnvnvnns 190 074957 ........ ... 82 075123 . iureinnnnn 91
' 067414 ........ .. 107 069349 ......vu... 70 074959 4 .vernunnnn 81 075126 ....v.0... 165
067415 ....0e0vu.. 107 069407 ..vvvunn.. 109 074960 ...vvvnnn. 81 075133 ...... 144,159

067416 . ovvuunnnn 107 069674 .......... 181 074961 ........... B2 075134 ...... 144,159

067417 ...... vees 107 069687 .. ..ovunn.. 33 074962 ....... 82,111 075135 ,..... 144,159

067418 ..evvve... 107 069690 ........ ... 33 074963 ........... 81 075136 ...... 144,159

067419 .. .o.vin.. 107 069710 .o.vuvunn. 149 074966 . .......... 81 075137 vvuuinnnnn 159

067420 ..ouwves. 107 069716 ...vuvnn.. 149 074969 .. uvevennnn 81 075138 ....., 144,159

067421 vuvenernns 107 069739 .. .... 149,151 07497 ...uv-v.0.. 81 075139 ...... 144,159

067422 v iveevennn 107 069996 .. ...... ... 70 074973 . .ivveninnn 81 075142 ...... 143,159

067426 ...... vo.. 127 070282 .ivuwunnnn. 39 074974 . vvrennenns 81 075143 .,.... 143,159

067429 .vvvuenn.. 107 070385 ,....... .. 69 074975 ....... 81,165 075145 ...... 143,159

067481 ...v.cvennn. 42 070469 .......53,53C 074976 ....... 81,165 075146 ...... 143,159

I3 067486 .......... 108 070590 ....... 37,378 074977 o vvvnnnnns 81 075147 ...... 144,159
067487 ..vevne... 105 070792 ...... ve.. 215 074978 ...vvnnnn. 81 075148 ....vunnn. 159

067488 ... ...... 105 O7TIE13 ... oeon.. 139 074979 ......0.... 82 075149 ..... .. 159

067489 .......... 105 071800 ..vvuennnn. 70 074980 ....ovunnn. 82 075150 .......... 159

067490 .. .v.eun.. 105 072366 ....couunn. 39 074981 ..vuwvrnnnnn 83 075151 .......... 159

067492 .vivnvnnn 145 072438 . ......... 171 074982 ..., .h.... 91 075152 ... 143,159

067493 ...vvvnn.. 105 073017 .ivvunvnnns 161 074983 ... ..ev.n. 91 075153 .......... 159

067494 .......... 105 073018 ...vvunnn. 161 074985 ...evuunn. 113 Q75154 ...... 143,159

067495 . uivinnns 105 Q73357 o.vnnnnn. 109 D74986 ...... eee. 113 075155 ...... 143,159

067498 . ...u.... 216 073424 .. vuuuuenn. 13 074987 ..v.veuw,. 113 075157 ..,.... 143,159

067499 .. ....... . 104 074099 ... ..., 59 074988 ....vvuen. 113 075191 .......... 113

067501 ...uvun.n. 108 074100 ....uvennns 60 074989 .......... 163 075201 ...vvunnn. 169

067502 ..evev.... 108 074263 .....00.... 19 074990 .. ....v... 163 075202 .. uvuven.. 169

067503 ... ...uun. 108 074349 ..., ...... 105 074991 ....uenenn 163 075203 . .uvuvues, 169

067504 ... 0eunn.- 108 074549 .....vu... 199 074992 ..veuvnn.. 163 075204 ... ..., 169

067505 .. ...uv.nn 108 074577 vvvnvnn-n 109 074993 ...virennn 163 075205 vuvnnnns. 169

067507 .... 103,104A 074578 . ...ovvun. 109 074994 . .,.....0... 163 075207 vvuveen.e. 169

067508 .... 103,104A 074579 «ovvnvnunnn 109 074995 .. .cvian.n 163 075209 ....uvuv.. 1B7

067566 «ovvvrennnn 87 074654 ........ .. 184 074996 ....0en..n 163 075210 ,...veunn. 169

067608 ...... v... 105 074688 .,........ 216 074997 ... vv..... 163 075211 oivvennnnn 170

{ 067609 ..ovwennns 105 074689 .......... 217 074998 ..v.vvnn.. 163 075212 ,.... 170, 170A
: 07642 . vvevunnnn 61 074697 «uvvrrenn-- 49 075013 vevenunnnn 163 075213 .......... 170
067794 ...... vea. 153 074698 ....0.vunn. 49 075028 ..vvessves. 8B 075216 veununnn. 169

D6TBTE vivivennan.n 59 074699 .....cuvnnn 50 075029 .. 117,119,153 075218 .vvvuven.. 169

067937 viennnnn. 109 074700 ... vuu... 135 075035 .. .vennn. 179 075219 ..vvevene. 170

068197 ...... ve... B89 074729 .. ..., 109 075036 ...evvnnn. 186 075220 v.iviunnnnn 170

068302 .......... 144 074735 ..vuivnnn. 1¢9 075038 ...ovvnnnn 186 075221 .....evunn. 170

068305 . ....c0.n. 144 074738 ...vvnn.-n. 109 075039 .......... LBB 075222 ...... 122,154

068320 ...... ees.. B2 074741 .......... 199 075040 .......... 186 075223 ..vevnnnnn 170

068367 ...... 188,191 074762 vovvvnnnn. 199 075041 .....venn. 184 075224 .. 122 thru 170

068389 ........ 81,93 074887 ...179,181, 207 D75042 . ..uiennn. 184 075225 . vuvvvne.. 122

068399 ..., ..., 178 074888 .......... 175 075043 . .vevvanen 113 075226 ...... 122,154

068404 ...evvu... 178 074889 .......... 176 075044 ........ .. 163 075228 ...... 122,154

068405 ....evvnn. 178 074891 .....cvunn- 187 075046 .. .ievvennnn 6 075229 ....., 122,154

068427 ...ec.... .. 178 074893 ..0.vuu... 176 075048 ....vvvnnens 6 075230 ...vvnnnnn 122

068446 .......... 103 074894 .......... 176 075049 ...... ieae. B 075233 vuurrennnn 159

068447 .,...103,104A 074895 .......... 176 075050 ..vevvneens 69 075234 ......0... 159

h 068479 .. ..evu.nn 104 074896 .......... 175 075060 .ovuunnnn- 113 075235 ........ .. 143
068483 .......... 104 074918 ....vnvnnn 93 075061 .vevuneannn 39 075236 ..veninen. 143

068484 ... .0.u..- 104 074919 ... vvvnenn. 69 075062 . .vveveve.s 43 075238 ....vean.. 143

068485 .......... 104 074924 ..ot 137 075063 .. vivunnnns 39 075239 ..vewen... 144

~ 068486 .....v.... 104 074925 .......... 135 075064 ........... 41 075242 ..vvvnnren 173
068831 ...... ee.. 109 074926 ....cviun. 103 075066 ........ 36,41 075244 .......... 173

068859 ......vee.. TO 074928 ....ovn... 103 075069 ........ 36,41 075248 ..venvave. 173

(017:3:1.% NN 70 074930 ....... 81,103 075084 . ...v.0... 176 075250 ...ve0ura. 173

068862 ..vvevennn. 70 074933 .......... 103 075087 «.oovvvunnn 111 075253 . ..vivnnnn 173

068864 ......... .. 70 074934 .......... 103 075090 .....c0un- 111 075274 ..cvivennnn 86

068865 ....uiuua.. T0 074935 .......... 103 075095 . ..vieeaas. 111 075275 svwussnes.. 87

068866 ...ovvuunn. 70 074937 . .veninnnnn 59 075096 ..,.iweveas. 111 075276 . .cvvunev.. 87

068869 ........ ... 10 074940 ........... 69 075098 ......v.nn 113 075277 vevnnvnnnns 87

068875 ..vevvress. BT 074941 ........... 70 075100 ....vvvnnn 165 075278 ..overnnnn. 87

068876 vovunnnnans 67 074943 ©.vivnnennn 69 075101 ...veusee. 165 075279 +invsenvve.. 87

068878 .veernenn. 67 074945 . ..vviu.e.. 69 075102 ,.cvuenenan 165 075280 ..vvuunee.. B7

o 068879 ...... veve. BT 074948 ....vuvnu.. B9 075104 ....ocvnnn 165 075281 v.vvuvvrvenn 87
{ 068881 .vv.vween.. BT 074949 . ..euvrennn 69 075109 ....uvvv.. 165 075282 ...uvevnnn. 87
) 068908 ......0vnn. 81 074950 ........... 69 075110 . .uev.onnnn 165 075283 ..vsveev... 8T
068911 ........... 70 074951 ....vvuv... 69 075112 vievennnnn 165 075284 ..... Ceeeas 87

069004 ...vvucvnnn 73 074952 . vviennnnnn 69 075113 ....v.euunn 165 075285 ..ivvrnun.. 87

069164 ... .0anv.n. 67 074953 . ..iiunnnn. 69 075136 vvevieu.nn.s 91 075286 ...vevennnn. 87

223



Part No. Page
075287 viiivinnnn. 87
075288 ........... 88
075289 ........... 88
075290 ........... 38
075292 ........... 90
075293 .. ... . ..., g0
075298 ........... 90
075299 ... ... .. 90
075303 .......... 170
075305 .......... 167
075306 .......... 167
075330 .......... 170
075360 ......vun. 171
075364 ....... ..., 39
075365 .....00vue.. 39
075378 ....evunen 171
075379 ........ .o 171
075380 ..,.vuunns 171
075381 .......... 171
075382 .......... 171
075385 .. ..viunns 111
D75386 .......... 139
075387 .......... 111
075418 ... .uvunnn 137
075419 ....iennn. 137
75420 .......... 137
075421 . .uvuvernn 135
075543 .......... 111
075544 ,......... 111
075556 ........n. 111
075573 v.ovnnnnnn 135
075602 ...... 143,159
075603 ...... 143,159
075679 c.vunvnnnnn 81
075680 ...cvvnennn 81
075681 ...vivsnn 81
075715 ... .. 81
075729 ..., 69
075769 ..vovvnnnnn 67
075770 «..vvnunw.. BT
075771 ... vvuunn.. 66
075885 ........... 82
075933 ..., 79
075952 .....cv0u... 79
075958 .......... 113
075966 ..covvn... 109
075978 .......... 170
075982 ........... 63
076004 .....vuvn. 117
076005 .......... 121
076007 ..vvvvunn. 114
076009 .......... 117
076010 ...vvun.n. 114
076013 .......... 114
076014 ....... a. 113
076016 ..... ..., 121
076077 ...vvivnn. 108
076078 ....vvnune 163
076080 .......... 163
076081 .......... 163
076128 ..ieennnnn 117
076193 ....... ... 197
076194 .......... 197
076197 .......v.. 175
076211 ...ovvnnnn 207
076225 .....vuv... 36
076226 . ..civnnn 190
076228 ......vven. 36
076230 ....vivnnn. 34
076232 ....0vue... 34
076239 ..u.v.vnes. 34
076250 .......... 171
076273 ........ ... g0
076274 «.ovvvunnn. g0

NUMERICAL INDEX

Part No. Page
076275 . .vcuvnress 90
076276 .. vvuvuvnnn 96
076319 ....vvunn, 191
076323 veesaas 179
076405 .......... 210
076407 vovvvvann. 210
076436 ...... . 82
076437 ..uv.an 84
076438 ...vuinnnnn 32
076455 ... cvaunn. 84
076456 ....... 84
076457 vovveennnnn 84
076459 ...... vee.. B4
076460 . e 84
076461 ..vvevnnn.. 84
076476 .......... 105
076477 v oviuennn- 105
076478 .......... 105

076480 .........,. 105
076481 vereen.. 105
076482 e 105
076483 .......... 105
076484 sev.... 105
076485 .. .cvvuuen 105
076486 .......... 105
076487 .......... 105
076488 .......... 105
076489 .......... 108
076491 ....... vee 117
076498 .. ... 147
076586 ....ivnann. 41
076587 ........ .. 188
076599 .......... 215
076601 .........n 2l5
076659 ......0innn 0
076660 ......... g0
076667 ... ...... 188
076668 ...... 37,37B
076705 . ..vinnnn. 170
076710 ...... ‘e

076739 sovvenians. 205
076775 .vvvnennnn 205
076776 v.veennnn. 205
076780 ......v.... 81
076782 .......... 111
076807 ...vivunn. 165
076808 .......... 165
076920 ...... 144,159
076940 ........... 33
076942 verane g0
076954 ..v.vnnnn. 125
076955 eanees. 125
076956 ...,,...... 125
076957 uiuvennn. 125
076958 ...... 125,130

076959 ....... 125

076961 .. 125,127,129
076962 .......... 125
076963 .......... 125
076964 ...l 125
076965 .......... 125
076966 ...... 125,130
076967 ..iovvunnn 125
076968 .......... 125
076969 .......... 125

076972 ....v.v.n. 125
076973 ........u. 125
076974 .......... 125
076975 .ovenennns 125
076976 .. 125,127,129
076977 ...vuuv... 125

224

Part No. Page
076978 ,. 125,127,129
076979 .. 125,127,129
076980 .......... 125
076983 .......... 125
076984 .......... 125
076985 .......... 125
076986 .......... 125
076987 .......... 125
076988 .......... 125
076989 ... ....... 125
077097 ...t 65
077098 ........... 65
077099 ...... vev.. b5
077100 ... ....at 65
077107 ... 69
077115 .......... 109
077118 .......... 173
Q77119 ..., .. 173
077122 ... .ot 173
077123 ....... ... 173
077125 ....... . 186
077126 .....vvnns 186
077128 ... ....... 167
077136 ....... . 41
077203 .......... 109
077215 ... ....... 165
077239 ...... 118,120
077240 ...... 118,120
077241 .. 118,120,153
077245 ...... 118,120
077289 .......... 109
077309 ... ... 1465
077337 ... v vunn. 99
077361 ...... v... 186
077372 (...l 178
077405 .......... 133
077406 .......... 133
077423 . ... 118,153
077428 .......... 125
077443 ........... 42
077444 .......... 204
077445 ... ....n 204
077446 .......... 204
077457 vvnnnnnns 42
077488 .......... 117
077508 .......... 201
077510 ....vv.... 163
077539 ... iinnnn 208
077540 .. ........ 208
077546 ..... 2014, 202
077641 ,....201A,202
077642 ..... 2014, 202
07767 vovivvnnns 108
077703 .. ......... 36
077704 ... ... ot 34
077707 oivviian 86
077719 ,.... 2014, 202
077724 ... ...l . 207
077735 ...... 122,154
077765 ... 201
077783 .......... 201
077799 ..., .t 111
077800 .......... 111
077883 ........ .. 104
077884 .......... 104
077984 .......... 210
077988 .......... 210
077995 ........ 201
078033 .......... 143
078034 .......... 159
078040 .......... 186
078045 .......... 117
078056 . ......... 139
078064 ....,...., 185

Part No.

078068 .

078359 ...
078360 ..

......... 202
e..201,201A
te..201,201A
......... 202
......... 201
rveea. 201

sens 201, 201A

e,



..........

...........

.. 118,120,153

NUMERICAL INDEX

Page Part No.
........... 87 080328 ..
........... 39 080353 .,
........... 39 d80422 ... .
.......... 191 380450 .........
.......... 117 080468 .......

creeees- 118 080469 ,...0uv..
.......... 117 080472 ....av.v
...... 114 080519 ..
.......... 121 080630 ......vuun
........... 39 080739 vivinnenns
Cerirreae.. 39 080740 .,
.......... 175 080741 ..
cene e 103 080758 .......
ceaws 103,104A 080985 ,..vuuve
.......... 121 081027 .. .
....... 131 081028 ......c....
iasaanaaa. 147 081058 .vvevvives
.......... 147 081065 .. -
freaaarean 117 081159 ..vvennans
.......... 149 081160 ,.....vv..
.......... 153 081161 ....uunen.
....... 35 081162 ......c...
. ches. 114 081173 ....
.......... 125 081174 .. uuvves
.......... 165 081187 ...........
Ceaeee.. 149 081188 ....... ...,
........ .. 149 081190 ..........
.......... 165 081218 ......
.......... 165 081219 ..........
esrra-e- 149 081220 ..........
ceessaraa. 1581 081221 ....
...... 154,155 081227 ..........
.......... 147 381228 ..........
e ees. 147 481229 ..........
.......... 147 081230 .. 147 thru 153
.......... 147 081234 ..........
ceo 103,104A 081246 ..........
103,104A 081263 ,.,........
.......... 149 081264 ..........
vessree.. 186 081278 ..........
cisaresses 156 081279 ..........
.......... 156 081280 .. e
vesannse. 156 081281 ..........
...... vees 156 81282 ..........
.......... 156 081286 ..........
ceseseeaa 130 0813069 ..........
.......... 127 081312 ..........
veeve. 127 081314 ..........
vesereana. 127 081317 ..........
........ o 127 81321 ... vnvenns
.......... 127 081322 ..........
e esanen. 127 081323 ..........
arnesaes 127 081325 ..........
.......... 127 081373 ...
.......... 127 081501 ......
veereanaa. 127 081502 ..........
.......... 156 081509 ..........
.......... 156 081510 ..........
..... 156 081511 ..........
srreraaaa. 127 081531 ..........
veeas 156 081547 ..........
.......... 156 081548 .........,.
P -1 081549 ..........
trsssveva. 156 081550 ..........
...... veee 127 081553 ..........
.......... 127 081594 ..........
cibaaeaan 127 081622 ......
crenee.s 127 081625 ..........
...... sees 130 081630 ..........
.......... 130 081631 ...
Che s 130 081632 ..........
seensess 130 081633 ..........
.......... 130 081634 .,.......
........ .. 165 081635 ,....0uun.

225



Part No,

----------

----------

...........

..........

----------

..........

..........

..........

.. 143,159,195

...113 thru 197

..........
----------
----------

NUMERICAL INDEX

Page

e 195

Part No. Page
604154 ..., o141
604181 ... .. ..., 113
604215 ........... 93
604221 ........... 79
604226 ...... . 101
604243 . ....... 57,59
604249 .......... 139
604252 .......... 141
604257 ... ... 141
604258 .......... 141
604270 ..., ... 139
604271 Geeewan 62
604272 ... ... . 139
604273 ... ....... 139
604279 .......... 133
604283 e 135
604284 ...... ..., 135
604285 .......... 137
604286 .......... 137
604289 .......... 133
604290 ... ....... 133
604292 .......... 133
604293 . .. 135
604334 .......... 137
604338 .......... 135
604343 ... ... .... 133
604345 .. ........ 133
604349 .......... 133
604361 ..... seae. 101
604364 .......... 143
604366 .......... 143
604382 ...... 144,159
604383 ...... 144, 159
604387 .. 133,137,141
604388 .. 133,137,141
604389 .. ........ 195
604455 ... ....... 165
604470 .. ....... .. 95
604477 ..., 95,97
604480 ........ 95,97
604481 ........... 95
604482 ........... 95
604483 ........ .. 95
604486 .. ......... 95
604487 ........... 95
604488 ........... 95
604489 ........... 95
604493 .... Itl
604525 ........... 79
604540 ...,.,. 163
604549 . ......... 113
604553 ... ....... 163
604635 .......... 113
604636 ........ .. 113
604637 .......... 113
604641 .......... 111
604709 ...... . . 69
604710 ... ..., 69
604717 ... 69
604718 ....... vu.. B9
604719 ........... 69
604757 ........... 93
604765 . ......... 104
604769 . 104
604835 ...,....... 93
604856 .......... 187
604857 ,......... 187
604873 e 175
604877 ........ ... 93
604878 ... ........ 93
604879 e 93
604880 ...... . . 93
604881 ........... 93
604885 ........... 93

...........

...........

...........

...........

...........

...........

..........

...........



Part No. Page
605243 .......... 127
605244 ,......... 127
605245 . ......... 127
605246 .......... 127
605247 ... ... 127
605248 .......... 127
605255 .......... 127
605256 .......... 127
605258 .......... 127
605259 ..... 127
605262 ...... 125,127
605266 .......... 125
605296 . ......... 193
605303 .......... 196
605307 .. 143 thru 195
665308 ...... 143,195
605324 .......... 143
605328 .......... 195
605334 ........... 99
605335 ........... 99
605336 ........... 99
605337 ........... 99
605338 ........... 99
605339 ........... 99
605396 ..... ..... 79
605409 .......... 204
605411 .......... 188
605416 ........... 99
605438 .......... 135
605450 .......... 104
605451 ... ... .. 104
605452 .......... 104
605453 .......... 104
605477 .......... 160
605492 _....... .. 100
605493 .. ... ... 100
605494 .......... 100
605507 ........ ... 95
605508 ........... 95
605509 ...... 137,170
605521 ...... 205, 207
605525 ...... 205,207
605578 ........... 35
605596 .......... 182
605603 ........... 93
605614 .......... 182
605618 .......... 182
605619 .......... 182
605620 .......... 182
605621 .......... 182
605622 .......... 182
605632 ........... 90
605633 . .......... 90
605637 ... ....... 86
605665 . 143 thru 215B
605732 ........... 57
605745 _.......... 69
605785 ....... 81,103
605793 .... 32 thru 42
605794 ........... 82
605800 .......... 196
605801 ........... 93
605822 ... ..... 176
605828 ........... 57
605842 ..., .. 179,181
605895 ........ 87
605896 ......... 86
605898 ........... 90
605899 ........... 90
605900 ........... 90
605905 ........... 86
605909 ........... G
605910 ........... 93
605611 ... ... ..... 86

NUMERICAL INDEX

Part No, Page
605914 ........... 87
605915 ........... 86
605917 ... ... 99
605918 .......... 101
605942 . ........... 6
605956 . ......... 173
605973 ........... 69
605977 .. ...... 57,59
605983 ,......... 151
900405 .. ........ 153
900407 144,145,161
300546 .., ........ 176
g00553 ....,.. 179,181
200555 ...... 179,181
900575 ..... 2014, 202
900576 ..... ... 37B

900593 177,181,191
900668 .......... 169
900685 ........... 69
900764 .......... 210
900801 ... 15 thru 202
900802 ,...... 77,186
900805 .., 69 thru 197
900806 ... 17 thru 186
900807 ... 91 thru 133
900808 .. 122 thru 195
900811 ....... 107
200812 .......... 165
00813 ...... 135,137

90086 .......... 149
. 149,165,196

g00817

900818 ... 39 thru 201
900820 .......... 113
900822 ., 139 thru 195
900825 ........,. 135
900942 ... 81 thru 186
g00970 ....... 45,151
901150 ,......vv.. 70
901164 ... 151
901165 .. 133 thru 185
901171 ... uv.... 173
901174 ... 66 thru 208
901214 .......... 151
g01217 -3 |
901228 ....0vuvnn 50
901230 .......... 120
901240 ......¢.... 53
901267 ... n... 139
901287 ..eviviinn 209
901310 ... 66 thru 209
901344 .., 113,135,214
901345 ..,.... 100,137
901421 .......... 139
901478 ... ... 118
901489 .......... 114
901490 ,..... 117,149
901492 ......,..... 86
901503 ... ..... .. 119
901504 ...... 205, 207
Q01505 .,........ 153
901651 ..ovuunn.. 170

901652 .. 11 thru 170A

901653 .. 130 thru 196
901666 ...... 9, 86,99
S01676 vivuunnnn. 103
901678 ... 86,147,149
901693 ...... 117,118
901694 ...... 118,119
901702 ..... 103, 1044
901723 .. 149,205,207
901724 vvvunvnnn. 117
901765 ...... 114,147
90178 vvvvunnnn.. 67
901825 ... 65 thru 191

227

Part No. Page
901828 ... ....... 118
901839 ..... 34,36,117
901862 ...... . 151
902275 ... ... 122
902279 .. ...l 139
902871 .. vrerenan 121
903416 ...ienin.. 186
I03IB26 v 104
903627 ... 95,173,177
903628 ... 97 thru 213
903629 . 82 thru 215B
303630 ... 57 thru 215
903631 ... 41 thru 187
903632 .. 79 thru 170A
903633 ... 63 thru 173
903634 ........ ... 59
903635 ... 176
903638 ..., 93 thru 169
903639 ... 39 thru 207
303640 ... 99 thru 201
903642 ... .viiea. 93
03748 .......... 214
903752 ...... 190,191
903753 ... ... ... 108
903755 ..... 201A, 202
903756 ...... cre.. 35
903771 ........ .. 37
903772 ... 79 thru 207
903775 ... 69 thru 189
FO3T77 venernnnns 59
903792 ....... ... 195
903793 ...... 144,159
G04001 . 69,186,214
904007 ....0.0..- 103
904020 ....... 70,165
904203 ... 51 thru 209
904204 ... 19 thru 214
904205 .... 9 thru 207
904206 ... 9 thru 2158
904207 .... 6 thru 185
904208 ... 6 thru 215B
904209 .... 9 thru 197
904210 ...... 111,193
904223 .... 9,153,213
904224 ......... 9,16
904227 .. 119 thru 207
Q04239 ...... 151,153
904260 ...... 9,16,75
904269 ...... 176,181
904271 .. 117 thru 207
904281 ........... 59
904369 ...6 thru 2158
964381 ....... 81,193
904516 ...... 108,201
904541 ... 86 thru 207
904706 ........ 32,33
904744 ... .. ... ... 81
904746 ...v...... 171
905119 .. ..vuw... 122
905121 ..... 27,29, 69
905123 ........ 27,29
905126 .. 81 thru 170B
905344 ..,........ 156
905347 .......... 139
Q05357 vt 67
905360 .......... 165
905362 .......... 151
905655 ... 17 thru 179
905656 ... 39 thru 213
905657 .... 49,50,189
905660 .......... 120
905661 ...... 25,1708
905662 ....... 73,175
905663 .......... 173

Part Na. Page
905666 ..., ... 79
905667 ...... ev.. 165
905668 .......... 196
906652 ....uinnnn 37
906692 ,......... 214
906957 ...... vee.a 49
906963 .......... 176
906964 ,, 179,181,213
907154 ...... 179,181
907856 ..., 151
907859 ,......0... 42
910001 ........, 57,59
910002 ........ 49,50
910006 .. .....u.. 105
910014 .......... 165
910023 ........... 25
918024 ..... vees- 133
910106 .......... 127
910149 .......... 119
910153 ............ [
910156 ........ .o 137
310159 . ...viunnnnn 6

910161 .. 65,103,104A

910167 .. 107,117,153
910173 ....... ..., 51
GI0L79 o nnnens 99
910181 .......cn. 90
910196 .......... 133
910211 82 thru 177
910230 ......... 9,11
910231 ...... 129,167
910237 ... 114
913243 ........ ... 49
910244 ... 81 thru 186
910245 ... 59,82,165
910251 ,..,...... 176
910255 .... 6 thru 215
910257 ...... 137,195
10267 v vrenr s 50
910268 ..... 39, 65, 71
910274 ... 0. 45
910302 ....inuunn 107
910319 .......... 186
910320 ... 0.nn.. 131
910335 .., 37 thru 186

910388 ..., . .04.. 113
910543 .......... 104

910847 ........ eee 93
910862 ..... 57,59, 69
910867 ........ 82,91
910876 v vvrnnnnn 204
916906 .......v... 39
910916 .. 133,135,193
910922 ........ 32,36
910947 ...... 114,117
910967 ........ 83,93
910978 ..... 6 thru 41
G11024 ... 35 thru 202
911025 .., 175 thru 205

911026 ... 41 thru 209
911027 ...... 104,185
911028 .. 39 thru 215B

911029 ... 39 thru 197
911030 ,..... 113,215
911032 ...... 113,193
911034 ...... 181,191
911035 ...... 165,175
911036 .......... 169
911038 .. 137,141,195
911040 ... 70 thru 191
911041 .... 9 thru 213
911042 ... 69,103,127
911043 .... 6 thru 188
911044 ,,........ 186



NUMERICAL INDEX

Part No. Page Part No, Page Part No, Page Part No. Page
911045 ........ 6,196 912785 .. ... ... 199 915636 ....iinuas 201 5150181 ........... 7
911047 .. 135 thru 193 912787 v vvve v 199 815659 ....... 81,103 5150182 .......... 73
911048 .......... 186 912808 .. 111 thru 163 915693 ..... . 145,161 5150188 .......... 73
911049 .. 82 thru 215B 912840 ....93 thru 170 915707 tvvevnnnnn. 70 5150191 ..vvwuunn. 73
911051 ,.,..... 77,133 912841 ...... 137,193 915757 . v, 117 5150193 ....... 43,73
911053 .......... 202 912842 . ......... 147 915841 ...... wo.. 104 5150194 .......... 62
911059 ...... 114,115 913017 oovevunn... 69 915842 .......... 104 5150195 .......... 63
911061 ...., 1135,215B 913025 . .......... 74 915874 ...vv.v-u... b 5150197 .....on... 62
911076 ...vvunn.. 99 913032 .. ... ..., 71 915884 .......... 109 5150198 .......... 62
911081 ......... 9, 50 913839 ... 55 915916 ........ 36,41 5150199 .......... 43
911100 ....u.u... 186 913040 ........... 55 915917 .......... 165 5150218 .......... 53
911114 .. 163,190, 208 913048 ........... 49 915918 .......... 145 5150220 ...... 53, 53B
911115 ..., 9 thru 214 913077 vovevinnnn 141 915951 . .....0unu.. 65 5150233 .......... 53
911159 .. 163,165,197 913097 ...... 111,193 915978 . .ivnnnnn. 147 5150234 .......... 53
911168 ... 34, 36,201A 913115 .......... 107 916149 ...... 119,153 5150235 ..... . 53,53B
911174 .. 139 thru 195 913189 ........ 31, 65 916158 ..... 2014, 202 5150236 .0.iuenn.. 53
911179 ... ..., 143 913257 v.ovuninnn. 117 916203 . ......... 117 5150238 ...... 53,53B
911198 .....vuiunn.. 6 913299 ........... 49 916229 ...... 117,118 5150246 .....,., 49,55
911201 ... 13 thru 195 913463 ...... 118,120 916230 ...... 117,118 5150249 .......... 46
911207 ... ..., 141 913468 ........... 93 916231 ...... ... 118 5150250 ...uv..... 46
911208 ........... 32 913469 .......... 107 916232 ... ...... 117 5150251 .......... 46
911227 ...... 137,141 913472 ........... 91 916873 ...... veee. 73 5150260 .......... 45
911229 .......... 195 913498 ........ .. 191 916896 ..nvuv.nn. 131 5150263 .......... 45
911233 .......... 165 913527 ..inenn.. 135 917164 .. ........ 130 5150265 .....c.... 45
911238 .. 143,159,195 913536 .......... 104 917253 ....vueu... B2 5150268 .......... 17
911258 .......... 141 913636 ... 31 thrull9 917645 .. .vveunnn . 69 5150269 ....... 17,49
911259 . ......... 141 913648 ...... 157,161 917646 ..., 116 5150271 .ovvnnnnn. 11
911273 .. 113,163,197 913830 ...... 169,213 Q17648 .. .uuun... 93 5150279 . ..vvvunnn. 55
911279 ....,. 139,147 913889 ........... 50 917664 ...,,.. 186,202 5150281 ..uvonn... 55
911300 ...... 205,207 913922 ........ 33, 34 GETT50 v e vuennnnn 115 5150286 .......... 55
911309 .. 114,117,130 914007 .......... 210 917883 .......... 178 5150289 .......... 19
911325 _.......... 51 914089 ,..... 190,191 1115485 . ......... 71 5150291 .......... 19
911331 .... 103,104A 914173 ...... ... 37B 1556410 ....cc..... 71 5150292 ...... ve.. 19
911423 .......... 151 914179 o 6 1879753 ..., 71 5150298 .......... 19
911440 .. ......... 93 914465 .. 82 thru 2158 2190695 .. ........ 15 5150299 . iiirann 19
911446 .......... 101 914482 ...... v.e.. 169 2225347 .., 44 thru 153 5150300 ....,..... 19
911633 ...... 145,157 914484 ,..... 144,145 222535] L.iiininnn. 44 5150301 ....coun.. 19
911635 .. .vurnnn. 161 Q14588 ........... 75 2225353 ,..... 44,120 5150302 ..,........ 19
911690 ......un... 99 914590 ... 44 thru 153 2225354 .......... 44 5150303 ........ .. 19
911843 ,......... 133 914666 ..., 204 2225355 . ..... 44,118 5150304 .......... 19
911848 ,. 81 thru 104A 914724 .......... 125 3222489 ....u..... 74 5150305 ....c.u... 19
911849 ....uinns 91 914836 ........ Lo T3 3222533 .......... 63 5150310 ...... wea. 19
911978 ... iuinnn.. 34 914892 ....... 70, 149 3222555 .. ..., 74 5150318 ,......... 19
911980 ......0.nn. 86 914932 ,......... 109 3222767 v 74 5150319 .......... 19
912097 ........ .. 118 914933 .......... 109 5076204 .......... 71 5150322 ......... . 19
912112 .......... 173 914966 .......... 109 5077487 . vinunnn. 71 5150324 ,......... 19
912180 ....... 39,175 914967 ...u.u.... 109 5077489 ..... ereea T1 5150325 ,......... 19
912181 .......... 101 915000 .....00uunn 73 5150013 ,..vunun.. 16 5150327 . ..vinnnn. 17
912185 ... ... .. 69 915017 ... vvennnn 214 5150014 ........... 9 5150328 .......... 17
912193 . .viiiiennn. 6 915018 ...... vee. 111 5150020 ,....... 9, 65 5150333 .......... 17
Q12226 . overvnnnn- 71 915273 ....... 77,137 5150023 ...vuinv.eas 9 5150345 ........ .. 55
912235 ........ L. 121 915274 ... ... . ... 84 5150024 ........... 9 5150346 ....onu... 55
912251 .vvuvnenn. 111 915275 ,. 125 thru 167 5150026 .......... 21 5150347 .. vvennnn. 55
912261 ....vvnnn. 120 915276 ...iuun ... 147 5150041 .......... 17 5150348 .......... 55
912301 ...evnnnen. 88 915291 ........ 36,41 5150050 ..... veeea 17 5150349 ....... ... 55
912312 .......... 165 915366 .... 33 thru 43 5150052 . .0uuvnennn 17 5150350 ...vu.n... 55
912317 iieennannn 81 915367 .... 33 thru 43 5150054 .......... 13 5150361 ,...... 74, 75
912319 tivirrinnenn 39 915368 .... 33 thru 43 5150057 .......... 13 5150362 ....... 74,75
912324 ,.... 32,34, 36 915369 .... 33 thru 43 5150059 .......... 13 5150372 ...... 53,53C
912327 ...... Le.. 190 915376 ...... 117,118 5150060 .......... 13 5150394 . ..vuunnn. 50
912331 ...... 113,133 915377 ...... 117,118 5150071 vveivieanns 7 5150410 .....vuovnn. 7
912343 .......... 113 915378 ...... 117,118 5150087 .......... 21 5150433 .......... 55
912484 .......... 199 915380 ...... 117,118 5150094 .......... 15 5150458 .......... 11
912485 ........ .. 199 915432 ,.... 41,42, 67 5150095 ..vvvunn.. 15 5150464 ......... . 31
912486 .......... 199 915433 ..., 41 thru 75 5150115 ....uuvu.s. 24 BI50557 .vvvnnnnn. 43
912554 ,......... 199 915476 ........ ... 50 5150116 ....uu.n.. 25 5150558 ..,...,.... 43
912606 ........ .. 139 915478 .......... 121 5150130 ..vvvnn.. g 5150559 ........ .. 43
912725 ... 75 thru 195 915486 ....... 66,181 5150140 .......... 15 5150560 ,......... 43
912726 ..... 13,24,25 915488 ....... 66,181 5150144 .......... 74 5150568 ,.v0ieun... 46
912729 ...... 190,191 915490 .......... 181 5150147 ....... 24,25 5150779 ..... weu.. BT
912738 ..vviinnnnn 55 915493 L. ........ 117 5150154 .......... 31 5150780 ...ovunnn. 59
912742 ... ..vu.v.. BB 915556 ....... 66,181 5150155 .......... 31 5150855 ,..... 53, 53C
Q12743 .. ... ... 33 915557 ... 66,181,191 5150174 ... 11 5150856 ...... 53, 53C
912768 ....uvvay.. 95 915633 (..., ..., 46 5150175 . ovinunens 11 5150884 ........ .. 49

228



NUMERICAL INDEX

Part No. Page Part No. Page Part No. Page Part No, Page

B150889 ....vev... 50 S153787 vueennnnnn 25 5160542 .......... 11 5177279 . ovurnnn.. 75

i 5150890 ...vuv.... 49 5153788 ...0u.v... 25 5161677 ., ....... 45 5177528 .vvunn... 11
¢ 5150897 .....0.... 49 5153902 ....cu.... 75 5163514 .......... 49 5177709 v'vunnnn.. 13
. 5150898 +ouovvunrnn. 50 5153904 .......... 50 5165221 .......... 49 5177769 ovurnenn.. 21
5150900 ...u...... 51 5153914 ....... ... 21 5165781 .......... 49 177772 vunnnnn.. 31

5150941 ....... 45,50 5153938 .......... 53 5166649 ....... 27,29 5177773 ..... . 31

5150942 ....... 49,50 5154066 +..uvee.a.. 65 5166650 ....... 27,29 BITTTTT e, 31

5150943 .......... 49 5154077 vvvuunnn.. 62 5166821 ........ . 27 SL17TTT8 vuvnnrue.. 31

5150990 .......... 45 5154082 ..vuunrenn. 9 5166840 ....... 27,29 5177798 ........ 7,13

5150994 ..,........ 45 5154104 .......... 51 5166847 .......... 29 5178244 .......... 31

BI51121 wuruunnnn. 46 5154125 ...... vena T1 5166935 .......... 29 5178405 .......... 17

5151189 .......... 74 5154199 ,......... 23 5167714 ....... 13,22 5178406 ..., .00e.. 17

5151190 .. 31,205,207 5154215 ...,...... 31 5167727 o.vvvunnn. 55 5178590 .......... 19

5151305 ...vvvun.. 31 5154252 o 00rennn.. 29 5167813 ...... cere 27 5178989 .......... 11

5151350 4.uvveso.. 15 5154319 .......... . 9 5168175 ....... 24,25 5178997 o uunrernnns 9

5151370 ,.... 23,27, 29 5154332 ..u0uun... 15 5168176 ....... 24,25 5178998 vuuvernnnns 9

{ 5151374 ....... 24,25 5154360 ...0.0.... 15 5168178 .......... 24 5179017 couuunn... 53
5151392 . .uunnn.. 13 5154398 .......... 53 5169195 ....... 27,29 5179605 ..uvuvres. T3

5151420 ,....0u... 11 5154400 ..evun... . 53 5169197 ....... 27,29 5179613 . ouunnn... 51

5151456 ...... veus 31 5154401 ..,....... 43 5169343 .......... 11 5179630 wuveennnn. 11

. 5151519 ....... 49, 50 5154422 .......... 49 5169478 .......... 75 5179631 ..uuurnn.. 11
5151576 .ovenonvs 7,13 5154435 .......... 49 5169555 ,......... 75 5179632 . \uiinnnn. 15

5151601 .vvuuunnns 19 5154438 .,..,...., 49 5171159 ... 43 thru 73 5179633 ..vvorn... 15

5151921 .,.71, 183,213 5154457 .......... 27 5171784 .......... 50 5179836 ..0uvun... 15

5151983 .vvvevunnn 21 5154501 ,.0evuvn., 49 5172141 .......... 75 5179951 ...uen.... 21

5152148 ...euuu... 31 BI54502 ..vvvunnn. 49 5172346 .......... 21 5179954 .. ........ 19

5152149 vvvnnrennn. 9 5154506 ,.0vvern.. 24 5172557 .......... 50 5182941 .......... 11

5152438 . ......... 53 B154507 vvvvennnn. 24 5172734 ....u...ee 21 5183268 ......... 49

5152613 ....... 27,29 5154509 ...0vevu.. 27 5172819 ,......u, 5183285 .......... 49

B1527T9 vvvvinnnnn 71 5154542 ....... 24,25 5172865 .......... 55 5183305 .......... 17

5152804 ...0vu.... 55 5154638 ...uuunn.. 55 5172867 .......... 55 5183329 .......... 16

BL152878 vvuuennnn. 7 5154639 ........ .. 55 5172868 .......... 55 5183330 ......... 17

5152004 .......... 31 5154669 ....c..... 13 5172870 .......... 55 5183476 ....uun... 17

5152932 .vuuews... 51 5155605 .v0sunenn. 29 5172874 .......... 16 5183584 .......... 21

5152938 ...uvunu.. 50 5155765 ..vuv.. 27,29 SL72B75 ...vvvenen 17 5183847 ..vuuunn.. 25

_ 5152939 ,......... 50 5155815 .0uvusrun.. T4 5173320 .......... 55 5183948 ,......... 17
;o 5152940 .......... 50 5155816 ...c..... . T4 5173330 .......... L1 5184171 .......... 21
- 5152941 .......... 50 5155865 ...vuunn.. 53 5173362 .......... 53 5184215 v0uuruua.. 11
5152944 .......... 50 5156498 ....... 24,25 5173363 .......... 53 5184301 oounnnnnn. 17

5152962 +1veeves.. 50 5156521 ....... 27,29 5173364 .......... 53 5184484 ........... 9

5153000 ..0vveunn. 21 5156528 ....... 27,29 5173365 ...,...... 53 5184547 .. ..u.u.. .13

5153001 .......... 21 5156532 .ovuuunn.. 29 5173366 .......... 53 5184577 vuuvvrennn. 7

5153007 vvvuurnnn. 51 5156683 ....... 27,29 5173695 ..... .. 55,60 5185009 .......... 73

5153060 ,....... .. 50 5156815 .......... 23 5173730 .......... 73 5185325 4v.uuuuenn. 15

5153117 vvvnnnnnnns 9 5156816 ....... e.. 23 5173964 ..... veeen Bl 5185326 .......... 19

5153139 ........ 9,65 5156819 v0urrvunn. 23 5174412 .......... 50 5185342 +\.uunnn.. 16

5153147 ....... 27,29 5156955 ....... 27,29 5174425 .......... 50 5185343 . ......... 16

5153154 ....... 27,29 5157160 ..... cee.. T4 5174429 .......... 50 5185605 .,........ 50

5153247 ....... 27,29 BI57192 . oonunnnn. 17 5174438 ,......... 49 5186493 .......v.. 73

5153284 .......... 290 BISTI04 ..vvuunnn. 17 5174440 .......... 49 5186571 vv'vevevon. T3

5153285 .......... 29 5157199 ....vu.... 53 5174447 .......... 49 5186572 ..uvun.... 73

5153286 ..0v.uuvs. 29 5157412 ....uuu... 74 5174448 ... ....... 49 5186574 vvvvenenn. T3

5153299 ......nn.. 27 BI57551 vuuuvunnn. 81 5174687 ...,... 24,25 5186576 vvvuu... .. 73

L 5153309 ,...... 27,29 B15TT02 vuverennnn 75 5174690 .......... 24 5186577 vvvvevenns 17
5153310 ,...... 27,29 5158071 vuvrvunn.. 65 5174693 .......... 25 5188227 vvvernnns . 46

5153311 .uveenn... 29 5158145 ..... wev.. B3 5174820 .......... 74 E188273 ..vvunnnns 63

5153313 .... 23,27, 29 5158146 v0uuunnn.. 53 5174857 .......... 73 5188405 ....0vv.., 15

. 5153347 o ivvvunnen 55 5158594 ..iiuuen.. 71 5175667 .......... 43 5188406 .......... 15
' 5153383 . .,,...... 65 5158671 «uuuuunnns 21 5175680 ....... 27,29 5188611 ,.vvuuusss 50
5153385 .......... 71 B158B672 vuvraneess 21 5175944 ....... 27,29 5188868 ...u.u.... 15

5153388 ,..0c0uu.. 71 5158674 vuervennnn. 9 5175982 ... ... ..., 27 5189041 ...... cee. T3

5153389 ..... vreas Tl 5158901 ,.iuu'uun.. 55 5175986 .......... 29 5189054 ...vsuono. 15

5153390 .uvvevren. 71 5158904 ...... ve.. 49 5176035 ....... 27,29 5190348 . ......... 19

5153395 .,........ 71 BI58917 ©vvvuvrrnns 21 5176119 ....... 27,29 5190542 ., 4euu.... 45

5153560 .......... 73 BI58922 vvuvura.n. 21 5176457 .......... 21 5190543 ....0cun.. 45

5153562 ,.vrunn... 15 5159080 .......... 49 5176458 .......... 21 5192226 ..vseve... 15

5153590 ..... veeen 15 B159353 ..,..0.... 11 5176557 .......... 50 5192232 ........ .. 21

5153592 .......... 15 5159384 .......... 23 5176629 .......... 50 2192234 .. .iueenn.. 53

5153618 .......... 45 5159388 ..0iuvennn. 23 5176995 ...... ce.. B2 5192438 ...... ves. B3

5153623 ...uuun... 13 5159469 ........., 13 5176996 .......... 22 5192439 .......... 53

{ 5153627 ....... 27,29 5159493 .......... 13 5176998 .......... 22 5192496 .0urvuea.. 11
5. 5153682 .......... 73 5159837 ....00v.n. 19 5176999 .......... 22 5192497 .urennn. 15
5153713 .0uvvun.. 11 5160037 «ovuunnnn. 17 5177083 ...... ee.n 31 5192504 .0vsraen,. 44

BIB3779 vvvvnvnnns 11 5160425 vvvuvnnnns 75 5177193 ovvvntt 75 5192505 .. 44,120,153

229



Part No. Page
5192506 .......... 44
5192508 ........ .. 44
5192509 .......... 44
5192568 .......... 13
5192569 .......... 22
5192589 ..,........ 21
5192590 .......... 21
5192717 ... ..vv.e. 19
5192776 ....ovnnn. 11
5192786 .. ........ 44

5192793 ...... 53, 53B

5192794 ...... 53,538
5192813 ......... . 44
5192879 .......... 11
5192880 .......... 11
5192881 ......c.... 15

5192883 .......... 11
5192884 .......... It
5192885 .......... 15
5192886 .......... 15
5192887 ....vvuvnn 11
LATE ADDITIONS
012561 .....vvuun 143
038226 ......... 170B
048720 ...... ... 170B
053990 P 170A
054126 ..vvvvvnnn 83
070400 ....... .. 215B
080259. Ve 149
081324 .......... 147
082097 .......0 220B
083181 ..... sawns 131
083186 .......0nn 131
084629 .....0nvnn. 135
084869 ...... .o 201A
GB84870 ..... 201A
084874 ...... ... 201A
084875 ......... 201A
084876 . caaa. 201A
084877 ... ..., z201A
084878 N 20 LA
084879 ........ . 201A
084880 . PN 201A
084977 ... ... 00 2Z01A
085016 ...\ 201A
085026 ....vvunn 2158
085232 ....... v..+ 103
085558 ......... Z01A
085559 ........ . 201A
086747 ..vvvvvnnn . 84
0B6T52 .. vvinnnnan 84
086795 ceeveas 220A
087203 ..... ... 170B
087204 ......... 1708
087205 ..... veae LT0B
087206 ,...vv . 170B
087207 ... ... 1708
087208 ........ . 1708
087242 ......... ITOA
087247 ... veunn 17¢0A
087352 ... 0vun 170B
087415 ....... .. 170B
087416 .ouevnnns 170B
087417 ... 1708
087418 ........ . 170B
087419 ... 170B
087421 ........., 170B

NUMERICAL INDEX

Part No.

5192889 .......... 15
5192890 ..vuvua... 15
5192891 +uvenur... 11
5192892 ...uuen... 11
5192893 ...uin.... 15
5192894 .......... 15
5193107 vuuvuennnns 9
5193108 o.vuurnn-nn 9
5193116 v.vvvu... 219
5193117 .vvun... 219

5193171 ... 46
5193197 ..vvvennnn 19
5193221 ....... 219
5193413 .......... 11
5193477 c.vunnnns 219

5194496 ,........ 219
5226186 ..47,47A,47B

5226394 .......... 47
5226396 ...... 47,47TA
5226397 ... ..., 47

LATE ADDITIONS

087422 ...vvu v 170A
087426 .....iavs 170A
087427 ......v.. 1708
089342 ..... 17¢B
090327 ... 0.0 215B
092107 ....... vee 120
60681t ......... 2158
609898 ... ... ... 2158
611235 ... it Z215B
611250 ....... .. 215B
611256 ......... 2158
611261 ......... 2158
611288 ......... 215B
611289 ...... ... 215B
611554 ... .vn..n 2158
611561 ....vuun 2158
611566 ......... 2158
611567 ..vvuann . 215B
611569 ......... 2168
611570 ....... .. 215B
611580 ....... v. 2158
612044 ... ... 2158
901725 ....... . 170A
906709 ... . 215B
906759 ......... 201A
9OTHI0 o vuvunu 201A
915206 ...ovvvnn 215B
918186 ......... .. 84
918392 ......... 2158
5114200 ..,....... 538
5114442 (....... . 58C
5114467 ......... b3DB
5114468 ......... 538
5114726 ... 53C
5115190 ....... .. 53C
5115657 ..... ... B3B
5118354 ......... 53C
5120726 «vvuvanns 53C
5120991 ...... . 53B
5120992 ......... 538
5186569 ... ......n 73
5103719 ......... 53B
5193938 ........- 53C
5199017 ......... '53B
7451054 ....... .. B3B

230

Part No.

5226400
5226411
5226413
5226414
5226415
5226563
5226564
5226565
5226567
5226570
5226710
5226717
5226719
5226723
5227210
5227276
5227318
5227321
5227323
5227324
5227931
5228013

Page

. 47,4TA,47B
e, 47,478
..47,47A,478
L 4T7,47A,478
47,474,478

L.47,474,478
S v
.. 47,474,478
e 47
¥
.. 47,474,478
..47,47A,47B
v, 4T
L. 47,474,478
.......... &7
L 47,474,478
e 4T, 47A

......... 220
. 47,4T7A, 478
A7, 4TA,4TB

Part No.

5228102
5228104
5228107
5228108
5228109
5228183
5228292
5228294
5228296
5228298
5228301
5228306
5228310
5228316
5228319
5228329
5228330
7450168
7450205
8501327
8501328

Page

......... 220




